




1

Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for TM3160 tractors are listed in this parts 

catalogue.

1) MODEL TYPE 

F  FOUR WHEEL DRIVE 

M  MID PTO. 

R  FRONT/REAR HITCH & ROPS 

2) AREA CODE 

E4  EUROPE 

2. Explanation for head paragraph

 KEY shows the location of parts diagramed in the illustration. 

 Parts numbers begin with `V  and W  are standard parts of the market. 

LH  and RH  on the parts name are described against the moving direction 

of the machine or are described on the condition how to install parts on the 

machines.

 SPC : The following symbol classifies parts to be used for machines. 

*  means standard parts. 

T  shows that the parts can be installed as optional parts. 

R  shows that the parts can be used as applicable parts to replace originally 

equipped parts. 



2

 Upper column : QTY shows the number of parts to be used for one unit of 

machine.

M  is indicated for parts supplied by a meter long. 

 is indicated for parts supplied by liter. 

AR  is indicated for parts need to be adjusted or regulated. 

Lower column : serial number 

229 means serial number up to 229. 

230  means serial number 230 and after. 

 ITC : Interchangeability 

1 OLD   NEW 

New parts can be used in place of the old parts. 

2 OLD   NEW 

Old parts can be used in place of the new parts. 

3 OLD  NEW 

Old parts and new parts can not be replaced each other. 

 COL : Color code 

Color is signified with color code number for colored parts. 

Please see the color list shown in the next page. 

 GRP : Parts shown in this column can be replaced by SET parts. 

Example : Parts marked A  can be replaced by parts marked B , and D

for C , so the rest follow in the same alphabetical order. 

 Remarks 

Other maker's part code number is shown in this column. 

When Fig. No. is shown in the Remark column of SET parts or ASSY parts, 

each of their component parts are listed in said Fig. No. 

3. Color :

The following colors are used color parts. 

MIRROR BLACK 300-954-004-00300-954-00 - 0 300-954-003-00

PAINTS
16K DRUM

300-959-004-00SUNSET GRAY 300-959-00 - 0 300-959-003-00

COLOR
COLOR
CODE

SPRAY TYPE
CODE NUMBER

PAINTS
4K DRUM

NEO BLUE 300-985-00 - 0 300-985-003-00

NOTE : Color code is signified only for the parts assigned by the maker as color parts. 



3

4. Serial Numbers :

1) For engines serial number is stamped on CYLINDER BLOCK ASSY. 

Please see Fig. No. 5 1.

2) For chassies serial number is shown on the LABEL. 

Please see 

5. Parts Order

1) Parts numbers listed in the parts catalogue are all registered in ISEKI on-line 

computer .

2) When you order parts, please make sure of correct numbers. 

3) When substitute parts is available, the part number ordered will be 

automatically turned to a new part number. 

4) Please be sure to use ISEKI GENUINE PARTS .

Any other similar parts other than ISEKI parts when used may cause a trouble 

that makes us unable to repair or guarantee the warrant. 



*** Structure Table of Model ***

M

O

D

E

L

FIG.

T
M
3 F F F
1 M M R
6 E R E
0 4 E 4

4

1 * * *
2 * * *
3 * * *
4 * * *
5 * * *
6 * * *
7 * * *
8 * * *
9 * * *

10 * * *
11 * * *
12 * * *
13 * * *
14 * * *
15 * * *
16 * * *
17 * * *
18 * * *
19 * * *
20 * * *
21 * * *
22 * * *
23 * * *
24 * * *
25 * * *
26 * * *
27 * * *
28 * * *
29 * * *
30 * * *
31 * * *
32 * * *
33 * *
34 * * *
35 * * *
36 * * *
37 * * *
38 * * *
39 * * *
40 * * *
41 * * *
42 * * *
43 * * *
44 * * *
45 * *

4



*** Structure Table of Model ***

M

O

D

E

L

FIG.

T
M
3 F F F
1 M M R
6 E R E
0 4 E 4

4

46 * * *
47 * * *
48 * * *
49 * * *
50 * * *
51 * * *
52 * * *
53 * * *
54 * * *
55 * * *
56 * * *
57 * *
58 * * *
59 * * *
60 * * *
61 * * *
62 T
63 T T T
64 T T T
65 T
66 T T T
67 T T T
68 T
69 T
70 T T T
71 * * *
72 * * *

5



6



C o n t e n t s

TM3160

ENGINE(E393B06)

CYLINDER HEAD Fig.  1...........................................................................................................

CYLINDER HEAD COVER Fig.  2.............................................................................................

INLET MANIFOLD Fig.  3.........................................................................................................

EXHAUST MANIFOLD Fig.  4...................................................................................................

CYLINDER BLOCK Fig.  5.........................................................................................................

BEARING/UNDER SIZE (OPTION) Fig.  6...............................................................................

OIL PAN Fig.  7...........................................................................................................................

REAR PLATE Fig.  8...................................................................................................................

TIMING GEAR CASE Fig.  9......................................................................................................

HANGER Fig. 10..........................................................................................................................

VALVE Fig. 11..............................................................................................................................

CAM SHAFT Fig. 12.....................................................................................................................

PISTON Fig. 13.............................................................................................................................

PISTON/OVER SIZE (OPTION) Fig. 14.....................................................................................

CRANK SHAFT Fig. 15................................................................................................................

OIL PUMP Fig. 16........................................................................................................................

WATER PUMP Fig. 17.................................................................................................................

COOLING FAN Fig. 18................................................................................................................

INJECTION NOZZLE Fig. 19.....................................................................................................

INJECTION PUMP Fig. 20.........................................................................................................

FUEL PIPE Fig. 21.......................................................................................................................

ADAPTER Fig. 22.........................................................................................................................

ELECTRIC (1) Fig. 23..................................................................................................................

ELECTRIC (2) Fig. 24..................................................................................................................

7



REPAIR PARTS (OPTION) Fig. 25.............................................................................................

COMPONENT PARTS
FOR 6215-300-037-00 ON Fig.19 Fig. 26................................................................................

COMPONENT PARTS

FOR 6215-600-109-30 ON Fig.20 Fig. 27................................................................................

COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.23 Fig. 28................................................................................

COMPONENT PARTS

FOR 6281-200-007-00 ON Fig.23 Fig. 29................................................................................

8



C o n t e n t s

CHASSIS

RADIATOR SYSTEM Fig.  1......................................................................................................

MUFFLER SYSTEM Fig.  2........................................................................................................

AIR CLEANER SYSTEM Fig.  3................................................................................................

FILTER SYSTEM Fig.  4............................................................................................................

FUEL TANK SYSTEM Fig.  5....................................................................................................

BATTERY SYSTEM Fig.  6.........................................................................................................

ACCELERATOR SYSTEM Fig.  7..............................................................................................

MAIN CLUTCH,INPUT SHAFT SYSTEM Fig.  8....................................................................

PEDAL (CLUTCH) SYSTEM Fig.  9..........................................................................................

CASE (TRANSMISSION) SYSTEM Fig. 10...............................................................................

GEAR (INPUT) SYSTEM Fig. 11................................................................................................

PINION (DRIVE) SYSYTEM Fig. 12..........................................................................................

GEAR (REVERSE) SYSTEM Fig. 13..........................................................................................

GEAR (4WD) SYSTEM Fig. 14....................................................................................................

LEVER (MAIN) SYSTEM Fig. 15................................................................................................

LEVER (SUB) SYSTEM Fig. 16..................................................................................................

CHANGE (4WD) SYSTEM Fig. 17..............................................................................................

CHANGE (MAIN/SUB) SYSTEM Fig. 18...................................................................................

GEAR (PTO) SYSTEM Fig. 19.....................................................................................................

SHAFT (PTO) SYSTEM Fig. 20...................................................................................................

LEVER (PTO) SYSTEM Fig. 21...................................................................................................

SHIELD COVER SYSTEM Fig. 22..............................................................................................

MID PTO SYSTEM(1/2)(2/2) Fig. 23...........................................................................................

DIFF CASE SYSTEM Fig. 24......................................................................................................

REAR AXLE HOUSING SYSTEM Fig. 25..................................................................................

SHAFT (WHEEL) SYSTEM Fig. 26............................................................................................

PEDAL (DIFF-LOCK) SYSTEM Fig. 27.....................................................................................

9



BRAKE SYSTEM Fig. 28.............................................................................................................

PEDAL (BRAKE) SYSTEM(1/2)(2/2) Fig. 29..............................................................................

STEERING WHEEL SYSTEM Fig. 30........................................................................................

STEERING (MANUAL) SYSTEM Fig. 31..................................................................................

BRACKET (AXLE) SYSTEM Fig. 32...........................................................................................

HITCH (FRONT) SYSTEM (R TYPE) Fig. 33............................................................................

SHAFT (DRIVE) SYSTEM Fig. 34..............................................................................................

BEVEL CASE SYSTEM Fig. 35..................................................................................................

AXLE HOUSING SYSTEM Fig. 36.............................................................................................

FINAL GEAR CASE SYSTEM Fig. 37........................................................................................

TIE ROD SYSTEM Fig. 38...........................................................................................................

CASE (CYLINDER) SYSTEM Fig. 39.........................................................................................

LIFT ARM SYSTEM Fig. 40........................................................................................................

CYLINDER SYSTEM Fig. 41......................................................................................................

CONTROL SYSTEM Fig. 42........................................................................................................

PIPING SYSTEM Fig. 43.............................................................................................................

LINK (3P) SYSTEM Fig. 44.........................................................................................................

HITCH (DRAW BAR) SYSTEM (R TYPE) Fig. 45.....................................................................

HOOD SYSTEM(1/2)(2/2) Fig. 46................................................................................................

GRILLE SYSTEM Fig. 47............................................................................................................

STEERING COVER SYSTEM Fig. 48........................................................................................

FENDER SYSTEM Fig. 49..........................................................................................................

SEAT BASE SYSTEM Fig. 50.....................................................................................................

FRAME SYSTEM Fig. 51.............................................................................................................

STEP SYSTEM Fig. 52.................................................................................................................

LAMP SYSTEM Fig. 53................................................................................................................

PANEL SYSTEM Fig. 54.............................................................................................................

SWITCH SYSTEM Fig. 55...........................................................................................................

HARNESS SYSTEM Fig. 56........................................................................................................

ROPS SYSTEM (R TYPE) Fig. 57...............................................................................................

ORNAMENT,LABEL Fig. 58.......................................................................................................

LABEL (CONTROL) Fig. 59........................................................................................................

LABEL (CAUTION) Fig. 60.........................................................................................................

10



TOOLS Fig. 61..............................................................................................................................

OPTIONAL PARTS

MID PTO SET (EXCEPT M TYPE)

(OPTION)(1/2)(2/2) Fig. 62.......................................................................................................

REAR WHEEL (TURF) SYSTEM (OPTION) Fig. 63.................................................................

REAR WHEEL SYSTEM (OPTION) Fig. 64...............................................................................

HITCH (FRONT) SET (EXCEPT R TYPE)
(OPTION) Fig. 65......................................................................................................................

FRONT WHEEL SYSTEM (OPTION) Fig. 66............................................................................

FRONT WHEEL (TURF) SYSTEM (OPTION) Fig. 67..............................................................

HITCH (DRAW BAR) SET (EXCEPT R TYPE)
(OPTION) Fig. 68......................................................................................................................

ROPS SET (EXCEPT R TYPE) (OPTION) Fig. 69.....................................................................

WEIGHT (BUMPER) SYSTEM (OPTION) Fig. 70....................................................................

COMPONENT PARTS

COMPONENT PARTS
FOR K211-001-000-00 ON Fig.41 Fig. 71...............................................................................

COMPONENT PARTS
FOR 1682-406-210-10 ON Fig.31 Fig. 72................................................................................

WIRING DIAGRAM (1)

WIRING DIAGRAM (2)

11





E N G I N E

6003-097-240-00

E
N
G
I
N
E

E393B06...TM3160





FIG.  1  CYLINDER HEAD

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-101E-0100,6003-101E-0200

15

  1   1   1   1 6666 2222 1111 1111 ---- 1111 1111 0000 ---- 0000 6666 5555 ---- 2222 0000 CYLINDERHEAD    ASSYCYLINDERHEAD    ASSYCYLINDERHEAD    ASSYCYLINDERHEAD    ASSY ****    1   1   1   1

  2   2   2   2 6666 9999 1111 1111 ---- 1111 2222 9999 ---- 0000 0000 6666 ---- 0000 0000 CAP,SEALING         CAP,SEALINGCAP,SEALINGCAP,SEALING         ****    2   2   2   2

  3   3   3   3 6666 2222 0000 9999 ---- 6666 0000 5555 ---- 0000 0000 4444 ---- 1111 0000 PLUG/PT1/2          PLUG/PT1/2PLUG/PT1/2PLUG/PT1/2          ****    5   5   5   5

  4   4   4   4 6666 2222 1111 2222 ---- 5555 6666 9999 ---- 0000 0000 2222 ---- 0000 0000 SEAL,OIL            SEAL,OILSEAL,OILSEAL,OIL            ****    6   6   6   6

  5   5   5   5 VVVV 6666 8888 2222 ---- 2222 0000 0000 ---- 0000 0000 0000 ---- 6666 0000 BALL                BALLBALLBALL                ****    1   1   1   1

  6   6   6   6 6666 2222 1111 1111 ---- 1111 4444 1111 ---- 0000 0000 8888 ---- 3333 0000 GASKET/CYLINDERHEAD GASKET/CYLINDERHEADGASKET/CYLINDERHEADGASKET/CYLINDERHEAD ****    1   1   1   1

  7   7   7   7 6666 2222 0000 9999 ---- 0000 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 BOLT/M10X1.25X82    BOLT/M10X1.25X82BOLT/M10X1.25X82BOLT/M10X1.25X82    ****   14  14  14  14

  8   8   8   8 6666 2222 0000 9999 ---- 3333 0000 0000 ---- 0000 1111 4444 ---- 0000 0000 STUD                STUDSTUDSTUD                ****    2   2   2   2



FIG.  2  CYLINDER HEAD COVER

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-110 -0100

16

  1   1   1   1 6666 2222 1111 1111 ---- 1111 7777 0000 ---- 0000 0000 4444 ---- 2222 0000 COVER/CYLINDER HEAD COVER/CYLINDER HEAD COVER/CYLINDER HEAD COVER/CYLINDER HEAD ****    1   1   1   1

  2   2   2   2 6666 2222 1111 1111 ---- 7777 5555 1111 ---- 0000 0000 1111 ---- 1111 0000 CAP,OIL FILLER      CAP,OIL FILLERCAP,OIL FILLERCAP,OIL FILLER      ****    1   1   1   1

  3   3   3   3 6666 2222 1111 1111 ---- 1111 7777 3333 ---- 0000 0000 3333 ---- 0000 0000 SEAL,CYL.HEAD COVER SEAL,CYL.HEAD COVER SEAL,CYL.HEAD COVER SEAL,CYL.HEAD COVER ****    1   1   1   1

  4   4   4   4 6666 2222 0000 9999 ---- 4444 9999 0000 ---- 0000 0000 2222 ---- 1111 0000 NUT/CAP             NUT/CAPNUT/CAPNUT/CAP             ****    2   2   2   2

  5   5   5   5 6666 2222 0000 9999 ---- 5555 7777 2222 ---- 0000 0000 3333 ---- 0000 0000 GASKET              GASKETGASKETGASKET              ****    2   2   2   2

  6   6   6   6 6666 2222 0000 9999 ---- 3333 6666 0000 ---- 0000 2222 8888 ---- 1111 0000 HOSE/RABBER         HOSE/RABBERHOSE/RABBERHOSE/RABBER         ****    1   1   1   1



FIG.  3  INLET MANIFOLD

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-120B-0100

17

  1   1   1   1 6666 2222 1111 4444 ---- 1111 1111 1111 ---- 0000 1111 1111 ---- 2222 0000 MANIFOLD(INLET) ASSYMANIFOLD(INLET) ASSYMANIFOLD(INLET) ASSYMANIFOLD(INLET) ASSY ****    1   1   1   1

  2   2   2   2 6666 2222 1111 4444 ---- 1111 1111 5555 ---- 0000 0000 1111 ---- 2222 0000 GASKET,INLET MANIFOLGASKET,INLET MANIFOLGASKET,INLET MANIFOLGASKET,INLET MANIFOL ****    1   1   1   1

  3   3   3   3 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    3   3   3   3

  4   4   4   4 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 4444 ---- 0000 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1



FIG.  4  EXHAUST MANIFOLD

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6004-140 -0100

18

  1   1   1   1 6666 2222 1111 4444 ---- 1111 4444 1111 ---- 0000 1111 0000 ---- 1111 0000 MANIFOLD,EXH        MANIFOLD,EXHMANIFOLD,EXHMANIFOLD,EXH        ****    1   1   1   1

  2   2   2   2 6666 2222 1111 4444 ---- 1111 4444 5555 ---- 0000 0000 1111 ---- 3333 0000 GASKET,EXH.MANIFOLD GASKET,EXH.MANIFOLDGASKET,EXH.MANIFOLDGASKET,EXH.MANIFOLD ****    1   1   1   1

  3   3   3   3 VVVV 2222 1111 1111 ---- 5555 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 BOLT,SEMS/M8X25 7T  BOLT,SEMS/M8X25 7TBOLT,SEMS/M8X25 7TBOLT,SEMS/M8X25 7T  ****    6   6   6   6



FIG.  5  CYLINDER BLOCK

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-201Y-0100

19

  1   1   1   1 6666 2222 1111 1111 ---- 2222 1111 0000 ---- 0000 5555 0000 ---- 2222 0000 CYLINDERBLOCK   ASSYCYLINDERBLOCK   ASSYCYLINDERBLOCK   ASSYCYLINDERBLOCK   ASSY ****    1   1   1   1

  2   2   2   2 6666 2222 0000 9999 ---- 0000 0000 0000 ---- 0000 0000 4444 ---- 1111 0000 BOLT                BOLTBOLTBOLT                ****    8   8   8   8

  3   3   3   3 6666 2222 0000 9999 ---- 6666 1111 0000 ---- 0000 0000 1111 ---- 1111 0000 CUP/SEALING/28      CUP/SEALING/28CUP/SEALING/28CUP/SEALING/28      ****    2   2   2   2

  4   4   4   4 6666 2222 0000 9999 ---- 6666 1111 0000 ---- 0000 0000 9999 ---- 0000 0000 CUP/SEALING/36      CUP/SEALING/36CUP/SEALING/36CUP/SEALING/36      ****    4   4   4   4

  5   5   5   5 6666 5555 0000 9999 ---- 6666 0000 5555 ---- 0000 1111 9999 ---- 1111 0000 PLUG                PLUGPLUGPLUG                ****    3   3   3   3

  6   6   6   6 6666 2222 1111 2222 ---- 5555 3333 1111 ---- 0000 0000 5555 ---- 1111 0000 PIN/IDLEGEAR        PIN/IDLEGEARPIN/IDLEGEARPIN/IDLEGEAR        ****    1   1   1   1

  7   7   7   7 6666 2222 0000 9999 ---- 6666 1111 0000 ---- 0000 0000 8888 ---- 0000 0000 CUP/SEALING/12      CUP/SEALING/12CUP/SEALING/12CUP/SEALING/12      ****    1   1   1   1

  8   8   8   8 6666 2222 1111 1111 ---- 2222 5555 8888 ---- 0000 0000 1111 ---- 0000 0000 SEAL,BEARING CAP    SEAL,BEARING CAPSEAL,BEARING CAPSEAL,BEARING CAP    ****    4   4   4   4

  9   9   9   9 6666 2222 1111 1111 ---- 2222 5555 8888 ---- 0000 0000 2222 ---- 0000 0000 SEAL,BEARING CAP/7  SEAL,BEARING CAP/7SEAL,BEARING CAP/7SEAL,BEARING CAP/7  ****    2   2   2   2

 10  10  10  10 6666 2222 1111 1111 ---- 5555 1111 0000 ---- 0000 0000 1111 ---- 0000 0000 METAL,CRANK SET     METAL,CRANK SETMETAL,CRANK SETMETAL,CRANK SET     ****    1   1   1   1

 11  11  11  11 6666 2222 1111 1111 ---- 5555 1111 1111 ---- 0000 0000 3333 ---- 0000 0000 BEARING/CRANK/UPPER BEARING/CRANK/UPPERBEARING/CRANK/UPPERBEARING/CRANK/UPPER ****    4   4   4   4

 12  12  12  12 6666 2222 1111 1111 ---- 5555 1111 1111 ---- 0000 0000 4444 ---- 0000 0000 BEARING/CRANK/LOWER BEARING/CRANK/LOWERBEARING/CRANK/LOWERBEARING/CRANK/LOWER ****    4   4   4   4

 13  13  13  13 6666 2222 1111 1111 ---- 5555 9999 9999 ---- 0000 0000 1111 ---- 1111 0000 BEARING,THRUST CRANKBEARING,THRUST CRANKBEARING,THRUST CRANKBEARING,THRUST CRANK ****    2   2   2   2

 14  14  14  14 6666 2222 0000 9999 ---- 6666 2222 5555 ---- 0000 1111 2222 ---- 0000 0000 OILSEAL             OILSEALOILSEALOILSEAL             ****    1   1   1   1

 15  15  15  15 6666 2222 0000 9999 ---- 7777 4444 9999 ---- 0000 0000 1111 ---- 2222 0000 PIN/TUBE            PIN/TUBEPIN/TUBEPIN/TUBE            ****    2   2   2   2

 16  16  16  16 6666 2222 1111 3333 ---- 1111 2222 9999 ---- 0000 0000 6666 ---- 0000 0000 PIN/STRAIGHT        PIN/STRAIGHTPIN/STRAIGHTPIN/STRAIGHT        ****    1   1   1   1

 17  17  17  17 VVVV 5555 2222 3333 ---- 1111 0000 0000 ---- 8888 0000 2222 ---- 4444 0000 PIN                 PINPINPIN                 ****    1   1   1   1

 18  18  18  18 6666 2222 1111 3333 ---- 1111 2222 9999 ---- 0000 0000 5555 ---- 0000 0000 PIN/STRAIGHT        PIN/STRAIGHTPIN/STRAIGHTPIN/STRAIGHT        ****    2   2   2   2

 19  19  19  19 6666 9999 0000 4444 ---- 1111 1111 0000 ---- 8888 1111 8888 ---- 0000 0000 STUD                STUDSTUDSTUD                ****    1   1   1   1

 20  20  20  20 6666 9999 0000 4444 ---- 1111 1111 0000 ---- 8888 4444 0000 ---- 0000 0000 STUD/M8X40          STUD/M8X40STUD/M8X40STUD/M8X40          ****    1   1   1   1

 21  21  21  21 6666 2222 9999 4444 ---- 4444 5555 3333 ---- 0000 0000 2222 ---- 0000 0000 DOWEL               DOWELDOWELDOWEL               ****    2   2   2   2

 22  22  22  22 6666 9999 0000 9999 ---- 9999 0000 2222 ---- 2222 9999 9999 ---- 0000 0000 NIPPLE              NIPPLENIPPLENIPPLE              ****    1   1   1   1

 23  23  23  23 6666 2222 1111 3333 ---- 7777 2222 1111 ---- 0000 0000 7777 ---- 0000 0000 PIPE/WATERDRAIN     PIPE/WATERDRAINPIPE/WATERDRAINPIPE/WATERDRAIN     ****    1   1   1   1

 24  24  24  24 6666 2222 1111 1111 ---- 2222 9999 1111 ---- 0000 1111 6666 ---- 0000 0000 COVER/INJECTIONPUMP COVER/INJECTIONPUMPCOVER/INJECTIONPUMPCOVER/INJECTIONPUMP ****    1   1   1   1

 25  25  25  25 6666 2222 1111 1111 ---- 2222 9999 2222 ---- 0000 0000 1111 ---- 2222 0000 GASKET/COVER        GASKET/COVERGASKET/COVERGASKET/COVER        ****    1   1   1   1

 26  26  26  26 VVVV 2222 3333 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 2222 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    4   4   4   4

 27  27  27  27 6666 2222 1111 5555 ---- 5555 4444 9999 ---- 0000 0000 1111 ---- 1111 0000 PIN,STARTING SPRING PIN,STARTING SPRING PIN,STARTING SPRING PIN,STARTING SPRING ****    1   1   1   1

 28  28  28  28 6666 2222 1111 1111 ---- 7777 6666 0000 ---- 0000 1111 2222 ---- 2222 0000 LEVELGAGE           LEVELGAGELEVELGAGELEVELGAGE           ****    1   1   1   1

 29  29  29  29 6666 2222 0000 9999 ---- 3333 0000 0000 ---- 0000 1111 3333 ---- 0000 0000 STUD                STUDSTUDSTUD                ****    2   2   2   2

 30  30  30  30 6666 2222 0000 9999 ---- 6666 0000 5555 ---- 0000 0000 5555 ---- 1111 0000 PLUG/PT3/4          PLUG/PT3/4PLUG/PT3/4PLUG/PT3/4          ****    1   1   1   1



FIG.  6  BEARING/UNDER SIZE (OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-209 -0100

20

  1   1   1   1 6666 2222 1111 1111 ---- 5555 4444 0000 ---- 0000 0000 1111 ---- 0000 0000 METAL,CRANK SET     METAL,CRANK SETMETAL,CRANK SETMETAL,CRANK SET     TTTT    1   1   1   1

  2   2   2   2 6666 2222 1111 1111 ---- 5555 9999 9999 ---- 0000 0000 1111 ---- 1111 0000 BEARING,THRUST CRANKBEARING,THRUST CRANKBEARING,THRUST CRANKBEARING,THRUST CRANK TTTT    2   2   2   2

  3   3   3   3 6666 2222 1111 1111 ---- 5555 6666 0000 ---- 0000 0000 1111 ---- 0000 0000 METAL,CRANK SET     METAL,CRANK SETMETAL,CRANK SETMETAL,CRANK SET     TTTT    1   1   1   1

  4   4   4   4 6666 2222 1111 1111 ---- 5555 9999 9999 ---- 0000 0000 1111 ---- 1111 0000 BEARING,THRUST CRANKBEARING,THRUST CRANKBEARING,THRUST CRANKBEARING,THRUST CRANK TTTT    2   2   2   2

  5   5   5   5 6666 2222 1111 2222 ---- 2222 7777 4444 ---- 0000 0000 6666 ---- 0000 0000 BEARING/CONNECTING RBEARING/CONNECTING RBEARING/CONNECTING RBEARING/CONNECTING R TTTT    3   3   3   3

  6   6   6   6 6666 2222 1111 2222 ---- 2222 7777 6666 ---- 0000 0000 6666 ---- 0000 0000 BEARING/CONNECTING RBEARING/CONNECTING RBEARING/CONNECTING RBEARING/CONNECTING R TTTT    3   3   3   3



FIG.  7  OIL PAN

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6004-210F-0100

21

  1   1   1   1 6666 2222 1111 1111 ---- 3333 6666 1111 ---- 0000 6666 9999 ---- 0000 0000 OILPAN          COMPOILPAN          COMPOILPAN          COMPOILPAN          COMP ****    1   1   1   1

  2   2   2   2 6666 2222 0000 9999 ---- 6666 0000 0000 ---- 0000 0000 6666 ---- 0000 0000 PLUG/M14X1.5        PLUG/M14X1.5PLUG/M14X1.5PLUG/M14X1.5        ****    1   1   1   1

  3   3   3   3 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 8888 0000 O-RING/P18          O-RING/P18O-RING/P18O-RING/P18          ****    1   1   1   1

  4   4   4   4 VVVV 2222 3333 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 0000 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****   18  18  18  18



FIG.  8  REAR PLATE

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6004-220H-0100

22

  1   1   1   1 6666 2222 1111 1111 ---- 3333 4444 1111 ---- 0000 5555 3333 ---- 2222 0000 PLATE/REAR          PLATE/REARPLATE/REARPLATE/REAR          ****    1   1   1   1

  2   2   2   2 6666 2222 1111 1111 ---- 3333 4444 2222 ---- 0000 0000 2222 ---- 1111 0000 POINTER             POINTERPOINTERPOINTER             ****    1   1   1   1

  3   3   3   3 6666 2222 1111 3333 ---- 1111 2222 9999 ---- 0000 0000 6666 ---- 0000 0000 PIN/STRAIGHT        PIN/STRAIGHTPIN/STRAIGHTPIN/STRAIGHT        ****    1   1   1   1

  4   4   4   4 6666 9999 0000 1111 ---- 9999 1111 1111 ---- 0000 2222 0000 ---- 0000 0000 BOLT,SEMS/M10X20    BOLT,SEMS/M10X20BOLT,SEMS/M10X20BOLT,SEMS/M10X20    ****    6   6   6   6



FIG.  9  TIMING GEAR CASE

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-240H-0100,6003-240H-0200

23

  1   1   1   1 6666 2222 1111 1111 ---- 3333 1111 0000 ---- 0000 1111 7777 ---- 3333 0000 GEARCASE        ASSYGEARCASE        ASSYGEARCASE        ASSYGEARCASE        ASSY ****    1   1   1   1

  2   2   2   2 6666 2222 1111 3333 ---- 3333 1111 9999 ---- 0000 0000 4444 ---- 0000 0000 CONNECTOR/OILFILTER CONNECTOR/OILFILTERCONNECTOR/OILFILTERCONNECTOR/OILFILTER ****    1   1   1   1

  3   3   3   3 6666 5555 0000 9999 ---- 6666 0000 5555 ---- 0000 1111 9999 ---- 1111 0000 PLUG                PLUGPLUGPLUG                ****    1   1   1   1

  4   4   4   4 6666 2222 0000 9999 ---- 6666 1111 0000 ---- 0000 0000 2222 ---- 1111 0000 CUP/SEALING/16      CUP/SEALING/16CUP/SEALING/16CUP/SEALING/16      ****    1   1   1   1

  5   5   5   5 6666 9999 0000 4444 ---- 1111 1111 0000 ---- 8888 2222 2222 ---- 0000 0000 STUD                STUDSTUDSTUD                ****    4   4   4   4

  6   6   6   6 6666 9999 0000 4444 ---- 1111 1111 0000 ---- 8888 5555 5555 ---- 0000 0000 STUD                STUDSTUDSTUD                ****    2   2   2   2

  7   7   7   7 6666 9999 0000 4444 ---- 1111 1111 0000 ---- 8888 5555 0000 ---- 0000 0000 STUD                STUDSTUDSTUD                ****    1   1   1   1

  8   8   8   8 6666 2222 1111 3333 ---- 1111 2222 9999 ---- 0000 0000 5555 ---- 0000 0000 PIN/STRAIGHT        PIN/STRAIGHTPIN/STRAIGHTPIN/STRAIGHT        ****    1   1   1   1

  9   9   9   9 6666 2222 0000 9999 ---- 6666 2222 5555 ---- 0000 0000 2222 ---- 0000 0000 SEAL,OIL            SEAL,OILSEAL,OILSEAL,OIL            ****    1   1   1   1

 10  10  10  10 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 8888 ---- 5555 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

 11  11  11  11 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 5555 ---- 5555 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    2   2   2   2

 12  12  12  12 3333 8888 1111 7777 ---- 4444 0000 1111 ---- 0000 0000 1111 ---- 0000 0000 NUT/M08             NUT/M08NUT/M08NUT/M08             ****    1   1   1   1

 13  13  13  13 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    3   3   3   3

 14  14  14  14 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 4444 ---- 5555 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    5   5   5   5

 15  15  15  15 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 7777 ---- 5555 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

 16  16  16  16 1111 4444 2222 5555 ---- 6666 2222 1111 ---- 0000 0000 4444 ---- 0000 0000 HOLDER/JE/9-9       HOLDER/JE/9-9HOLDER/JE/9-9HOLDER/JE/9-9       ****    2   2   2   2

 17  17  17  17 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 3333 ---- 0000 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

 18  18  18  18 6666 2222 0000 9999 ---- 5555 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 WASHER/08X14X01     WASHER/08X14X01WASHER/08X14X01WASHER/08X14X01     ****    1   1   1   1

 19  19  19  19 6666 2222 1111 5555 ---- 5555 4444 6666 ---- 0000 0000 3333 ---- 1111 0000 STOPPER/FULLLOAD    STOPPER/FULLLOADSTOPPER/FULLLOADSTOPPER/FULLLOAD    ****    1   1   1   1

 20  20  20  20 6666 2222 0000 9999 ---- 4444 0000 9999 ---- 0000 0000 1111 ---- 0000 0000 NUT/M8              NUT/M8NUT/M8NUT/M8              ****    1   1   1   1

 21  21  21  21 VVVV 3333 4444 1111 ---- 1111 2222 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT,CAP/M 8         NUT,CAP/M 8NUT,CAP/M 8NUT,CAP/M 8         ****    1   1   1   1

 22  22  22  22 6666 2222 0000 9999 ---- 9999 2222 0000 ---- 0000 0000 2222 ---- 0000 0000 PACKING             PACKINGPACKINGPACKING             ****    2   2   2   2

 23  23  23  23 6666 2222 1111 5555 ---- 5555 4444 2222 ---- 0000 0000 4444 ---- 2222 0000 PIN/ARM             PIN/ARMPIN/ARMPIN/ARM             ****    1   1   1   1

 24  24  24  24 PPPP 1111 1111 7777 ---- 3333 0000 3333 ---- 0000 0000 3333 ---- 0000 0000 PIN/SNAP            PIN/SNAPPIN/SNAPPIN/SNAP            ****    2   2   2   2

 25  25  25  25 6666 2222 1111 5555 ---- 5555 4444 2222 ---- 0000 0000 5555 ---- 1111 0000 PIN                 PINPINPIN                 ****    1   1   1   1

 26  26  26  26 6666 2222 0000 9999 ---- 6666 0000 0000 ---- 0000 0000 4444 ---- 0000 0000 PLUG/SCREW          PLUG/SCREWPLUG/SCREWPLUG/SCREW          ****    1   1   1   1

 27  27  27  27 6666 2222 0000 9999 ---- 5555 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 WASHER/08X14X01     WASHER/08X14X01WASHER/08X14X01WASHER/08X14X01     ****    1   1   1   1

 28  28  28  28 6666 2222 0000 9999 ---- 7777 4444 0000 ---- 0000 0000 1111 ---- 0000 0000 PIN,GROOVE          PIN,GROOVEPIN,GROOVEPIN,GROOVE          ****    1   1   1   1

 29  29  29  29 6666 2222 1111 1111 ---- 3333 1111 2222 ---- 0000 0000 3333 ---- 2222 0000 GASKET/GEARCASE     GASKET/GEARCASEGASKET/GEARCASEGASKET/GEARCASE     ****    1   1   1   1

 30  30  30  30 6666 2222 1111 3333 ---- 1111 6666 0000 ---- 0000 0000 2222 ---- 2222 0000 VALVE/RELIEF    ASSYVALVE/RELIEF    ASSYVALVE/RELIEF    ASSYVALVE/RELIEF    ASSY ****    1   1   1   1



FIG.  9  TIMING GEAR CASE

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-240H-0100,6003-240H-0200

24

 31  31  31  31 6666 2222 1111 3333 ---- 1111 6666 1111 ---- 0000 0000 1111 ---- 2222 0000 PISTON/VALVE/RELIEF PISTON/VALVE/RELIEFPISTON/VALVE/RELIEFPISTON/VALVE/RELIEF ****    1   1   1   1

 32  32  32  32 6666 2222 1111 3333 ---- 1111 6666 4444 ---- 0000 0000 1111 ---- 0000 0000 SPRING/RELIEF VALVE SPRING/RELIEF VALVE SPRING/RELIEF VALVE SPRING/RELIEF VALVE ****    1   1   1   1

 33  33  33  33 VVVV 7777 0000 5555 ---- 1111 4444 0000 ---- 0000 1111 2222 ---- 0000 0000 RING,SNAP/12 C      RING,SNAP/12 CRING,SNAP/12 CRING,SNAP/12 C      ****    1   1   1   1

 34  34  34  34 6666 2222 0000 9999 ---- 0000 5555 0000 ---- 0000 0000 1111 ---- 0000 0000 BOLT/M6             BOLT/M6BOLT/M6BOLT/M6             ****    1   1   1   1

 35  35  35  35 6666 2222 0000 9999 ---- 0000 5555 0000 ---- 0000 0000 2222 ---- 0000 0000 BOLT/M6             BOLT/M6BOLT/M6BOLT/M6             ****    1   1   1   1

 36  36  36  36 6666 9999 0000 9999 ---- 1111 1111 0000 ---- 4444 0000 6666 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    2   2   2   2

 37  37  37  37 6666 2222 1111 9999 ---- 3333 1111 0000 ---- 0000 0000 3333 ---- 2222 0000 DRIVE/TACHOMETE ASSYDRIVE/TACHOMETE ASSYDRIVE/TACHOMETE ASSYDRIVE/TACHOMETE ASSY ****    1   1   1   1

 38  38  38  38 VVVV 7777 2222 3333 ---- 1111 0000 2222 ---- 0000 0000 2222 ---- 4444 0000 RING/O              RING/ORING/ORING/O              ****    1   1   1   1

 39  39  39  39 VVVV 2222 3333 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 6666 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    2   2   2   2

 40  40  40  40 3333 6666 2222 5555 ---- 5555 4444 0000 ---- 0000 0000 4444 ---- 0000 0000 CAP,BLANK/30        CAP,BLANK/30CAP,BLANK/30CAP,BLANK/30        ****    1   1   1   1

 41  41  41  41 6666 2222 1111 3333 ---- 2222 1111 1111 ---- 0000 0000 1111 ---- 1111 0000 SPACER,OIL FILTER   SPACER,OIL FILTERSPACER,OIL FILTERSPACER,OIL FILTER   ****    1   1   1   1

 42  42  42  42 VVVV 7777 2222 3333 ---- 1111 0000 2222 ---- 0000 0000 3333 ---- 6666 0000 O-RING              O-RINGO-RINGO-RING              ****    1   1   1   1

 43  43  43  43 6666 2222 1111 1111 ---- 3333 1111 1111 ---- 0000 1111 1111 ---- 2222 0000 PLATE/FRONT         PLATE/FRONTPLATE/FRONTPLATE/FRONT         ****    1   1   1   1

 44  44  44  44 6666 2222 1111 1111 ---- 3333 1111 2222 ---- 0000 0000 2222 ---- 3333 0000 GASKET/PLATE        GASKET/PLATEGASKET/PLATEGASKET/PLATE        ****    1   1   1   1

 45  45  45  45 6666 9999 0000 2222 ---- 0000 5555 0000 ---- 8888 1111 6666 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    3   3   3   3

 46  46  46  46 6666 2222 1111 1111 ---- 3333 1111 9999 ---- 0000 0000 3333 ---- 0000 0000 SPACER              SPACERSPACERSPACER              ****    1   1   1   1

 47  47  47  47 VVVV 7777 2222 3333 ---- 1111 0000 2222 ---- 0000 0000 5555 ---- 0000 0000 O-RING 1A S50       O-RING 1A S50O-RING 1A S50O-RING 1A S50       ****    1   1   1   1

 48  48  48  48 6666 2222 0000 9999 ---- 7777 4444 9999 ---- 0000 0000 1111 ---- 2222 0000 PIN/TUBE            PIN/TUBEPIN/TUBEPIN/TUBE            ****    2   2   2   2

 49  49  49  49 6666 9999 0000 4444 ---- 1111 1111 0000 ---- 8888 2222 2222 ---- 0000 0000 STUD                STUDSTUDSTUD                ****    1   1   1   1

 50  50  50  50 6666 2222 1111 2222 ---- 5555 3333 0000 ---- 0000 0000 5555 ---- 2222 0000 SHAFT/HYDRAULIC ASSYSHAFT/HYDRAULIC ASSYSHAFT/HYDRAULIC ASSYSHAFT/HYDRAULIC ASSY ****    1   1   1   1

 51  51  51  51 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 0000 0000 ---- 5555 0000 BEARING,RB/6005     BEARING,RB/6005BEARING,RB/6005BEARING,RB/6005     ****    2   2   2   2

 52  52  52  52 6666 9999 0000 9999 ---- 1111 1111 0000 ---- 4444 0000 8888 ---- 0000 0000 NUT/M8              NUT/M8NUT/M8NUT/M8              ****    4   4   4   4

 53  53  53  53 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    4   4   4   4

 54  54  54  54 6666 5555 1111 1111 ---- 3333 2222 1111 ---- 0000 8888 3333 ---- 0000 0000 COVER               COVERCOVERCOVER               ****    1   1   1   1

 55  55  55  55 6666 2222 1111 1111 ---- 3333 2222 2222 ---- 0000 0000 2222 ---- 0000 0000 GASKET/COVER        GASKET/COVERGASKET/COVERGASKET/COVER        ****    1   1   1   1

 56  56  56  56 6666 9999 0000 9999 ---- 1111 1111 0000 ---- 4444 0000 8888 ---- 0000 0000 NUT/M8              NUT/M8NUT/M8NUT/M8              ****    4   4   4   4

 57  57  57  57 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    4   4   4   4



FIG. 10  HANGER

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-290 -0100

25

  1   1   1   1 6666 2222 1111 1111 ---- 7777 7777 7777 ---- 0000 0000 7777 ---- 3333 0000 HANGER              HANGERHANGERHANGER              ****    2   2   2   2

  2   2   2   2 6666 2222 0000 9999 ---- 0000 4444 6666 ---- 0000 4444 4444 ---- 0000 0000 BOLT/FLANGE         BOLT/FLANGEBOLT/FLANGEBOLT/FLANGE         ****    2   2   2   2



FIG. 11  VALVE

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-301 -0100

26

  1   1   1   1 6666 2222 1111 2222 ---- 5555 5555 1111 ---- 0000 0000 1111 ---- 1111 0000 VALVE/INTAKE        VALVE/INTAKEVALVE/INTAKEVALVE/INTAKE        ****    3   3   3   3

  2   2   2   2 6666 2222 1111 2222 ---- 5555 5555 2222 ---- 0000 0000 1111 ---- 2222 0000 VALVE/EXHAUST       VALVE/EXHAUSTVALVE/EXHAUSTVALVE/EXHAUST       ****    3   3   3   3

  3   3   3   3 6666 2222 1111 2222 ---- 5555 6666 1111 ---- 0000 0000 1111 ---- 1111 0000 SPRING/VALVE        SPRING/VALVESPRING/VALVESPRING/VALVE        ****    6   6   6   6

  4   4   4   4 6666 2222 1111 2222 ---- 5555 6666 3333 ---- 0000 0000 1111 ---- 0000 0000 SEAT,VALVE SPRING   SEAT,VALVE SPRINGSEAT,VALVE SPRINGSEAT,VALVE SPRING   ****    6   6   6   6

  5   5   5   5 6666 2222 1111 2222 ---- 5555 6666 5555 ---- 0000 0000 1111 ---- 0000 0000 CUTTER,VALVE        CUTTER,VALVECUTTER,VALVECUTTER,VALVE        ****   12  12  12  12

  6   6   6   6 6666 2222 1111 2222 ---- 5555 7777 1111 ---- 0000 0000 6666 ---- 0000 0000 TAPPET              TAPPETTAPPETTAPPET              ****    6   6   6   6

  7   7   7   7 6666 2222 1111 2222 ---- 5555 7777 5555 ---- 0000 0000 1111 ---- 0000 0000 ROD,PUSH            ROD,PUSHROD,PUSHROD,PUSH            ****    6   6   6   6

  8   8   8   8 6666 2222 1111 2222 ---- 6666 0000 0000 ---- 0000 0000 2222 ---- 1111 0000 ROCKERSHAFT     ASSYROCKERSHAFT     ASSYROCKERSHAFT     ASSYROCKERSHAFT     ASSY ****    1   1   1   1

  9   9   9   9 6666 2222 1111 2222 ---- 6666 1111 1111 ---- 0000 0000 4444 ---- 1111 0000 ROCKERARM           ROCKERARMROCKERARMROCKERARM           ****    6   6   6   6

 10  10  10  10 6666 2222 1111 2222 ---- 6666 2222 0000 ---- 0000 0000 1111 ---- 2222 0000 SHAFT/ROCKERARM ASSYSHAFT/ROCKERARM ASSYSHAFT/ROCKERARM ASSYSHAFT/ROCKERARM ASSY ****    1   1   1   1

 11  11  11  11 6666 2222 1111 2222 ---- 6666 2222 6666 ---- 0000 0000 2222 ---- 1111 0000 PLUG                PLUGPLUGPLUG                ****    2   2   2   2

 12  12  12  12 6666 2222 1111 2222 ---- 6666 2222 8888 ---- 0000 0000 4444 ---- 0000 0000 BRACKET ROCKER SHAFTBRACKET ROCKER SHAFTBRACKET ROCKER SHAFTBRACKET ROCKER SHAFT ****    2   2   2   2

 13  13  13  13 6666 2222 1111 2222 ---- 6666 2222 8888 ---- 0000 0000 5555 ---- 0000 0000 BRACKET,ROCKER SHAFTBRACKET,ROCKER SHAFTBRACKET,ROCKER SHAFTBRACKET,ROCKER SHAFT ****    1   1   1   1

 14  14  14  14 6666 2222 0000 9999 ---- 9999 4444 0000 ---- 0000 0000 4444 ---- 0000 0000 SPRING              SPRINGSPRINGSPRING              ****    2   2   2   2

 15  15  15  15 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 1111 6666 ---- 0000 0000 RING,SNAP/16 C      RING,SNAP/16 CRING,SNAP/16 CRING,SNAP/16 C      ****    2   2   2   2

 16  16  16  16 6666 2222 1111 2222 ---- 6666 1111 6666 ---- 0000 0000 2222 ---- 0000 0000 SCREW ADJUST        SCREW ADJUSTSCREW ADJUSTSCREW ADJUST        ****    6   6   6   6

 17  17  17  17 6666 2222 0000 9999 ---- 4444 0000 9999 ---- 0000 0000 3333 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    6   6   6   6

 18  18  18  18 6666 2222 0000 9999 ---- 0000 0000 0000 ---- 0000 0000 2222 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    1   1   1   1

 19  19  19  19 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 5555 ---- 0000 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

 20  20  20  20 3333 8888 1111 7777 ---- 4444 0000 1111 ---- 0000 0000 1111 ---- 0000 0000 NUT/M08             NUT/M08NUT/M08NUT/M08             ****    2   2   2   2



FIG. 12  CAM SHAFT

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-310 -0100

27

  1   1   1   1 6666 2222 1111 2222 ---- 5555 1111 1111 ---- 0000 0000 2222 ---- 0000 0000 SHAFT,CAM           SHAFT,CAMSHAFT,CAMSHAFT,CAM           ****    1   1   1   1

  2   2   2   2 6666 2222 1111 2222 ---- 5555 2222 2222 ---- 0000 1111 0000 ---- 0000 0000 GEAR/CAMSHAFT       GEAR/CAMSHAFTGEAR/CAMSHAFTGEAR/CAMSHAFT       ****    1   1   1   1

  3   3   3   3 6666 2222 0000 9999 ---- 7777 3333 0000 ---- 0000 0000 5555 ---- 0000 0000 KEY/07X05X09        KEY/07X05X09KEY/07X05X09KEY/07X05X09        ****    1   1   1   1

  4   4   4   4 6666 2222 1111 2222 ---- 5555 3333 5555 ---- 0000 0000 1111 ---- 0000 0000 PLATE,THRUST        PLATE,THRUSTPLATE,THRUSTPLATE,THRUST        ****    1   1   1   1

  5   5   5   5 6666 9999 0000 1111 ---- 9999 1111 0000 ---- 6666 1111 2222 ---- 0000 0000 BOLT,SEMS/M6X12     BOLT,SEMS/M6X12BOLT,SEMS/M6X12BOLT,SEMS/M6X12     ****    2   2   2   2

  6   6   6   6 6666 2222 1111 2222 ---- 5555 2222 3333 ---- 0000 2222 3333 ---- 0000 0000 GEAR/IDLE       ASSYGEAR/IDLE       ASSYGEAR/IDLE       ASSYGEAR/IDLE       ASSY ****    1   1   1   1



FIG. 13  PISTON

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-340E-0100

28

  1   1   1   1 6666 2222 1111 2222 ---- 1111 1111 1111 ---- 0000 1111 5555 ---- 1111 0000 PISTON              PISTONPISTONPISTON              ****    3   3   3   3

  2   2   2   2 6666 2222 1111 2222 ---- 1111 2222 1111 ---- 0000 0000 8888 ---- 2222 0000 RING/PISTON     SET RING/PISTON     SET RING/PISTON     SET RING/PISTON     SET ****    3   3   3   3

  3   3   3   3 6666 2222 1111 2222 ---- 2222 1111 1111 ---- 0000 0000 1111 ---- 1111 0000 PIN,PISTON          PIN,PISTONPIN,PISTONPIN,PISTON          ****    3   3   3   3

  4   4   4   4 6666 2222 0000 9999 ---- 5555 8888 7777 ---- 0000 0000 1111 ---- 0000 0000 RING,SNAP           RING,SNAPRING,SNAPRING,SNAP           ****    6   6   6   6

  5   5   5   5 6666 2222 1111 2222 ---- 2222 3333 0000 ---- 0000 0000 3333 ---- 1111 0000 CONNECTINGROD   ASSYCONNECTINGROD   ASSYCONNECTINGROD   ASSYCONNECTINGROD   ASSY ****    3   3   3   3

  6   6   6   6 6666 2222 1111 2222 ---- 2222 3333 5555 ---- 0000 0000 5555 ---- 0000 0000 BOLT/CONNECTINGROD  BOLT/CONNECTINGRODBOLT/CONNECTINGRODBOLT/CONNECTINGROD  ****    6   6   6   6

  7   7   7   7 6666 2222 1111 2222 ---- 2222 7777 1111 ---- 0000 0000 6666 ---- 0000 0000 BEARING/CONNECTING RBEARING/CONNECTING RBEARING/CONNECTING RBEARING/CONNECTING R ****    3   3   3   3



FIG. 14  PISTON/OVER SIZE (OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-349F-0100

29

  1   1   1   1 6666 2222 1111 2222 ---- 1111 1111 4444 ---- 0000 1111 5555 ---- 1111 0000 PISTON/OV           PISTON/OVPISTON/OVPISTON/OV           TTTT    3   3   3   3

  2   2   2   2 6666 2222 1111 2222 ---- 1111 2222 4444 ---- 0000 0000 8888 ---- 1111 0000 RING/PISTON/OV  SET RING/PISTON/OV  SET RING/PISTON/OV  SET RING/PISTON/OV  SET TTTT    3   3   3   3

  3   3   3   3 6666 2222 1111 2222 ---- 1111 1111 6666 ---- 0000 1111 5555 ---- 1111 0000 PISTON/OV           PISTON/OVPISTON/OVPISTON/OV           TTTT    3   3   3   3

  4   4   4   4 6666 2222 1111 2222 ---- 1111 2222 6666 ---- 0000 0000 8888 ---- 1111 0000 RING/PISTON/OV  SET RING/PISTON/OV  SET RING/PISTON/OV  SET RING/PISTON/OV  SET TTTT    3   3   3   3



FIG. 15  CRANK SHAFT

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-350I-0100

30

  1   1   1   1 6666 2222 1111 2222 ---- 3333 1111 0000 ---- 0000 0000 8888 ---- 4444 0000 CRANKSHAFT      ASSYCRANKSHAFT      ASSYCRANKSHAFT      ASSYCRANKSHAFT      ASSY ****    1   1   1   1

  2   2   2   2 VVVV 5555 2222 3333 ---- 1111 0000 1111 ---- 0000 0000 1111 ---- 8888 0000 PIN                 PINPINPIN                 ****    1   1   1   1

  3   3   3   3 6666 2222 1111 2222 ---- 5555 2222 1111 ---- 0000 0000 8888 ---- 0000 0000 GEAR/CRANK          GEAR/CRANKGEAR/CRANKGEAR/CRANK          ****    1   1   1   1

  4   4   4   4 6666 2222 0000 9999 ---- 7777 3333 0000 ---- 0000 0000 6666 ---- 0000 0000 KEY/07X05X43        KEY/07X05X43KEY/07X05X43KEY/07X05X43        ****    1   1   1   1

  5   5   5   5 6666 2222 1111 2222 ---- 3333 3333 0000 ---- 0000 1111 7777 ---- 3333 0000 FLYWHEEL        ASSYFLYWHEEL        ASSYFLYWHEEL        ASSYFLYWHEEL        ASSY ****    1   1   1   1

  6   6   6   6 6666 2222 1111 2222 ---- 3333 3333 3333 ---- 0000 0000 3333 ---- 0000 0000 RINGGEAR            RINGGEARRINGGEARRINGGEAR            ****    1   1   1   1

  7   7   7   7 6666 2222 1111 3333 ---- 1111 2222 9999 ---- 0000 0000 6666 ---- 0000 0000 PIN/STRAIGHT        PIN/STRAIGHTPIN/STRAIGHTPIN/STRAIGHT        ****    3   3   3   3

  8   8   8   8 VVVV 6666 0000 0000 ---- 1111 5555 0000 ---- 6666 0000 0000 ---- 2222 0000 BEARING,RB/6002SS   BEARING,RB/6002SSBEARING,RB/6002SSBEARING,RB/6002SS   ****    1   1   1   1

  9   9   9   9 6666 2222 0000 9999 ---- 0000 4444 6666 ---- 0000 1111 5555 ---- 0000 0000 BOLT/FLANGE         BOLT/FLANGEBOLT/FLANGEBOLT/FLANGE         ****    4   4   4   4

 10  10  10  10 6666 2222 1111 2222 ---- 3333 7777 0000 ---- 0000 1111 1111 ---- 0000 0000 PULLEY          ASSYPULLEY          ASSYPULLEY          ASSYPULLEY          ASSY ****    1   1   1   1

 11  11  11  11 6666 2222 1111 2222 ---- 3333 7777 1111 ---- 0000 0000 9999 ---- 0000 0000 PULLEY              PULLEYPULLEYPULLEY              ****    1   1   1   1

 12  12  12  12 6666 2222 1111 2222 ---- 3333 7777 2222 ---- 0000 0000 2222 ---- 1111 0000 CENTER CRANK PULLEY CENTER CRANK PULLEY CENTER CRANK PULLEY CENTER CRANK PULLEY ****    1   1   1   1

 13  13  13  13 6666 9999 0000 2222 ---- 0000 5555 0000 ---- 6666 1111 0000 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    4   4   4   4

 14  14  14  14 6666 9999 0000 9999 ---- 1111 5555 0000 ---- 5555 0000 6666 ---- 0000 0000 WASHER,SP/M6        WASHER,SP/M6WASHER,SP/M6WASHER,SP/M6        ****    4   4   4   4

 15  15  15  15 6666 2222 1111 2222 ---- 3333 7777 9999 ---- 0000 0000 1111 ---- 0000 0000 WASHER              WASHERWASHERWASHER              ****    1   1   1   1

 16  16  16  16 6666 9999 0000 1111 ---- 0000 6666 6666 ---- 6666 4444 5555 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    1   1   1   1



FIG. 16  OIL PUMP

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-401D-0100

31

  1   1   1   1 6666 2222 1111 3333 ---- 1111 0000 0000 ---- 0000 0000 3333 ---- 3333 0000 OILPUMP         ASSYOILPUMP         ASSYOILPUMP         ASSYOILPUMP         ASSY ****    1   1   1   1

  2   2   2   2 6666 2222 1111 3333 ---- 1111 1111 1111 ---- 0000 0000 1111 ---- 3333 0000 BODY/OILPUMP        BODY/OILPUMPBODY/OILPUMPBODY/OILPUMP        ****    1   1   1   1

  3   3   3   3 6666 2222 1111 3333 ---- 1111 2222 0000 ---- 0000 0000 3333 ---- 2222 0000 GEAR/OILPUMP    ASSYGEAR/OILPUMP    ASSYGEAR/OILPUMP    ASSYGEAR/OILPUMP    ASSY ****    1   1   1   1

  4   4   4   4 6666 2222 1111 3333 ---- 1111 2222 5555 ---- 0000 0000 1111 ---- 0000 0000 ROTOR/OUTER         ROTOR/OUTERROTOR/OUTERROTOR/OUTER         ****    1   1   1   1

  5   5   5   5 6666 2222 1111 3333 ---- 1111 2222 9999 ---- 0000 0000 3333 ---- 0000 0000 PIN/STRAIGHT        PIN/STRAIGHTPIN/STRAIGHTPIN/STRAIGHT        ****    2   2   2   2

  6   6   6   6 6666 2222 1111 3333 ---- 1111 1111 9999 ---- 0000 0000 1111 ---- 0000 0000 BOLT/WS             BOLT/WSBOLT/WSBOLT/WS             ****    3   3   3   3

  7   7   7   7 6666 9999 0000 1111 ---- 9999 1111 0000 ---- 6666 2222 5555 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    3   3   3   3

  8   8   8   8 6666 2222 1111 3333 ---- 1111 4444 0000 ---- 0000 2222 3333 ---- 0000 0000 STRAINER            STRAINERSTRAINERSTRAINER            ****    1   1   1   1

  9   9   9   9 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 5555 0000 O-RING/P15          O-RING/P15O-RING/P15O-RING/P15          ****    1   1   1   1

 10  10  10  10 6666 2222 1111 3333 ---- 1111 4444 9999 ---- 0000 0000 2222 ---- 0000 0000 CLAMP,STRAINER      CLAMP,STRAINERCLAMP,STRAINERCLAMP,STRAINER      ****    1   1   1   1

 11  11  11  11 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

 12  12  12  12 6666 2222 1111 3333 ---- 3333 1111 1111 ---- 0000 0000 3333 ---- 1111 0000 PIPE,OIL            PIPE,OILPIPE,OILPIPE,OIL            ****    1   1   1   1

 13  13  13  13 6666 9999 0000 9999 ---- 9999 0000 6666 ---- 1111 0000 5555 ---- 1111 0000 BOLT,JOINT          BOLT,JOINTBOLT,JOINTBOLT,JOINT          ****    1   1   1   1

 14  14  14  14 6666 2222 0000 9999 ---- 9999 2222 0000 ---- 0000 0000 2222 ---- 0000 0000 PACKING             PACKINGPACKINGPACKING             ****    2   2   2   2

 15  15  15  15 6666 2222 1111 3333 ---- 2222 4444 0000 ---- 0000 0000 2222 ---- 1111 0000 CARTRIDGE/OILFILTER CARTRIDGE/OILFILTERCARTRIDGE/OILFILTERCARTRIDGE/OILFILTER ****    1   1   1   1



FIG. 17  WATER PUMP

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-420B-0100

32

  1   1   1   1 6666 2222 1111 3333 ---- 6666 1111 0000 ---- 0000 0000 5555 ---- 4444 0000 WATERPUMP       ASSYWATERPUMP       ASSYWATERPUMP       ASSYWATERPUMP       ASSY ****    1   1   1   1

  2   2   2   2 6666 2222 1111 3333 ---- 6666 1111 1111 ---- 0000 0000 3333 ---- 2222 0000 BODY/WATERPUMP      BODY/WATERPUMPBODY/WATERPUMPBODY/WATERPUMP      ****    1   1   1   1

  3   3   3   3 6666 2222 1111 3333 ---- 6666 3333 1111 ---- 0000 0000 2222 ---- 0000 0000 BEARING/WATER PUMP  BEARING/WATER PUMPBEARING/WATER PUMPBEARING/WATER PUMP  ****    1   1   1   1

  4   4   4   4 6666 2222 1111 3333 ---- 6666 3333 1111 ---- 0000 0000 5555 ---- 0000 0000 BEARING/WATERPUMP   BEARING/WATERPUMPBEARING/WATERPUMPBEARING/WATERPUMP   ****    1   1   1   1

  5   5   5   5 6666 2222 1111 3333 ---- 6666 2222 2222 ---- 0000 0000 2222 ---- 1111 0000 SEAL SET/WATER PUMP SEAL SET/WATER PUMP SEAL SET/WATER PUMP SEAL SET/WATER PUMP ****    1   1   1   1

  6   6   6   6 6666 2222 1111 3333 ---- 6666 2222 1111 ---- 0000 0000 3333 ---- 0000 0000 ROTOR/WATERPUMP     ROTOR/WATERPUMPROTOR/WATERPUMPROTOR/WATERPUMP     ****    1   1   1   1

  7   7   7   7 6666 2222 1111 3333 ---- 6666 4444 2222 ---- 0000 0000 2222 ---- 0000 0000 SEAL/WATER PUMPPULLESEAL/WATER PUMPPULLESEAL/WATER PUMPPULLESEAL/WATER PUMPPULLE ****    1   1   1   1

  8   8   8   8 6666 2222 1111 3333 ---- 6666 1111 3333 ---- 0000 0000 2222 ---- 1111 0000 GASKET              GASKETGASKETGASKET              ****    1   1   1   1

  9   9   9   9 6666 2222 1111 3333 ---- 6666 1111 2222 ---- 0000 0000 4444 ---- 0000 0000 PLATE/WATER PUMP    PLATE/WATER PUMPPLATE/WATER PUMPPLATE/WATER PUMP    ****    1   1   1   1

 10  10  10  10 6666 2222 1111 3333 ---- 6666 1111 9999 ---- 0000 0000 3333 ---- 0000 0000 SCREW/WATER PUMP    SCREW/WATER PUMPSCREW/WATER PUMPSCREW/WATER PUMP    ****    3   3   3   3

 11  11  11  11 6666 2222 1111 3333 ---- 6666 1111 9999 ---- 0000 0000 2222 ---- 0000 0000 PIPE/WATER PUMP     PIPE/WATER PUMPPIPE/WATER PUMPPIPE/WATER PUMP     ****    2   2   2   2

 12  12  12  12 6666 2222 1111 3333 ---- 6666 1111 4444 ---- 0000 0000 3333 ---- 1111 0000 GASKET/WATER PUMP   GASKET/WATER PUMPGASKET/WATER PUMPGASKET/WATER PUMP   ****    1   1   1   1

 13  13  13  13 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 4444 ---- 5555 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

 14  14  14  14 3333 8888 1111 7777 ---- 4444 0000 1111 ---- 0000 0000 1111 ---- 0000 0000 NUT/M08             NUT/M08NUT/M08NUT/M08             ****    2   2   2   2

 15  15  15  15 6666 2222 1111 3333 ---- 6666 1111 9999 ---- 0000 0000 5555 ---- 0000 0000 SPACER,WATER PUMP   SPACER,WATER PUMPSPACER,WATER PUMPSPACER,WATER PUMP   ****    1   1   1   1

 16  16  16  16 6666 2222 1111 3333 ---- 6666 1111 4444 ---- 0000 0000 6666 ---- 1111 0000 GASKET/SPACER       GASKET/SPACERGASKET/SPACERGASKET/SPACER       ****    1   1   1   1

 17  17  17  17 6666 2222 0000 9999 ---- 3333 0000 0000 ---- 0000 0000 2222 ---- 0000 0000 STUD                STUDSTUDSTUD                ****    2   2   2   2

 18  18  18  18 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

 19  19  19  19 3333 8888 1111 7777 ---- 4444 0000 1111 ---- 0000 0000 1111 ---- 0000 0000 NUT/M08             NUT/M08NUT/M08NUT/M08             ****    1   1   1   1

 20  20  20  20 6666 2222 1111 3333 ---- 7777 2222 9999 ---- 0000 1111 3333 ---- 1111 0000 HOSE/RUBBER         HOSE/RUBBERHOSE/RUBBERHOSE/RUBBER         ****    1   1   1   1

 21  21  21  21 JJJJ 0000 6666 1111 ---- 2222 1111 0000 ---- 0000 1111 5555 ---- 0000 0000 CLAMP/WIRE/10-15    CLAMP/WIRE/10-15CLAMP/WIRE/10-15CLAMP/WIRE/10-15    ****    2   2   2   2

 22  22  22  22 6666 2222 1111 3333 ---- 7777 1111 6666 ---- 0000 0000 1111 ---- 5555 0000 HOUSING/THERMOSTAT  HOUSING/THERMOSTATHOUSING/THERMOSTATHOUSING/THERMOSTAT  ****    1   1   1   1

 23  23  23  23 6666 2222 1111 3333 ---- 7777 4444 3333 ---- 0000 0000 2222 ---- 1111 0000 GASKET/HOUSING      GASKET/HOUSINGGASKET/HOUSINGGASKET/HOUSING      ****    1   1   1   1

 24  24  24  24 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

 25  25  25  25 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 7777 ---- 5555 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

 26  26  26  26 6666 5555 1111 3333 ---- 7777 7777 0000 ---- 0000 2222 2222 ---- 1111 0000 THERMOSTAT          THERMOSTATTHERMOSTATTHERMOSTAT          ****    1   1   1   1

 27  27  27  27 6666 2222 1111 3333 ---- 7777 1111 1111 ---- 0000 0000 3333 ---- 2222 0000 PIPE,WATER OUTLET   PIPE,WATER OUTLETPIPE,WATER OUTLETPIPE,WATER OUTLET   ****    1   1   1   1

 28  28  28  28 VVVV 7777 2222 3333 ---- 1111 0000 2222 ---- 0000 0000 5555 ---- 5555 0000 O-RING              O-RINGO-RINGO-RING              ****    1   1   1   1

 29  29  29  29 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    2   2   2   2



FIG. 18  COOLING FAN

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-480I-0100

33

  1   1   1   1 6666 2222 1111 3333 ---- 6666 6666 0000 ---- 0000 0000 7777 ---- 0000 0000 FAN/COOLING         FAN/COOLINGFAN/COOLINGFAN/COOLING         ****    1   1   1   1

  2   2   2   2 6666 2222 1111 3333 ---- 6666 4444 1111 ---- 0000 0000 2222 ---- 1111 0000 PULLEY,WATER PUMP   PULLEY,WATER PUMPPULLEY,WATER PUMPPULLEY,WATER PUMP   ****    1   1   1   1

  3   3   3   3 6666 2222 1111 3333 ---- 6666 6666 9999 ---- 0000 0000 8888 ---- 0000 0000 SPACER/FAN/48       SPACER/FAN/48SPACER/FAN/48SPACER/FAN/48       ****    1   1   1   1

  4   4   4   4 6666 2222 0000 9999 ---- 0000 3333 0000 ---- 0000 4444 4444 ---- 0000 0000 BOLT/WS             BOLT/WSBOLT/WSBOLT/WS             ****    4   4   4   4

  5   5   5   5 6666 2222 1111 3333 ---- 6666 7777 1111 ---- 0000 0000 3333 ---- 0000 0000 BELT VHM034         BELT VHM034BELT VHM034BELT VHM034         ****    1   1   1   1



FIG. 19  INJECTION NOZZLE

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-501E-0100

34

  1   1   1   1 6666 2222 1111 5555 ---- 3333 0000 0000 ---- 0000 3333 7777 ---- 0000 0000 INJECTIONNOZZLE ASSYINJECTIONNOZZLE ASSYINJECTIONNOZZLE ASSYINJECTIONNOZZLE ASSY ****    3   3   3   3 FFFF IIII GGGG  0000 2222 6666
  2   2   2   2 6666 2222 1111 5555 ---- 3333 1111 5555 ---- 0000 0000 2222 ---- 0000 0000 GASKET,NOZZLE       GASKET,NOZZLEGASKET,NOZZLEGASKET,NOZZLE       ****    3   3   3   3

  3   3   3   3 6666 2222 1111 5555 ---- 4444 1111 1111 ---- 1111 0000 6666 ---- 0000 0000 PIPE/INJECTION  ASSYPIPE/INJECTION  ASSYPIPE/INJECTION  ASSYPIPE/INJECTION  ASSY ****    1   1   1   1

  4   4   4   4 6666 2222 1111 5555 ---- 4444 1111 1111 ---- 1111 0000 7777 ---- 0000 0000 PIPE/INJECTION  ASSYPIPE/INJECTION  ASSYPIPE/INJECTION  ASSYPIPE/INJECTION  ASSY ****    1   1   1   1

  5   5   5   5 6666 2222 1111 5555 ---- 4444 1111 1111 ---- 1111 0000 8888 ---- 0000 0000 PIPE/INJECTION  ASSYPIPE/INJECTION  ASSYPIPE/INJECTION  ASSYPIPE/INJECTION  ASSY ****    1   1   1   1



FIG. 20  INJECTION PUMP

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-510K-0100

35

  1   1   1   1 6666 2222 1111 5555 ---- 6666 0000 0000 ---- 1111 0000 9999 ---- 3333 0000 INJECTIONPUMP   ASSYINJECTIONPUMP   ASSYINJECTIONPUMP   ASSYINJECTIONPUMP   ASSY ****    1   1   1   1 FFFF IIII GGGG  0000 2222 7777
  2   2   2   2 6666 2222 1111 9999 ---- 7777 5555 2222 ---- 0000 0000 1111 ---- 0000 0000 SHIM/INJECTION P/0.3SHIM/INJECTION P/0.3SHIM/INJECTION P/0.3SHIM/INJECTION P/0.3 ****    1   1   1   1

  3   3   3   3 6666 2222 1111 9999 ---- 7777 5555 2222 ---- 0000 0000 2222 ---- 0000 0000 SHIM/INJECTION P/0.1SHIM/INJECTION P/0.1SHIM/INJECTION P/0.1SHIM/INJECTION P/0.1 ****    1   1   1   1

  4   4   4   4 6666 2222 1111 9999 ---- 7777 5555 2222 ---- 0000 0000 3333 ---- 0000 0000 SHIM/INJECTION P/0.2SHIM/INJECTION P/0.2SHIM/INJECTION P/0.2SHIM/INJECTION P/0.2 ****    1   1   1   1

  5   5   5   5 6666 2222 1111 9999 ---- 7777 5555 2222 ---- 0000 0000 4444 ---- 0000 0000 SHIM/INJECTION P/0.4SHIM/INJECTION P/0.4SHIM/INJECTION P/0.4SHIM/INJECTION P/0.4 ****    1   1   1   1

  6   6   6   6 6666 2222 1111 9999 ---- 7777 5555 2222 ---- 0000 0000 5555 ---- 0000 0000 SHIM/INJECTION P/0.5SHIM/INJECTION P/0.5SHIM/INJECTION P/0.5SHIM/INJECTION P/0.5 ****    1   1   1   1

  7   7   7   7 6666 2222 0000 9999 ---- 0000 5555 6666 ---- 0000 0000 1111 ---- 0000 0000 BOLT/M6X18          BOLT/M6X18BOLT/M6X18BOLT/M6X18          ****    4   4   4   4

  8   8   8   8 6666 2222 1111 5555 ---- 6666 2222 1111 ---- 0000 0000 1111 ---- 4444 0000 CAMSHAFT/INJPUMP    CAMSHAFT/INJPUMPCAMSHAFT/INJPUMPCAMSHAFT/INJPUMP    ****    1   1   1   1

  9   9   9   9 6666 2222 1111 2222 ---- 5555 2222 4444 ---- 0000 0000 2222 ---- 2222 0000 GEAR/INJECTIONPUMP  GEAR/INJECTIONPUMPGEAR/INJECTIONPUMPGEAR/INJECTIONPUMP  ****    1   1   1   1

 10  10  10  10 6666 2222 0000 9999 ---- 7777 3333 0000 ---- 0000 0000 5555 ---- 0000 0000 KEY/07X05X09        KEY/07X05X09KEY/07X05X09KEY/07X05X09        ****    1   1   1   1

 11  11  11  11 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 3333 0000 BEARING,RB/6203     BEARING,RB/6203BEARING,RB/6203BEARING,RB/6203     ****    1   1   1   1

 12  12  12  12 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 0000 0000 ---- 4444 0000 BEARING,RB/6004     BEARING,RB/6004BEARING,RB/6004BEARING,RB/6004     ****    1   1   1   1

 13  13  13  13 6666 2222 1111 2222 ---- 5555 3333 5555 ---- 0000 0000 2222 ---- 0000 0000 PLATE,THRUST INJPUMPPLATE,THRUST INJPUMPPLATE,THRUST INJPUMPPLATE,THRUST INJPUMP ****    1   1   1   1

 14  14  14  14 6666 9999 0000 1111 ---- 9999 1111 0000 ---- 6666 1111 2222 ---- 0000 0000 BOLT,SEMS/M6X12     BOLT,SEMS/M6X12BOLT,SEMS/M6X12BOLT,SEMS/M6X12     ****    1   1   1   1

 15  15  15  15 6666 2222 1111 5555 ---- 5555 2222 0000 ---- 0000 0000 1111 ---- 0000 0000 FLYWEIGHT           FLYWEIGHTFLYWEIGHTFLYWEIGHT           ****    1   1   1   1

 16  16  16  16 6666 2222 0000 9999 ---- 0000 3333 0000 ---- 0000 4444 3333 ---- 0000 0000 BOLT/M6X10          BOLT/M6X10BOLT/M6X10BOLT/M6X10          ****    3   3   3   3

 17  17  17  17 6666 2222 1111 5555 ---- 5555 2222 6666 ---- 0000 0000 4444 ---- 0000 0000 THRUSTPIECE         THRUSTPIECETHRUSTPIECETHRUSTPIECE         ****    1   1   1   1

 18  18  18  18 6666 2222 1111 5555 ---- 5555 4444 1111 ---- 0000 0000 1111 ---- 1111 0000 ARM/FLOATING    COMPARM/FLOATING    COMPARM/FLOATING    COMPARM/FLOATING    COMP ****    1   1   1   1

 19  19  19  19 6666 2222 1111 5555 ---- 5555 4444 3333 ---- 0000 0000 1111 ---- 1111 0000 LINK,CONTROL        LINK,CONTROLLINK,CONTROLLINK,CONTROL        ****    1   1   1   1

 20  20  20  20 6666 2222 1111 5555 ---- 5555 4444 2222 ---- 0000 0000 6666 ---- 0000 0000 PIN,CONTROL         PIN,CONTROLPIN,CONTROLPIN,CONTROL         ****    1   1   1   1

 21  21  21  21 VVVV 7777 1111 0000 ---- 1111 4444 0000 ---- 0000 0000 4444 ---- 0000 0000 RING,SNAP/ 4 E      RING,SNAP/ 4 ERING,SNAP/ 4 ERING,SNAP/ 4 E      ****    1   1   1   1

 22  22  22  22 6666 2222 1111 5555 ---- 5555 4444 9999 ---- 0000 0000 3333 ---- 0000 0000 SPRING,SETTING      SPRING,SETTINGSPRING,SETTINGSPRING,SETTING      ****    1   1   1   1

 23  23  23  23 6666 2222 1111 5555 ---- 5555 3333 1111 ---- 0000 2222 1111 ---- 0000 0000 SPRING/GOVERNER     SPRING/GOVERNERSPRING/GOVERNERSPRING/GOVERNER     ****    1   1   1   1

 24  24  24  24 6666 2222 1111 5555 ---- 5555 4444 1111 ---- 0000 2222 4444 ---- 3333 0000 LEVER/CONTROL   COMPLEVER/CONTROL   COMPLEVER/CONTROL   COMPLEVER/CONTROL   COMP ****    1   1   1   1

 25  25  25  25 VVVV 7777 2222 0000 ---- 1111 0000 1111 ---- 9999 0000 0000 ---- 8888 0000 O-RING/P 8          O-RING/P 8O-RING/P 8O-RING/P 8          ****    1   1   1   1

 26  26  26  26 6666 2222 0000 9999 ---- 5555 8888 0000 ---- 0000 0000 2222 ---- 1111 0000 SPRING,RETURN       SPRING,RETURNSPRING,RETURNSPRING,RETURN       ****    1   1   1   1

 27  27  27  27 6666 2222 1111 5555 ---- 5555 4444 9999 ---- 0000 0000 7777 ---- 1111 0000 ARM/CONTROL         ARM/CONTROLARM/CONTROLARM/CONTROL         ****    1   1   1   1

 28  28  28  28 6666 9999 0000 9999 ---- 1111 1111 0000 ---- 4444 0000 6666 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

 29  29  29  29 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER / M6         WASHER / M6WASHER / M6WASHER / M6         ****    1   1   1   1

 30  30  30  30 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER,SP/M 6       WASHER,SP/M 6WASHER,SP/M 6WASHER,SP/M 6       ****    1   1   1   1



FIG. 20  INJECTION PUMP

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-510K-0100

36

 31  31  31  31 6666 2222 1111 5555 ---- 5555 4444 9999 ---- 0000 0000 8888 ---- 1111 0000 SPRING/STARTING     SPRING/STARTINGSPRING/STARTINGSPRING/STARTING     ****    1   1   1   1



FIG. 21  FUEL PIPE

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-550J-0100

37

  1   1   1   1 6666 2222 1111 5555 ---- 4444 1111 2222 ---- 0000 0000 6666 ---- 0000 0000 CONNECTOR/FUEL      CONNECTOR/FUELCONNECTOR/FUELCONNECTOR/FUEL      ****    1   1   1   1

  2   2   2   2 6666 2222 1111 5555 ---- 4444 1111 1111 ---- 0000 7777 4444 ---- 1111 0000 PIPE/FUEL           PIPE/FUELPIPE/FUELPIPE/FUEL           ****    1   1   1   1



FIG. 22  ADAPTER

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-560K-0100

38

  1   1   1   1 6666 2222 1111 5555 ---- 5555 4444 8888 ---- 0000 1111 2222 ---- 0000 0000 ADAPTER/210X070 ASSYADAPTER/210X070 ASSYADAPTER/210X070 ASSYADAPTER/210X070 ASSY ****    1   1   1   1

  2   2   2   2 6666 2222 1111 5555 ---- 5555 4444 1111 ---- 0000 1111 6666 ---- 3333 0000 ARM/TENSION         ARM/TENSIONARM/TENSIONARM/TENSION         ****    1   1   1   1



FIG. 23  ELECTRIC (1)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6004-801G-0100,6004-801G-0200

39

  1   1   1   1 6666 2222 8888 1111 ---- 2222 0000 0000 ---- 0000 0000 7777 ---- 0000 0000 GENERATOR/12V-8.5A  GENERATOR/12V-8.5AGENERATOR/12V-8.5AGENERATOR/12V-8.5A  ****    1   1   1   1 FFFF IIII GGGG  0000 2222 9999
  2   2   2   2 6666 2222 8888 1111 ---- 2222 7777 0000 ---- 0000 0000 1111 ---- 1111 0000 REGULATOR           REGULATORREGULATORREGULATOR           ****    1   1   1   1

  3   3   3   3 6666 2222 1111 3333 ---- 6666 7777 4444 ---- 0000 0000 4444 ---- 2222 0000 PLATE/ADJUST        PLATE/ADJUSTPLATE/ADJUSTPLATE/ADJUST        ****    1   1   1   1

  4   4   4   4 VVVV 2222 3333 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

  5   5   5   5 1111 3333 7777 3333 ---- 1111 2222 1111 ---- 0000 0000 1111 ---- 0000 0000 WASHER/9X22X2       WASHER/9X22X2WASHER/9X22X2WASHER/9X22X2       ****    1   1   1   1

  6   6   6   6 6666 2222 0000 9999 ---- 0000 4444 6666 ---- 0000 5555 7777 ---- 0000 0000 BOLT/FLANGE         BOLT/FLANGEBOLT/FLANGEBOLT/FLANGE         ****    1   1   1   1

  7   7   7   7 6666 9999 0000 9999 ---- 1111 1111 0000 ---- 4444 1111 0000 ---- 0000 0000 NUT/M10             NUT/M10NUT/M10NUT/M10             ****    1   1   1   1

  8   8   8   8 6666 2222 8888 1111 ---- 1111 0000 0000 ---- 0000 1111 4444 ---- 0000 0000 STARTER         ASSYSTARTER         ASSYSTARTER         ASSYSTARTER         ASSY ****    1   1   1   1 FFFF IIII GGGG  0000 2222 8888
  9   9   9   9 6666 2222 0000 9999 ---- 0000 3333 0000 ---- 0000 8888 5555 ---- 0000 0000 BOLT/WS             BOLT/WSBOLT/WSBOLT/WS             ****    2   2   2   2



FIG. 24  ELECTRIC (2)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-820J-0100,6003-820J-0200

40

  1   1   1   1 6666 2222 8888 1111 ---- 9999 7777 1111 ---- 0000 0000 3333 ---- 0000 0000 SWITCH/OILPRESSURE  SWITCH/OILPRESSURESWITCH/OILPRESSURESWITCH/OILPRESSURE  ****    1   1   1   1

  2   2   2   2 6666 2222 8888 2222 ---- 4444 5555 0000 ---- 0000 0000 2222 ---- 0000 0000 SWITCH/OVERHEAT     SWITCH/OVERHEATSWITCH/OVERHEATSWITCH/OVERHEAT     ****    1   1   1   1

  3   3   3   3 6666 2222 8888 1111 ---- 4444 1111 0000 ---- 0000 1111 0000 ---- 0000 0000 GLOWPLUG            GLOWPLUGGLOWPLUGGLOWPLUG            ****    3   3   3   3

  4   4   4   4 6666 2222 1111 9999 ---- 7777 3333 2222 ---- 0000 1111 6666 ---- 0000 0000 CONNECTOR/GLOWPLUG  CONNECTOR/GLOWPLUGCONNECTOR/GLOWPLUGCONNECTOR/GLOWPLUG  ****    1   1   1   1

  5   5   5   5 6666 2222 8888 1111 ---- 9999 1111 0000 ---- 0000 0000 1111 ---- 0000 0000 SOLENOID            SOLENOIDSOLENOIDSOLENOID            ****    1   1   1   1

  6   6   6   6 6666 2222 0000 9999 ---- 6666 3333 0000 ---- 0000 0000 2222 ---- 1111 0000 GASKET              GASKETGASKETGASKET              ****    1   1   1   1

  7   7   7   7 VVVV 2222 3333 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 2222 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    2   2   2   2

  8   8   8   8 6666 2222 8888 1111 ---- 9999 2222 0000 ---- 0000 0000 1111 ---- 0000 0000 RELAY,SOLENOID      RELAY,SOLENOIDRELAY,SOLENOIDRELAY,SOLENOID      ****    1   1   1   1



FIG. 25  REPAIR PARTS (OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6003-999C-0100

41

  1   1   1   1 6666 2222 8888 7777 ---- 8888 1111 0000 ---- 0000 2222 6666 ---- 1111 0000 REPAIR/ENGINESET    REPAIR/ENGINESETREPAIR/ENGINESETREPAIR/ENGINESET    TTTT    1   1   1   1

  2   2   2   2 6666 2222 1111 2222 ---- 5555 6666 9999 ---- 0000 0000 2222 ---- 0000 0000 SEAL,OIL            SEAL,OILSEAL,OILSEAL,OIL            TTTT    6   6   6   6

  3   3   3   3 6666 2222 1111 1111 ---- 1111 4444 1111 ---- 0000 0000 8888 ---- 3333 0000 GASKET/CYLINDERHEAD GASKET/CYLINDERHEADGASKET/CYLINDERHEADGASKET/CYLINDERHEAD TTTT    1   1   1   1

  4   4   4   4 6666 2222 1111 1111 ---- 1111 7777 3333 ---- 0000 0000 3333 ---- 0000 0000 SEAL,CYL.HEAD COVER SEAL,CYL.HEAD COVER SEAL,CYL.HEAD COVER SEAL,CYL.HEAD COVER TTTT    1   1   1   1

  5   5   5   5 6666 2222 0000 9999 ---- 5555 7777 2222 ---- 0000 0000 3333 ---- 0000 0000 GASKET              GASKETGASKETGASKET              TTTT    2   2   2   2

  6   6   6   6 6666 2222 1111 4444 ---- 1111 1111 5555 ---- 0000 0000 1111 ---- 2222 0000 GASKET,INLET MANIFOLGASKET,INLET MANIFOLGASKET,INLET MANIFOLGASKET,INLET MANIFOL TTTT    1   1   1   1

  7   7   7   7 6666 2222 1111 4444 ---- 1111 4444 5555 ---- 0000 0000 1111 ---- 3333 0000 GASKET,EXH.MANIFOLD GASKET,EXH.MANIFOLDGASKET,EXH.MANIFOLDGASKET,EXH.MANIFOLD TTTT    1   1   1   1

  8   8   8   8 6666 2222 1111 1111 ---- 2222 5555 8888 ---- 0000 0000 1111 ---- 0000 0000 SEAL,BEARING CAP    SEAL,BEARING CAPSEAL,BEARING CAPSEAL,BEARING CAP    TTTT    4   4   4   4

  9   9   9   9 6666 2222 1111 1111 ---- 2222 5555 8888 ---- 0000 0000 2222 ---- 0000 0000 SEAL,BEARING CAP/7  SEAL,BEARING CAP/7SEAL,BEARING CAP/7SEAL,BEARING CAP/7  TTTT    2   2   2   2

 10  10  10  10 6666 2222 0000 9999 ---- 6666 2222 5555 ---- 0000 1111 2222 ---- 0000 0000 OILSEAL             OILSEALOILSEALOILSEAL             TTTT    1   1   1   1

 11  11  11  11 6666 2222 1111 1111 ---- 2222 9999 2222 ---- 0000 0000 1111 ---- 2222 0000 GASKET/COVER        GASKET/COVERGASKET/COVERGASKET/COVER        TTTT    1   1   1   1

 12  12  12  12 6666 2222 0000 9999 ---- 6666 2222 5555 ---- 0000 0000 2222 ---- 0000 0000 SEAL,OIL            SEAL,OILSEAL,OILSEAL,OIL            TTTT    1   1   1   1

 13  13  13  13 6666 2222 0000 9999 ---- 9999 2222 0000 ---- 0000 0000 2222 ---- 0000 0000 PACKING             PACKINGPACKINGPACKING             TTTT    2   2   2   2

 14  14  14  14 6666 2222 1111 1111 ---- 3333 1111 2222 ---- 0000 0000 3333 ---- 2222 0000 GASKET/GEARCASE     GASKET/GEARCASEGASKET/GEARCASEGASKET/GEARCASE     TTTT    1   1   1   1

 15  15  15  15 6666 2222 1111 1111 ---- 3333 1111 2222 ---- 0000 0000 4444 ---- 2222 0000 GASKET/PLATE        GASKET/PLATEGASKET/PLATEGASKET/PLATE        TTTT    1   1   1   1

 16  16  16  16 VVVV 7777 2222 3333 ---- 1111 0000 2222 ---- 0000 0000 5555 ---- 0000 0000 O-RING 1A S50       O-RING 1A S50O-RING 1A S50O-RING 1A S50       TTTT    1   1   1   1

 17  17  17  17 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 5555 0000 O-RING/P15          O-RING/P15O-RING/P15O-RING/P15          TTTT    1   1   1   1

 18  18  18  18 6666 2222 1111 3333 ---- 6666 1111 4444 ---- 0000 0000 3333 ---- 1111 0000 GASKET/WATER PUMP   GASKET/WATER PUMPGASKET/WATER PUMPGASKET/WATER PUMP   TTTT    1   1   1   1

 19  19  19  19 6666 2222 1111 3333 ---- 6666 1111 4444 ---- 0000 0000 6666 ---- 1111 0000 GASKET/SPACER       GASKET/SPACERGASKET/SPACERGASKET/SPACER       TTTT    1   1   1   1

 20  20  20  20 6666 2222 1111 3333 ---- 7777 4444 3333 ---- 0000 0000 2222 ---- 1111 0000 GASKET/HOUSING      GASKET/HOUSINGGASKET/HOUSINGGASKET/HOUSING      TTTT    1   1   1   1

 21  21  21  21 VVVV 7777 2222 3333 ---- 1111 0000 2222 ---- 0000 0000 5555 ---- 5555 0000 O-RING              O-RINGO-RINGO-RING              TTTT    1   1   1   1

 22  22  22  22 6666 2222 0000 9999 ---- 6666 3333 0000 ---- 0000 0000 2222 ---- 1111 0000 GASKET              GASKETGASKETGASKET              TTTT    1   1   1   1

 23  23  23  23 6666 2222 0000 9999 ---- 5555 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 WASHER/08X14X01     WASHER/08X14X01WASHER/08X14X01WASHER/08X14X01     TTTT    2   2   2   2



FIG. 26  COMPONENT PARTS
FOR 6215-300-037-00 ON Fig.19

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6215-300-037-0E

42

  1   1   1   1 6666 2222 1111 5555 ---- 3333 3333 0000 ---- 0000 2222 2222 ---- 0000 0000 HOLDER/NOZZLE   ASSYHOLDER/NOZZLE   ASSYHOLDER/NOZZLE   ASSYHOLDER/NOZZLE   ASSY ****    3   3   3   3

  2   2   2   2 6666 2222 1111 5555 ---- 3333 4444 5555 ---- 0000 4444 4444 ---- 0000 0000 SHIM/0.10           SHIM/0.10SHIM/0.10SHIM/0.10           ****    3   3   3   3

  3   3   3   3 6666 2222 1111 5555 ---- 3333 4444 5555 ---- 0000 4444 5555 ---- 0000 0000 SHIM/0.20           SHIM/0.20SHIM/0.20SHIM/0.20           ****    3   3   3   3

  4   4   4   4 6666 2222 1111 5555 ---- 3333 4444 5555 ---- 0000 4444 6666 ---- 0000 0000 SHIM/0.30           SHIM/0.30SHIM/0.30SHIM/0.30           ****    3   3   3   3

  5   5   5   5 6666 2222 1111 5555 ---- 3333 4444 5555 ---- 0000 4444 7777 ---- 0000 0000 SHIM/0.40           SHIM/0.40SHIM/0.40SHIM/0.40           ****    3   3   3   3

  6   6   6   6 6666 2222 1111 5555 ---- 3333 4444 5555 ---- 0000 4444 8888 ---- 0000 0000 SHIM/0.50           SHIM/0.50SHIM/0.50SHIM/0.50           ****    3   3   3   3

  7   7   7   7 6666 2222 1111 5555 ---- 3333 4444 5555 ---- 0000 4444 9999 ---- 0000 0000 SHIM/0.52           SHIM/0.52SHIM/0.52SHIM/0.52           ****    3   3   3   3

  8   8   8   8 6666 2222 1111 5555 ---- 3333 4444 5555 ---- 0000 5555 0000 ---- 0000 0000 SHIM/0.54           SHIM/0.54SHIM/0.54SHIM/0.54           ****    3   3   3   3

  9   9   9   9 6666 2222 1111 5555 ---- 3333 4444 5555 ---- 0000 5555 1111 ---- 0000 0000 SHIM/0.56           SHIM/0.56SHIM/0.56SHIM/0.56           ****    3   3   3   3

 10  10  10  10 6666 2222 1111 5555 ---- 3333 4444 5555 ---- 0000 5555 2222 ---- 0000 0000 SHIM/0.58           SHIM/0.58SHIM/0.58SHIM/0.58           ****    3   3   3   3

 11  11  11  11 6666 2222 1111 5555 ---- 3333 4444 5555 ---- 0000 5555 3333 ---- 0000 0000 SHIM/0.80           SHIM/0.80SHIM/0.80SHIM/0.80           ****    3   3   3   3

 12  12  12  12 6666 2222 1111 5555 ---- 3333 4444 3333 ---- 0000 0000 2222 ---- 0000 0000 SPRING,NOZZLE       SPRING,NOZZLESPRING,NOZZLESPRING,NOZZLE       ****    3   3   3   3

 13  13  13  13 6666 2222 1111 5555 ---- 3333 4444 2222 ---- 0000 0000 2222 ---- 0000 0000 SEAT,SPRING         SEAT,SPRINGSEAT,SPRINGSEAT,SPRING         ****    3   3   3   3

 14  14  14  14 6666 2222 1111 5555 ---- 3333 3333 9999 ---- 0000 0000 4444 ---- 0000 0000 SPACER              SPACERSPACERSPACER              ****    3   3   3   3

 15  15  15  15 6666 2222 1111 5555 ---- 3333 3333 2222 ---- 0000 0000 6666 ---- 0000 0000 NUT/NOZZLERETAINING NUT/NOZZLERETAININGNUT/NOZZLERETAININGNUT/NOZZLERETAINING ****    3   3   3   3

 16  16  16  16 6666 2222 1111 5555 ---- 3333 1111 1111 ---- 0000 0000 5555 ---- 0000 0000 NOZZLE              NOZZLENOZZLENOZZLE              ****    3   3   3   3

 17  17  17  17 6666 2222 1111 5555 ---- 3333 5555 9999 ---- 0000 0000 3333 ---- 0000 0000 GASKET              GASKETGASKETGASKET              ****    3   3   3   3

 18  18  18  18 6666 2222 1111 5555 ---- 3333 5555 9999 ---- 0000 0000 4444 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    3   3   3   3



FIG. 27  COMPONENT PARTS
FOR 6215-600-109-30 ON Fig.20

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6215-600-109-3G

43

  1   1   1   1 6666 2222 1111 5555 ---- 6666 1111 1111 ---- 0000 0000 2222 ---- 0000 0000 HOUSING,PUMP        HOUSING,PUMPHOUSING,PUMPHOUSING,PUMP        ****    1   1   1   1

  2   2   2   2 6666 2222 1111 5555 ---- 6666 3333 1111 ---- 0000 1111 7777 ---- 0000 0000 PLUNGER         ASSYPLUNGER         ASSYPLUNGER         ASSYPLUNGER         ASSY ****    3   3   3   3

  3   3   3   3 6666 2222 1111 5555 ---- 6666 4444 1111 ---- 0000 0000 7777 ---- 0000 0000 DELIVERYVALVE       DELIVERYVALVEDELIVERYVALVEDELIVERYVALVE       ****    3   3   3   3

  4   4   4   4 6666 2222 1111 5555 ---- 6666 4444 3333 ---- 0000 0000 2222 ---- 0000 0000 SPRING DELIVERY VALVSPRING DELIVERY VALVSPRING DELIVERY VALVSPRING DELIVERY VALV ****    3   3   3   3

  5   5   5   5 6666 2222 1111 5555 ---- 6666 4444 9999 ---- 0000 0000 3333 ---- 0000 0000 GASKET              GASKETGASKETGASKET              ****    3   3   3   3

  6   6   6   6 6666 2222 1111 5555 ---- 6666 4444 4444 ---- 0000 0000 2222 ---- 0000 0000 HOLDER DELIVERY VALVHOLDER DELIVERY VALVHOLDER DELIVERY VALVHOLDER DELIVERY VALV ****    3   3   3   3

  7   7   7   7 6666 2222 1111 5555 ---- 6666 4444 9999 ---- 0000 0000 4444 ---- 1111 0000 ORING               ORINGORINGORING               ****    3   3   3   3

  8   8   8   8 6666 2222 1111 5555 ---- 6666 3333 5555 ---- 0000 0000 2222 ---- 0000 0000 SLEEVE,FRANGE       SLEEVE,FRANGESLEEVE,FRANGESLEEVE,FRANGE       ****    3   3   3   3

  9   9   9   9 6666 2222 1111 5555 ---- 6666 4444 9999 ---- 0000 0000 5555 ---- 0000 0000 PIN                 PINPINPIN                 ****    3   3   3   3

 10  10  10  10 6666 2222 1111 5555 ---- 6666 4444 9999 ---- 0000 0000 6666 ---- 1111 0000 ORING               ORINGORINGORING               ****    6   6   6   6

 11  11  11  11 6666 2222 1111 5555 ---- 6666 4444 9999 ---- 0000 0000 7777 ---- 0000 0000 SCREW               SCREWSCREWSCREW               ****    6   6   6   6

 12  12  12  12 6666 2222 1111 5555 ---- 6666 2222 2222 ---- 0000 0000 2222 ---- 0000 0000 TAPPET              TAPPETTAPPETTAPPET              ****    3   3   3   3

 13  13  13  13 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 1111 7777 ---- 0000 0000 PIN                 PINPINPIN                 ****    3   3   3   3

 14  14  14  14 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 1111 8888 ---- 0000 0000 RING,SNAP           RING,SNAPRING,SNAPRING,SNAP           ****    1   1   1   1

 15  15  15  15 6666 2222 1111 5555 ---- 6666 3333 4444 ---- 0000 0000 2222 ---- 0000 0000 SPRING,PLUNGER      SPRING,PLUNGERSPRING,PLUNGERSPRING,PLUNGER      ****    3   3   3   3

 16  16  16  16 6666 2222 1111 5555 ---- 6666 3333 9999 ---- 0000 0000 6666 ---- 0000 0000 SEAT,SPRING         SEAT,SPRINGSEAT,SPRINGSEAT,SPRING         ****    3   3   3   3

 17  17  17  17 6666 2222 1111 5555 ---- 6666 3333 9999 ---- 0000 0000 7777 ---- 0000 0000 SEAT,SPRING         SEAT,SPRINGSEAT,SPRINGSEAT,SPRING         ****    3   3   3   3

 18  18  18  18 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 2222 0000 ---- 0000 0000 PLATE/T=1.80        PLATE/T=1.80PLATE/T=1.80PLATE/T=1.80        ****    1   1   1   1

 19  19  19  19 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 2222 1111 ---- 0000 0000 PLATE/T=1.85        PLATE/T=1.85PLATE/T=1.85PLATE/T=1.85        ****    1   1   1   1

 20  20  20  20 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 2222 2222 ---- 0000 0000 PLATE/T=1.90        PLATE/T=1.90PLATE/T=1.90PLATE/T=1.90        ****    1   1   1   1

 21  21  21  21 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 2222 3333 ---- 0000 0000 PLATE/T=1.95        PLATE/T=1.95PLATE/T=1.95PLATE/T=1.95        ****    1   1   1   1

 22  22  22  22 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 2222 4444 ---- 0000 0000 PLATE/T=2.00        PLATE/T=2.00PLATE/T=2.00PLATE/T=2.00        ****    1   1   1   1

 23  23  23  23 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 2222 5555 ---- 0000 0000 PLATE/T=2.05        PLATE/T=2.05PLATE/T=2.05PLATE/T=2.05        ****    1   1   1   1

 24  24  24  24 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 2222 6666 ---- 0000 0000 PLATE/T=2.10        PLATE/T=2.10PLATE/T=2.10PLATE/T=2.10        ****    1   1   1   1

 25  25  25  25 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 2222 7777 ---- 0000 0000 PLATE/T=2.15        PLATE/T=2.15PLATE/T=2.15PLATE/T=2.15        ****    3   3   3   3

 26  26  26  26 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 2222 8888 ---- 0000 0000 PLATE/T=2.20        PLATE/T=2.20PLATE/T=2.20PLATE/T=2.20        ****    1   1   1   1

 27  27  27  27 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 2222 9999 ---- 0000 0000 PLATE/T=2.25        PLATE/T=2.25PLATE/T=2.25PLATE/T=2.25        ****    1   1   1   1

 28  28  28  28 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 3333 0000 ---- 0000 0000 PLATE/T=2.30        PLATE/T=2.30PLATE/T=2.30PLATE/T=2.30        ****    1   1   1   1

 29  29  29  29 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 3333 1111 ---- 0000 0000 PLATE/T=2.35        PLATE/T=2.35PLATE/T=2.35PLATE/T=2.35        ****    1   1   1   1

 30  30  30  30 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 3333 2222 ---- 0000 0000 PLATE/T=2.40        PLATE/T=2.40PLATE/T=2.40PLATE/T=2.40        ****    1   1   1   1



FIG. 27  COMPONENT PARTS
FOR 6215-600-109-30 ON Fig.20

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6215-600-109-3G

44

 31  31  31  31 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 3333 3333 ---- 0000 0000 PLATE/T=2.45        PLATE/T=2.45PLATE/T=2.45PLATE/T=2.45        ****    1   1   1   1

 32  32  32  32 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 3333 4444 ---- 0000 0000 PLATE/T=2.50        PLATE/T=2.50PLATE/T=2.50PLATE/T=2.50        ****    1   1   1   1

 33  33  33  33 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 6666 8888 ---- 0000 0000 PLATE/T=1.825       PLATE/T=1.825PLATE/T=1.825PLATE/T=1.825       ****    1   1   1   1

 34  34  34  34 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 6666 9999 ---- 0000 0000 PLATE/T=1.875       PLATE/T=1.875PLATE/T=1.875PLATE/T=1.875       ****    1   1   1   1

 35  35  35  35 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 7777 0000 ---- 0000 0000 PLATE/T=1.925       PLATE/T=1.925PLATE/T=1.925PLATE/T=1.925       ****    1   1   1   1

 36  36  36  36 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 7777 1111 ---- 0000 0000 PLATE/T=1.975       PLATE/T=1.975PLATE/T=1.975PLATE/T=1.975       ****    1   1   1   1

 37  37  37  37 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 7777 2222 ---- 0000 0000 PLATE/T=2.025       PLATE/T=2.025PLATE/T=2.025PLATE/T=2.025       ****    1   1   1   1

 38  38  38  38 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 7777 3333 ---- 0000 0000 PLATE/T=2.075       PLATE/T=2.075PLATE/T=2.075PLATE/T=2.075       ****    1   1   1   1

 39  39  39  39 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 7777 4444 ---- 0000 0000 PLATE/T=2.125       PLATE/T=2.125PLATE/T=2.125PLATE/T=2.125       ****    1   1   1   1

 40  40  40  40 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 7777 5555 ---- 0000 0000 PLATE/T=2.175       PLATE/T=2.175PLATE/T=2.175PLATE/T=2.175       ****    1   1   1   1

 41  41  41  41 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 7777 6666 ---- 0000 0000 PLATE/T=2.225       PLATE/T=2.225PLATE/T=2.225PLATE/T=2.225       ****    1   1   1   1

 42  42  42  42 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 7777 7777 ---- 0000 0000 PLATE/T=2.275       PLATE/T=2.275PLATE/T=2.275PLATE/T=2.275       ****    1   1   1   1

 43  43  43  43 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 7777 8888 ---- 0000 0000 PLATE/T=2.325       PLATE/T=2.325PLATE/T=2.325PLATE/T=2.325       ****    1   1   1   1

 44  44  44  44 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 7777 9999 ---- 0000 0000 PLATE/T=2.375       PLATE/T=2.375PLATE/T=2.375PLATE/T=2.375       ****    1   1   1   1

 45  45  45  45 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 8888 0000 ---- 0000 0000 PLATE/T=2.425       PLATE/T=2.425PLATE/T=2.425PLATE/T=2.425       ****    1   1   1   1

 46  46  46  46 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 8888 1111 ---- 0000 0000 PLATE/T=2.475       PLATE/T=2.475PLATE/T=2.475PLATE/T=2.475       ****    1   1   1   1

 47  47  47  47 6666 2222 1111 5555 ---- 6666 2222 9999 ---- 0000 8888 2222 ---- 0000 0000 PLATE/T=2.525       PLATE/T=2.525PLATE/T=2.525PLATE/T=2.525       ****    1   1   1   1

 48  48  48  48 6666 2222 1111 5555 ---- 6666 3333 7777 ---- 0000 0000 8888 ---- 0000 0000 CONTROLROD          CONTROLRODCONTROLRODCONTROLROD          ****    1   1   1   1

 49  49  49  49 6666 2222 1111 5555 ---- 6666 1111 2222 ---- 0000 1111 6666 ---- 0000 0000 PLATE               PLATEPLATEPLATE               ****    1   1   1   1

 50  50  50  50 6666 2222 1111 5555 ---- 6666 1111 9999 ---- 0000 1111 2222 ---- 0000 0000 SCREW               SCREWSCREWSCREW               ****    4   4   4   4

 51  51  51  51 6666 2222 1111 5555 ---- 6666 3333 5555 ---- 0000 0000 8888 ---- 0000 0000 CONTROLSLEEVE       CONTROLSLEEVECONTROLSLEEVECONTROLSLEEVE       ****    3   3   3   3

 52  52  52  52 6666 2222 1111 5555 ---- 6666 1111 9999 ---- 0000 3333 0000 ---- 0000 0000 EYEBOLT             EYEBOLTEYEBOLTEYEBOLT             ****    1   1   1   1

 53  53  53  53 6666 2222 1111 5555 ---- 6666 1111 9999 ---- 0000 1111 4444 ---- 0000 0000 GASKET              GASKETGASKETGASKET              ****    2   2   2   2

 54  54  54  54 6666 2222 1111 5555 ---- 6666 1111 9999 ---- 0000 1111 5555 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    2   2   2   2

 55  55  55  55 6666 2222 1111 5555 ---- 6666 1111 9999 ---- 0000 1111 6666 ---- 0000 0000 GASKET              GASKETGASKETGASKET              ****    2   2   2   2

 56  56  56  56 6666 2222 1111 5555 ---- 6666 1111 9999 ---- 0000 2222 6666 ---- 0000 0000 PLUG                PLUGPLUGPLUG                ****    1   1   1   1

 57  57  57  57 6666 2222 1111 5555 ---- 6666 1111 9999 ---- 0000 1111 4444 ---- 0000 0000 GASKET              GASKETGASKETGASKET              ****    1   1   1   1



FIG. 28  COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.23

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6281-100-014-0A

45

  1   1   1   1 6666 2222 8888 1111 ---- 1111 1111 1111 ---- 0000 0000 9999 ---- 0000 0000 YOKE/STARTER    ASSYYOKE/STARTER    ASSYYOKE/STARTER    ASSYYOKE/STARTER    ASSY ****    1   1   1   1

  2   2   2   2 6666 2222 8888 1111 ---- 1111 1111 9999 ---- 0000 0000 9999 ---- 0000 0000 BRUSH/STARTER       BRUSH/STARTERBRUSH/STARTERBRUSH/STARTER       ****    2   2   2   2

  3   3   3   3 6666 2222 8888 1111 ---- 1111 1111 8888 ---- 0000 0000 7777 ---- 0000 0000 HOLDER/STARTER  ASSYHOLDER/STARTER  ASSYHOLDER/STARTER  ASSYHOLDER/STARTER  ASSY ****    1   1   1   1

  4   4   4   4 6666 2222 8888 1111 ---- 1111 1111 7777 ---- 0000 0000 3333 ---- 0000 0000 SPRING/STARTERBRUSH SPRING/STARTERBRUSHSPRING/STARTERBRUSHSPRING/STARTERBRUSH ****    4   4   4   4

  5   5   5   5 6666 2222 8888 1111 ---- 1111 2222 1111 ---- 0000 1111 0000 ---- 0000 0000 ARMATURE/STARTE ASSYARMATURE/STARTE ASSYARMATURE/STARTE ASSYARMATURE/STARTE ASSY ****    1   1   1   1

  6   6   6   6 6666 2222 8888 1111 ---- 1111 2222 4444 ---- 0000 1111 1111 ---- 0000 0000 CLUTCH/STARTER  ASSYCLUTCH/STARTER  ASSYCLUTCH/STARTER  ASSYCLUTCH/STARTER  ASSY ****    1   1   1   1

  7   7   7   7 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 6666 4444 ---- 0000 0000 HOUSING/STARTER ASSYHOUSING/STARTER ASSYHOUSING/STARTER ASSYHOUSING/STARTER ASSY ****    1   1   1   1

  8   8   8   8 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 8888 0000 ---- 0000 0000 BEARING/NEEDLE      BEARING/NEEDLEBEARING/NEEDLEBEARING/NEEDLE      ****    1   1   1   1

  9   9   9   9 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 5555 8888 ---- 0000 0000 BEARING/NEEDLE      BEARING/NEEDLEBEARING/NEEDLEBEARING/NEEDLE      ****    1   1   1   1

 10  10  10  10 6666 2222 8888 1111 ---- 1111 1111 5555 ---- 0000 1111 7777 ---- 0000 0000 FRAME/COMMUTATOR ENDFRAME/COMMUTATOR ENDFRAME/COMMUTATOR ENDFRAME/COMMUTATOR END ****    1   1   1   1

 11  11  11  11 6666 2222 8888 1111 ---- 1111 1111 5555 ---- 0000 1111 8888 ---- 0000 0000 COVER               COVERCOVERCOVER               ****    1   1   1   1

 12  12  12  12 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 6666 5555 ---- 0000 0000 BEARING/OILLESS     BEARING/OILLESSBEARING/OILLESSBEARING/OILLESS     ****    1   1   1   1

 13  13  13  13 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 6666 6666 ---- 0000 0000 BEARING/WITH SHOCKABBEARING/WITH SHOCKABBEARING/WITH SHOCKABBEARING/WITH SHOCKAB ****    1   1   1   1

 14  14  14  14 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 6666 7777 ---- 0000 0000 BEARING/OILLESS     BEARING/OILLESSBEARING/OILLESSBEARING/OILLESS     ****    1   1   1   1

 15  15  15  15 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 6666 8888 ---- 0000 0000 SHAFT/STARTER PLANETSHAFT/STARTER PLANETSHAFT/STARTER PLANETSHAFT/STARTER PLANET ****    1   1   1   1

 16  16  16  16 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 6666 9999 ---- 0000 0000 BEARING/OILLESS     BEARING/OILLESSBEARING/OILLESSBEARING/OILLESS     ****    1   1   1   1

 17  17  17  17 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 7777 0000 ---- 0000 0000 GEAR/STARTER PLANETAGEAR/STARTER PLANETAGEAR/STARTER PLANETAGEAR/STARTER PLANETA ****    3   3   3   3

 18  18  18  18 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 7777 1111 ---- 0000 0000 GEAR/STARTERINTERNALGEAR/STARTERINTERNALGEAR/STARTERINTERNALGEAR/STARTERINTERNAL ****    1   1   1   1

 19  19  19  19 6666 2222 8888 1111 ---- 1111 2222 7777 ---- 0000 0000 3333 ---- 0000 0000 LEVER/PINIONDRIVE   LEVER/PINIONDRIVELEVER/PINIONDRIVELEVER/PINIONDRIVE   ****    1   1   1   1

 20  20  20  20 6666 2222 8888 1111 ---- 1111 5555 1111 ---- 0000 1111 4444 ---- 0000 0000 SWITCH/MAGNETIC ASSYSWITCH/MAGNETIC ASSYSWITCH/MAGNETIC ASSYSWITCH/MAGNETIC ASSY ****    1   1   1   1

 21  21  21  21 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 7777 2222 ---- 0000 0000 RING/SNAP           RING/SNAPRING/SNAPRING/SNAP           ****    1   1   1   1

 22  22  22  22 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 7777 3333 ---- 0000 0000 RING/SNAP           RING/SNAPRING/SNAPRING/SNAP           ****    1   1   1   1

 23  23  23  23 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 7777 4444 ---- 0000 0000 NUT/PINIONSTOP      NUT/PINIONSTOPNUT/PINIONSTOPNUT/PINIONSTOP      ****    1   1   1   1

 24  24  24  24 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 7777 5555 ---- 0000 0000 WASHER/SK           WASHER/SKWASHER/SKWASHER/SK           ****    1   1   1   1

 25  25  25  25 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 7777 6666 ---- 0000 0000 WASHER/SK           WASHER/SKWASHER/SKWASHER/SK           ****    1   1   1   1

 26  26  26  26 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 7777 7777 ---- 0000 0000 WASHER/SK           WASHER/SKWASHER/SKWASHER/SK           ****    1   1   1   1

 27  27  27  27 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 7777 8888 ---- 0000 0000 PLATE               PLATEPLATEPLATE               ****    1   1   1   1

 28  28  28  28 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 3333 0000 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

 29  29  29  29 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 2222 9999 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    2   2   2   2

 30  30  30  30 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 4444 3333 ---- 0000 0000 BOLT/THROUGH        BOLT/THROUGHBOLT/THROUGHBOLT/THROUGH        ****    2   2   2   2



FIG. 28  COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.23

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6281-100-014-0A

46

 31  31  31  31 6666 9999 0000 9999 ---- 1111 5555 0000 ---- 5555 0000 8888 ---- 0000 0000 WASHER              WASHERWASHERWASHER              ****    1   1   1   1

 32  32  32  32 6666 9999 0000 9999 ---- 1111 1111 0000 ---- 4444 0000 8888 ---- 0000 0000 NUT/M8              NUT/M8NUT/M8NUT/M8              ****    1   1   1   1

 33  33  33  33 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 6666 2222 ---- 0000 0000 SCREW               SCREWSCREWSCREW               ****    2   2   2   2

 34  34  34  34 6666 2222 8888 1111 ---- 1111 2222 9999 ---- 0000 7777 9999 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1



FIG. 29  COMPONENT PARTS
FOR 6281-200-007-00 ON Fig.23

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
E393B06

6281-200-007-0E

47

  1   1   1   1 6666 2222 8888 1111 ---- 2222 1111 3333 ---- 0000 1111 6666 ---- 1111 0000 PLATE           COMPPLATE           COMPPLATE           COMPPLATE           COMP ****    1   1   1   1

  2   2   2   2 6666 2222 8888 1111 ---- 2222 1111 1111 ---- 0000 0000 4444 ---- 0000 0000 STARTER             STARTERSTARTERSTARTER             ****    1   1   1   1

  3   3   3   3 6666 2222 8888 1111 ---- 2222 2222 2222 ---- 0000 1111 0000 ---- 1111 0000 PULLEY          COMPPULLEY          COMPPULLEY          COMPPULLEY          COMP ****    1   1   1   1

  4   4   4   4 6666 2222 8888 1111 ---- 2222 2222 9999 ---- 0000 3333 1111 ---- 0000 0000 BEARING,BALL        BEARING,BALLBEARING,BALLBEARING,BALL        ****    2   2   2   2

  5   5   5   5 6666 2222 8888 1111 ---- 2222 2222 9999 ---- 0000 2222 1111 ---- 0000 0000 COLLAR              COLLARCOLLARCOLLAR              ****    1   1   1   1

  6   6   6   6 6666 2222 8888 1111 ---- 2222 2222 9999 ---- 0000 2222 2222 ---- 0000 0000 WASHER              WASHERWASHERWASHER              ****    1   1   1   1

  7   7   7   7 6666 2222 8888 1111 ---- 2222 2222 9999 ---- 0000 2222 3333 ---- 0000 0000 WASHER              WASHERWASHERWASHER              ****    1   1   1   1

  8   8   8   8 6666 2222 8888 1111 ---- 2222 2222 9999 ---- 0000 2222 4444 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

  9   9   9   9 6666 2222 8888 1111 ---- 2222 2222 9999 ---- 0000 2222 5555 ---- 1111 0000 CLAMP               CLAMPCLAMPCLAMP               ****    1   1   1   1

 10  10  10  10 6666 2222 8888 1111 ---- 2222 2222 9999 ---- 0000 2222 6666 ---- 0000 0000 COUPLER             COUPLERCOUPLERCOUPLER             ****    1   1   1   1

 11  11  11  11 6666 2222 8888 1111 ---- 2222 2222 9999 ---- 0000 2222 7777 ---- 0000 0000 SCREW               SCREWSCREWSCREW               ****    2   2   2   2

 12  12  12  12 6666 2222 8888 1111 ---- 2222 2222 9999 ---- 0000 2222 8888 ---- 0000 0000 SCREW               SCREWSCREWSCREW               ****    1   1   1   1

 13  13  13  13 6666 2222 8888 1111 ---- 2222 1111 4444 ---- 0000 0000 6666 ---- 0000 0000 CAP                 CAPCAPCAP                 ****    1   1   1   1





C H A S S I S

1738-097-100-00

C
H
A
S
S
I
S







FIG.  2  MUFFLER SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1726-103 -0100

52

  1   1   1   1 1111 7777 2222 6666 ---- 1111 0000 3333 ---- 2222 0000 0000 ---- 0000 0000 MUFFLER         COMPMUFFLER         COMPMUFFLER         COMPMUFFLER         COMP ****    1   1   1   1

  2   2   2   2 1111 5555 9999 4444 ---- 1111 0000 5555 ---- 0000 0000 1111 ---- 0000 0000 GASKET              GASKETGASKETGASKET              ****    1   1   1   1

  3   3   3   3 VVVV 2222 0000 3333 ---- 3333 6666 1111 ---- 0000 0000 3333 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    2   2   2   2

  4   4   4   4 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    2   2   2   2

  5   5   5   5 1111 6666 7777 2222 ---- 1111 0000 3333 ---- 0000 0000 1111 ---- 0000 0000 CLAMP/32            CLAMP/32CLAMP/32CLAMP/32            ****    1   1   1   1

  6   6   6   6 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    1   1   1   1



FIG.  3  AIR CLEANER SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1726-104 -0100

53

  1   1   1   1 1111 6666 7777 5555 ---- 1111 0000 4444 ---- 2222 1111 0000 ---- 1111 0000 CLEANER/AIR     ASSYCLEANER/AIR     ASSYCLEANER/AIR     ASSYCLEANER/AIR     ASSY ****    1   1   1   1

  2   2   2   2 1111 6666 7777 5555 ---- 1111 0000 4444 ---- 2222 1111 1111 ---- 0000 0000 COVER           ASSYCOVER           ASSYCOVER           ASSYCOVER           ASSY ****    1   1   1   1

  3   3   3   3 1111 6666 7777 5555 ---- 1111 0000 4444 ---- 2222 1111 3333 ---- 0000 0000 ELEMENT         ASSYELEMENT         ASSYELEMENT         ASSYELEMENT         ASSY ****    1   1   1   1

  4   4   4   4 1111 5555 4444 4444 ---- 1111 0000 4444 ---- 2222 0000 5555 ---- 0000 0000 VALVE               VALVEVALVEVALVE               ****    1   1   1   1

  5   5   5   5 1111 6666 5555 0000 ---- 1111 0000 4444 ---- 2222 0000 1111 ---- 0000 0000 CLIP                CLIPCLIPCLIP                ****    2   2   2   2

  6   6   6   6 1111 7777 0000 3333 ---- 1111 0000 4444 ---- 0000 0000 3333 ---- 0000 0000 BAND/CLEANER        BAND/CLEANERBAND/CLEANERBAND/CLEANER        ****    1   1   1   1

  7   7   7   7 1111 7777 1111 6666 ---- 1111 0000 4444 ---- 0000 0000 1111 ---- 0000 0000 PIPE/CLEANER        PIPE/CLEANERPIPE/CLEANERPIPE/CLEANER        ****    1   1   1   1

  8   8   8   8 JJJJ 0000 6666 1111 ---- 2222 4444 2222 ---- 0000 5555 0000 ---- 0000 0000 CLAMP/WIRE/42-50    CLAMP/WIRE/42-50CLAMP/WIRE/42-50CLAMP/WIRE/42-50    ****    1   1   1   1

  9   9   9   9 1111 6666 7777 5555 ---- 1111 0000 4444 ---- 0000 0000 2222 ---- 0000 0000 HOSE/CLEANER/OUTLET HOSE/CLEANER/OUTLETHOSE/CLEANER/OUTLETHOSE/CLEANER/OUTLET ****    1   1   1   1

 10  10  10  10 JJJJ 0000 6666 1111 ---- 2222 4444 7777 ---- 0000 5555 5555 ---- 0000 0000 CLAMP/WIRE/47-55    CLAMP/WIRE/47-55CLAMP/WIRE/47-55CLAMP/WIRE/47-55    ****    2   2   2   2

 11  11  11  11 1111 7777 2222 6666 ---- 1111 0000 4444 ---- 2222 0000 0000 ---- 0000 0000 BRACKET/CLEANER COMPBRACKET/CLEANER COMPBRACKET/CLEANER COMPBRACKET/CLEANER COMP ****    1   1   1   1

 12  12  12  12 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 3333 ---- 5555 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    1   1   1   1

 13  13  13  13 VVVV 2222 0000 1111 ---- 2222 6666 0000 ---- 8888 0000 8888 ---- 0000 0000 BOLT/M 8X80         BOLT/M 8X80BOLT/M 8X80BOLT/M 8X80         ****    1   1   1   1

 14  14  14  14 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    1   1   1   1

 15  15  15  15 1111 4444 2222 7777 ---- 1111 1111 1111 ---- 2222 2222 9999 ---- 0000 0000 CUSHION,RUBBER      CUSHION,RUBBERCUSHION,RUBBERCUSHION,RUBBER      ****    2   2   2   2



FIG.  4  FILTER SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-105 -0100

54

  1   1   1   1 1111 5555 0000 9999 ---- 1111 0000 5555 ---- 2222 1111 0000 ---- 0000 0000 FILTER/FUEL         FILTER/FUELFILTER/FUELFILTER/FUEL         ****    1   1   1   1

  2   2   2   2 1111 4444 4444 4444 ---- 1111 0000 2222 ---- 2222 0000 2222 ---- 0000 0000 LEVER               LEVERLEVERLEVER               ****    1   1   1   1

  3   3   3   3 1111 4444 1111 5555 ---- 1111 0000 2222 ---- 0000 0000 7777 ---- 0000 0000 SPRING,VALVE        SPRING,VALVESPRING,VALVESPRING,VALVE        ****    1   1   1   1

  4   4   4   4 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 0000 0000 O-RING/P10A         O-RING/P10AO-RING/P10AO-RING/P10A         ****    1   1   1   1

  5   5   5   5 1111 4444 1111 5555 ---- 1111 0000 2222 ---- 0000 0000 8888 ---- 0000 0000 VIS                 VISVISVIS                 ****    1   1   1   1

  6   6   6   6 1111 4444 4444 0000 ---- 1111 0000 3333 ---- 2222 0000 1111 ---- 0000 0000 CAP                 CAPCAPCAP                 ****    1   1   1   1

  7   7   7   7 1111 4444 4444 4444 ---- 1111 0000 2222 ---- 2222 0000 4444 ---- 0000 0000 NUT,RING            NUT,RINGNUT,RINGNUT,RING            ****    1   1   1   1

  8   8   8   8 VVVV 7777 2222 0000 ---- 1111 0000 3333 ---- 5555 0000 4444 ---- 4444 0000 O-RING/P44          O-RING/P44O-RING/P44O-RING/P44          ****    1   1   1   1

  9   9   9   9 1111 6666 7777 2222 ---- 1111 0000 5555 ---- 2222 1111 1111 ---- 0000 0000 ELEMENT             ELEMENTELEMENTELEMENT             ****    1   1   1   1

 10  10  10  10 1111 5555 7777 2222 ---- 1111 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BOLT/M06X08/APSET   BOLT/M06X08/APSETBOLT/M06X08/APSETBOLT/M06X08/APSET   ****    2   2   2   2

 11  11  11  11 1111 4444 1111 5555 ---- 1111 0000 2222 ---- 0000 1111 3333 ---- 0000 0000 PACKING             PACKINGPACKINGPACKING             ****    2   2   2   2

 12  12  12  12 VVVV 2222 0000 1111 ---- 2222 6666 0000 ---- 8888 0000 6666 ---- 5555 0000 BOLT/M 8X65         BOLT/M 8X65BOLT/M 8X65BOLT/M 8X65         ****    1   1   1   1

 13  13  13  13 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    1   1   1   1

 14  14  14  14 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    1   1   1   1

 15  15  15  15 1111 7777 1111 6666 ---- 1111 0000 5555 ---- 0000 0000 1111 ---- 0000 0000 HOSE/08X13X300      HOSE/08X13X300HOSE/08X13X300HOSE/08X13X300      ****    1   1   1   1

 16  16  16  16 JJJJ 0000 6666 2222 ---- 1111 1111 9999 ---- 1111 2222 6666 ---- 0000 0000 CLIP/HOSE/11.9-12.6 CLIP/HOSE/11.9-12.6CLIP/HOSE/11.9-12.6CLIP/HOSE/11.9-12.6 ****    2   2   2   2

 17  17  17  17 1111 7777 2222 6666 ---- 1111 0000 5555 ---- 0000 0000 1111 ---- 1111 0000 HOSE/08X13X110      HOSE/08X13X110HOSE/08X13X110HOSE/08X13X110      ****    1   1   1   1

 18  18  18  18 JJJJ 0000 6666 2222 ---- 1111 1111 9999 ---- 1111 2222 6666 ---- 0000 0000 CLIP/HOSE/11.9-12.6 CLIP/HOSE/11.9-12.6CLIP/HOSE/11.9-12.6CLIP/HOSE/11.9-12.6 ****    2   2   2   2

 19  19  19  19 1111 6666 1111 2222 ---- 1111 0000 5555 ---- 0000 0000 2222 ---- 0000 0000 HOSE/650            HOSE/650HOSE/650HOSE/650            ****    1   1   1   1

 20  20  20  20 JJJJ 0000 6666 2222 ---- 0000 8888 1111 ---- 0000 8888 7777 ---- 0000 0000 CLIP/HOSE/8.1-8.7   CLIP/HOSE/8.1-8.7CLIP/HOSE/8.1-8.7CLIP/HOSE/8.1-8.7   ****    1   1   1   1

 21  21  21  21 1111 7777 3333 8888 ---- 1111 0000 5555 ---- 2222 1111 0000 ---- 0000 0000 BRACKET/FILTER  COMPBRACKET/FILTER  COMPBRACKET/FILTER  COMPBRACKET/FILTER  COMP ****    1   1   1   1

 22  22  22  22 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 ****    2   2   2   2



FIG.  5  FUEL TANK SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-111 -0100

55

  1   1   1   1 1111 7777 2222 6666 ---- 1111 1111 1111 ---- 2222 2222 0000 ---- 0000 0000 TANK/FUEL       COMPTANK/FUEL       COMPTANK/FUEL       COMPTANK/FUEL       COMP ****    1   1   1   1

  2   2   2   2 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    4   4   4   4

  3   3   3   3 1111 6666 7777 2222 ---- 1111 1111 1111 ---- 0000 0000 2222 ---- 0000 0000 PAD/120             PAD/120PAD/120PAD/120             ****    1   1   1   1

  4   4   4   4 1111 6666 8888 2222 ---- 1111 1111 1111 ---- 3333 0000 0000 ---- 0000 0000 CAP/FUEL        ASSYCAP/FUEL        ASSYCAP/FUEL        ASSYCAP/FUEL        ASSY ****    1   1   1   1

  5   5   5   5 1111 6666 1111 2222 ---- 1111 1111 1111 ---- 2222 1111 0000 ---- 0000 0000 GAUGE/FUEL      ASSYGAUGE/FUEL      ASSYGAUGE/FUEL      ASSYGAUGE/FUEL      ASSY ****    1   1   1   1

  6   6   6   6 1111 4444 1111 6666 ---- 6666 2222 1111 ---- 0000 3333 7777 ---- 0000 0000 PACKING/RUBBER      PACKING/RUBBERPACKING/RUBBERPACKING/RUBBER      ****    1   1   1   1

  7   7   7   7 VVVV 2222 0000 0000 ---- 2222 6666 0000 ---- 5555 0000 1111 ---- 0000 BBBB BOLT/SEAL           BOLT/SEALBOLT/SEALBOLT/SEAL           ****    5   5   5   5

  8   8   8   8 1111 7777 2222 6666 ---- 1111 1111 1111 ---- 2222 0000 0000 ---- 2222 0000 BRACKET/TANK    COMPBRACKET/TANK    COMPBRACKET/TANK    COMPBRACKET/TANK    COMP ****    1   1   1   1

  9   9   9   9 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    4   4   4   4

 10  10  10  10 1111 6666 1111 2222 ---- 6666 9999 0000 ---- 0000 0000 1111 ---- 0000 0000 INSULATOR/36        INSULATOR/36INSULATOR/36INSULATOR/36        ****    1   1   1   1

 11  11  11  11 1111 6666 0000 0000 ---- 6666 1111 6666 ---- 0000 0000 6666 ---- 0000 0000 INSULATOR/75        INSULATOR/75INSULATOR/75INSULATOR/75        ****    1   1   1   1

 12  12  12  12 1111 7777 2222 6666 ---- 1111 1111 1111 ---- 0000 0000 1111 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    1   1   1   1

 13  13  13  13 1111 6666 7777 2222 ---- 1111 1111 1111 ---- 2222 3333 0000 ---- 0000 0000 BRACKET/LEVER   COMPBRACKET/LEVER   COMPBRACKET/LEVER   COMPBRACKET/LEVER   COMP ****    1   1   1   1

 14  14  14  14 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 ****    2   2   2   2

 15  15  15  15 VVVV 3333 6666 2222 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT/WASHER          NUT/WASHERNUT/WASHERNUT/WASHER          ****    2   2   2   2



FIG.  6  BATTERY SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-112 -0100

56

  1   1   1   1 1111 7777 3333 8888 ---- 1111 1111 2222 ---- 2222 1111 0000 ---- 0000 0000 BRACKET/BATTERY COMPBRACKET/BATTERY COMPBRACKET/BATTERY COMPBRACKET/BATTERY COMP ****    1   1   1   1

  2   2   2   2 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    6   6   6   6

  3   3   3   3 1111 4444 2222 1111 ---- 6666 0000 3333 ---- 0000 0000 4444 ---- 0000 0000 BUSH,LEVER          BUSH,LEVERBUSH,LEVERBUSH,LEVER          ****    2   2   2   2

  4   4   4   4 1111 7777 2222 6666 ---- 1111 1111 2222 ---- 2222 1111 0000 ---- 0000 0000 BATTERY/46B24R  ASSYBATTERY/46B24R  ASSYBATTERY/46B24R  ASSYBATTERY/46B24R  ASSY ****    1   1   1   1

  5   5   5   5 1111 6666 7777 5555 ---- 1111 1111 2222 ---- 0000 0000 2222 ---- 0000 0000 BOLT/BATTERY        BOLT/BATTERYBOLT/BATTERYBOLT/BATTERY        ****    2   2   2   2

  6   6   6   6 1111 6666 8888 2222 ---- 1111 1111 2222 ---- 0000 0000 6666 ---- 1111 0000 PLATE/BATTERY       PLATE/BATTERYPLATE/BATTERYPLATE/BATTERY       ****    1   1   1   1

  7   7   7   7 VVVV 3333 0000 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 NUT/M 6             NUT/M 6NUT/M 6NUT/M 6             ****    4   4   4   4

  8   8   8   8 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER / M6         WASHER / M6WASHER / M6WASHER / M6         ****    2   2   2   2

  9   9   9   9 1111 7777 1111 6666 ---- 1111 1111 2222 ---- 2222 3333 0000 ---- 0000 0000 CABLE/BATTERY   ASSYCABLE/BATTERY   ASSYCABLE/BATTERY   ASSYCABLE/BATTERY   ASSY ****    1   1   1   1

 10  10  10  10 1111 3333 7777 6666 ---- 4444 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BAND,WIRE/140       BAND,WIRE/140BAND,WIRE/140BAND,WIRE/140       ****    1   1   1   1

 11  11  11  11 1111 7777 2222 6666 ---- 1111 1111 2222 ---- 0000 0000 2222 ---- 1111 0000 CABLE/EARTH         CABLE/EARTHCABLE/EARTHCABLE/EARTH         ****    1   1   1   1

 12  12  12  12 VVVV 2222 0000 1111 ---- 2222 6666 1111 ---- 0000 0000 1111 ---- 6666 0000 BOLT/M10X16         BOLT/M10X16BOLT/M10X16BOLT/M10X16         ****    1   1   1   1

 13  13  13  13 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    1   1   1   1

 14  14  14  14 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    1   1   1   1

 15  15  15  15 1111 3333 7777 6666 ---- 4444 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BAND,WIRE/140       BAND,WIRE/140BAND,WIRE/140BAND,WIRE/140       ****    1   1   1   1

 16  16  16  16 1111 5555 6666 0000 ---- 6666 6666 6666 ---- 0000 0000 4444 ---- 0000 0000 BAND                BANDBANDBAND                ****    1   1   1   1

 17  17  17  17 1111 5555 6666 0000 ---- 6666 6666 6666 ---- 0000 0000 4444 ---- 0000 0000 BAND                BANDBANDBAND                ****    1   1   1   1



FIG.  7  ACCELERATOR SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1716-116A-0100,1738-117 -0100

57

  1   1   1   1 1111 4444 1111 4444 ---- 3333 1111 2222 ---- 0000 0000 2222 ---- 0000 0000 SPRING,TENSION/53   SPRING,TENSION/53SPRING,TENSION/53SPRING,TENSION/53   ****    1   1   1   1

  2   2   2   2 1111 7777 1111 6666 ---- 1111 1111 6666 ---- 2222 0000 0000 ---- 0000 0000 CABLE/PEDAL     ASSYCABLE/PEDAL     ASSYCABLE/PEDAL     ASSYCABLE/PEDAL     ASSY ****    1   1   1   1

  3   3   3   3 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER / M6         WASHER / M6WASHER / M6WASHER / M6         ****    1   1   1   1

  4   4   4   4 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/2  X20    PIN,SPLIT/2  X20PIN,SPLIT/2  X20PIN,SPLIT/2  X20    ****    1   1   1   1

  5   5   5   5 1111 6666 7777 5555 ---- 1111 1111 6666 ---- 0000 0000 1111 ---- 0000 0000 HOLDER              HOLDERHOLDERHOLDER              ****    1   1   1   1

  6   6   6   6 1111 6666 1111 2222 ---- 1111 1111 7777 ---- 2222 0000 0000 ---- 2222 0000 LEVER           COMPLEVER           COMPLEVER           COMPLEVER           COMP ****    1   1   1   1

  7   7   7   7 1111 6666 4444 6666 ---- 1111 1111 6666 ---- 0000 5555 1111 ---- 0000 0000 GRIP/THROTTLE       GRIP/THROTTLEGRIP/THROTTLEGRIP/THROTTLE       ****    1   1   1   1

  8   8   8   8 1111 6666 0000 0000 ---- 1111 1111 7777 ---- 0000 0000 2222 ---- 0000 0000 LINING/11X40X03     LINING/11X40X03LINING/11X40X03LINING/11X40X03     ****    1   1   1   1

  9   9   9   9 1111 4444 0000 4444 ---- 1111 1111 7777 ---- 0000 0000 8888 ---- 0000 0000 SPRING,PRESS/22     SPRING,PRESS/22SPRING,PRESS/22SPRING,PRESS/22     ****    1   1   1   1

 10  10  10  10 2222 1111 3333 0000 ---- 7777 1111 3333 ---- 0000 0000 2222 ---- 1111 0000 WASHER              WASHERWASHERWASHER              ****    1   1   1   1

 11  11  11  11 VVVV 3333 2222 8888 ---- 2222 6666 2222 ---- 1111 1111 0000 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

 12  12  12  12 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 5555 0000 2222 ---- 5555 0000 PIN,SPLIT/2.5X25    PIN,SPLIT/2.5X25PIN,SPLIT/2.5X25PIN,SPLIT/2.5X25    ****    1   1   1   1

 13  13  13  13 1111 6666 7777 5555 ---- 1111 1111 7777 ---- 2222 1111 0000 ---- 2222 0000 CABLE/ACCELERATOR   CABLE/ACCELERATORCABLE/ACCELERATORCABLE/ACCELERATOR   ****    1   1   1   1

 14  14  14  14 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER / M6         WASHER / M6WASHER / M6WASHER / M6         ****    1   1   1   1

 15  15  15  15 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/2  X20    PIN,SPLIT/2  X20PIN,SPLIT/2  X20PIN,SPLIT/2  X20    ****    1   1   1   1



FIG.  8  MAIN CLUTCH,INPUT SHAFT SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-120 -0100,1738-125 -0100

58

  1   1   1   1 1111 7777 3333 8888 ---- 1111 2222 0000 ---- 2222 1111 0000 ---- 2222 0000 HOUSING/CLUTCH  COMPHOUSING/CLUTCH  COMPHOUSING/CLUTCH  COMPHOUSING/CLUTCH  COMP ****    1   1   1   1

  2   2   2   2 VVVV 7777 4444 4444 ---- 1111 2222 0000 ---- 3333 5555 0000 ---- 7777 0000 SEAL,OIL/TC20357    SEAL,OIL/TC20357SEAL,OIL/TC20357SEAL,OIL/TC20357    ****    1   1   1   1

  3   3   3   3 VVVV 7777 6666 3333 ---- 1111 5555 0000 ---- 0000 0000 0000 ---- 0000 0000 NIPPLE,GREASE/PT1/8 NIPPLE,GREASE/PT1/8NIPPLE,GREASE/PT1/8NIPPLE,GREASE/PT1/8 ****    1   1   1   1

  4   4   4   4 VVVV 7777 8888 2222 ---- 1111 6666 0000 ---- 0000 0000 0000 ---- 2222 TTTT PLUG/SCREW/SEAL     PLUG/SCREW/SEALPLUG/SCREW/SEALPLUG/SCREW/SEAL     ****    1   1   1   1

  5   5   5   5 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 ****    4   4   4   4

  6   6   6   6 VVVV 3333 3333 4444 ---- 4444 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT/M10 7T P=1.25   NUT/M10 7T P=1.25NUT/M10 7T P=1.25NUT/M10 7T P=1.25   ****    2   2   2   2

  7   7   7   7 VVVV 2222 0000 3333 ---- 3333 6666 1111 ---- 0000 0000 2222 ---- 0000 0000 BOLT/M10X1.25X20    BOLT/M10X1.25X20BOLT/M10X1.25X20BOLT/M10X1.25X20    ****    2   2   2   2

  8   8   8   8 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    4   4   4   4

  9   9   9   9 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 2222 ---- 5555 0000 BOLT/M12X25         BOLT/M12X25BOLT/M12X25BOLT/M12X25         ****    2   2   2   2

 10  10  10  10 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****    2   2   2   2

 11  11  11  11 1111 4444 3333 4444 ---- 1111 2222 2222 ---- 2222 3333 0000 ---- 1111 0000 BRACKET         COMPBRACKET         COMPBRACKET         COMPBRACKET         COMP ****    1   1   1   1

 12  12  12  12 1111 4444 3333 5555 ---- 1111 2222 2222 ---- 0000 0000 2222 ---- 0000 0000 FORK/RELEASE        FORK/RELEASEFORK/RELEASEFORK/RELEASE        ****    1   1   1   1

 13  13  13  13 1111 6666 7777 2222 ---- 1111 2222 0000 ---- 0000 0000 6666 ---- 0000 0000 PIN/12X75           PIN/12X75PIN/12X75PIN/12X75           ****    1   1   1   1

 14  14  14  14 VVVV 5555 0000 0000 ---- 1111 6666 3333 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/3  X20    PIN,SPLIT/3  X20PIN,SPLIT/3  X20PIN,SPLIT/3  X20    ****    1   1   1   1

 15  15  15  15 1111 6666 7777 2222 ---- 1111 2222 0000 ---- 0000 0000 7777 ---- 0000 0000 SLEEVE              SLEEVESLEEVESLEEVE              ****    1   1   1   1

 16  16  16  16 1111 4444 3333 4444 ---- 1111 2222 0000 ---- 0000 0000 5555 ---- 0000 0000 SPRING/HC50         SPRING/HC50SPRING/HC50SPRING/HC50         ****    1   1   1   1

 17  17  17  17 1111 4444 9999 1111 ---- 1111 2222 0000 ---- 0000 0000 1111 ---- 0000 0000 BEARING,CLUTCH RS   BEARING,CLUTCH RSBEARING,CLUTCH RSBEARING,CLUTCH RS   ****    1   1   1   1

 18  18  18  18 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 ****    2   2   2   2

 19  19  19  19 1111 7777 1111 6666 ---- 1111 2222 0000 ---- 2222 0000 0000 ---- 0000 0000 COVER/CLUTCH/18 COMPCOVER/CLUTCH/18 COMPCOVER/CLUTCH/18 COMPCOVER/CLUTCH/18 COMP ****    1   1   1   1

 20  20  20  20 1111 7777 1111 7777 ---- 1111 2222 0000 ---- 2222 3333 0000 ---- 1111 0000 DISK/CLUTCH/184 COMPDISK/CLUTCH/184 COMPDISK/CLUTCH/184 COMPDISK/CLUTCH/184 COMP ****    1   1   1   1

 21  21  21  21 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/S              BOLT/SBOLT/SBOLT/S              ****    6   6   6   6

 22  22  22  22 1111 6666 8888 2222 ---- 1111 2222 0000 ---- 0000 0000 1111 ---- 0000 0000 SHAFT/INPUT         SHAFT/INPUTSHAFT/INPUTSHAFT/INPUT         ****    1   1   1   1

 23  23  23  23 1111 4444 3333 5555 ---- 1111 2222 0000 ---- 0000 0000 2222 ---- 3333 0000 COUPLING/16X27X62   COUPLING/16X27X62COUPLING/16X27X62COUPLING/16X27X62   ****    1   1   1   1

 24  24  24  24 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 6666 0000 2222 ---- 8888 0000 PIN,SPRING/6  X28 W PIN,SPRING/6  X28 W PIN,SPRING/6  X28 W PIN,SPRING/6  X28 W ****    2   2   2   2

 25  25  25  25 WIRE                WIREWIREWIRE                ****    1   1   1   1



FIG.  9  PEDAL (CLUTCH) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-122 -0100

59

  1   1   1   1 1111 7777 3333 8888 ---- 1111 2222 2222 ---- 2222 0000 0000 ---- 2222 0000 PEDAL/CLUTCH    COMPPEDAL/CLUTCH    COMPPEDAL/CLUTCH    COMPPEDAL/CLUTCH    COMP ****    1   1   1   1

  2   2   2   2 VVVV 2222 0000 1111 ---- 2222 6666 0000 ---- 8888 0000 3333 ---- 5555 0000 BOLT/M 8X35         BOLT/M 8X35BOLT/M 8X35BOLT/M 8X35         ****    1   1   1   1

  3   3   3   3 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

  4   4   4   4 VVVV 7777 6666 3333 ---- 1111 5555 0000 ---- 0000 0000 0000 ---- 0000 0000 NIPPLE,GREASE/PT1/8 NIPPLE,GREASE/PT1/8NIPPLE,GREASE/PT1/8NIPPLE,GREASE/PT1/8 ****    1   1   1   1

  5   5   5   5 1111 1111 0000 5555 ---- 1111 0000 6666 ---- 0000 0000 1111 ---- 0000 0000 SPRING/HC094        SPRING/HC094SPRING/HC094SPRING/HC094        ****    1   1   1   1

  6   6   6   6 1111 6666 7777 5555 ---- 1111 3333 5555 ---- 0000 0000 1111 ---- 0000 0000 HOOK                HOOKHOOKHOOK                ****    1   1   1   1

  7   7   7   7 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER / M6         WASHER / M6WASHER / M6WASHER / M6         ****    1   1   1   1

  8   8   8   8 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/2  X20    PIN,SPLIT/2  X20PIN,SPLIT/2  X20PIN,SPLIT/2  X20    ****    1   1   1   1

  9   9   9   9 1111 4444 3333 4444 ---- 1111 2222 2222 ---- 0000 0000 7777 ---- 0000 0000 ROD,CLUTCH (A)      ROD,CLUTCH (A)ROD,CLUTCH (A)ROD,CLUTCH (A)      ****    1   1   1   1

 10  10  10  10 1111 4444 2222 1111 ---- 1111 2222 2222 ---- 0000 0000 3333 ---- 0000 0000 TURNBUCKLE          TURNBUCKLETURNBUCKLETURNBUCKLE          ****    1   1   1   1

 11  11  11  11 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

 12  12  12  12 1111 6666 7777 2222 ---- 1111 2222 2222 ---- 0000 0000 1111 ---- 2222 0000 ROD/CLUTCH/B        ROD/CLUTCH/BROD/CLUTCH/BROD/CLUTCH/B        ****    1   1   1   1

 13  13  13  13 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    2   2   2   2

 14  14  14  14 VVVV 5555 0000 0000 ---- 1111 6666 3333 ---- 0000 0000 1111 ---- 5555 0000 PIN,SPLIT/3  X15    PIN,SPLIT/3  X15PIN,SPLIT/3  X15PIN,SPLIT/3  X15    ****    2   2   2   2

 15  15  15  15 1111 4444 3333 4444 ---- 1111 2222 2222 ---- 0000 0000 5555 ---- 0000 0000 BOOT                BOOTBOOTBOOT                ****    1   1   1   1

 16  16  16  16 WIRE                WIREWIREWIRE                ****    1   1   1   1

 17  17  17  17 WIRE                WIREWIREWIRE                ****    1   1   1   1

 18  18  18  18 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 ****    1   1   1   1

 19  19  19  19 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1



FIG. 10  CASE (TRANSMISSION) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-201 -0100

60

  1   1   1   1 1111 6666 8888 2222 ---- 2222 0000 1111 ---- 0000 0000 1111 ---- 1111 0000 CASE/TRANSMISSION/F CASE/TRANSMISSION/FCASE/TRANSMISSION/FCASE/TRANSMISSION/F ****    1   1   1   1

  2   2   2   2 1111 6666 8888 8888 ---- 2222 0000 1111 ---- 0000 5555 5555 ---- 1111 0000 CASE/TRANSMISSION/RECASE/TRANSMISSION/RECASE/TRANSMISSION/RECASE/TRANSMISSION/RE ****    1   1   1   1

  3   3   3   3 VVVV 2222 5555 2222 ---- 3333 4444 1111 ---- 0000 0000 3333 ---- 0000 0000 BOLT/STUD           BOLT/STUDBOLT/STUDBOLT/STUD           ****    2   2   2   2

  4   4   4   4 VVVV 2222 5555 2222 ---- 3333 4444 1111 ---- 0000 0000 3333 ---- 5555 0000 BOLT/M10X35         BOLT/M10X35BOLT/M10X35BOLT/M10X35         ****    7   7   7   7

  5   5   5   5 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    9   9   9   9

  6   6   6   6 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    9   9   9   9

  7   7   7   7 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    9   9   9   9

  8   8   8   8 VVVV 2222 5555 1111 ---- 2222 6666 1111 ---- 2222 0000 2222 ---- 5555 DDDD BOLT/STUD/SEAL      BOLT/STUD/SEALBOLT/STUD/SEALBOLT/STUD/SEAL      ****    2   2   2   2

  9   9   9   9 VVVV 2222 5555 2222 ---- 3333 4444 1111 ---- 2222 0000 2222 ---- 5555 0000 BOLT/STUD           BOLT/STUDBOLT/STUDBOLT/STUD           ****    4   4   4   4

 10  10  10  10 VVVV 2222 5555 2222 ---- 2222 6666 1111 ---- 0000 0000 5555 ---- 5555 0000 BOLT/M10X55         BOLT/M10X55BOLT/M10X55BOLT/M10X55         ****    4   4   4   4

 11  11  11  11 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    4   4   4   4

 12  12  12  12 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    4   4   4   4

 13  13  13  13 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    4   4   4   4

 14  14  14  14 VVVV 2222 5555 2222 ---- 3333 4444 1111 ---- 0000 0000 3333 ---- 0000 0000 BOLT/STUD           BOLT/STUDBOLT/STUDBOLT/STUD           ****    2   2   2   2

 15  15  15  15 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    2   2   2   2

 16  16  16  16 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    2   2   2   2

 17  17  17  17 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    2   2   2   2

 18  18  18  18 VVVV 2222 5555 2222 ---- 3333 4444 1111 ---- 2222 0000 3333 ---- 0000 0000 BOLT/M12X30         BOLT/M12X30BOLT/M12X30BOLT/M12X30         ****    8   8   8   8

 19  19  19  19 VVVV 3333 0000 4444 ---- 4444 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 NUT/M12             NUT/M12NUT/M12NUT/M12             ****    8   8   8   8

 20  20  20  20 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****    8   8   8   8

 21  21  21  21 VVVV 2222 1111 1111 ---- 3333 6666 1111 ---- 0000 0000 3333 ---- 5555 0000 BOLT/M10X35         BOLT/M10X35BOLT/M10X35BOLT/M10X35         ****    2   2   2   2

 22  22  22  22 1111 4444 2222 7777 ---- 2222 0000 1111 ---- 0000 0000 7777 ---- 0000 0000 PLUG,DRAIN          PLUG,DRAINPLUG,DRAINPLUG,DRAIN          ****    1   1   1   1

 23  23  23  23 1111 4444 2222 7777 ---- 2222 0000 1111 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SEAL/16      WASHER,SEAL/16WASHER,SEAL/16WASHER,SEAL/16      ****    1   1   1   1

 24  24  24  24 1111 4444 2222 7777 ---- 2222 0000 1111 ---- 0000 0000 5555 ---- 0000 0000 METAL/INPUT         METAL/INPUTMETAL/INPUTMETAL/INPUT         ****    1   1   1   1

 25  25  25  25 VVVV 2222 0000 1111 ---- 2222 6666 0000 ---- 8888 0000 6666 ---- 0000 0000 BOLT/M 8X60         BOLT/M 8X60BOLT/M 8X60BOLT/M 8X60         ****    4   4   4   4

 26  26  26  26 VVVV 2222 0000 1111 ---- 2222 6666 0000 ---- 8888 0000 3333 ---- 5555 0000 BOLT/M 8X35         BOLT/M 8X35BOLT/M 8X35BOLT/M 8X35         ****    4   4   4   4

 27  27  27  27 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    8   8   8   8

 28  28  28  28 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    8   8   8   8

 29  29  29  29 VVVV 5555 2222 2222 ---- 1111 0000 0000 ---- 8888 0000 1111 ---- 8888 0000 PIN                 PINPINPIN                 ****    2   2   2   2

 30  30  30  30 1111 6666 8888 8888 ---- 2222 0000 1111 ---- 0000 5555 6666 ---- 0000 0000 METAL/PTO           METAL/PTOMETAL/PTOMETAL/PTO           ****    1   1   1   1



FIG. 10  CASE (TRANSMISSION) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-201 -0100

61

 31  31  31  31 VVVV 5555 2222 3333 ---- 1111 0000 1111 ---- 0000 0000 2222 ---- 4444 0000 PIN                 PINPINPIN                 ****    2   2   2   2

 32  32  32  32 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 BOLT/S              BOLT/SBOLT/SBOLT/S              ****    8   8   8   8

 33  33  33  33 1111 4444 4444 4444 ---- 3333 1111 4444 ---- 0000 0000 9999 ---- 1111 0000 CAP,PTO SHAFT       CAP,PTO SHAFTCAP,PTO SHAFTCAP,PTO SHAFT       ****    1   1   1   1

 34  34  34  34 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 6666 0000 BOLT(SP)/M6X16      BOLT(SP)/M6X16BOLT(SP)/M6X16BOLT(SP)/M6X16      ****    2   2   2   2



FIG. 11  GEAR (INPUT) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1682-202 -0100

62

  1   1   1   1 1111 6666 8888 2222 ---- 2222 0000 2222 ---- 0000 0000 1111 ---- 0000 0000 GEAR/SPUR/15        GEAR/SPUR/15GEAR/SPUR/15GEAR/SPUR/15        ****    1   1   1   1

  2   2   2   2 VVVV 7777 4444 4444 ---- 1111 2222 0000 ---- 3333 5555 0000 ---- 7777 0000 SEAL,OIL/TC20357    SEAL,OIL/TC20357SEAL,OIL/TC20357SEAL,OIL/TC20357    ****    1   1   1   1

  3   3   3   3 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 4444 0000 BEARING,RB/6204     BEARING,RB/6204BEARING,RB/6204BEARING,RB/6204     ****    1   1   1   1

  4   4   4   4 1111 6666 0000 0000 ---- 2222 0000 2222 ---- 0000 0000 5555 ---- 0000 0000 BEARING/BALL        BEARING/BALLBEARING/BALLBEARING/BALL        ****    1   1   1   1

  5   5   5   5 VVVV 6666 5555 4444 ---- 4444 1111 6666 ---- 2222 0000 1111 ---- 7777 0000 BEARING,NR/KT162017 BEARING,NR/KT162017BEARING,NR/KT162017BEARING,NR/KT162017 ****    1   1   1   1

  6   6   6   6 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 5555 ---- 0000 0000 RING,SNAP/25 C      RING,SNAP/25 CRING,SNAP/25 CRING,SNAP/25 C      ****    1   1   1   1

  7   7   7   7 1111 6666 7777 2222 ---- 2222 0000 2222 ---- 0000 0000 2222 ---- 2222 0000 SHAFT/CHANGE        SHAFT/CHANGESHAFT/CHANGESHAFT/CHANGE        ****    1   1   1   1

  8   8   8   8 VVVV 6666 0000 7777 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 4444 0000 BEARING,RB/6204NR   BEARING,RB/6204NRBEARING,RB/6204NRBEARING,RB/6204NR   ****    1   1   1   1

  9   9   9   9 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 0000 ---- 0000 0000 RING,SNAP/20C       RING,SNAP/20CRING,SNAP/20CRING,SNAP/20C       ****    1   1   1   1

 10  10  10  10 1111 6666 8888 2222 ---- 2222 0000 2222 ---- 0000 0000 2222 ---- 0000 0000 GEAR/SPUR/19-25     GEAR/SPUR/19-25GEAR/SPUR/19-25GEAR/SPUR/19-25     ****    1   1   1   1

 11  11  11  11 1111 6666 8888 2222 ---- 2222 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 GEAR/SPUR/32        GEAR/SPUR/32GEAR/SPUR/32GEAR/SPUR/32        ****    1   1   1   1

 12  12  12  12 1111 6666 8888 2222 ---- 2222 0000 2222 ---- 0000 0000 4444 ---- 0000 0000 GEAR/SPUR/14-33     GEAR/SPUR/14-33GEAR/SPUR/14-33GEAR/SPUR/14-33     ****    1   1   1   1



FIG. 12  PINION (DRIVE) SYSYTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1682-203 -0100

63

  1   1   1   1 1111 6666 8888 4444 ---- 2222 0000 3333 ---- 2222 0000 0000 ---- 4444 0000 PINION/BEVEL    SET PINION/BEVEL    SET PINION/BEVEL    SET PINION/BEVEL    SET ****    1   1   1   1

  2   2   2   2 1111 5555 9999 4444 ---- 2222 1111 8888 ---- 0000 0000 1111 ---- 0000 0000 BEARING/BALL 6305SH2BEARING/BALL 6305SH2BEARING/BALL 6305SH2BEARING/BALL 6305SH2 ****    1   1   1   1

  3   3   3   3 1111 4444 9999 1111 ---- 2222 0000 3333 ---- 0000 0000 6666 ---- 1111 0000 BEARING             BEARINGBEARINGBEARING             ****    1   1   1   1

  4   4   4   4 1111 4444 2222 7777 ---- 2222 0000 3333 ---- 0000 0000 2222 ---- 0000 0000 RING,SNAP/25        RING,SNAP/25RING,SNAP/25RING,SNAP/25        ****    1   1   1   1

  5   5   5   5 1111 5555 0000 7777 ---- 2222 1111 6666 ---- 0000 0000 4444 ---- 1111 0000 COLLAR/25X32X3      COLLAR/25X32X3COLLAR/25X32X3COLLAR/25X32X3      ****    1   1   1   1

  6   6   6   6 1111 6666 8888 2222 ---- 2222 0000 3333 ---- 0000 0000 3333 ---- 1111 0000 GEAR/SPUR/16-34     GEAR/SPUR/16-34GEAR/SPUR/16-34GEAR/SPUR/16-34     ****    1   1   1   1

  7   7   7   7 1111 6666 8888 2222 ---- 2222 0000 3333 ---- 0000 0000 1111 ---- 0000 0000 GEAR/SPUR/17-24     GEAR/SPUR/17-24GEAR/SPUR/17-24GEAR/SPUR/17-24     ****    1   1   1   1

  8   8   8   8 1111 6666 0000 0000 ---- 2222 0000 3333 ---- 0000 0000 6666 ---- 0000 0000 BEARING,NEEDLE      BEARING,NEEDLEBEARING,NEEDLEBEARING,NEEDLE      ****    2   2   2   2

  9   9   9   9 1111 6666 8888 2222 ---- 2222 0000 3333 ---- 0000 0000 2222 ---- 0000 0000 GEAR/SPUR/30        GEAR/SPUR/30GEAR/SPUR/30GEAR/SPUR/30        ****    1   1   1   1

 10  10  10  10 1111 6666 8888 2222 ---- 2222 0000 3333 ---- 0000 0000 4444 ---- 0000 0000 GEAR/SPUR/33        GEAR/SPUR/33GEAR/SPUR/33GEAR/SPUR/33        ****    1   1   1   1

 11  11  11  11 1111 4444 3333 4444 ---- 2222 0000 3333 ---- 0000 0000 2222 ---- 0000 0000 COLLAR,THRUST       COLLAR,THRUSTCOLLAR,THRUSTCOLLAR,THRUST       ****    1   1   1   1

 12  12  12  12 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 3333 0000 ---- 4444 0000 BEARING,RB/6304     BEARING,RB/6304BEARING,RB/6304BEARING,RB/6304     ****    1   1   1   1

 13  13  13  13 VVVV 7777 0000 5555 ---- 1111 4444 0000 ---- 0000 5555 2222 ---- 0000 0000 RING,SNAP/52 C      RING,SNAP/52 CRING,SNAP/52 CRING,SNAP/52 C      ****    1   1   1   1



FIG. 13  GEAR (REVERSE) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1682-204 -0100

64

  1   1   1   1 1111 6666 8888 2222 ---- 2222 0000 4444 ---- 0000 0000 1111 ---- 0000 0000 GEAR/SPUR/20-23     GEAR/SPUR/20-23GEAR/SPUR/20-23GEAR/SPUR/20-23     ****    1   1   1   1

  2   2   2   2 VVVV 6666 5555 3333 ---- 6666 2222 2222 ---- 2222 8888 2222 ---- 0000 0000 BEARING,NR/TLA222820BEARING,NR/TLA222820BEARING,NR/TLA222820BEARING,NR/TLA222820 ****    1   1   1   1

  3   3   3   3 1111 4444 2222 7777 ---- 2222 0000 4444 ---- 0000 0000 3333 ---- 1111 0000 COLLAR/22X34X2      COLLAR/22X34X2COLLAR/22X34X2COLLAR/22X34X2      ****    2   2   2   2

  4   4   4   4 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 2222 ---- 0000 0000 RING,SNAP/22 C      RING,SNAP/22 CRING,SNAP/22 CRING,SNAP/22 C      ****    1   1   1   1

  5   5   5   5 1111 4444 9999 1111 ---- 2222 0000 4444 ---- 0000 0000 2222 ---- 1111 0000 PIN,BACK GEAR       PIN,BACK GEARPIN,BACK GEARPIN,BACK GEAR       ****    1   1   1   1

  6   6   6   6 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 6666 0000 1111 ---- 6666 0000 PIN SPLIT W 6.0X16  PIN SPLIT W 6.0X16PIN SPLIT W 6.0X16PIN SPLIT W 6.0X16  ****    1   1   1   1



FIG. 14  GEAR (4WD) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-205 -0100

65

  1   1   1   1 1111 6666 8888 2222 ---- 2222 0000 5555 ---- 0000 0000 1111 ---- 0000 0000 GEAR/SPUR/20        GEAR/SPUR/20GEAR/SPUR/20GEAR/SPUR/20        ****    1   1   1   1

  2   2   2   2 1111 7777 3333 8888 ---- 2222 0000 5555 ---- 2222 0000 0000 ---- 0000 0000 SHAFT/FRONT     COMPSHAFT/FRONT     COMPSHAFT/FRONT     COMPSHAFT/FRONT     COMP ****    1   1   1   1

  3   3   3   3 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 3333 0000 ---- 4444 0000 BEARING,RB/6304     BEARING,RB/6304BEARING,RB/6304BEARING,RB/6304     ****    1   1   1   1

  4   4   4   4 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 4444 0000 BEARING,RB/6204     BEARING,RB/6204BEARING,RB/6204BEARING,RB/6204     ****    1   1   1   1

  5   5   5   5 VVVV 7777 4444 4444 ---- 1111 2222 0000 ---- 3333 5555 0000 ---- 7777 0000 SEAL,OIL/TC20357    SEAL,OIL/TC20357SEAL,OIL/TC20357SEAL,OIL/TC20357    ****    1   1   1   1



FIG. 15  LEVER (MAIN) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-207 -0100,1672-207A-0100

66

  1   1   1   1 1111 6666 7777 2222 ---- 2222 0000 7777 ---- 0000 0000 1111 ---- 1111 0000 METAL/SHIFT         METAL/SHIFTMETAL/SHIFTMETAL/SHIFT         ****    1   1   1   1

  2   2   2   2 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 3333 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    8   8   8   8

  3   3   3   3 VVVV 5555 2222 2222 ---- 1111 0000 0000 ---- 8888 0000 1111 ---- 8888 0000 PIN                 PINPINPIN                 ****    2   2   2   2

  4   4   4   4 1111 7777 3333 8888 ---- 2222 0000 7777 ---- 2222 0000 0000 ---- 1111 0000 LEVER/MAIN      COMPLEVER/MAIN      COMPLEVER/MAIN      COMPLEVER/MAIN      COMP ****    1   1   1   1

  5   5   5   5 1111 6666 0000 0000 ---- 5555 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BOLT,SM/M08X25      BOLT,SM/M08X25BOLT,SM/M08X25BOLT,SM/M08X25      ****    1   1   1   1

  6   6   6   6 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

  7   7   7   7 1111 6666 3333 6666 ---- 2222 7777 1111 ---- 0000 1111 3333 ---- 0000 0000 GRIP/12X50          GRIP/12X50GRIP/12X50GRIP/12X50          ****    1   1   1   1

  8   8   8   8 1111 6666 7777 2222 ---- 2222 0000 7777 ---- 2222 4444 0000 ---- 0000 0000 TUBE/SHIFT/MAIN COMPTUBE/SHIFT/MAIN COMPTUBE/SHIFT/MAIN COMPTUBE/SHIFT/MAIN COMP ****    1   1   1   1

  9   9   9   9 1111 5555 4444 4444 ---- 2222 1111 5555 ---- 0000 1111 5555 ---- 0000 0000 BEARING             BEARINGBEARINGBEARING             ****    2   2   2   2

 10  10  10  10 VVVV 7777 0000 5555 ---- 1111 4444 0000 ---- 0000 2222 8888 ---- 0000 0000 RING,SNAP/28 C      RING,SNAP/28 CRING,SNAP/28 CRING,SNAP/28 C      ****    2   2   2   2

 11  11  11  11 VVVV 7777 2222 3333 ---- 1111 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 O-RING              O-RINGO-RINGO-RING              ****    1   1   1   1

 12  12  12  12 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/S              BOLT/SBOLT/SBOLT/S              ****    1   1   1   1

 13  13  13  13 1111 6666 7777 2222 ---- 2222 0000 7777 ---- 2222 3333 0000 ---- 0000 0000 ARM/SHIFT/MAIN  COMPARM/SHIFT/MAIN  COMPARM/SHIFT/MAIN  COMPARM/SHIFT/MAIN  COMP ****    1   1   1   1

 14  14  14  14 1111 6666 1111 4444 ---- 2222 1111 5555 ---- 0000 0000 6666 ---- 0000 0000 SPRING/HC060        SPRING/HC060SPRING/HC060SPRING/HC060        ****    1   1   1   1

 15  15  15  15 1111 5555 4444 4444 ---- 2222 1111 5555 ---- 0000 1111 6666 ---- 0000 0000 BOOT,CHANGE         BOOT,CHANGEBOOT,CHANGEBOOT,CHANGE         ****    1   1   1   1

 16  16  16  16 WIRE                WIREWIREWIRE                ****    2   2   2   2

 17  17  17  17 1111 6666 7777 2222 ---- 2222 0000 7777 ---- 0000 0000 2222 ---- 1111 0000 PLATE/GUIDE         PLATE/GUIDEPLATE/GUIDEPLATE/GUIDE         ****    1   1   1   1

 18  18  18  18 VVVV 2222 1111 1111 ---- 5555 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/M8X20          BOLT/M8X20BOLT/M8X20BOLT/M8X20          ****    2   2   2   2

 19  19  19  19 1111 6666 1111 4444 ---- 5555 0000 1111 ---- 0000 0000 6666 ---- 0000 0000 GAUGE/OIL           GAUGE/OILGAUGE/OILGAUGE/OIL           ****    1   1   1   1

 20  20  20  20 1111 5555 6666 4444 ---- 6666 6666 7777 ---- 0000 0000 2222 ---- 0000 0000 BLOT/M14X10         BLOT/M14X10BLOT/M14X10BLOT/M14X10         ****    1   1   1   1

 21  21  21  21 1111 4444 8888 8888 ---- 5555 4444 1111 ---- 0000 2222 1111 ---- 0000 0000 SHIM/T=0.7          SHIM/T=0.7SHIM/T=0.7SHIM/T=0.7          ****    1   1   1   1



FIG. 16  LEVER (SUB) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1750-208 -0100

67

  1   1   1   1 1111 6666 7777 2222 ---- 2222 0000 8888 ---- 2222 0000 0000 ---- 2222 0000 ARM/SHIFT/SUB   COMPARM/SHIFT/SUB   COMPARM/SHIFT/SUB   COMPARM/SHIFT/SUB   COMP ****    1   1   1   1

  2   2   2   2 VVVV 7777 2222 3333 ---- 1111 0000 1111 ---- 5555 0000 1111 ---- 4444 0000 RING/O              RING/ORING/ORING/O              ****    1   1   1   1

  3   3   3   3 1111 7777 5555 0000 ---- 2222 0000 8888 ---- 2222 0000 0000 ---- 0000 0000 ARM/SUB         COMPARM/SUB         COMPARM/SUB         COMPARM/SUB         COMP ****    1   1   1   1

  4   4   4   4 1111 6666 0000 0000 ---- 5555 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BOLT,SM/M08X25      BOLT,SM/M08X25BOLT,SM/M08X25BOLT,SM/M08X25      ****    1   1   1   1

  5   5   5   5 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

  6   6   6   6 1111 7777 5555 0000 ---- 2222 0000 8888 ---- 0000 0000 1111 ---- 1111 0000 LEVER/SUB           LEVER/SUBLEVER/SUBLEVER/SUB           ****    1   1   1   1

  7   7   7   7 VVVV 2222 1111 1111 ---- 3333 6666 1111 ---- 0000 0000 2222 ---- 0000 0000 BOLT,SEMS           BOLT,SEMSBOLT,SEMSBOLT,SEMS           ****    1   1   1   1

  8   8   8   8 1111 7777 0000 3333 ---- 2222 6666 1111 ---- 0000 0000 2222 ---- 0000 0000 GRIP/MAIN           GRIP/MAINGRIP/MAINGRIP/MAIN           ****    1   1   1   1

  9   9   9   9 1111 7777 2222 5555 ---- 2222 6666 6666 ---- 0000 0000 1111 ---- 0000 0000 INSULATOR/120       INSULATOR/120INSULATOR/120INSULATOR/120       ****    1   1   1   1



FIG. 17  CHANGE (4WD) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-209 -0100

68

  1   1   1   1 1111 4444 2222 7777 ---- 2222 1111 0000 ---- 0000 0000 8888 ---- 1111 0000 FORK/SHIFT/FRONT    FORK/SHIFT/FRONTFORK/SHIFT/FRONTFORK/SHIFT/FRONT    ****    1   1   1   1

  2   2   2   2 1111 4444 2222 7777 ---- 2222 1111 0000 ---- 0000 0000 9999 ---- 0000 0000 CASE,SPRING         CASE,SPRINGCASE,SPRINGCASE,SPRING         ****    1   1   1   1

  3   3   3   3 1111 3333 0000 2222 ---- 2222 2222 5555 ---- 0000 0000 3333 ---- 0000 0000 SPRING,SHIFTER      SPRING,SHIFTERSPRING,SHIFTERSPRING,SHIFTER      ****    1   1   1   1

  4   4   4   4 VVVV 6666 8888 2222 ---- 2222 0000 0000 ---- 0000 0000 1111 ---- 0000 0000 BALL                BALLBALLBALL                ****    1   1   1   1

  5   5   5   5 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/2  X20    PIN,SPLIT/2  X20PIN,SPLIT/2  X20PIN,SPLIT/2  X20    ****    1   1   1   1

  6   6   6   6 1111 4444 2222 7777 ---- 2222 1111 0000 ---- 0000 1111 1111 ---- 0000 0000 BOLT/M8X30          BOLT/M8X30BOLT/M8X30BOLT/M8X30          ****    1   1   1   1

  7   7   7   7 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    1   1   1   1

  8   8   8   8 1111 4444 2222 7777 ---- 2222 1111 0000 ---- 2222 0000 0000 ---- 0000 0000 STAY,SHIFTER        STAY,SHIFTERSTAY,SHIFTERSTAY,SHIFTER        ****    1   1   1   1

  9   9   9   9 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 5555 0000 2222 ---- 0000 0000 PIN,SPRING/5  X20 W PIN,SPRING/5  X20 W PIN,SPRING/5  X20 W PIN,SPRING/5  X20 W ****    1   1   1   1

 10  10  10  10 WIRE                WIREWIREWIRE                ****    1   1   1   1

 11  11  11  11 1111 4444 2222 7777 ---- 2222 0000 9999 ---- 2222 0000 0000 ---- 0000 0000 ARM,SHIFT           ARM,SHIFTARM,SHIFTARM,SHIFT           ****    1   1   1   1

 12  12  12  12 1111 6666 8888 2222 ---- 2222 0000 9999 ---- 2222 0000 0000 ---- 2222 0000 LEVER/4WD       COMPLEVER/4WD       COMPLEVER/4WD       COMPLEVER/4WD       COMP ****    1   1   1   1

 13  13  13  13 2222 1111 7777 3333 ---- 8888 2222 0000 ---- 0000 0000 3333 ---- 0000 0000 GRIP/ORANGE/10.5    GRIP/ORANGE/10.5GRIP/ORANGE/10.5GRIP/ORANGE/10.5    ****    1   1   1   1

 14  14  14  14 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 4444 0000 O-RING/P14          O-RING/P14O-RING/P14O-RING/P14          ****    1   1   1   1

 15  15  15  15 1111 4444 2222 7777 ---- 6666 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 WASHER/15X24X2      WASHER/15X24X2WASHER/15X24X2WASHER/15X24X2      ****    1   1   1   1

 16  16  16  16 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 5555 0000 3333 ---- 2222 0000 PIN,SPRING/5  X32 W PIN,SPRING/5  X32 W PIN,SPRING/5  X32 W PIN,SPRING/5  X32 W ****    1   1   1   1

 17  17  17  17 WIRE                WIREWIREWIRE                ****    1   1   1   1



FIG. 18  CHANGE (MAIN/SUB) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1682-210 -0100

69

  1   1   1   1 1111 6666 7777 2222 ---- 2222 1111 0000 ---- 0000 0000 1111 ---- 0000 0000 STAY/SHIFT/1ST      STAY/SHIFT/1STSTAY/SHIFT/1STSTAY/SHIFT/1ST      ****    1   1   1   1

  2   2   2   2 1111 4444 2222 7777 ---- 2222 1111 0000 ---- 0000 0000 3333 ---- 0000 0000 BOLT/M8X25          BOLT/M8X25BOLT/M8X25BOLT/M8X25          ****    1   1   1   1

  3   3   3   3 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    1   1   1   1

  4   4   4   4 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    1   1   1   1

  5   5   5   5 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 0000 0000 O-RING/P10A         O-RING/P10AO-RING/P10AO-RING/P10A         ****    2   2   2   2

  6   6   6   6 1111 6666 7777 2222 ---- 2222 1111 0000 ---- 0000 0000 2222 ---- 0000 0000 FORK/SHIFT/1ST      FORK/SHIFT/1STFORK/SHIFT/1STFORK/SHIFT/1ST      ****    1   1   1   1

  7   7   7   7 1111 6666 5555 0000 ---- 2222 5555 9999 ---- 0000 1111 0000 ---- 0000 0000 SPRING/HC023        SPRING/HC023SPRING/HC023SPRING/HC023        ****    1   1   1   1

  8   8   8   8 VVVV 6666 8888 2222 ---- 2222 0000 0000 ---- 0000 0000 1111 ---- 0000 0000 BALL                BALLBALLBALL                ****    1   1   1   1

  9   9   9   9 1111 6666 7777 2222 ---- 2222 1111 0000 ---- 0000 0000 3333 ---- 1111 0000 STAY/SHIFT/2ND      STAY/SHIFT/2NDSTAY/SHIFT/2NDSTAY/SHIFT/2ND      ****    1   1   1   1

 10  10  10  10 1111 4444 2222 7777 ---- 2222 1111 0000 ---- 0000 0000 3333 ---- 0000 0000 BOLT/M8X25          BOLT/M8X25BOLT/M8X25BOLT/M8X25          ****    1   1   1   1

 11  11  11  11 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    1   1   1   1

 12  12  12  12 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    1   1   1   1

 13  13  13  13 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 0000 0000 O-RING/P10A         O-RING/P10AO-RING/P10AO-RING/P10A         ****    2   2   2   2

 14  14  14  14 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 1111 4444 ---- 0000 0000 RING,SNAP/14 C      RING,SNAP/14 CRING,SNAP/14 CRING,SNAP/14 C      ****    1   1   1   1

 15  15  15  15 1111 6666 7777 2222 ---- 2222 1111 0000 ---- 0000 0000 4444 ---- 0000 0000 FORK/SHIFT/2ND      FORK/SHIFT/2NDFORK/SHIFT/2NDFORK/SHIFT/2ND      ****    1   1   1   1

 16  16  16  16 1111 6666 7777 2222 ---- 2222 1111 0000 ---- 0000 0000 5555 ---- 0000 0000 FORK/SHIFT/SUB      FORK/SHIFT/SUBFORK/SHIFT/SUBFORK/SHIFT/SUB      ****    1   1   1   1

 17  17  17  17 1111 6666 5555 0000 ---- 2222 5555 9999 ---- 0000 1111 0000 ---- 0000 0000 SPRING/HC023        SPRING/HC023SPRING/HC023SPRING/HC023        ****    2   2   2   2

 18  18  18  18 VVVV 6666 8888 2222 ---- 2222 0000 0000 ---- 0000 0000 1111 ---- 0000 0000 BALL                BALLBALLBALL                ****    2   2   2   2



FIG. 19  GEAR (PTO) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-211 -0100

70

  1   1   1   1 1111 6666 8888 2222 ---- 2222 1111 1111 ---- 0000 0000 4444 ---- 2222 0000 SHAFT/DRIVE/PTO     SHAFT/DRIVE/PTOSHAFT/DRIVE/PTOSHAFT/DRIVE/PTO     ****    1   1   1   1

  2   2   2   2 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 3333 0000 ---- 4444 0000 BEARING,RB/6304     BEARING,RB/6304BEARING,RB/6304BEARING,RB/6304     ****    1   1   1   1

  3   3   3   3 VVVV 7777 0000 5555 ---- 1111 4444 0000 ---- 0000 5555 2222 ---- 0000 0000 RING,SNAP/52 C      RING,SNAP/52 CRING,SNAP/52 CRING,SNAP/52 C      ****    1   1   1   1

  4   4   4   4 1111 6666 8888 2222 ---- 2222 1111 1111 ---- 0000 0000 8888 ---- 0000 0000 CLUTCH              CLUTCHCLUTCHCLUTCH              ****    1   1   1   1

  5   5   5   5 1111 4444 3333 4444 ---- 2222 1111 1111 ---- 0000 0000 4444 ---- 0000 0000 COLLAR/26X36X3      COLLAR/26X36X3COLLAR/26X36X3COLLAR/26X36X3      ****    1   1   1   1

  6   6   6   6 1111 6666 8888 2222 ---- 2222 1111 1111 ---- 2222 1111 0000 ---- 0000 0000 GEAR/SPUR/33    COMPGEAR/SPUR/33    COMPGEAR/SPUR/33    COMPGEAR/SPUR/33    COMP ****    1   1   1   1

  7   7   7   7 1111 4444 9999 1111 ---- 2222 1111 1111 ---- 0000 0000 3333 ---- 0000 0000 PIPE/63             PIPE/63PIPE/63PIPE/63             ****    1   1   1   1

  8   8   8   8 VVVV 6666 0000 7777 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 5555 0000 BEARING,RB/6205NR   BEARING,RB/6205NRBEARING,RB/6205NRBEARING,RB/6205NR   ****    1   1   1   1

  9   9   9   9 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 5555 ---- 0000 0000 RING,SNAP/25 C      RING,SNAP/25 CRING,SNAP/25 CRING,SNAP/25 C      ****    1   1   1   1

 10  10  10  10 1111 6666 7777 2222 ---- 2222 1111 1111 ---- 0000 0000 9999 ---- 1111 0000 GEAR/SPUR/19        GEAR/SPUR/19GEAR/SPUR/19GEAR/SPUR/19        ****    1   1   1   1

 11  11  11  11 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 4444 0000 BEARING,RB/6204     BEARING,RB/6204BEARING,RB/6204BEARING,RB/6204     ****    2   2   2   2

 12  12  12  12 1111 6666 8888 4444 ---- 2222 1111 1111 ---- 0000 0000 3333 ---- 1111 0000 GEAR/SPUR/18-20     GEAR/SPUR/18-20GEAR/SPUR/18-20GEAR/SPUR/18-20     ****    1   1   1   1

 13  13  13  13 1111 6666 8888 2222 ---- 2222 1111 1111 ---- 0000 0000 7777 ---- 0000 0000 BEARING/NEEDLE      BEARING/NEEDLEBEARING/NEEDLEBEARING/NEEDLE      ****    2   2   2   2

 14  14  14  14 1111 6666 8888 2222 ---- 2222 1111 1111 ---- 0000 0000 2222 ---- 2222 0000 WASHER/20X32X02     WASHER/20X32X02WASHER/20X32X02WASHER/20X32X02     ****    3   3   3   3

 15  15  15  15 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 0000 ---- 0000 0000 RING,SNAP/20C       RING,SNAP/20CRING,SNAP/20CRING,SNAP/20C       ****    1   1   1   1



FIG. 20  SHAFT (PTO) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-212 -0100

71

  1   1   1   1 1111 7777 3333 8888 ---- 2222 1111 2222 ---- 0000 0000 2222 ---- 0000 0000 SHAFT/PTO           SHAFT/PTOSHAFT/PTOSHAFT/PTO           ****    1   1   1   1

  2   2   2   2 1111 4444 2222 7777 ---- 2222 1111 2222 ---- 0000 0000 3333 ---- 2222 0000 SLEEVE              SLEEVESLEEVESLEEVE              ****    1   1   1   1

  3   3   3   3 1111 5555 9999 4444 ---- 2222 1111 8888 ---- 0000 0000 1111 ---- 0000 0000 BEARING/BALL 6305SH2BEARING/BALL 6305SH2BEARING/BALL 6305SH2BEARING/BALL 6305SH2 ****    1   1   1   1

  4   4   4   4 1111 6666 7777 2222 ---- 2222 1111 2222 ---- 0000 0000 2222 ---- 1111 0000 GEAR/SPUR/19        GEAR/SPUR/19GEAR/SPUR/19GEAR/SPUR/19        ****    1   1   1   1

  5   5   5   5 VVVV 6666 0000 7777 ---- 1111 1111 0000 ---- 6666 3333 0000 ---- 4444 0000 BEARING,RB/6304NR   BEARING,RB/6304NRBEARING,RB/6304NRBEARING,RB/6304NR   ****    1   1   1   1

  6   6   6   6 1111 4444 2222 7777 ---- 2222 1111 2222 ---- 0000 0000 2222 ---- 0000 0000 WASHER/20X28X2      WASHER/20X28X2WASHER/20X28X2WASHER/20X28X2      ****    1   1   1   1

  7   7   7   7 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 0000 ---- 0000 0000 RING,SNAP/20C       RING,SNAP/20CRING,SNAP/20CRING,SNAP/20C       ****    1   1   1   1

  8   8   8   8 VVVV 7777 4444 4444 ---- 1111 3333 5555 ---- 5555 5555 0000 ---- 8888 0000 SEAL,OIL/TC35558    SEAL,OIL/TC35558SEAL,OIL/TC35558SEAL,OIL/TC35558    ****    1   1   1   1



FIG. 21  LEVER (PTO) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-216 -0100

72

  1   1   1   1 1111 6666 8888 2222 ---- 2222 1111 6666 ---- 0000 0000 6666 ---- 0000 0000 SHIFTER/PTO         SHIFTER/PTOSHIFTER/PTOSHIFTER/PTO         ****    1   1   1   1

  2   2   2   2 1111 3333 0000 2222 ---- 2222 2222 5555 ---- 0000 0000 3333 ---- 0000 0000 SPRING,SHIFTER      SPRING,SHIFTERSPRING,SHIFTERSPRING,SHIFTER      ****    1   1   1   1

  3   3   3   3 VVVV 6666 8888 2222 ---- 2222 0000 0000 ---- 0000 0000 1111 ---- 0000 0000 BALL                BALLBALLBALL                ****    1   1   1   1

  4   4   4   4 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 5555 0000 2222 ---- 5555 0000 PIN,SPLIT/2.5X25    PIN,SPLIT/2.5X25PIN,SPLIT/2.5X25PIN,SPLIT/2.5X25    ****    1   1   1   1

  5   5   5   5 1111 6666 8888 2222 ---- 2222 1111 6666 ---- 0000 0000 2222 ---- 1111 0000 STAY/SHIFT/PTO      STAY/SHIFT/PTOSTAY/SHIFT/PTOSTAY/SHIFT/PTO      ****    1   1   1   1

  6   6   6   6 1111 6666 7777 2222 ---- 2222 1111 6666 ---- 3333 1111 0000 ---- 0000 0000 ARM/SHIFT/PTO   COMPARM/SHIFT/PTO   COMPARM/SHIFT/PTO   COMPARM/SHIFT/PTO   COMP ****    1   1   1   1

  7   7   7   7 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 4444 0000 O-RING/P14          O-RING/P14O-RING/P14O-RING/P14          ****    1   1   1   1

  8   8   8   8 1111 4444 2222 7777 ---- 6666 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 WASHER/15X24X2      WASHER/15X24X2WASHER/15X24X2WASHER/15X24X2      ****    1   1   1   1

  9   9   9   9 1111 6666 8888 2222 ---- 2222 1111 6666 ---- 2222 7777 0000 ---- 1111 0000 ARM/PTO         COMPARM/PTO         COMPARM/PTO         COMPARM/PTO         COMP ****    1   1   1   1

 10  10  10  10 WIRE                WIREWIREWIRE                ****    1   1   1   1

 11  11  11  11 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 5555 0000 2222 ---- 5555 0000 PIN,SPRING/5  X25 W PIN,SPRING/5  X25 W PIN,SPRING/5  X25 W PIN,SPRING/5  X25 W ****    1   1   1   1

 12  12  12  12 1111 6666 8888 2222 ---- 2222 1111 6666 ---- 2222 6666 0000 ---- 1111 0000 LEVER/PTO       COMPLEVER/PTO       COMPLEVER/PTO       COMPLEVER/PTO       COMP ****    1   1   1   1

 13  13  13  13 3333 6666 4444 0000 ---- 5555 8888 5555 ---- 0000 0000 1111 ---- 0000 0000 GLIP/YELLOW         GLIP/YELLOWGLIP/YELLOWGLIP/YELLOW         ****    1   1   1   1

 14  14  14  14 2222 1111 4444 9999 ---- 6666 0000 1111 ---- 0000 3333 1111 ---- 0000 0000 SPRING/HC024        SPRING/HC024SPRING/HC024SPRING/HC024        ****    1   1   1   1

 15  15  15  15 1111 6666 8888 2222 ---- 2222 1111 6666 ---- 0000 0000 7777 ---- 1111 0000 BOLT/M8X45          BOLT/M8X45BOLT/M8X45BOLT/M8X45          ****    1   1   1   1

 16  16  16  16 VVVV 3333 0000 4444 ---- 4444 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT/M8              NUT/M8NUT/M8NUT/M8              ****    2   2   2   2

 17  17  17  17 1111 7777 3333 8888 ---- 2222 1111 6666 ---- 2222 2222 0000 ---- 0000 0000 STAY/PTO/PARKIN COMPSTAY/PTO/PARKIN COMPSTAY/PTO/PARKIN COMPSTAY/PTO/PARKIN COMP ****    1   1   1   1

 18  18  18  18 VVVV 2222 1111 1111 ---- 2222 6666 1111 ---- 0000 0000 2222 ---- 0000 0000 BOLT,SEMS           BOLT,SEMSBOLT,SEMSBOLT,SEMS           ****    1   1   1   1

 19  19  19  19 1111 7777 3333 8888 ---- 2222 1111 6666 ---- 0000 0000 3333 ---- 0000 0000 GUIDE/CHANGE        GUIDE/CHANGEGUIDE/CHANGEGUIDE/CHANGE        ****    1   1   1   1

 20  20  20  20 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 6666 0000 BOLT(SP)/M6X16      BOLT(SP)/M6X16BOLT(SP)/M6X16BOLT(SP)/M6X16      ****    2   2   2   2



FIG. 22  SHIELD COVER SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-218 -0100

73

  1   1   1   1 1111 7777 3333 8888 ---- 2222 1111 8888 ---- 2222 0000 0000 ---- 0000 0000 COVER/SHIELD    COMPCOVER/SHIELD    COMPCOVER/SHIELD    COMPCOVER/SHIELD    COMP ****    1   1   1   1

  2   2   2   2 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****    4   4   4   4

  3   3   3   3 VVVV 3333 0000 4444 ---- 4444 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 NUT/M12             NUT/M12NUT/M12NUT/M12             ****    4   4   4   4



FIG. 23  MID PTO SYSTEM(1/2)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-255 -0100,1682-255A-0100

74

  1   1   1   1 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 0000 1111 ---- 1111 0000 CASE/PTO/MID        CASE/PTO/MIDCASE/PTO/MIDCASE/PTO/MID        ****    1   1   1   1

  2   2   2   2 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 0000 0000 9999 ---- 0000 0000 BOLT/M10X90         BOLT/M10X90BOLT/M10X90BOLT/M10X90         ****    6   6   6   6

  3   3   3   3 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    6   6   6   6

  4   4   4   4 VVVV 5555 2222 3333 ---- 1111 0000 1111 ---- 0000 0000 2222 ---- 4444 0000 PIN                 PINPINPIN                 ****    2   2   2   2

  5   5   5   5 VVVV 7777 8888 1111 ---- 1111 6666 0000 ---- 0000 0000 0000 ---- 6666 BBBB PLUG/SCREW/SEAL     PLUG/SCREW/SEALPLUG/SCREW/SEALPLUG/SCREW/SEAL     ****    1   1   1   1

  6   6   6   6 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 0000 3333 ---- 0000 0000 PIN/20X51           PIN/20X51PIN/20X51PIN/20X51           ****    1   1   1   1

  7   7   7   7 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 0000 2222 ---- 0000 0000 GEAR/SPUR/34        GEAR/SPUR/34GEAR/SPUR/34GEAR/SPUR/34        ****    1   1   1   1

  8   8   8   8 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 0000 0000 2222 ---- 2222 0000 BEARING/NEEDLE      BEARING/NEEDLEBEARING/NEEDLEBEARING/NEEDLE      ****    1   1   1   1

  9   9   9   9 1111 4444 8888 0000 ---- 2222 1111 2222 ---- 0000 0000 3333 ---- 0000 0000 COLLAR/21X36X1      COLLAR/21X36X1COLLAR/21X36X1COLLAR/21X36X1      ****    2   2   2   2

 10  10  10  10 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 6666 0000 4444 ---- 0000 0000 PIN,SPRING/6  X40 W PIN,SPRING/6  X40 W PIN,SPRING/6  X40 W PIN,SPRING/6  X40 W ****    1   1   1   1

 11  11  11  11 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 0000 4444 ---- 0000 0000 SHAFT/PTO/MID       SHAFT/PTO/MIDSHAFT/PTO/MIDSHAFT/PTO/MID       ****    1   1   1   1

 12  12  12  12 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 5555 ---- 0000 0000 RING,SNAP/25 C      RING,SNAP/25 CRING,SNAP/25 CRING,SNAP/25 C      ****    1   1   1   1

 13  13  13  13 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 0000 5555 ---- 1111 0000 GEAR/SPUR/15        GEAR/SPUR/15GEAR/SPUR/15GEAR/SPUR/15        ****    1   1   1   1

 14  14  14  14 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 3333 0000 ---- 4444 0000 BEARING,RB/6304     BEARING,RB/6304BEARING,RB/6304BEARING,RB/6304     ****    1   1   1   1

 15  15  15  15 1111 4444 2222 7777 ---- 2222 1111 2222 ---- 0000 0000 3333 ---- 2222 0000 SLEEVE              SLEEVESLEEVESLEEVE              ****    1   1   1   1

 16  16  16  16 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 5555 0000 BEARING,RB/6205     BEARING,RB/6205BEARING,RB/6205BEARING,RB/6205     ****    1   1   1   1

 17  17  17  17 VVVV 7777 0000 5555 ---- 1111 4444 0000 ---- 0000 5555 2222 ---- 0000 0000 RING,SNAP/52 C      RING,SNAP/52 CRING,SNAP/52 CRING,SNAP/52 C      ****    2   2   2   2

 18  18  18  18 VVVV 7777 4444 4444 ---- 1111 3333 5555 ---- 5555 2222 0000 ---- 8888 0000 SEAL,OIL/TC35528    SEAL,OIL/TC35528SEAL,OIL/TC35528SEAL,OIL/TC35528    ****    1   1   1   1

 19  19  19  19 3333 6666 2222 5555 ---- 7777 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 CAP,BLANK/52        CAP,BLANK/52CAP,BLANK/52CAP,BLANK/52        ****    1   1   1   1

 20  20  20  20 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 1111 0000 ---- 4444 0000 ARM/SHIFT/MID   COMPARM/SHIFT/MID   COMPARM/SHIFT/MID   COMPARM/SHIFT/MID   COMP ****    1   1   1   1

 21  21  21  21 VVVV 6666 8888 2222 ---- 2222 0000 0000 ---- 0000 0000 1111 ---- 0000 0000 BALL                BALLBALLBALL                ****    1   1   1   1

 22  22  22  22 1111 3333 0000 2222 ---- 2222 2222 5555 ---- 0000 0000 3333 ---- 0000 0000 SPRING,SHIFTER      SPRING,SHIFTERSPRING,SHIFTERSPRING,SHIFTER      ****    1   1   1   1

 23  23  23  23 2222 7777 0000 3333 ---- 1111 0000 1111 ---- 0000 2222 0000 ---- 0000 0000 COLLAR,SHIFTER      COLLAR,SHIFTERCOLLAR,SHIFTERCOLLAR,SHIFTER      ****    1   1   1   1

 24  24  24  24 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 4444 0000 O-RING/P14          O-RING/P14O-RING/P14O-RING/P14          ****    2   2   2   2

 25  25  25  25 VVVV 2222 3333 3333 ---- 3333 6666 1111 ---- 2222 0000 1111 ---- 6666 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          ****    1   1   1   1

 26  26  26  26 1111 6666 2222 0000 ---- 2222 5555 5555 ---- 2222 0000 8888 ---- 0000 0000 PLATE/I/30X50       PLATE/I/30X50PLATE/I/30X50PLATE/I/30X50       ****    1   1   1   1

 27  27  27  27 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    1   1   1   1

 28  28  28  28 1111 4444 4444 4444 ---- 3333 1111 4444 ---- 0000 0000 9999 ---- 1111 0000 CAP,PTO SHAFT       CAP,PTO SHAFTCAP,PTO SHAFTCAP,PTO SHAFT       ****    1   1   1   1

 29  29  29  29 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    2   2   2   2

 30  30  30  30 1111 7777 3333 8888 ---- 2222 5555 5555 ---- 3333 1111 0000 ---- 1111 0000 LEVER/PTO/MID   COMPLEVER/PTO/MID   COMPLEVER/PTO/MID   COMPLEVER/PTO/MID   COMP ****    1   1   1   1



FIG. 23  MID PTO SYSTEM(2/2)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-255 -0100,1682-255A-0100

75

 31  31  31  31 3333 6666 4444 0000 ---- 5555 8888 5555 ---- 0000 0000 1111 ---- 0000 0000 GLIP/YELLOW         GLIP/YELLOWGLIP/YELLOWGLIP/YELLOW         ****    1   1   1   1

 32  32  32  32 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 3333 0000 3333 ---- 0000 0000 TUBE/10X12X50       TUBE/10X12X50TUBE/10X12X50TUBE/10X12X50       ****    1   1   1   1

 33  33  33  33 2222 1111 4444 9999 ---- 6666 0000 1111 ---- 0000 3333 1111 ---- 0000 0000 SPRING/HC024        SPRING/HC024SPRING/HC024SPRING/HC024        ****    1   1   1   1

 34  34  34  34 VVVV 2222 0000 0000 ---- 3333 6666 0000 ---- 6666 0000 4444 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    1   1   1   1

 35  35  35  35 VVVV 3333 0000 0000 ---- 4444 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 NUT/M 6             NUT/M 6NUT/M 6NUT/M 6             ****    2   2   2   2

 36  36  36  36 1111 7777 3333 8888 ---- 2222 5555 5555 ---- 3333 3333 0000 ---- 0000 0000 ARM/PTO/MID     ASSYARM/PTO/MID     ASSYARM/PTO/MID     ASSYARM/PTO/MID     ASSY ****    1   1   1   1

 37  37  37  37 1111 5555 8888 1111 ---- 5555 2222 1111 ---- 6666 4444 2222 ---- 0000 0000 BUSH/25X28X27       BUSH/25X28X27BUSH/25X28X27BUSH/25X28X27       ****    1   1   1   1

 38  38  38  38 3333 6666 7777 0000 ---- 5555 2222 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER/25X34X02     WASHER/25X34X02WASHER/25X34X02WASHER/25X34X02     ****    1   1   1   1

 39  39  39  39 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 5555 ---- 0000 0000 RING,SNAP/25 C      RING,SNAP/25 CRING,SNAP/25 CRING,SNAP/25 C      ****    1   1   1   1

 40  40  40  40 1111 7777 3333 8888 ---- 2222 5555 5555 ---- 0000 0000 2222 ---- 0000 0000 GUIDE/PTO/MID       GUIDE/PTO/MIDGUIDE/PTO/MIDGUIDE/PTO/MID       ****    1   1   1   1

 41  41  41  41 1111 7777 3333 8888 ---- 2222 5555 5555 ---- 0000 0000 1111 ---- 0000 0000 ROD/TIE/MID         ROD/TIE/MIDROD/TIE/MIDROD/TIE/MID         ****    1   1   1   1

 42  42  42  42 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    2   2   2   2

 43  43  43  43 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 1111 ---- 5555 0000 PIN,SPLIT/2  X15    PIN,SPLIT/2  X15PIN,SPLIT/2  X15PIN,SPLIT/2  X15    ****    2   2   2   2

 44  44  44  44 1111 6666 8888 3333 ---- 2222 6666 5555 ---- 5555 1111 0000 ---- 0000 0000 ARM/SHIFT/MID   COMPARM/SHIFT/MID   COMPARM/SHIFT/MID   COMPARM/SHIFT/MID   COMP ****    1   1   1   1

 45  45  45  45 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 6666 0000 2222 ---- 5555 0000 PIN,SPRING/6  X25 W PIN,SPRING/6  X25 W PIN,SPRING/6  X25 W PIN,SPRING/6  X25 W ****    1   1   1   1

 46  46  46  46 WIRE                WIREWIREWIRE                ****    1   1   1   1

 47  47  47  47 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 0000 0000 1111 ---- 0000 0000 COVER/PLATE         COVER/PLATECOVER/PLATECOVER/PLATE         ****    1   1   1   1

 48  48  48  48 VVVV 2222 1111 1111 ---- 3333 6666 1111 ---- 0000 0000 2222 ---- 5555 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    6   6   6   6



FIG. 24  DIFF CASE SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1717-304 -0100

76

  1   1   1   1 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 0000 2222 ---- 2222 0000 CASE,DIFF           CASE,DIFFCASE,DIFFCASE,DIFF           ****    1   1   1   1

  2   2   2   2 1111 4444 4444 4444 ---- 4444 1111 1111 ---- 0000 0000 6666 ---- 0000 0000 SHAFT,DIFF. PINION  SHAFT,DIFF. PINIONSHAFT,DIFF. PINIONSHAFT,DIFF. PINION  ****    1   1   1   1

  3   3   3   3 1111 6666 7777 2222 ---- 3333 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 PINION/BEVEL/12     PINION/BEVEL/12PINION/BEVEL/12PINION/BEVEL/12     ****    2   2   2   2

  4   4   4   4 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 0000 5555 ---- 0000 0000 COLLAR,PINION THRUSTCOLLAR,PINION THRUSTCOLLAR,PINION THRUSTCOLLAR,PINION THRUST ****    2   2   2   2

  5   5   5   5 1111 6666 7777 2222 ---- 3333 0000 1111 ---- 0000 0000 4444 ---- 0000 0000 GEAR/BEVEL/14       GEAR/BEVEL/14GEAR/BEVEL/14GEAR/BEVEL/14       ****    2   2   2   2

  6   6   6   6 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 0000 7777 ---- 0000 0000 COLLAR,THRUST       COLLAR,THRUSTCOLLAR,THRUSTCOLLAR,THRUST       ****    2   2   2   2

  7   7   7   7 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 0000 9999 ---- 0000 0000 HOLDER,PINION SHAFT HOLDER,PINION SHAFT HOLDER,PINION SHAFT HOLDER,PINION SHAFT ****    1   1   1   1

  8   8   8   8 1111 6666 7777 2222 ---- 3333 0000 1111 ---- 0000 0000 2222 ---- 0000 0000 PIN                 PINPINPIN                 ****    1   1   1   1

  9   9   9   9 VVVV 5555 2222 3333 ---- 1111 0000 0000 ---- 8888 0000 1111 ---- 6666 0000 PIN                 PINPINPIN                 ****    1   1   1   1

 10  10  10  10 1111 5555 4444 4444 ---- 3333 0000 4444 ---- 0000 0000 6666 ---- 1111 0000 BOLT/M8X25          BOLT/M8X25BOLT/M8X25BOLT/M8X25          ****    4   4   4   4

 11  11  11  11 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    4   4   4   4

 12  12  12  12 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 0000 0000 ---- 9999 0000 BEARING,RB/6009     BEARING,RB/6009BEARING,RB/6009BEARING,RB/6009     ****    1   1   1   1

 13  13  13  13 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 0000 1111 ---- 0000 0000 BEARING,RB/6010     BEARING,RB/6010BEARING,RB/6010BEARING,RB/6010     ****    1   1   1   1

 14  14  14  14 1111 4444 2222 7777 ---- 2222 0000 1111 ---- 0000 1111 2222 ---- 0000 0000 METAL,DIFF-CASE LH  METAL,DIFF-CASE LHMETAL,DIFF-CASE LHMETAL,DIFF-CASE LH  ****    1   1   1   1

 15  15  15  15 1111 4444 2222 7777 ---- 2222 0000 1111 ---- 0000 1111 3333 ---- 0000 0000 METAL,DIFF-CASE RH  METAL,DIFF-CASE RHMETAL,DIFF-CASE RHMETAL,DIFF-CASE RH  ****    1   1   1   1

 16  16  16  16 1111 4444 2222 7777 ---- 2222 0000 1111 ---- 0000 1111 4444 ---- 1111 0000 SHIM,DIFF-CASE A    SHIM,DIFF-CASE ASHIM,DIFF-CASE ASHIM,DIFF-CASE A    ****    8   8   8   8

 17  17  17  17 1111 4444 2222 7777 ---- 2222 0000 1111 ---- 0000 1111 5555 ---- 1111 0000 SHIM,DIFF-CASE B    SHIM,DIFF-CASE BSHIM,DIFF-CASE BSHIM,DIFF-CASE B    ****    4   4   4   4

 18  18  18  18 VVVV 2222 1111 1111 ---- 5555 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 BOLT,SEMS/M8X25 7T  BOLT,SEMS/M8X25 7TBOLT,SEMS/M8X25 7TBOLT,SEMS/M8X25 7T  ****    8   8   8   8

 19  19  19  19 1111 7777 1111 7777 ---- 3333 0000 4444 ---- 0000 0000 1111 ---- 0000 0000 GEAR/SPUR/11/LH     GEAR/SPUR/11/LHGEAR/SPUR/11/LHGEAR/SPUR/11/LH     ****    1   1   1   1

 20  20  20  20 1111 7777 1111 7777 ---- 3333 0000 4444 ---- 0000 0000 2222 ---- 0000 0000 GEAR/SPUR/11/RH     GEAR/SPUR/11/RHGEAR/SPUR/11/RHGEAR/SPUR/11/RH     ****    1   1   1   1

 21  21  21  21 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 6666 0000 BEARING,RB/6206     BEARING,RB/6206BEARING,RB/6206BEARING,RB/6206     ****    2   2   2   2

 22  22  22  22 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 1111 3333 ---- 2222 0000 CLUTCH/DIFFLOCK     CLUTCH/DIFFLOCKCLUTCH/DIFFLOCKCLUTCH/DIFFLOCK     ****    1   1   1   1

 23  23  23  23 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 1111 4444 ---- 1111 0000 FORK/SHIFT/DIFFLOCK FORK/SHIFT/DIFFLOCKFORK/SHIFT/DIFFLOCKFORK/SHIFT/DIFFLOCK ****    1   1   1   1

 24  24  24  24 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 1111 5555 ---- 1111 0000 STAY,SHIFTER        STAY,SHIFTERSTAY,SHIFTERSTAY,SHIFTER        ****    1   1   1   1

 25  25  25  25 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 1111 6666 ---- 0000 0000 CAM,DIFF-LOCK       CAM,DIFF-LOCKCAM,DIFF-LOCKCAM,DIFF-LOCK       ****    1   1   1   1

 26  26  26  26 VVVV 5555 3333 0000 ---- 2222 4444 0000 ---- 5555 0000 2222 ---- 4444 0000 PIN/SLITTED         PIN/SLITTEDPIN/SLITTEDPIN/SLITTED         ****    1   1   1   1

 27  27  27  27 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 1111 8888 ---- 0000 0000 SPRING,PRESS/40     SPRING,PRESS/40SPRING,PRESS/40SPRING,PRESS/40     ****    1   1   1   1

 28  28  28  28 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 0000 0000 O-RING/P10A         O-RING/P10AO-RING/P10AO-RING/P10A         ****    1   1   1   1

 29  29  29  29 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 1111 9999 ---- 0000 0000 ARM/DIFFLOCK        ARM/DIFFLOCKARM/DIFFLOCKARM/DIFFLOCK        ****    1   1   1   1

 30  30  30  30 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1



FIG. 24  DIFF CASE SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1717-304 -0100

77

 31  31  31  31 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    1   1   1   1



FIG. 25  REAR AXLE HOUSING SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-306 -0100

78

  1   1   1   1 1111 7777 1111 7777 ---- 3333 0000 6666 ---- 0000 0000 1111 ---- 3333 0000 HOUSING/AXLE/LH     HOUSING/AXLE/LHHOUSING/AXLE/LHHOUSING/AXLE/LH     ****    1   1   1   1

  2   2   2   2 1111 7777 1111 7777 ---- 3333 0000 6666 ---- 0000 0000 2222 ---- 3333 0000 HOUSING/AXLE/RH     HOUSING/AXLE/RHHOUSING/AXLE/RHHOUSING/AXLE/RH     ****    1   1   1   1

  3   3   3   3 VVVV 2222 0000 1111 ---- 2222 6666 1111 ---- 2222 0000 4444 ---- 0000 0000 BOLT/M12X40         BOLT/M12X40BOLT/M12X40BOLT/M12X40         ****    4   4   4   4

  4   4   4   4 VVVV 2222 0000 1111 ---- 2222 6666 1111 ---- 2222 0000 5555 ---- 5555 0000 BOLT/M12X55         BOLT/M12X55BOLT/M12X55BOLT/M12X55         ****    6   6   6   6

  5   5   5   5 VVVV 2222 0000 1111 ---- 2222 6666 1111 ---- 2222 0000 6666 ---- 0000 0000 BOLT/M12X60         BOLT/M12X60BOLT/M12X60BOLT/M12X60         ****    2   2   2   2

  6   6   6   6 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****   12  12  12  12

  7   7   7   7 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER /M12         WASHER /M12WASHER /M12WASHER /M12         ****   10  10  10  10

  8   8   8   8 VVVV 2222 0000 1111 ---- 2222 6666 1111 ---- 0000 0000 6666 ---- 0000 0000 BOLT/M10X60         BOLT/M10X60BOLT/M10X60BOLT/M10X60         ****    4   4   4   4

  9   9   9   9 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    4   4   4   4

 10  10  10  10 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    4   4   4   4

 11  11  11  11 VVVV 5555 2222 2222 ---- 1111 0000 0000 ---- 8888 0000 1111 ---- 8888 0000 PIN                 PINPINPIN                 ****    4   4   4   4

 12  12  12  12 1111 4444 2222 7777 ---- 2222 0000 1111 ---- 0000 0000 7777 ---- 0000 0000 PLUG,DRAIN          PLUG,DRAINPLUG,DRAINPLUG,DRAIN          ****    2   2   2   2

 13  13  13  13 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 6666 0000 O-RING/P16          O-RING/P16O-RING/P16O-RING/P16          ****    2   2   2   2



FIG. 26  SHAFT (WHEEL) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1672-307A-0100

79

  1   1   1   1 1111 6666 7777 2222 ---- 3333 0000 7777 ---- 0000 0000 1111 ---- 1111 0000 SHAFT/WHEEL         SHAFT/WHEELSHAFT/WHEELSHAFT/WHEEL         ****    2   2   2   2

  2   2   2   2 1111 4444 2222 7777 ---- 3333 0000 7777 ---- 0000 0000 2222 ---- 1111 0000 GEAR,WHEEL/58       GEAR,WHEEL/58GEAR,WHEEL/58GEAR,WHEEL/58       ****    2   2   2   2

  3   3   3   3 1111 4444 2222 7777 ---- 3333 0000 7777 ---- 0000 0000 3333 ---- 0000 0000 PIPE/123            PIPE/123PIPE/123PIPE/123            ****    2   2   2   2

  4   4   4   4 1111 4444 9999 1111 ---- 3333 0000 7777 ---- 2222 0000 1111 ---- 0000 0000 SEAL,OIL/QLF488011.5SEAL,OIL/QLF488011.5SEAL,OIL/QLF488011.5SEAL,OIL/QLF488011.5 ****    2   2   2   2

  5   5   5   5 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 3333 0000 ---- 6666 0000 BEARING,RB/6306     BEARING,RB/6306BEARING,RB/6306BEARING,RB/6306     ****    2   2   2   2

  6   6   6   6 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 8888 0000 BEARING,RB/6208     BEARING,RB/6208BEARING,RB/6208BEARING,RB/6208     ****    2   2   2   2

  7   7   7   7 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 3333 0000 ---- 0000 0000 RING,SNAP/30 C      RING,SNAP/30 CRING,SNAP/30 CRING,SNAP/30 C      ****    2   2   2   2

  8   8   8   8 VVVV 7777 0000 7777 ---- 1111 4444 0000 ---- 0000 8888 0000 ---- 0000 0000 RING/SNAP           RING/SNAPRING/SNAPRING/SNAP           ****    2   2   2   2

  9   9   9   9 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 2222 ---- 5555 0000 BOLT/M12X25         BOLT/M12X25BOLT/M12X25BOLT/M12X25         ****   12  12  12  12

 10  10  10  10 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****   12  12  12  12



FIG. 27  PEDAL (DIFF-LOCK) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-309 -0100

80

  1   1   1   1 1111 7777 1111 7777 ---- 3333 0000 9999 ---- 2222 0000 0000 ---- 1111 0000 ARM/DIEF        COMPARM/DIEF        COMPARM/DIEF        COMPARM/DIEF        COMP ****    1   1   1   1

  2   2   2   2 1111 5555 6666 0000 ---- 3333 1111 4444 ---- 0000 0000 1111 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    1   1   1   1

  3   3   3   3 1111 7777 3333 8888 ---- 3333 0000 9999 ---- 0000 0000 1111 ---- 1111 0000 ROD/193             ROD/193ROD/193ROD/193             ****    1   1   1   1

  4   4   4   4 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    2   2   2   2

  5   5   5   5 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/2  X20    PIN,SPLIT/2  X20PIN,SPLIT/2  X20PIN,SPLIT/2  X20    ****    2   2   2   2

  6   6   6   6 1111 4444 2222 7777 ---- 3333 0000 1111 ---- 0000 2222 1111 ---- 0000 0000 SPRING,TENSION/121  SPRING,TENSION/121SPRING,TENSION/121SPRING,TENSION/121  ****    1   1   1   1

  7   7   7   7 VVVV 2222 5555 1111 ---- 2222 6666 1111 ---- 2222 0000 5555 ---- 5555 0000 BOLT/STUD           BOLT/STUDBOLT/STUDBOLT/STUD           ****    1   1   1   1

  8   8   8   8 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 NUT/M12             NUT/M12NUT/M12NUT/M12             ****    2   2   2   2

  9   9   9   9 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER /M12         WASHER /M12WASHER /M12WASHER /M12         ****    1   1   1   1



FIG. 28  BRAKE SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1717-310 -0100

81

  1   1   1   1 1111 7777 1111 7777 ---- 3333 1111 0000 ---- 0000 0000 2222 ---- 1111 0000 PLATE/PRESSURE/LH   PLATE/PRESSURE/LHPLATE/PRESSURE/LHPLATE/PRESSURE/LH   ****    1   1   1   1

  2   2   2   2 1111 7777 0000 3333 ---- 3333 1111 0000 ---- 2222 0000 2222 ---- 0000 0000 PLATE/SEPARATER     PLATE/SEPARATERPLATE/SEPARATERPLATE/SEPARATER     ****    3   3   3   3

  3   3   3   3 1111 7777 1111 7777 ---- 3333 1111 0000 ---- 0000 0000 4444 ---- 0000 0000 PLATE/FRICTION      PLATE/FRICTIONPLATE/FRICTIONPLATE/FRICTION      ****    3   3   3   3

  4   4   4   4 VVVV 6666 8888 2222 ---- 2222 0000 0000 ---- 0000 0000 1111 ---- 9999 0000 BALL                BALLBALLBALL                ****    3   3   3   3

  5   5   5   5 1111 7777 1111 7777 ---- 3333 1111 0000 ---- 0000 0000 3333 ---- 1111 0000 PLATE/PRESSURE/RH   PLATE/PRESSURE/RHPLATE/PRESSURE/RHPLATE/PRESSURE/RH   ****    1   1   1   1

  6   6   6   6 1111 7777 0000 3333 ---- 3333 1111 0000 ---- 2222 0000 2222 ---- 0000 0000 PLATE/SEPARATER     PLATE/SEPARATERPLATE/SEPARATERPLATE/SEPARATER     ****    3   3   3   3

  7   7   7   7 1111 7777 1111 7777 ---- 3333 1111 0000 ---- 0000 0000 4444 ---- 0000 0000 PLATE/FRICTION      PLATE/FRICTIONPLATE/FRICTIONPLATE/FRICTION      ****    3   3   3   3

  8   8   8   8 VVVV 6666 8888 2222 ---- 2222 0000 0000 ---- 0000 0000 1111 ---- 9999 0000 BALL                BALLBALLBALL                ****    3   3   3   3

  9   9   9   9 1111 7777 1111 7777 ---- 3333 1111 0000 ---- 2222 0000 0000 ---- 0000 0000 CUM/BRAKE       COMPCUM/BRAKE       COMPCUM/BRAKE       COMPCUM/BRAKE       COMP ****    2   2   2   2

 10  10  10  10 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 8888 0000 O-RING/P18          O-RING/P18O-RING/P18O-RING/P18          ****    2   2   2   2

 11  11  11  11 1111 7777 1111 7777 ---- 3333 1111 0000 ---- 0000 0000 1111 ---- 0000 0000 METAL/BRAKE         METAL/BRAKEMETAL/BRAKEMETAL/BRAKE         ****    2   2   2   2

 12  12  12  12 VVVV 7777 2222 1111 ---- 1111 0000 3333 ---- 1111 1111 1111 ---- 5555 0000 O-RING/G115         O-RING/G115O-RING/G115O-RING/G115         ****    2   2   2   2

 13  13  13  13 VVVV 2222 1111 1111 ---- 6666 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 BOLT/M8X25          BOLT/M8X25BOLT/M8X25BOLT/M8X25          ****   12  12  12  12



FIG. 29  PEDAL (BRAKE) SYSTEM(1/2)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-312 -0100

82

  1   1   1   1 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 3333 2222 0000 ---- 2222 0000 PEDAL/BRAKE/LH  SET PEDAL/BRAKE/LH  SET PEDAL/BRAKE/LH  SET PEDAL/BRAKE/LH  SET ****    1   1   1   1

  2   2   2   2 VVVV 5555 1111 1111 ---- 1111 0000 0000 ---- 8888 0000 5555 ---- 0000 0000 PIN,TAPER/8X50      PIN,TAPER/8X50PIN,TAPER/8X50PIN,TAPER/8X50      ****    1   1   1   1

  3   3   3   3 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 2222 ---- 0000 0000 RING,SNAP/22 C      RING,SNAP/22 CRING,SNAP/22 CRING,SNAP/22 C      ****    1   1   1   1

  4   4   4   4 1111 6666 7777 3333 ---- 3333 1111 4444 ---- 0000 0000 1111 ---- 0000 0000 SPRING/HE106        SPRING/HE106SPRING/HE106SPRING/HE106        ****    1   1   1   1

  5   5   5   5 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 2222 2222 0000 ---- 1111 0000 PEDAL/BRAKE/RH  COMPPEDAL/BRAKE/RH  COMPPEDAL/BRAKE/RH  COMPPEDAL/BRAKE/RH  COMP ****    1   1   1   1

  6   6   6   6 1111 6666 7777 3333 ---- 3333 1111 4444 ---- 0000 0000 1111 ---- 0000 0000 SPRING/HE106        SPRING/HE106SPRING/HE106SPRING/HE106        ****    1   1   1   1

  7   7   7   7 VVVV 7777 6666 3333 ---- 1111 5555 0000 ---- 0000 0000 0000 ---- 0000 0000 NIPPLE,GREASE/PT1/8 NIPPLE,GREASE/PT1/8NIPPLE,GREASE/PT1/8NIPPLE,GREASE/PT1/8 ****    1   1   1   1

  8   8   8   8 1111 6666 7777 5555 ---- 3333 1111 2222 ---- 0000 5555 1111 ---- 0000 0000 LOCKPLATE           LOCKPLATELOCKPLATELOCKPLATE           ****    1   1   1   1

  9   9   9   9 PPPP 1111 2222 0000 ---- 6666 0000 5555 ---- 0000 3333 1111 ---- 0000 0000 U-NUT               U-NUTU-NUTU-NUT               ****    1   1   1   1

 10  10  10  10 1111 6666 8888 8888 ---- 3333 1111 2222 ---- 0000 0000 1111 ---- 1111 0000 BOLT/ADJUST         BOLT/ADJUSTBOLT/ADJUSTBOLT/ADJUST         ****    1   1   1   1

 11  11  11  11 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

 12  12  12  12 1111 4444 1111 5555 ---- 3333 1111 2222 ---- 5555 0000 0000 ---- 0000 0000 YOKE,LH             YOKE,LHYOKE,LHYOKE,LH             ****    2   2   2   2

 13  13  13  13 1111 4444 0000 4444 ---- 3333 1111 2222 ---- 0000 0000 6666 ---- 0000 0000 PIN,YOKE A          PIN,YOKE APIN,YOKE APIN,YOKE A          ****    2   2   2   2

 14  14  14  14 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    2   2   2   2

 15  15  15  15 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/2  X20    PIN,SPLIT/2  X20PIN,SPLIT/2  X20PIN,SPLIT/2  X20    ****    2   2   2   2

 16  16  16  16 1111 5555 1111 0000 ---- 3333 2222 8888 ---- 2222 6666 0000 ---- 0000 0000 YOKE COMP           YOKE COMPYOKE COMPYOKE COMP           ****    2   2   2   2

 17  17  17  17 1111 4444 0000 4444 ---- 3333 1111 2222 ---- 0000 0000 6666 ---- 0000 0000 PIN,YOKE A          PIN,YOKE APIN,YOKE APIN,YOKE A          ****    2   2   2   2

 18  18  18  18 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    2   2   2   2

 19  19  19  19 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/2  X20    PIN,SPLIT/2  X20PIN,SPLIT/2  X20PIN,SPLIT/2  X20    ****    2   2   2   2

 20  20  20  20 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 3333 1111 0000 ---- 0000 0000 ROD/355         COMPROD/355         COMPROD/355         COMPROD/355         COMP ****    2   2   2   2

 21  21  21  21 1111 5555 6666 0000 ---- 1111 3333 2222 ---- 0000 0000 7777 ---- 3333 0000 NUT/M8              NUT/M8NUT/M8NUT/M8              ****    2   2   2   2

 22  22  22  22 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    2   2   2   2

 23  23  23  23 1111 7777 4444 0000 ---- 3333 1111 3333 ---- 3333 0000 0000 ---- 0000 0000 LEVER/PARKING   ASSYLEVER/PARKING   ASSYLEVER/PARKING   ASSYLEVER/PARKING   ASSY ****    1   1   1   1

 24  24  24  24 1111 4444 4444 2222 ---- 3333 1111 3333 ---- 2222 0000 2222 ---- 0000 0000 ROD                 RODRODROD                 ****    1   1   1   1

 25  25  25  25 1111 4444 4444 4444 ---- 3333 2222 8888 ---- 2222 7777 3333 ---- 0000 0000 SPRING              SPRINGSPRINGSPRING              ****    1   1   1   1

 26  26  26  26 1111 4444 4444 4444 ---- 3333 2222 8888 ---- 2222 7777 2222 ---- 0000 0000 BUTTON              BUTTONBUTTONBUTTON              ****    1   1   1   1

 27  27  27  27 1111 7777 4444 0000 ---- 3333 1111 3333 ---- 3333 0000 1111 ---- 0000 0000 GRIP/ORANGE         GRIP/ORANGEGRIP/ORANGEGRIP/ORANGE         ****    1   1   1   1

 28  28  28  28 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    2   2   2   2

 29  29  29  29 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 2222 8888 0000 ---- 0000 0000 ROD/115         COMPROD/115         COMPROD/115         COMPROD/115         COMP ****    1   1   1   1

 30  30  30  30 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 2222 9999 0000 ---- 0000 0000 ROD/70          COMPROD/70          COMPROD/70          COMPROD/70          COMP ****    1   1   1   1



FIG. 29  PEDAL (BRAKE) SYSTEM(2/2)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-312 -0100

83

 31  31  31  31 1111 4444 4444 4444 ---- 1111 2222 2222 ---- 0000 0000 2222 ---- 0000 0000 TURNBUCKLE/M8       TURNBUCKLE/M8TURNBUCKLE/M8TURNBUCKLE/M8       ****    1   1   1   1

 32  32  32  32 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

 33  33  33  33 1111 5555 6666 0000 ---- 1111 3333 2222 ---- 0000 0000 7777 ---- 3333 0000 NUT/M8              NUT/M8NUT/M8NUT/M8              ****    1   1   1   1

 34  34  34  34 1111 6666 7777 3333 ---- 7777 3333 0000 ---- 0000 0000 8888 ---- 0000 0000 PIN/08X19           PIN/08X19PIN/08X19PIN/08X19           ****    2   2   2   2

 35  35  35  35 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/2  X20    PIN,SPLIT/2  X20PIN,SPLIT/2  X20PIN,SPLIT/2  X20    ****    2   2   2   2

 36  36  36  36 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 3333 0000 0000 ---- 1111 0000 HOLDER/SHAFT    ASSYHOLDER/SHAFT    ASSYHOLDER/SHAFT    ASSYHOLDER/SHAFT    ASSY ****    1   1   1   1

 37  37  37  37 3333 6666 6666 8888 ---- 6666 1111 2222 ---- 0000 0000 1111 ---- 0000 0000 BUSH                BUSHBUSHBUSH                ****    2   2   2   2

 38  38  38  38 VVVV 7777 6666 0000 ---- 1111 5555 0000 ---- 0000 0000 0000 ---- 0000 0000 NIPPLE,GREASE       NIPPLE,GREASENIPPLE,GREASENIPPLE,GREASE       ****    1   1   1   1

 39  39  39  39 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER,SP/M 6       WASHER,SP/M 6WASHER,SP/M 6WASHER,SP/M 6       ****    1   1   1   1

 40  40  40  40 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER / M6         WASHER / M6WASHER / M6WASHER / M6         ****    1   1   1   1

 41  41  41  41 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 2222 0000 0000 ---- 0000 0000 SHAFT/BRAKE     SET SHAFT/BRAKE     SET SHAFT/BRAKE     SET SHAFT/BRAKE     SET ****    1   1   1   1

 42  42  42  42 VVVV 5555 1111 1111 ---- 1111 0000 0000 ---- 8888 0000 5555 ---- 0000 0000 PIN,TAPER/8X50      PIN,TAPER/8X50PIN,TAPER/8X50PIN,TAPER/8X50      ****    1   1   1   1

 43  43  43  43 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 0000 0000 5555 ---- 0000 0000 PLATE/PARKING/A     PLATE/PARKING/APLATE/PARKING/APLATE/PARKING/A     ****    2   2   2   2

 44  44  44  44 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 0000 0000 6666 ---- 0000 0000 PLATE/PARKING/B     PLATE/PARKING/BPLATE/PARKING/BPLATE/PARKING/B     ****    2   2   2   2

 45  45  45  45 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 0000 0000 7777 ---- 0000 0000 ROD/M12X66          ROD/M12X66ROD/M12X66ROD/M12X66          ****    2   2   2   2

 46  46  46  46 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 NUT/M12             NUT/M12NUT/M12NUT/M12             ****    2   2   2   2

 47  47  47  47 2222 1111 4444 6666 ---- 3333 6666 0000 ---- 0000 1111 4444 ---- 0000 0000 NUT/M12/LH          NUT/M12/LHNUT/M12/LHNUT/M12/LH          ****    2   2   2   2

 48  48  48  48 1111 6666 2222 7777 ---- 1111 2222 2222 ---- 0000 0000 8888 ---- 0000 0000 PIN/10X25           PIN/10X25PIN/10X25PIN/10X25           ****    4   4   4   4

 49  49  49  49 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    4   4   4   4

 50  50  50  50 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 5555 0000 2222 ---- 0000 0000 PIN,SPLIT/2.5X20    PIN,SPLIT/2.5X20PIN,SPLIT/2.5X20PIN,SPLIT/2.5X20    ****    4   4   4   4

 51  51  51  51 1111 4444 3333 2222 ---- 6666 1111 6666 ---- 0000 0000 2222 ---- 0000 0000 RUBBER,CUSHION      RUBBER,CUSHIONRUBBER,CUSHIONRUBBER,CUSHION      ****    1   1   1   1

 52  52  52  52 1111 5555 6666 0000 ---- 6666 3333 0000 ---- 0000 2222 4444 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    1   1   1   1

 53  53  53  53 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

 54  54  54  54 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 2222 4444 0000 ---- 0000 0000 ARM/BRAKE/LH    COMPARM/BRAKE/LH    COMPARM/BRAKE/LH    COMPARM/BRAKE/LH    COMP ****    1   1   1   1

 55  55  55  55 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 2222 6666 0000 ---- 0000 0000 ARM/BRAKE/RH    COMPARM/BRAKE/RH    COMPARM/BRAKE/RH    COMPARM/BRAKE/RH    COMP ****    1   1   1   1

 56  56  56  56 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 2222 ---- 0000 0000 RING,SNAP/22 C      RING,SNAP/22 CRING,SNAP/22 CRING,SNAP/22 C      ****    2   2   2   2

 57  57  57  57 3333 6666 5555 9999 ---- 4444 8888 0000 ---- 0000 0000 3333 ---- 0000 0000 SPRING/HE110        SPRING/HE110SPRING/HE110SPRING/HE110        ****    2   2   2   2

 58  58  58  58 1111 7777 3333 8888 ---- 3333 1111 2222 ---- 0000 0000 9999 ---- 0000 0000 PLATE/L/28X28       PLATE/L/28X28PLATE/L/28X28PLATE/L/28X28       ****    2   2   2   2



FIG. 30  STEERING WHEEL SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1703-401 -0100

84

  1   1   1   1 2222 1111 6666 1111 ---- 3333 3333 1111 ---- 4444 0000 0000 ---- 1111 0000 STEERING/2/380  ASSYSTEERING/2/380  ASSYSTEERING/2/380  ASSYSTEERING/2/380  ASSY ****    1   1   1   1

  2   2   2   2 2222 1111 6666 1111 ---- 3333 3333 1111 ---- 4444 0000 1111 ---- 1111 0000 CAP/STEERING        CAP/STEERINGCAP/STEERINGCAP/STEERING        ****    1   1   1   1

  3   3   3   3 VVVV 3333 2222 7777 ---- 2222 6666 2222 ---- 1111 1111 0000 ---- 0000 0000 NUT/M10X1.25        NUT/M10X1.25NUT/M10X1.25NUT/M10X1.25        ****    1   1   1   1

  4   4   4   4 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    1   1   1   1

  5   5   5   5 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/2  X20    PIN,SPLIT/2  X20PIN,SPLIT/2  X20PIN,SPLIT/2  X20    ****    1   1   1   1



FIG. 31  STEERING (MANUAL) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-406 -0100

85

  1   1   1   1 1111 6666 8888 2222 ---- 4444 0000 6666 ---- 2222 1111 0000 ---- 1111 0000 CASE/STEERING   ASSYCASE/STEERING   ASSYCASE/STEERING   ASSYCASE/STEERING   ASSY ****    1   1   1   1 FFFF IIII GGGG  0000 7777 2222
  2   2   2   2 1111 6666 7777 2222 ---- 4444 0000 6666 ---- 2222 0000 1111 ---- 0000 0000 ARM/PITMAN          ARM/PITMANARM/PITMANARM/PITMAN          ****    1   1   1   1

  3   3   3   3 VVVV 3333 3333 4444 ---- 2222 6666 0000 ---- 0000 2222 0000 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

  4   4   4   4 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 2222 0000 ---- 0000 0000 WASHER,SP/M20       WASHER,SP/M20WASHER,SP/M20WASHER,SP/M20       ****    1   1   1   1

  5   5   5   5 1111 6666 7777 2222 ---- 4444 0000 6666 ---- 0000 0000 5555 ---- 0000 0000 BOLT/STUD/M10X35    BOLT/STUD/M10X35BOLT/STUD/M10X35BOLT/STUD/M10X35    ****    4   4   4   4

  6   6   6   6 VVVV 3333 3333 4444 ---- 4444 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT/M10 7T P=1.25   NUT/M10 7T P=1.25NUT/M10 7T P=1.25NUT/M10 7T P=1.25   ****    8   8   8   8

  7   7   7   7 1111 7777 3333 8888 ---- 4444 0000 6666 ---- 2222 0000 0000 ---- 0000 0000 BRACKET/STEERIN COMPBRACKET/STEERIN COMPBRACKET/STEERIN COMPBRACKET/STEERIN COMP ****    1   1   1   1

  8   8   8   8 VVVV 2222 1111 1111 ---- 5555 6666 1111 ---- 0000 0000 2222 ---- 0000 0000 BOLT/M10X20         BOLT/M10X20BOLT/M10X20BOLT/M10X20         ****    2   2   2   2

  9   9   9   9 VVVV 2222 5555 1111 ---- 3333 4444 1111 ---- 0000 0000 3333 ---- 0000 0000 BOLT/STUD           BOLT/STUDBOLT/STUDBOLT/STUD           ****    2   2   2   2

 10  10  10  10 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    2   2   2   2

 11  11  11  11 VVVV 3333 0000 4444 ---- 4444 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT/M10             NUT/M10NUT/M10NUT/M10             ****    2   2   2   2

 12  12  12  12 1111 7777 3333 8888 ---- 4444 0000 6666 ---- 2222 1111 0000 ---- 0000 0000 ROD/STEERING    COMPROD/STEERING    COMPROD/STEERING    COMPROD/STEERING    COMP ****    1   1   1   1

 13  13  13  13 1111 7777 2222 6666 ---- 4444 0000 6666 ---- 2222 6666 0000 ---- 0000 0000 PIN/15X42       COMPPIN/15X42       COMPPIN/15X42       COMPPIN/15X42       COMP ****    2   2   2   2

 14  14  14  14 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 4444 ---- 0000 0000 WASHER,PL/M14       WASHER,PL/M14WASHER,PL/M14WASHER,PL/M14       ****    2   2   2   2

 15  15  15  15 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 5555 0000 2222 ---- 5555 0000 PIN,SPLIT/2.5X25    PIN,SPLIT/2.5X25PIN,SPLIT/2.5X25PIN,SPLIT/2.5X25    ****    2   2   2   2

 16  16  16  16 1111 6666 7777 2222 ---- 4444 0000 6666 ---- 2222 3333 0000 ---- 0000 0000 ARM/STEERING    ASSYARM/STEERING    ASSYARM/STEERING    ASSYARM/STEERING    ASSY ****    1   1   1   1

 17  17  17  17 1111 5555 9999 3333 ---- 4444 0000 2222 ---- 0000 5555 1111 ---- 1111 0000 BUSH/25X28X25       BUSH/25X28X25BUSH/25X28X25BUSH/25X28X25       ****    2   2   2   2

 18  18  18  18 1111 6666 1111 2222 ---- 4444 0000 6666 ---- 0000 0000 1111 ---- 0000 0000 WASHER/26X35X02     WASHER/26X35X02WASHER/26X35X02WASHER/26X35X02     ****    1   1   1   1

 19  19  19  19 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 5555 ---- 0000 0000 RING,SNAP/25 C      RING,SNAP/25 CRING,SNAP/25 CRING,SNAP/25 C      ****    1   1   1   1

 20  20  20  20 1111 7777 3333 8888 ---- 4444 0000 6666 ---- 2222 4444 0000 ---- 0000 0000 ROD/DRAG        ASSYROD/DRAG        ASSYROD/DRAG        ASSYROD/DRAG        ASSY ****    1   1   1   1

 21  21  21  21 1111 4444 0000 4444 ---- 4444 0000 2222 ---- 0000 0000 5555 ---- 0000 0000 NIPPLE,GREASE       NIPPLE,GREASENIPPLE,GREASENIPPLE,GREASE       ****    1   1   1   1

 22  22  22  22 1111 4444 0000 4444 ---- 4444 0000 2222 ---- 0000 0000 5555 ---- 0000 0000 NIPPLE,GREASE       NIPPLE,GREASENIPPLE,GREASENIPPLE,GREASE       ****    1   1   1   1

 23  23  23  23 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 1111 8888 ---- 0000 0000 COVER,DUST          COVER,DUSTCOVER,DUSTCOVER,DUST          ****    2   2   2   2

 24  24  24  24 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    2   2   2   2

 25  25  25  25 VVVV 3333 2222 7777 ---- 2222 6666 2222 ---- 1111 1111 0000 ---- 0000 0000 NUT/M10X1.25        NUT/M10X1.25NUT/M10X1.25NUT/M10X1.25        ****    2   2   2   2

 26  26  26  26 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 5555 0000 2222 ---- 0000 0000 PIN,SPLIT/2.5X20    PIN,SPLIT/2.5X20PIN,SPLIT/2.5X20PIN,SPLIT/2.5X20    ****    2   2   2   2

 27  27  27  27 1111 7777 3333 8888 ---- 4444 0000 6666 ---- 2222 3333 0000 ---- 0000 0000 BRACKET/REAR    COMPBRACKET/REAR    COMPBRACKET/REAR    COMPBRACKET/REAR    COMP ****    1   1   1   1



FIG. 32  BRACKET (AXLE) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-410 -0100

86

  1   1   1   1 1111 7777 3333 8888 ---- 4444 1111 0000 ---- 2222 1111 0000 ---- 0000 0000 BRACKET/AXLE    ASSYBRACKET/AXLE    ASSYBRACKET/AXLE    ASSYBRACKET/AXLE    ASSY ****    1   1   1   1

  2   2   2   2 1111 5555 6666 4444 ---- 4444 3333 4444 ---- 2222 2222 2222 ---- 1111 0000 BUSH/35X39X26       BUSH/35X39X26BUSH/35X39X26BUSH/35X39X26       ****    1   1   1   1

  3   3   3   3 1111 7777 3333 8888 ---- 4444 1111 0000 ---- 0000 0000 1111 ---- 0000 0000 INSULATOR/30X30X200 INSULATOR/30X30X200INSULATOR/30X30X200INSULATOR/30X30X200 ****    1   1   1   1

  4   4   4   4 VVVV 7777 8888 0000 ---- 1111 4444 0000 ---- 0000 0000 0000 ---- 1111 0000 PLUG/SCREW          PLUG/SCREWPLUG/SCREWPLUG/SCREW          ****    1   1   1   1

  5   5   5   5 VVVV 2222 0000 3333 ---- 3333 6666 1111 ---- 0000 0000 2222 ---- 5555 0000 BOLT                BOLTBOLTBOLT                ****   16  16  16  16

  6   6   6   6 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****   16  16  16  16



FIG. 33  HITCH (FRONT) SYSTEM (R TYPE)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-411 -0100

87

  1   1   1   1 1111 7777 3333 8888 ---- 4444 1111 1111 ---- 2222 1111 0000 ---- 0000 0000 HITCH/FRONT     COMPHITCH/FRONT     COMPHITCH/FRONT     COMPHITCH/FRONT     COMP ****    1   1   1   1

  2   2   2   2 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 2222 ---- 5555 0000 BOLT/M12X25         BOLT/M12X25BOLT/M12X25BOLT/M12X25         ****    2   2   2   2

  3   3   3   3 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****    2   2   2   2

  4   4   4   4 1111 6666 7777 4444 ---- 4444 1111 0000 ---- 3333 2222 0000 ---- 0000 0000 PIN/30X120      COMPPIN/30X120      COMPPIN/30X120      COMPPIN/30X120      COMP ****    1   1   1   1

  5   5   5   5 1111 6666 7777 3333 ---- 5555 2222 5555 ---- 0000 0000 2222 ---- 2222 0000 LINKPIN             LINKPINLINKPINLINKPIN             ****    1   1   1   1

  6   6   6   6 1111 6666 7777 4444 ---- 4444 1111 0000 ---- 3333 0000 1111 ---- 0000 0000 CABLE               CABLECABLECABLE               ****    1   1   1   1

  7   7   7   7 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 3333 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    1   1   1   1

  8   8   8   8 VVVV 3333 6666 3333 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT/WASHER          NUT/WASHERNUT/WASHERNUT/WASHER          ****    1   1   1   1



FIG. 34  SHAFT (DRIVE) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-431 -0100

88

  1   1   1   1 1111 7777 3333 8888 ---- 4444 3333 1111 ---- 2222 1111 0000 ---- 0000 0000 SHAFT/4WD       ASSYSHAFT/4WD       ASSYSHAFT/4WD       ASSYSHAFT/4WD       ASSY ****    1   1   1   1

  2   2   2   2 1111 7777 2222 5555 ---- 1111 2222 0000 ---- 2222 1111 1111 ---- 0000 0000 KIT/JOINT           KIT/JOINTKIT/JOINTKIT/JOINT           ****    2   2   2   2

  3   3   3   3 1111 7777 2222 5555 ---- 1111 2222 0000 ---- 2222 1111 2222 ---- 0000 0000 RING/SNAP           RING/SNAPRING/SNAPRING/SNAP           ****    8   8   8   8

  4   4   4   4 1111 7777 2222 5555 ---- 1111 2222 0000 ---- 2222 1111 3333 ---- 0000 0000 YOKE/CLAMP          YOKE/CLAMPYOKE/CLAMPYOKE/CLAMP          ****    2   2   2   2

  5   5   5   5 1111 7777 2222 5555 ---- 1111 2222 0000 ---- 2222 1111 4444 ---- 0000 0000 YOKE/SHAFT          YOKE/SHAFTYOKE/SHAFTYOKE/SHAFT          ****    1   1   1   1

  6   6   6   6 1111 7777 2222 5555 ---- 1111 2222 0000 ---- 2222 1111 6666 ---- 0000 0000 YOKE/SLEEVE         YOKE/SLEEVEYOKE/SLEEVEYOKE/SLEEVE         ****    1   1   1   1

  7   7   7   7 1111 5555 7777 5555 ---- 2222 6666 1111 ---- 2222 0000 3333 ---- 0000 0000 BOLT/SM/M8X1.25X30  BOLT/SM/M8X1.25X30BOLT/SM/M8X1.25X30BOLT/SM/M8X1.25X30  ****    2   2   2   2

  8   8   8   8 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    2   2   2   2

  9   9   9   9 1111 7777 3333 8888 ---- 4444 3333 1111 ---- 2222 2222 0000 ---- 0000 0000 CASE/JOINT/A    COMPCASE/JOINT/A    COMPCASE/JOINT/A    COMPCASE/JOINT/A    COMP ****    1   1   1   1

 10  10  10  10 1111 7777 3333 8888 ---- 4444 3333 1111 ---- 2222 3333 0000 ---- 0000 0000 CASE/JOINT/B    COMPCASE/JOINT/B    COMPCASE/JOINT/B    COMPCASE/JOINT/B    COMP ****    1   1   1   1

 11  11  11  11 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    2   2   2   2

 12  12  12  12 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 2222 0000 BOLT,SEMS           BOLT,SEMSBOLT,SEMSBOLT,SEMS           ****    2   2   2   2

 13  13  13  13 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    2   2   2   2



FIG. 35  BEVEL CASE SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-432 -0100

89

  1   1   1   1 1111 7777 3333 8888 ---- 4444 3333 2222 ---- 2222 0000 0000 ---- 0000 0000 PINION/BEVEL    SET PINION/BEVEL    SET PINION/BEVEL    SET PINION/BEVEL    SET ****    1   1   1   1

  2   2   2   2 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 5555 0000 BEARING,RB/6205     BEARING,RB/6205BEARING,RB/6205BEARING,RB/6205     ****    3   3   3   3

  3   3   3   3 1111 5555 0000 7777 ---- 2222 1111 6666 ---- 0000 0000 4444 ---- 1111 0000 COLLAR/25X32X3      COLLAR/25X32X3COLLAR/25X32X3COLLAR/25X32X3      ****    1   1   1   1

  4   4   4   4 1111 6666 5555 0000 ---- 4444 3333 2222 ---- 0000 0000 1111 ---- 0000 0000 COLLAR/48X52X17     COLLAR/48X52X17COLLAR/48X52X17COLLAR/48X52X17     ****    1   1   1   1

  5   5   5   5 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 5555 ---- 0000 0000 RING,SNAP/25 C      RING,SNAP/25 CRING,SNAP/25 CRING,SNAP/25 C      ****    1   1   1   1

  6   6   6   6 1111 4444 2222 7777 ---- 4444 3333 2222 ---- 0000 1111 6666 ---- 0000 0000 SEAL,OIL/21         SEAL,OIL/21SEAL,OIL/21SEAL,OIL/21         ****    1   1   1   1

  7   7   7   7 VVVV 7777 0000 5555 ---- 1111 4444 0000 ---- 0000 5555 2222 ---- 0000 0000 RING,SNAP/52 C      RING,SNAP/52 CRING,SNAP/52 CRING,SNAP/52 C      ****    1   1   1   1

  8   8   8   8 1111 7777 0000 3333 ---- 4444 3333 2222 ---- 0000 0000 1111 ---- 0000 0000 CASE/DIFF           CASE/DIFFCASE/DIFFCASE/DIFF           ****    1   1   1   1

  9   9   9   9 1111 7777 0000 3333 ---- 4444 3333 2222 ---- 0000 0000 9999 ---- 0000 0000 PINION/BEVEL/11     PINION/BEVEL/11PINION/BEVEL/11PINION/BEVEL/11     ****    2   2   2   2

 10  10  10  10 1111 7777 0000 3333 ---- 4444 3333 2222 ---- 0000 1111 1111 ---- 0000 0000 GEAR/BEVEL/15       GEAR/BEVEL/15GEAR/BEVEL/15GEAR/BEVEL/15       ****    2   2   2   2

 11  11  11  11 1111 6666 1111 4444 ---- 4444 3333 2222 ---- 0000 0000 6666 ---- 0000 0000 PIN/12X75           PIN/12X75PIN/12X75PIN/12X75           ****    1   1   1   1

 12  12  12  12 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 5555 0000 2222 ---- 5555 0000 PIN,SPRING/5  X25 W PIN,SPRING/5  X25 W PIN,SPRING/5  X25 W PIN,SPRING/5  X25 W ****    1   1   1   1

 13  13  13  13 WIRE                WIREWIREWIRE                ****    1   1   1   1

 14  14  14  14 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 0000 1111 ---- 0000 0000 BEARING,RB/6010     BEARING,RB/6010BEARING,RB/6010BEARING,RB/6010     ****    2   2   2   2

 15  15  15  15 VVVV 7777 0000 6666 ---- 1111 4444 0000 ---- 0000 5555 0000 ---- 0000 0000 RING/SNAP           RING/SNAPRING/SNAPRING/SNAP           ****    1   1   1   1

 16  16  16  16 VVVV 7777 0000 6666 ---- 1111 4444 0000 ---- 0000 4444 0000 ---- 0000 0000 RING/SNAP           RING/SNAPRING/SNAPRING/SNAP           ****    1   1   1   1



FIG. 36  AXLE HOUSING SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-433 -0100

90

  1   1   1   1 1111 7777 3333 8888 ---- 4444 3333 3333 ---- 0000 0000 1111 ---- 0000 0000 HOUSING/AXLE        HOUSING/AXLEHOUSING/AXLEHOUSING/AXLE        ****    1   1   1   1

  2   2   2   2 1111 5555 1111 8888 ---- 4444 3333 2222 ---- 2222 5555 0000 ---- 0000 0000 CAP,OIL ASSY        CAP,OIL ASSYCAP,OIL ASSYCAP,OIL ASSY        ****    1   1   1   1

  3   3   3   3 1111 5555 1111 8888 ---- 3333 0000 6666 ---- 2222 0000 3333 ---- 0000 0000 PACKING             PACKINGPACKINGPACKING             ****    1   1   1   1

  4   4   4   4 VVVV 7777 2222 0000 ---- 1111 0000 3333 ---- 5555 0000 4444 ---- 2222 0000 RING/O              RING/ORING/ORING/O              ****    1   1   1   1

  5   5   5   5 1111 7777 3333 8888 ---- 4444 3333 3333 ---- 2222 0000 0000 ---- 1111 0000 METAL/PIVOT/REA ASSYMETAL/PIVOT/REA ASSYMETAL/PIVOT/REA ASSYMETAL/PIVOT/REA ASSY ****    1   1   1   1

  6   6   6   6 1111 6666 1111 4444 ---- 4444 3333 3333 ---- 2222 1111 2222 ---- 0000 0000 BUSH/62X67X30       BUSH/62X67X30BUSH/62X67X30BUSH/62X67X30       ****    1   1   1   1

  7   7   7   7 VVVV 7777 2222 1111 ---- 1111 0000 3333 ---- 1111 0000 7777 ---- 0000 0000 O-RING/G70          O-RING/G70O-RING/G70O-RING/G70          ****    1   1   1   1

  8   8   8   8 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 3333 ---- 0000 0000 BOLT/M12X30         BOLT/M12X30BOLT/M12X30BOLT/M12X30         ****    2   2   2   2

  9   9   9   9 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****    2   2   2   2



FIG. 37  FINAL GEAR CASE SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1726-434 -0100,1703-435 -0100

91

  1   1   1   1 1111 6666 7777 2222 ---- 4444 3333 4444 ---- 0000 0000 9999 ---- 0000 0000 CASE/FINAL          CASE/FINALCASE/FINALCASE/FINAL          ****    2   2   2   2

  2   2   2   2 1111 5555 6666 4444 ---- 2222 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 CAP/SEAL/47         CAP/SEAL/47CAP/SEAL/47CAP/SEAL/47         ****    2   2   2   2

  3   3   3   3 VVVV 7777 0000 5555 ---- 1111 4444 0000 ---- 0000 4444 7777 ---- 0000 0000 RING,SNAP/47 C      RING,SNAP/47 CRING,SNAP/47 CRING,SNAP/47 C      ****    2   2   2   2

  4   4   4   4 VVVV 7777 2222 1111 ---- 1111 0000 3333 ---- 1111 0000 9999 ---- 0000 0000 O-RING/G90          O-RING/G90O-RING/G90O-RING/G90          ****    2   2   2   2

  5   5   5   5 VVVV 2222 1111 1111 ---- 5555 6666 1111 ---- 0000 0000 3333 ---- 0000 0000 BOLT/M10X30         BOLT/M10X30BOLT/M10X30BOLT/M10X30         ****    8   8   8   8

  6   6   6   6 VVVV 5555 2222 3333 ---- 1111 0000 1111 ---- 0000 0000 2222 ---- 4444 0000 PIN                 PINPINPIN                 ****    4   4   4   4

  7   7   7   7 1111 7777 0000 3333 ---- 4444 3333 4444 ---- 0000 0000 3333 ---- 0000 0000 GEAR/BEVEL/11       GEAR/BEVEL/11GEAR/BEVEL/11GEAR/BEVEL/11       ****    2   2   2   2

  8   8   8   8 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 3333 0000 ---- 5555 0000 BEARING,RB/6305     BEARING,RB/6305BEARING,RB/6305BEARING,RB/6305     ****    2   2   2   2

  9   9   9   9 VVVV 7777 0000 7777 ---- 1111 4444 0000 ---- 0000 6666 2222 ---- 0000 0000 RING/SNAP           RING/SNAPRING/SNAPRING/SNAP           ****    2   2   2   2

 10  10  10  10 1111 7777 0000 3333 ---- 4444 3333 4444 ---- 0000 0000 4444 ---- 0000 0000 GEAR/BEVEL/15       GEAR/BEVEL/15GEAR/BEVEL/15GEAR/BEVEL/15       ****    2   2   2   2

 11  11  11  11 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 0000 0000 ---- 5555 0000 BEARING,RB/6005     BEARING,RB/6005BEARING,RB/6005BEARING,RB/6005     ****    2   2   2   2

 12  12  12  12 1111 4444 8888 8888 ---- 4444 1111 3333 ---- 0000 2222 3333 ---- 1111 0000 SEAL,OIL            SEAL,OILSEAL,OILSEAL,OIL            ****    2   2   2   2

 13  13  13  13 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 9999 0000 ---- 7777 0000 BEARING             BEARINGBEARINGBEARING             ****    2   2   2   2

 14  14  14  14 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 0000 0000 ---- 8888 0000 BEARING,RB/6008     BEARING,RB/6008BEARING,RB/6008BEARING,RB/6008     ****    2   2   2   2

 15  15  15  15 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 3333 5555 ---- 0000 0000 RING,SNAP/35 C      RING,SNAP/35 CRING,SNAP/35 CRING,SNAP/35 C      ****    2   2   2   2

 16  16  16  16 VVVV 7777 0000 7777 ---- 1111 4444 0000 ---- 0000 5555 5555 ---- 0000 0000 RING/SNAP           RING/SNAPRING/SNAPRING/SNAP           ****    2   2   2   2

 17  17  17  17 1111 6666 7777 2222 ---- 4444 3333 4444 ---- 0000 1111 1111 ---- 1111 0000 CASE/FINAL          CASE/FINALCASE/FINALCASE/FINAL          ****    2   2   2   2

 18  18  18  18 1111 5555 6666 4444 ---- 2222 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 CAP/SEAL/47         CAP/SEAL/47CAP/SEAL/47CAP/SEAL/47         ****    2   2   2   2

 19  19  19  19 VVVV 7777 0000 5555 ---- 1111 4444 0000 ---- 0000 4444 7777 ---- 0000 0000 RING,SNAP/47 C      RING,SNAP/47 CRING,SNAP/47 CRING,SNAP/47 C      ****    2   2   2   2

 20  20  20  20 VVVV 7777 8888 2222 ---- 1111 6666 0000 ---- 0000 0000 0000 ---- 4444 BBBB PLUG/SCREW/SEAL     PLUG/SCREW/SEALPLUG/SCREW/SEALPLUG/SCREW/SEAL     ****    4   4   4   4

 21  21  21  21 1111 6666 1111 2222 ---- 4444 3333 4444 ---- 0000 0000 6666 ---- 0000 0000 SHAFT               SHAFTSHAFTSHAFT               ****    2   2   2   2

 22  22  22  22 1111 6666 7777 2222 ---- 4444 3333 4444 ---- 0000 0000 7777 ---- 0000 0000 GEAR/BEVEL/12       GEAR/BEVEL/12GEAR/BEVEL/12GEAR/BEVEL/12       ****    2   2   2   2

 23  23  23  23 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 0000 0000 ---- 5555 0000 BEARING,RB/6005     BEARING,RB/6005BEARING,RB/6005BEARING,RB/6005     ****    2   2   2   2

 24  24  24  24 1111 6666 8888 1111 ---- 4444 3333 4444 ---- 0000 0000 2222 ---- 1111 0000 SHAFT/WHEEL         SHAFT/WHEELSHAFT/WHEELSHAFT/WHEEL         ****    2   2   2   2

 25  25  25  25 1111 6666 7777 2222 ---- 4444 3333 4444 ---- 0000 0000 8888 ---- 0000 0000 GEAR/BEVEL/47       GEAR/BEVEL/47GEAR/BEVEL/47GEAR/BEVEL/47       ****    2   2   2   2

 26  26  26  26 1111 4444 9999 1111 ---- 4444 3333 4444 ---- 0000 1111 7777 ---- 0000 0000 SEAL/QLNY35571116   SEAL/QLNY35571116SEAL/QLNY35571116SEAL/QLNY35571116   ****    2   2   2   2

 27  27  27  27 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 5555 0000 BEARING,RB/6205     BEARING,RB/6205BEARING,RB/6205BEARING,RB/6205     ****    2   2   2   2

 28  28  28  28 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 6666 0000 BEARING,RB/6206     BEARING,RB/6206BEARING,RB/6206BEARING,RB/6206     ****    2   2   2   2

 29  29  29  29 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 5555 ---- 0000 0000 RING,SNAP/25 C      RING,SNAP/25 CRING,SNAP/25 CRING,SNAP/25 C      ****    2   2   2   2

 30  30  30  30 1111 6666 1111 2222 ---- 4444 3333 4444 ---- 0000 0000 9999 ---- 0000 0000 COVER/WHEEL         COVER/WHEELCOVER/WHEELCOVER/WHEEL         ****    2   2   2   2



FIG. 37  FINAL GEAR CASE SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1726-434 -0100,1703-435 -0100

92

 31  31  31  31 VVVV 5555 2222 3333 ---- 1111 0000 1111 ---- 0000 0000 2222 ---- 4444 0000 PIN                 PINPINPIN                 ****    4   4   4   4

 32  32  32  32 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****   20  20  20  20

 33  33  33  33 1111 7777 2222 6666 ---- 4444 3333 4444 ---- 0000 0000 1111 ---- 0000 0000 ARM/KNUCKLE/LH      ARM/KNUCKLE/LHARM/KNUCKLE/LHARM/KNUCKLE/LH      ****    1   1   1   1

 34  34  34  34 1111 7777 2222 6666 ---- 4444 3333 4444 ---- 0000 0000 4444 ---- 0000 0000 ARM/KNUCKLE/RH      ARM/KNUCKLE/RHARM/KNUCKLE/RHARM/KNUCKLE/RH      ****    1   1   1   1

 35  35  35  35 VVVV 5555 2222 3333 ---- 1111 0000 1111 ---- 0000 0000 2222 ---- 4444 0000 PIN                 PINPINPIN                 ****    4   4   4   4

 36  36  36  36 VVVV 2222 1111 1111 ---- 5555 6666 1111 ---- 0000 0000 3333 ---- 5555 0000 BOLT/S              BOLT/SBOLT/SBOLT/S              ****    4   4   4   4

 37  37  37  37 VVVV 2222 5555 1111 ---- 3333 4444 1111 ---- 0000 0000 2222 ---- 8888 DDDD BOLT/STUD/SEAL      BOLT/STUD/SEALBOLT/STUD/SEALBOLT/STUD/SEAL      ****    2   2   2   2

 38  38  38  38 VVVV 3333 0000 4444 ---- 4444 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT/M10             NUT/M10NUT/M10NUT/M10             ****    2   2   2   2

 39  39  39  39 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    2   2   2   2

 40  40  40  40 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 2222 ---- 5555 0000 BOLT/M12X25         BOLT/M12X25BOLT/M12X25BOLT/M12X25         ****    8   8   8   8

 41  41  41  41 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****    8   8   8   8

 42  42  42  42 1111 7777 0000 3333 ---- 4444 3333 5555 ---- 0000 0000 1111 ---- 0000 0000 SHAFT               SHAFTSHAFTSHAFT               ****    1   1   1   1

 43  43  43  43 1111 7777 0000 3333 ---- 4444 3333 5555 ---- 0000 0000 2222 ---- 0000 0000 SHAFT               SHAFTSHAFTSHAFT               ****    1   1   1   1



FIG. 38  TIE ROD SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1717-436B-0100

93

  1   1   1   1 1111 7777 1111 7777 ---- 4444 3333 6666 ---- 2222 0000 0000 ---- 0000 0000 ROD/TIE/589     ASSYROD/TIE/589     ASSYROD/TIE/589     ASSYROD/TIE/589     ASSY ****    1   1   1   1

  2   2   2   2 1111 4444 0000 4444 ---- 4444 0000 2222 ---- 0000 0000 5555 ---- 0000 0000 NIPPLE,GREASE       NIPPLE,GREASENIPPLE,GREASENIPPLE,GREASE       ****    2   2   2   2

  3   3   3   3 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 1111 8888 ---- 0000 0000 COVER,DUST          COVER,DUSTCOVER,DUSTCOVER,DUST          ****    2   2   2   2

  4   4   4   4 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    2   2   2   2

  5   5   5   5 VVVV 3333 2222 7777 ---- 2222 6666 2222 ---- 1111 1111 0000 ---- 0000 0000 NUT/M10X1.25        NUT/M10X1.25NUT/M10X1.25NUT/M10X1.25        ****    2   2   2   2

  6   6   6   6 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 5555 0000 2222 ---- 0000 0000 PIN,SPLIT/2.5X20    PIN,SPLIT/2.5X20PIN,SPLIT/2.5X20PIN,SPLIT/2.5X20    ****    2   2   2   2



FIG. 39  CASE (CYLINDER) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-501 -0100

94

  1   1   1   1 1111 5555 7777 9999 ---- 5555 0000 1111 ---- 2222 0000 0000 ---- 0000 0000 CASE,SYLINDER       CASE,SYLINDERCASE,SYLINDERCASE,SYLINDER       ****    1   1   1   1

  2   2   2   2 1111 4444 8888 0000 ---- 5555 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 BUSH/40X43X30       BUSH/40X43X30BUSH/40X43X30BUSH/40X43X30       ****    1   1   1   1

  3   3   3   3 1111 4444 2222 7777 ---- 5555 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 BUSH/35X39X30       BUSH/35X39X30BUSH/35X39X30BUSH/35X39X30       ****    1   1   1   1

  4   4   4   4 VVVV 2222 1111 1111 ---- 3333 6666 1111 ---- 0000 0000 4444 ---- 0000 0000 BOLT,SEMS           BOLT,SEMSBOLT,SEMSBOLT,SEMS           ****    4   4   4   4

  5   5   5   5 VVVV 2222 0000 1111 ---- 2222 6666 1111 ---- 0000 1111 0000 ---- 0000 0000 BOLT/M10X100        BOLT/M10X100BOLT/M10X100BOLT/M10X100        ****    1   1   1   1

  6   6   6   6 VVVV 2222 1111 1111 ---- 3333 6666 1111 ---- 0000 0000 4444 ---- 5555 0000 BOLT/M10X45         BOLT/M10X45BOLT/M10X45BOLT/M10X45         ****    2   2   2   2

  7   7   7   7 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    3   3   3   3

  8   8   8   8 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    3   3   3   3

  9   9   9   9 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    2   2   2   2

 10  10  10  10 VVVV 5555 2222 2222 ---- 1111 0000 0000 ---- 8888 0000 1111 ---- 8888 0000 PIN                 PINPINPIN                 ****    2   2   2   2

 11  11  11  11 1111 7777 1111 7777 ---- 5555 0000 1111 ---- 0000 0000 2222 ---- 0000 0000 HEAD/CYLINDER       HEAD/CYLINDERHEAD/CYLINDERHEAD/CYLINDER       ****    1   1   1   1

 12  12  12  12 VVVV 7777 2222 0000 ---- 1111 1111 2222 ---- 4444 0000 1111 ---- 2222 0000 O-RING/P12          O-RING/P12O-RING/P12O-RING/P12          ****    2   2   2   2

 13  13  13  13 VVVV 7777 2222 1111 ---- 1111 1111 3333 ---- 1111 0000 6666 ---- 0000 0000 O-RING  G60         O-RING  G60O-RING  G60O-RING  G60         ****    1   1   1   1

 14  14  14  14 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 4444 ---- 0000 0000 BOLT/M12X40         BOLT/M12X40BOLT/M12X40BOLT/M12X40         ****    2   2   2   2

 15  15  15  15 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 6666 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    2   2   2   2

 16  16  16  16 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****    4   4   4   4

 17  17  17  17 1111 4444 3333 4444 ---- 5555 0000 1111 ---- 0000 0000 3333 ---- 1111 0000 SUBCONCOVER         SUBCONCOVERSUBCONCOVERSUBCONCOVER         ****    1   1   1   1

 18  18  18  18 VVVV 7777 2222 0000 ---- 1111 1111 2222 ---- 4444 0000 1111 ---- 2222 0000 O-RING/P12          O-RING/P12O-RING/P12O-RING/P12          ****    3   3   3   3

 19  19  19  19 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 BOLT/S              BOLT/SBOLT/SBOLT/S              ****    3   3   3   3

 20  20  20  20 1111 7777 3333 8888 ---- 5555 0000 1111 ---- 0000 0000 1111 ---- 0000 0000 PIN/ADJUST          PIN/ADJUSTPIN/ADJUSTPIN/ADJUST          ****    1   1   1   1

 21  21  21  21 VVVV 7777 2222 0000 ---- 1111 0000 1111 ---- 9999 0000 0000 ---- 7777 0000 O-RING/P 7          O-RING/P 7O-RING/P 7O-RING/P 7          ****    1   1   1   1

 22  22  22  22 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 4444 0000 3333 ---- 6666 0000 PIN,SPRING 3X32     PIN,SPRING 3X32PIN,SPRING 3X32PIN,SPRING 3X32     ****    1   1   1   1

 23  23  23  23 1111 4444 3333 4444 ---- 5555 0000 1111 ---- 0000 0000 5555 ---- 0000 0000 HOOK,SPRING         HOOK,SPRINGHOOK,SPRINGHOOK,SPRING         ****    1   1   1   1

 24  24  24  24 VVVV 2222 0000 1111 ---- 2222 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT/M 8X16         BOLT/M 8X16BOLT/M 8X16BOLT/M 8X16         ****    1   1   1   1



FIG. 40  LIFT ARM SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-502 -0100

95

  1   1   1   1 1111 6666 7777 2222 ---- 5555 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 SHAFT/LIFT          SHAFT/LIFTSHAFT/LIFTSHAFT/LIFT          ****    1   1   1   1

  2   2   2   2 VVVV 7777 4444 2222 ---- 1111 3333 5555 ---- 5555 0000 0000 ---- 6666 0000 SEAL,OIL/VC35506    SEAL,OIL/VC35506SEAL,OIL/VC35506SEAL,OIL/VC35506    ****    2   2   2   2

  3   3   3   3 1111 7777 3333 8888 ---- 5555 0000 2222 ---- 0000 0000 1111 ---- 0000 0000 CRANK/LIFT          CRANK/LIFTCRANK/LIFTCRANK/LIFT          ****    1   1   1   1

  4   4   4   4 1111 6666 7777 2222 ---- 5555 0000 2222 ---- 0000 0000 4444 ---- 0000 0000 ARM/LIFT            ARM/LIFTARM/LIFTARM/LIFT            ****    2   2   2   2

  5   5   5   5 VVVV 7777 0000 6666 ---- 1111 4444 0000 ---- 0000 4444 0000 ---- 0000 0000 RING/SNAP           RING/SNAPRING/SNAPRING/SNAP           ****    1   1   1   1

  6   6   6   6 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 3333 5555 ---- 0000 0000 RING,SNAP/35 C      RING,SNAP/35 CRING,SNAP/35 CRING,SNAP/35 C      ****    2   2   2   2

  7   7   7   7 1111 4444 2222 7777 ---- 5555 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 PIN,LIFT ARM        PIN,LIFT ARMPIN,LIFT ARMPIN,LIFT ARM        ****    2   2   2   2

  8   8   8   8 1111 6666 0000 0000 ---- 5555 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BOLT,SM/M08X25      BOLT,SM/M08X25BOLT,SM/M08X25BOLT,SM/M08X25      ****    2   2   2   2

  9   9   9   9 VVVV 3333 0000 5555 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT/M 8             NUT/M 8NUT/M 8NUT/M 8             ****    2   2   2   2

 10  10  10  10 1111 7777 3333 8888 ---- 5555 0000 2222 ---- 2222 1111 0000 ---- 1111 0000 STOPPER/CRANK   COMPSTOPPER/CRANK   COMPSTOPPER/CRANK   COMPSTOPPER/CRANK   COMP ****    1   1   1   1



FIG. 41  CYLINDER SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-503 -0100

96

  1   1   1   1 1111 4444 2222 1111 ---- 5555 0000 7777 ---- 0000 0000 2222 ---- 1111 0000 PISTON              PISTONPISTONPISTON              ****    1   1   1   1

  2   2   2   2 VVVV 7777 2222 0000 ---- 1111 0000 5555 ---- 7777 0000 5555 ---- 5555 0000 O-RING/P55          O-RING/P55O-RING/P55O-RING/P55          ****    1   1   1   1

  3   3   3   3 1111 4444 1111 6666 ---- 5555 0000 1111 ---- 0000 1111 1111 ---- 0000 0000 RING,BACKUP         RING,BACKUPRING,BACKUPRING,BACKUP         ****    1   1   1   1

  4   4   4   4 1111 5555 4444 4444 ---- 5555 0000 3333 ---- 0000 0000 1111 ---- 2222 0000 ROD                 RODRODROD                 ****    1   1   1   1

  5   5   5   5 1111 5555 4444 4444 ---- 5555 0000 3333 ---- 2222 0000 0000 ---- 2222 0000 PIN,ROD COMP        PIN,ROD COMPPIN,ROD COMPPIN,ROD COMP        ****    1   1   1   1

  6   6   6   6 VVVV 2222 1111 1111 ---- 5555 6666 1111 ---- 0000 0000 1111 ---- 6666 0000 BOLT(S)7            BOLT(S)7BOLT(S)7BOLT(S)7            ****    1   1   1   1

  7   7   7   7 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    1   1   1   1

  8   8   8   8 KKKK 2222 1111 1111 ---- 0000 0000 1111 ---- 0000 0000 0000 ---- 0000 0000 VALVE CONTROL ASSY  VALVE CONTROL ASSYVALVE CONTROL ASSYVALVE CONTROL ASSY  ****    1   1   1   1 FFFF IIII GGGG  0000 7777 1111
  9   9   9   9 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 5555 ---- 0000 0000 BOLT/M8X50          BOLT/M8X50BOLT/M8X50BOLT/M8X50          ****    3   3   3   3

 10  10  10  10 1111 4444 3333 4444 ---- 5555 0000 1111 ---- 0000 0000 6666 ---- 0000 0000 SPRING,TENSION/31   SPRING,TENSION/31SPRING,TENSION/31SPRING,TENSION/31   ****    1   1   1   1

 11  11  11  11 1111 7777 1111 7777 ---- 5555 0000 3333 ---- 2222 0000 0000 ---- 1111 0000 LINK/SPOOL      COMPLINK/SPOOL      COMPLINK/SPOOL      COMPLINK/SPOOL      COMP ****    1   1   1   1

 12  12  12  12 1111 4444 3333 4444 ---- 5555 0000 3333 ---- 0000 0000 1111 ---- 0000 0000 LINK,CRANK          LINK,CRANKLINK,CRANKLINK,CRANK          ****    1   1   1   1

 13  13  13  13 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 1111 ---- 5555 0000 PIN,SPLIT/2  X15    PIN,SPLIT/2  X15PIN,SPLIT/2  X15PIN,SPLIT/2  X15    ****    2   2   2   2

 14  14  14  14 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER / M6         WASHER / M6WASHER / M6WASHER / M6         ****    2   2   2   2

 15  15  15  15 1111 4444 3333 4444 ---- 5555 0000 3333 ---- 0000 0000 2222 ---- 0000 0000 PIN/5X17            PIN/5X17PIN/5X17PIN/5X17            ****    1   1   1   1

 16  16  16  16 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 1111 ---- 5555 0000 PIN,SPLIT/2  X15    PIN,SPLIT/2  X15PIN,SPLIT/2  X15PIN,SPLIT/2  X15    ****    1   1   1   1

 17  17  17  17 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 5555 ---- 0000 0000 WASHER              WASHERWASHERWASHER              ****    1   1   1   1

 18  18  18  18 1111 6666 7777 2222 ---- 5555 0000 3333 ---- 2222 1111 0000 ---- 0000 0000 LINK/SUPPORT    COMPLINK/SUPPORT    COMPLINK/SUPPORT    COMPLINK/SUPPORT    COMP ****    1   1   1   1

 19  19  19  19 1111 4444 3333 4444 ---- 5555 0000 3333 ---- 2222 5555 0000 ---- 1111 0000 PIN/SUPPORT     COMPPIN/SUPPORT     COMPPIN/SUPPORT     COMPPIN/SUPPORT     COMP ****    1   1   1   1

 20  20  20  20 VVVV 7777 2222 0000 ---- 1111 0000 1111 ---- 9999 0000 0000 ---- 7777 0000 O-RING/P 7          O-RING/P 7O-RING/P 7O-RING/P 7          ****    1   1   1   1

 21  21  21  21 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 BOLT,SEMS (S) M8X16 ****    1   1   1   1

 22  22  22  22 1111 4444 3333 4444 ---- 5555 0000 3333 ---- 2222 6666 0000 ---- 2222 0000 LINK SHIFT ARM      LINK SHIFT ARMLINK SHIFT ARMLINK SHIFT ARM      ****    1   1   1   1

 23  23  23  23 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 0000 0000 O-RING/P10A         O-RING/P10AO-RING/P10AO-RING/P10A         ****    1   1   1   1



FIG. 42  CONTROL SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-505 -0100

97

  1   1   1   1 1111 7777 3333 8888 ---- 5555 0000 5555 ---- 2222 0000 0000 ---- 0000 0000 BRACKET/LEVER   COMPBRACKET/LEVER   COMPBRACKET/LEVER   COMPBRACKET/LEVER   COMP ****    1   1   1   1

  2   2   2   2 VVVV 2222 0000 1111 ---- 2222 6666 0000 ---- 8888 1111 3333 ---- 0000 0000 BOLT/M 8X130        BOLT/M 8X130BOLT/M 8X130BOLT/M 8X130        ****    2   2   2   2

  3   3   3   3 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    2   2   2   2

  4   4   4   4 1111 7777 3333 8888 ---- 5555 0000 5555 ---- 2222 1111 0000 ---- 1111 0000 ARM/POSITION    COMPARM/POSITION    COMPARM/POSITION    COMPARM/POSITION    COMP ****    1   1   1   1

  5   5   5   5 1111 6666 1111 4444 ---- 5555 0000 5555 ---- 0000 0000 2222 ---- 0000 0000 PLATE               PLATEPLATEPLATE               ****    1   1   1   1

  6   6   6   6 1111 6666 1111 4444 ---- 5555 0000 5555 ---- 0000 0000 3333 ---- 0000 0000 LINING/11X30X02     LINING/11X30X02LINING/11X30X02LINING/11X30X02     ****    2   2   2   2

  7   7   7   7 1111 6666 1111 4444 ---- 5555 0000 5555 ---- 0000 0000 4444 ---- 0000 0000 SPRING/WASHER       SPRING/WASHERSPRING/WASHERSPRING/WASHER       ****    1   1   1   1

  8   8   8   8 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    1   1   1   1

  9   9   9   9 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    2   2   2   2

 10  10  10  10 1111 4444 1111 4444 ---- 3333 1111 2222 ---- 0000 0000 2222 ---- 0000 0000 SPRING,TENSION/53   SPRING,TENSION/53SPRING,TENSION/53SPRING,TENSION/53   ****    1   1   1   1

 11  11  11  11 1111 6666 1111 2222 ---- 5555 0000 5555 ---- 2222 2222 0000 ---- 0000 0000 ARM/POSITION    COMPARM/POSITION    COMPARM/POSITION    COMPARM/POSITION    COMP ****    1   1   1   1

 12  12  12  12 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 5555 0000 2222 ---- 0000 0000 PIN,SPRING/5  X20 W PIN,SPRING/5  X20 W PIN,SPRING/5  X20 W PIN,SPRING/5  X20 W ****    1   1   1   1

 13  13  13  13 1111 7777 3333 8888 ---- 5555 0000 5555 ---- 0000 0000 2222 ---- 1111 0000 LEVER/POSITION      LEVER/POSITIONLEVER/POSITIONLEVER/POSITION      ****    1   1   1   1

 14  14  14  14 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    1   1   1   1

 15  15  15  15 1111 6666 1111 4444 ---- 5555 0000 5555 ---- 0000 0000 7777 ---- 0000 0000 GRIP/03X17X97       GRIP/03X17X97GRIP/03X17X97GRIP/03X17X97       ****    1   1   1   1

 16  16  16  16 1111 7777 2222 5555 ---- 2222 6666 6666 ---- 0000 0000 1111 ---- 0000 0000 INSULATOR/120       INSULATOR/120INSULATOR/120INSULATOR/120       ****    1   1   1   1



FIG. 43  PIPING SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-508 -0100

98

  1   1   1   1 1111 7777 3333 8888 ---- 5555 0000 8888 ---- 2222 1111 0000 ---- 0000 0000 FILTER/SUCTION  COMPFILTER/SUCTION  COMPFILTER/SUCTION  COMPFILTER/SUCTION  COMP ****    1   1   1   1

  2   2   2   2 1111 7777 3333 8888 ---- 5555 0000 8888 ---- 2222 2222 0000 ---- 0000 0000 PIPE/SUCTION/REAR   PIPE/SUCTION/REARPIPE/SUCTION/REARPIPE/SUCTION/REAR   ****    1   1   1   1

  3   3   3   3 VVVV 7777 2222 0000 ---- 1111 1111 3333 ---- 5555 0000 2222 ---- 8888 0000 RING/O              RING/ORING/ORING/O              ****    2   2   2   2

  4   4   4   4 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    1   1   1   1

  5   5   5   5 1111 6666 7777 5555 ---- 5555 0000 8888 ---- 0000 0000 4444 ---- 0000 0000 HOSE/70             HOSE/70HOSE/70HOSE/70             ****    1   1   1   1

  6   6   6   6 JJJJ 0000 6666 1111 ---- 2222 2222 4444 ---- 0000 3333 2222 ---- 0000 0000 CLAMP/WIRE/24-32    CLAMP/WIRE/24-32CLAMP/WIRE/24-32CLAMP/WIRE/24-32    ****    2   2   2   2

  7   7   7   7 1111 7777 2222 6666 ---- 5555 0000 8888 ---- 2222 3333 0000 ---- 0000 0000 PIPE/SUC/FRONT  COMPPIPE/SUC/FRONT  COMPPIPE/SUC/FRONT  COMPPIPE/SUC/FRONT  COMP ****    1   1   1   1

  8   8   8   8 VVVV 7777 2222 0000 ---- 1111 1111 2222 ---- 4444 0000 2222 ---- 0000 0000 O-RING/P20          O-RING/P20O-RING/P20O-RING/P20          ****    1   1   1   1

  9   9   9   9 VVVV 2222 1111 0000 ---- 5555 6666 0000 ---- 6666 0000 4444 ---- 5555 0000 BOLT/S              BOLT/SBOLT/SBOLT/S              ****    2   2   2   2

 10  10  10  10 KKKK 1111 3333 5555 ---- 0000 2222 3333 ---- 0000 0000 0000 ---- 0000 0000 PUMP GEAR       ASSYPUMP GEAR       ASSYPUMP GEAR       ASSYPUMP GEAR       ASSY ****    1   1   1   1

 11  11  11  11 KKKK 1111 3333 5555 ---- 0000 2222 3333 ---- 1111 0000 0000 ---- 0000 0000 GEAR PUMP        SETGEAR PUMP        SETGEAR PUMP        SETGEAR PUMP        SET ****    1   1   1   1

 12  12  12  12 KKKK 1111 3333 5555 ---- 0000 1111 7777 ---- 0000 0000 6666 ---- 0000 0000 COVER,PUMP          COVER,PUMPCOVER,PUMPCOVER,PUMP          ****    1   1   1   1

 13  13  13  13 VVVV 7777 4444 4444 ---- 1111 1111 4444 ---- 2222 8888 0000 ---- 7777 0000 SEAL,OIL            SEAL,OILSEAL,OILSEAL,OIL            ****    1   1   1   1

 14  14  14  14 VVVV 7777 2222 1111 ---- 1111 1111 3333 ---- 1111 0000 5555 ---- 0000 0000 O-RING HS90 G50     O-RING HS90 G50O-RING HS90 G50O-RING HS90 G50     ****    1   1   1   1

 15  15  15  15 VVVV 7777 2222 0000 ---- 1111 1111 2222 ---- 4444 0000 2222 ---- 2222 0000 O-RING/P22          O-RING/P22O-RING/P22O-RING/P22          ****    4   4   4   4

 16  16  16  16 VVVV 7777 2222 0000 ---- 1111 1111 1111 ---- 9999 0000 0000 ---- 6666 0000 O-RING P6 HS90      O-RING P6 HS90O-RING P6 HS90O-RING P6 HS90      ****    1   1   1   1

 17  17  17  17 KKKK 1111 3333 5555 ---- 0000 0000 2222 ---- 0000 0000 9999 ---- 0000 0000 BOLT/M8X28 11T      BOLT/M8X28 11TBOLT/M8X28 11TBOLT/M8X28 11T      ****    6   6   6   6

 18  18  18  18 VVVV 4444 0000 1111 ---- 1111 7777 0000 ---- 0000 0000 8888 ---- 0000 0000 S.W                 S.WS.WS.W                 ****    6   6   6   6

 19  19  19  19 1111 4444 0000 4444 ---- 5555 0000 3333 ---- 0000 0000 6666 ---- 0000 0000 PACKING,OIL PUMP    PACKING,OIL PUMPPACKING,OIL PUMPPACKING,OIL PUMP    ****    1   1   1   1

 20  20  20  20 1111 5555 6666 0000 ---- 5555 1111 5555 ---- 0000 0000 4444 ---- 5555 0000 NUT/M08             NUT/M08NUT/M08NUT/M08             ****    1   1   1   1

 21  21  21  21 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    3   3   3   3

 22  22  22  22 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,SP/M 8       WASHER,SP/M 8WASHER,SP/M 8WASHER,SP/M 8       ****    4   4   4   4

 23  23  23  23 1111 7777 3333 8888 ---- 5555 0000 8888 ---- 2222 3333 0000 ---- 0000 0000 PIPE/DELIVERY/FRONT PIPE/DELIVERY/FRONTPIPE/DELIVERY/FRONTPIPE/DELIVERY/FRONT ****    1   1   1   1

 24  24  24  24 VVVV 7777 8888 2222 ---- 1111 6666 0000 ---- 0000 0000 0000 ---- 2222 TTTT PLUG/SCREW/SEAL     PLUG/SCREW/SEALPLUG/SCREW/SEALPLUG/SCREW/SEAL     ****    1   1   1   1

 25  25  25  25 VVVV 7777 2222 0000 ---- 1111 1111 2222 ---- 4444 0000 2222 ---- 0000 0000 O-RING/P20          O-RING/P20O-RING/P20O-RING/P20          ****    1   1   1   1

 26  26  26  26 VVVV 2222 1111 0000 ---- 5555 6666 0000 ---- 6666 0000 3333 ---- 0000 0000 BOLT/S              BOLT/SBOLT/SBOLT/S              ****    4   4   4   4

 27  27  27  27 1111 6666 7777 5555 ---- 5555 0000 8888 ---- 0000 0000 3333 ---- 0000 0000 HOLDER/15           HOLDER/15HOLDER/15HOLDER/15           ****    2   2   2   2

 28  28  28  28 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    1   1   1   1

 29  29  29  29 1111 7777 3333 8888 ---- 5555 0000 8888 ---- 2222 4444 0000 ---- 0000 0000 PIPE/DELIVERY/REAR  PIPE/DELIVERY/REARPIPE/DELIVERY/REARPIPE/DELIVERY/REAR  ****    1   1   1   1

 30  30  30  30 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    1   1   1   1



FIG. 43  PIPING SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-508 -0100

99

 31  31  31  31 1111 7777 3333 8888 ---- 5555 0000 8888 ---- 0000 0000 1111 ---- 0000 0000 ADAPTER/BOLT/G3/8   ADAPTER/BOLT/G3/8ADAPTER/BOLT/G3/8ADAPTER/BOLT/G3/8   ****    1   1   1   1

 32  32  32  32 VVVV 7777 2222 0000 ---- 1111 1111 2222 ---- 4444 0000 1111 ---- 8888 0000 O-RING/P18          O-RING/P18O-RING/P18O-RING/P18          ****    2   2   2   2



FIG. 44  LINK (3P) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-514 -0100

100

  1   1   1   1 1111 4444 3333 5555 ---- 5555 1111 1111 ---- 2222 5555 0000 ---- 1111 0000 LINK/LOWER      COMPLINK/LOWER      COMPLINK/LOWER      COMPLINK/LOWER      COMP ****    2   2   2   2

  2   2   2   2 1111 5555 6666 0000 ---- 5555 2222 5555 ---- 0000 0000 1111 ---- 4444 0000 SPRING              SPRINGSPRINGSPRING              ****    1   1   1   1

  3   3   3   3 1111 6666 7777 3333 ---- 5555 2222 5555 ---- 0000 0000 2222 ---- 2222 0000 LINKPIN             LINKPINLINKPINLINKPIN             ****    2   2   2   2

  4   4   4   4 1111 7777 3333 8888 ---- 5555 1111 4444 ---- 0000 0000 1111 ---- 0000 0000 PIN/22X404          PIN/22X404PIN/22X404PIN/22X404          ****    1   1   1   1

  5   5   5   5 1111 7777 3333 8888 ---- 5555 1111 4444 ---- 2222 1111 0000 ---- 0000 0000 HUB/SPACER      COMPHUB/SPACER      COMPHUB/SPACER      COMPHUB/SPACER      COMP ****    2   2   2   2

  6   6   6   6 VVVV 2222 0000 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 BOLT/M 8X25         BOLT/M 8X25BOLT/M 8X25BOLT/M 8X25         ****    2   2   2   2

  7   7   7   7 VVVV 3333 0000 5555 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT/M 8             NUT/M 8NUT/M 8NUT/M 8             ****    2   2   2   2

  8   8   8   8 1111 4444 3333 5555 ---- 5555 1111 1111 ---- 2222 7777 0000 ---- 0000 0000 CHAIN/CHECK/148 COMPCHAIN/CHECK/148 COMPCHAIN/CHECK/148 COMPCHAIN/CHECK/148 COMP ****    2   2   2   2

  9   9   9   9 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 3333 2222 0000 ---- 0000 0000 TURNBUCKLE 12 COMP  TURNBUCKLE 12 COMPTURNBUCKLE 12 COMPTURNBUCKLE 12 COMP  ****    2   2   2   2

 10  10  10  10 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 2222 2222 0000 ---- 0000 0000 CHAIN,CHECK RH      CHAIN,CHECK RHCHAIN,CHECK RHCHAIN,CHECK RH      ****    2   2   2   2

 11  11  11  11 VVVV 3333 0000 5555 ---- 2222 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 NUT/M12             NUT/M12NUT/M12NUT/M12             ****    2   2   2   2

 12  12  12  12 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 0000 0000 2222 ---- 0000 0000 SHACKLE             SHACKLESHACKLESHACKLE             ****    4   4   4   4

 13  13  13  13 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 0000 0000 1111 ---- 0000 0000 PIN/10X32           PIN/10X32PIN/10X32PIN/10X32           ****    4   4   4   4

 14  14  14  14 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 5555 0000 2222 ---- 0000 0000 PIN,SPLIT/2.5X20    PIN,SPLIT/2.5X20PIN,SPLIT/2.5X20PIN,SPLIT/2.5X20    ****    4   4   4   4

 15  15  15  15 1111 7777 3333 8888 ---- 5555 1111 4444 ---- 0000 0000 2222 ---- 0000 0000 STAY/PLATE          STAY/PLATESTAY/PLATESTAY/PLATE          ****    2   2   2   2

 16  16  16  16 VVVV 2222 1111 1111 ---- 5555 6666 1111 ---- 0000 0000 3333 ---- 0000 0000 BOLT/M10X30         BOLT/M10X30BOLT/M10X30BOLT/M10X30         ****    2   2   2   2

 17  17  17  17 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 2222 7777 0000 ---- 0000 0000 ROD/LIFT/LH     COMPROD/LIFT/LH     COMPROD/LIFT/LH     COMPROD/LIFT/LH     COMP ****    1   1   1   1

 18  18  18  18 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 2222 9999 0000 ---- 0000 0000 ROD/LIFT/RH     COMPROD/LIFT/RH     COMPROD/LIFT/RH     COMPROD/LIFT/RH     COMP ****    1   1   1   1

 19  19  19  19 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 2222 7777 3333 ---- 0000 0000 FORK                FORKFORKFORK                ****    1   1   1   1

 20  20  20  20 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 0000 0000 3333 ---- 0000 0000 SCREW               SCREWSCREWSCREW               ****    1   1   1   1

 21  21  21  21 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 0000 0000 4444 ---- 0000 0000 HANDLE/ADJUST       HANDLE/ADJUSTHANDLE/ADJUSTHANDLE/ADJUST       ****    1   1   1   1

 22  22  22  22 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 5555 0000 3333 ---- 2222 0000 PIN,SPRING/5  X32 W PIN,SPRING/5  X32 W PIN,SPRING/5  X32 W PIN,SPRING/5  X32 W ****    1   1   1   1

 23  23  23  23 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 2222 8888 0000 ---- 0000 0000 NUT,LOCK/16         NUT,LOCK/16NUT,LOCK/16NUT,LOCK/16         ****    1   1   1   1

 24  24  24  24 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 3333 0000 0000 ---- 0000 0000 FORK/BRACKET    COMPFORK/BRACKET    COMPFORK/BRACKET    COMPFORK/BRACKET    COMP ****    2   2   2   2

 25  25  25  25 1111 4444 2222 3333 ---- 5555 2222 0000 ---- 0000 0000 1111 ---- 1111 0000 PIN/16X63           PIN/16X63PIN/16X63PIN/16X63           ****    2   2   2   2

 26  26  26  26 1111 3333 0000 5555 ---- 9999 3333 1111 ---- 0000 0000 3333 ---- 0000 0000 PIN,HAIR            PIN,HAIRPIN,HAIRPIN,HAIR            ****    2   2   2   2

 27  27  27  27 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 0000 0000 5555 ---- 0000 0000 PIN/16X44           PIN/16X44PIN/16X44PIN/16X44           ****    2   2   2   2

 28  28  28  28 VVVV 5555 0000 0000 ---- 1111 6666 4444 ---- 0000 0000 2222 ---- 5555 0000 PIN,SPLIT/4  X25    PIN,SPLIT/4  X25PIN,SPLIT/4  X25PIN,SPLIT/4  X25    ****    2   2   2   2

 29  29  29  29 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 6666 ---- 0000 0000 WASHER / M16        WASHER / M16WASHER / M16WASHER / M16        ****    2   2   2   2

 30  30  30  30 1111 4444 2222 7777 ---- 5555 1111 1111 ---- 2222 5555 0000 ---- 1111 0000 LINK,TOP LH COMP    LINK,TOP LH COMPLINK,TOP LH COMPLINK,TOP LH COMP    ****    1   1   1   1



FIG. 44  LINK (3P) SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-514 -0100

101

 31  31  31  31 1111 5555 5555 0000 ---- 5555 1111 4444 ---- 2222 9999 0000 ---- 0000 0000 TURNBUCLE COMP      TURNBUCLE COMPTURNBUCLE COMPTURNBUCLE COMP      ****    1   1   1   1

 32  32  32  32 1111 5555 6666 8888 ---- 5555 2222 5555 ---- 3333 0000 0000 ---- 1111 0000 LINK/TOP/RH     COMPLINK/TOP/RH     COMPLINK/TOP/RH     COMPLINK/TOP/RH     COMP ****    1   1   1   1

 33  33  33  33 1111 4444 0000 2222 ---- 5555 1111 1111 ---- 6666 0000 0000 ---- 0000 0000 NUT,TOP LINK LOCK   NUT,TOP LINK LOCKNUT,TOP LINK LOCKNUT,TOP LINK LOCK   ****    1   1   1   1

 34  34  34  34 1111 4444 3333 4444 ---- 5555 1111 1111 ---- 2222 1111 0000 ---- 0000 0000 PIN,TOP LINK        PIN,TOP LINKPIN,TOP LINKPIN,TOP LINK        ****    2   2   2   2

 35  35  35  35 1111 6666 7777 3333 ---- 5555 2222 5555 ---- 0000 0000 2222 ---- 2222 0000 LINKPIN             LINKPINLINKPINLINKPIN             ****    2   2   2   2

 36  36  36  36 1111 5555 6666 6666 ---- 5555 2222 5555 ---- 1111 0000 1111 ---- 0000 0000 HOOK,TOP LINK       HOOK,TOP LINKHOOK,TOP LINKHOOK,TOP LINK       ****    1   1   1   1

 37  37  37  37 1111 4444 3333 4444 ---- 5555 1111 1111 ---- 2222 0000 0000 ---- 2222 0000 LINK BRACKET        LINK BRACKETLINK BRACKETLINK BRACKET        ****    1   1   1   1

 38  38  38  38 VVVV 2222 0000 1111 ---- 2222 6666 1111 ---- 2222 0000 3333 ---- 0000 0000 BOLT/M12X30         BOLT/M12X30BOLT/M12X30BOLT/M12X30         ****    4   4   4   4

 39  39  39  39 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****    4   4   4   4

 40  40  40  40 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER /M12         WASHER /M12WASHER /M12WASHER /M12         ****    2   2   2   2



FIG. 45  HITCH (DRAW BAR) SYSTEM (R TYPE)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-520 -0100

102

  1   1   1   1 1111 6666 8888 2222 ---- 9999 2222 4444 ---- 2222 2222 0000 ---- 1111 0000 PLATE/HITCH     COMPPLATE/HITCH     COMPPLATE/HITCH     COMPPLATE/HITCH     COMP ****    1   1   1   1

  2   2   2   2 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 4444 ---- 0000 0000 BOLT/M12X40         BOLT/M12X40BOLT/M12X40BOLT/M12X40         ****    3   3   3   3

  3   3   3   3 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****    3   3   3   3

  4   4   4   4 1111 6666 7777 4444 ---- 5555 2222 0000 ---- 2222 1111 0000 ---- 0000 0000 PIN/30X162      COMPPIN/30X162      COMPPIN/30X162      COMPPIN/30X162      COMP ****    1   1   1   1

  5   5   5   5 1111 6666 7777 3333 ---- 5555 2222 5555 ---- 0000 0000 2222 ---- 2222 0000 LINKPIN             LINKPINLINKPINLINKPIN             ****    1   1   1   1

  6   6   6   6 1111 6666 7777 4444 ---- 5555 2222 0000 ---- 0000 0000 4444 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    1   1   1   1

  7   7   7   7 1111 7777 3333 8888 ---- 5555 2222 0000 ---- 0000 0000 1111 ---- 0000 0000 LABEL/DRAWBAR       LABEL/DRAWBARLABEL/DRAWBARLABEL/DRAWBAR       ****    1   1   1   1



FIG. 46  HOOD SYSTEM(1/2)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-601 -0100

103

  1   1   1   1 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 2222 0000 0000 ---- 2222 0000 HOOD            COMPHOOD            COMPHOOD            COMPHOOD            COMP ****    1   1   1   1 4L4L4L4L
  2   2   2   2 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 0000 7777 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    1   1   1   1

  3   3   3   3 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 1111 2222 ---- 0000 0000 CABLE/HOOD      COMPCABLE/HOOD      COMPCABLE/HOOD      COMPCABLE/HOOD      COMP ****    1   1   1   1

  4   4   4   4 1111 6666 7777 5555 ---- 6666 0000 1111 ---- 0000 0000 2222 ---- 0000 0000 HANDLE              HANDLEHANDLEHANDLE              ****    1   1   1   1

  5   5   5   5 1111 6666 5555 0000 ---- 6666 0000 1111 ---- 0000 0000 7777 ---- 0000 0000 WASHER/12X25X02     WASHER/12X25X02WASHER/12X25X02WASHER/12X25X02     ****    1   1   1   1

  6   6   6   6 3333 6666 1111 0000 ---- 4444 4444 0000 ---- 0000 1111 8888 ---- 0000 0000 WASHER              WASHERWASHERWASHER              ****    1   1   1   1

  7   7   7   7 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 1111 1111 ---- 0000 0000 ARM/PLATE           ARM/PLATEARM/PLATEARM/PLATE           ****    1   1   1   1

  8   8   8   8 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    1   1   1   1

  9   9   9   9 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    2   2   2   2

 10  10  10  10 1111 5555 8888 8888 ---- 1111 1111 7777 ---- 0000 0000 1111 ---- 0000 0000 SPRING/HE089        SPRING/HE089SPRING/HE089SPRING/HE089        ****    1   1   1   1

 11  11  11  11 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 0000 5555 ---- 0000 0000 SPRING/HOOD         SPRING/HOODSPRING/HOODSPRING/HOOD         ****    2   2   2   2

 12  12  12  12 1111 4444 3333 2222 ---- 6666 1111 6666 ---- 0000 0000 2222 ---- 0000 0000 RUBBER,CUSHION      RUBBER,CUSHIONRUBBER,CUSHIONRUBBER,CUSHION      ****    2   2   2   2

 13  13  13  13 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    2   2   2   2

 14  14  14  14 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 2222 2222 0000 ---- 0000 0000 PLATE/LOCK      COMPPLATE/LOCK      COMPPLATE/LOCK      COMPPLATE/LOCK      COMP ****    1   1   1   1

 15  15  15  15 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    2   2   2   2

 16  16  16  16 1111 7777 3333 8888 ---- 6666 0000 1111 ---- 2222 1111 0000 ---- 0000 0000 BRACKET         COMPBRACKET         COMPBRACKET         COMPBRACKET         COMP ****    1   1   1   1

 17  17  17  17 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 0000 1111 ---- 0000 0000 ROD/HOOD            ROD/HOODROD/HOODROD/HOOD            ****    1   1   1   1

 18  18  18  18 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER / M6         WASHER / M6WASHER / M6WASHER / M6         ****    1   1   1   1

 19  19  19  19 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 2222 ---- 0000 0000 PIN,SPLIT/2  X20    PIN,SPLIT/2  X20PIN,SPLIT/2  X20PIN,SPLIT/2  X20    ****    1   1   1   1

 20  20  20  20 PPPP 1111 0000 3333 ---- 6666 0000 1111 ---- 0000 0000 5555 ---- 0000 0000 HOLDER/ROD          HOLDER/RODHOLDER/RODHOLDER/ROD          ****    1   1   1   1

 21  21  21  21 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 0000 4444 ---- 0000 0000 HOLDER/HOOD         HOLDER/HOODHOLDER/HOODHOLDER/HOOD         ****    2   2   2   2

 22  22  22  22 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 1111 4444 ---- 0000 0000 PLATE/I/38X60       PLATE/I/38X60PLATE/I/38X60PLATE/I/38X60       ****    2   2   2   2

 23  23  23  23 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    4   4   4   4

 24  24  24  24 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 HOOD/UPPER          HOOD/UPPERHOOD/UPPERHOOD/UPPER          ****    1   1   1   1

 25  25  25  25 3333 6666 7777 6666 ---- 4444 9999 1111 ---- 0000 0000 5555 ---- 0000 0000 SCREW/M6X16         SCREW/M6X16SCREW/M6X16SCREW/M6X16         ****    2   2   2   2

 26  26  26  26 1111 6666 1111 4444 ---- 1111 1111 1111 ---- 0000 0000 2222 ---- 1111 0000 HOSE/03X07X800      HOSE/03X07X800HOSE/03X07X800HOSE/03X07X800      ****    1   1   1   1

 27  27  27  27 WIRE                WIREWIREWIRE                ****    1   1   1   1

 28  28  28  28 1111 5555 6666 0000 ---- 1111 1111 1111 ---- 0000 0000 3333 ---- 2222 0000 COVER               COVERCOVERCOVER               ****    1   1   1   1

 29  29  29  29 1111 7777 3333 8888 ---- 6666 0000 1111 ---- 2222 0000 0000 ---- 0000 0000 COVER/SIDE/LH   COMPCOVER/SIDE/LH   COMPCOVER/SIDE/LH   COMPCOVER/SIDE/LH   COMP ****    1   1   1   1 4L4L4L4L
 30  30  30  30 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 0000 8888 ---- 0000 0000 INSULATOR/LH        INSULATOR/LHINSULATOR/LHINSULATOR/LH        ****    1   1   1   1



FIG. 46  HOOD SYSTEM(2/2)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-601 -0100

104

 31  31  31  31 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 2222 4444 0000 ---- 1111 0000 COVER/SIDE/RH   COMPCOVER/SIDE/RH   COMPCOVER/SIDE/RH   COMPCOVER/SIDE/RH   COMP ****    1   1   1   1 4L4L4L4L
 32  32  32  32 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 0000 9999 ---- 0000 0000 INSULATOR/RH        INSULATOR/RHINSULATOR/RHINSULATOR/RH        ****    1   1   1   1

 33  33  33  33 1111 7777 3333 8888 ---- 6666 0000 1111 ---- 0000 0000 1111 ---- 0000 0000 NET/SIDE            NET/SIDENET/SIDENET/SIDE            ****    2   2   2   2

 34  34  34  34 1111 4444 4444 4444 ---- 6666 0000 1111 ---- 0000 1111 5555 ---- 0000 0000 WASHER/6X14X3       WASHER/6X14X3WASHER/6X14X3WASHER/6X14X3       ****   14  14  14  14

 35  35  35  35 VVVV 3333 5555 0000 ---- 1111 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 NUT,SPEED/P6        NUT,SPEED/P6NUT,SPEED/P6NUT,SPEED/P6        ****   14  14  14  14

 36  36  36  36 1111 7777 1111 6666 ---- 6666 0000 1111 ---- 0000 1111 7777 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    2   2   2   2

 37  37  37  37 1111 7777 2222 6666 ---- 6666 0000 1111 ---- 0000 0000 6666 ---- 1111 0000 HOLDER/COVER        HOLDER/COVERHOLDER/COVERHOLDER/COVER        ****    4   4   4   4

 38  38  38  38 1111 7777 0000 3333 ---- 3333 1111 3333 ---- 0000 0000 1111 ---- 1111 0000 CAP/PARKING         CAP/PARKINGCAP/PARKINGCAP/PARKING         ****    4   4   4   4

 39  39  39  39 VVVV 2222 0000 1111 ---- 2222 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/M 8X20         BOLT/M 8X20BOLT/M 8X20BOLT/M 8X20         ****    4   4   4   4

 40  40  40  40 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    8   8   8   8

 41  41  41  41 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    4   4   4   4

 42  42  42  42 1111 4444 2222 1111 ---- 6666 0000 3333 ---- 0000 0000 4444 ---- 0000 0000 BUSH,LEVER          BUSH,LEVERBUSH,LEVERBUSH,LEVER          ****    4   4   4   4

 43  43  43  43 1111 7777 3333 8888 ---- 6666 0000 1111 ---- 0000 0000 2222 ---- 1111 0000 COVER/SAFETY/LH/F   COVER/SAFETY/LH/FCOVER/SAFETY/LH/FCOVER/SAFETY/LH/F   ****    1   1   1   1

 44  44  44  44 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    2   2   2   2

 45  45  45  45 1111 7777 3333 8888 ---- 6666 0000 1111 ---- 0000 0000 3333 ---- 1111 0000 COVER/SAFETY/LH/R   COVER/SAFETY/LH/RCOVER/SAFETY/LH/RCOVER/SAFETY/LH/R   ****    1   1   1   1

 46  46  46  46 1111 7777 3333 8888 ---- 6666 0000 1111 ---- 0000 0000 4444 ---- 2222 0000 COVER/SAFETY/RH     COVER/SAFETY/RHCOVER/SAFETY/RHCOVER/SAFETY/RH     ****    1   1   1   1

 47  47  47  47 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    2   2   2   2

 48  48  48  48 3333 6666 8888 0000 ---- 1111 5555 5555 ---- 0000 0000 5555 ---- 0000 0000 PROTECTOR/040       PROTECTOR/040PROTECTOR/040PROTECTOR/040       ****    1   1   1   1



FIG. 47  GRILLE SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-602A-0100

105

  1   1   1   1 1111 7777 4444 0000 ---- 6666 0000 2222 ---- 0000 5555 6666 ---- 0000 0000 GRILLE              GRILLEGRILLEGRILLE              ****    1   1   1   1

  2   2   2   2 1111 7777 1111 6666 ---- 6666 0000 2222 ---- 0000 0000 2222 ---- 1111 0000 TRIM/265            TRIM/265TRIM/265TRIM/265            ****    2   2   2   2

  3   3   3   3 1111 7777 4444 0000 ---- 6666 0000 2222 ---- 0000 5555 7777 ---- 0000 0000 INSULATOR/380       INSULATOR/380INSULATOR/380INSULATOR/380       ****    1   1   1   1

  4   4   4   4 1111 6666 7777 5555 ---- 6666 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 TRIM/70             TRIM/70TRIM/70TRIM/70             ****    2   2   2   2

  5   5   5   5 1111 7777 4444 0000 ---- 6666 0000 2222 ---- 0000 5555 1111 ---- 0000 0000 NET/GURILLE         NET/GURILLENET/GURILLENET/GURILLE         ****    1   1   1   1 7F7F7F7F
  6   6   6   6 1111 4444 4444 4444 ---- 6666 0000 1111 ---- 0000 1111 5555 ---- 0000 0000 WASHER/6X14X3       WASHER/6X14X3WASHER/6X14X3WASHER/6X14X3       ****   10  10  10  10

  7   7   7   7 VVVV 3333 5555 0000 ---- 1111 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 NUT,SPEED/P6        NUT,SPEED/P6NUT,SPEED/P6NUT,SPEED/P6        ****   10  10  10  10

  8   8   8   8 1111 7777 4444 0000 ---- 6666 0000 2222 ---- 0000 5555 2222 ---- 0000 0000 HOOD/LAMP           HOOD/LAMPHOOD/LAMPHOOD/LAMP           ****    1   1   1   1

  9   9   9   9 1111 6666 1111 4444 ---- 6666 3333 0000 ---- 0000 0000 2222 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    2   2   2   2

 10  10  10  10 1111 7777 4444 0000 ---- 6666 0000 2222 ---- 0000 5555 3333 ---- 0000 0000 NET/SIDE/LH         NET/SIDE/LHNET/SIDE/LHNET/SIDE/LH         ****    1   1   1   1

 11  11  11  11 1111 7777 4444 0000 ---- 6666 0000 2222 ---- 0000 5555 4444 ---- 0000 0000 NET/SIDE/RH         NET/SIDE/RHNET/SIDE/RHNET/SIDE/RH         ****    1   1   1   1

 12  12  12  12 1111 4444 4444 4444 ---- 6666 0000 1111 ---- 0000 1111 5555 ---- 0000 0000 WASHER/6X14X3       WASHER/6X14X3WASHER/6X14X3WASHER/6X14X3       ****    8   8   8   8

 13  13  13  13 VVVV 3333 5555 0000 ---- 1111 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 NUT,SPEED/P6        NUT,SPEED/P6NUT,SPEED/P6NUT,SPEED/P6        ****    8   8   8   8

 14  14  14  14 3333 7777 4444 0000 ---- 1111 6666 2222 ---- 0000 0000 5555 ---- 0000 0000 WASHER              WASHERWASHERWASHER              ****    2   2   2   2

 15  15  15  15 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER              WASHERWASHERWASHER              ****    2   2   2   2

 16  16  16  16 VVVV 2222 0000 0000 ---- 2222 6666 0000 ---- 6666 0000 2222 ---- 0000 0000 BOLT/M 6X20         BOLT/M 6X20BOLT/M 6X20BOLT/M 6X20         ****    4   4   4   4

 17  17  17  17 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    3   3   3   3

 18  18  18  18 1111 7777 4444 0000 ---- 6666 0000 2222 ---- 5555 0000 0000 ---- 0000 0000 BRACKET/GRILLE  COMPBRACKET/GRILLE  COMPBRACKET/GRILLE  COMPBRACKET/GRILLE  COMP ****    1   1   1   1

 19  19  19  19 1111 7777 1111 6666 ---- 6666 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 BOLT/KNOB/M06X13    BOLT/KNOB/M06X13BOLT/KNOB/M06X13BOLT/KNOB/M06X13    ****    2   2   2   2

 20  20  20  20 1111 4444 2222 1111 ---- 5555 0000 7777 ---- 0000 1111 4444 ---- 0000 0000 WASHER/6X24X2       WASHER/6X24X2WASHER/6X24X2WASHER/6X24X2       ****    2   2   2   2



FIG. 48  STEERING COVER SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-603 -0100

106

  1   1   1   1 1111 6666 8888 3333 ---- 6666 0000 3333 ---- 0000 0000 4444 ---- 0000 0000 COVER/DUSH/F        COVER/DUSH/FCOVER/DUSH/FCOVER/DUSH/F        ****    1   1   1   1

  2   2   2   2 1111 7777 3333 8888 ---- 6666 0000 3333 ---- 0000 0000 1111 ---- 0000 0000 COVER/DUSH/R        COVER/DUSH/RCOVER/DUSH/RCOVER/DUSH/R        ****    1   1   1   1

  3   3   3   3 1111 7777 1111 6666 ---- 6666 0000 3333 ---- 0000 0000 5555 ---- 0000 0000 NUT/SPRING          NUT/SPRINGNUT/SPRINGNUT/SPRING          ****    2   2   2   2

  4   4   4   4 1111 5555 6666 0000 ---- 4444 0000 1111 ---- 0000 0000 4444 ---- 4444 0000 BOLT/M5X16          BOLT/M5X16BOLT/M5X16BOLT/M5X16          ****    2   2   2   2

  5   5   5   5 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 WASHER / M6         WASHER / M6WASHER / M6WASHER / M6         ****    2   2   2   2

  6   6   6   6 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    2   2   2   2

  7   7   7   7 4444 1111 0000 1111 ---- 1111 0000 2222 ---- 0000 3333 8888 ---- 0000 0000 WASHER/24X9X3.2     WASHER/24X9X3.2WASHER/24X9X3.2WASHER/24X9X3.2     ****    2   2   2   2

  8   8   8   8 VVVV 1111 2222 0000 ---- 3333 7777 6666 ---- 0000 0000 2222 ---- 0000 0000 SCREW/SP            SCREW/SPSCREW/SPSCREW/SP            ****    6   6   6   6

  9   9   9   9 1111 6666 1111 2222 ---- 6666 0000 3333 ---- 0000 0000 2222 ---- 0000 0000 BOOT/STEERING       BOOT/STEERINGBOOT/STEERINGBOOT/STEERING       ****    1   1   1   1

 10  10  10  10 1111 7777 0000 9999 ---- 6666 0000 3333 ---- 0000 0000 1111 ---- 0000 0000 COVER/PLATE         COVER/PLATECOVER/PLATECOVER/PLATE         ****    1   1   1   1 5I5I5I5I
 11  11  11  11 VVVV 1111 2222 0000 ---- 3333 7777 6666 ---- 0000 0000 1111 ---- 6666 0000 SCREW/SP            SCREW/SPSCREW/SPSCREW/SP            ****    2   2   2   2

 12  12  12  12 VVVV 3333 6666 0000 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 NUT/M6              NUT/M6NUT/M6NUT/M6              ****    2   2   2   2

 13  13  13  13 1111 7777 1111 7777 ---- 6666 0000 3333 ---- 0000 0000 2222 ---- 0000 0000 COVER/DUSH/REAR     COVER/DUSH/REARCOVER/DUSH/REARCOVER/DUSH/REAR     ****    1   1   1   1

 14  14  14  14 1111 6666 7777 2222 ---- 6666 0000 1111 ---- 0000 0000 1111 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    3   3   3   3

 15  15  15  15 VVVV 3333 5555 0000 ---- 1111 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 NUT,SPEED/P6        NUT,SPEED/P6NUT,SPEED/P6NUT,SPEED/P6        ****    2   2   2   2

 16  16  16  16 1111 7777 2222 6666 ---- 6666 0000 3333 ---- 0000 0000 4444 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    1   1   1   1

 17  17  17  17 1111 6666 1111 4444 ---- 6666 0000 3333 ---- 2222 0000 2222 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    2   2   2   2

 18  18  18  18 1111 6666 1111 4444 ---- 6666 0000 3333 ---- 0000 0000 8888 ---- 0000 0000 STAY/INSULATOR      STAY/INSULATORSTAY/INSULATORSTAY/INSULATOR      ****    1   1   1   1

 19  19  19  19 1111 5555 2222 7777 ---- 6666 0000 4444 ---- 0000 0000 2222 ---- 0000 0000 CLIP(B)             CLIP(B)CLIP(B)CLIP(B)             ****    8   8   8   8



FIG. 49  FENDER SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-606 -0100

107

  1   1   1   1 1111 7777 3333 8888 ---- 6666 0000 6666 ---- 2222 3333 0000 ---- 0000 0000 FENDER/LH       COMPFENDER/LH       COMPFENDER/LH       COMPFENDER/LH       COMP ****    1   1   1   1 4L4L4L4L
  2   2   2   2 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    3   3   3   3

  3   3   3   3 4444 1111 0000 1111 ---- 1111 0000 2222 ---- 0000 3333 8888 ---- 0000 0000 WASHER/24X9X3.2     WASHER/24X9X3.2WASHER/24X9X3.2WASHER/24X9X3.2     ****    1   1   1   1

  4   4   4   4 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    1   1   1   1

  5   5   5   5 1111 7777 3333 8888 ---- 6666 0000 6666 ---- 2222 4444 0000 ---- 0000 0000 FENDER/RH       COMPFENDER/RH       COMPFENDER/RH       COMPFENDER/RH       COMP ****    1   1   1   1 4L4L4L4L
  6   6   6   6 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    4   4   4   4

  7   7   7   7 4444 1111 0000 1111 ---- 1111 0000 2222 ---- 0000 3333 8888 ---- 0000 0000 WASHER/24X9X3.2     WASHER/24X9X3.2WASHER/24X9X3.2WASHER/24X9X3.2     ****    1   1   1   1

  8   8   8   8 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****    1   1   1   1

  9   9   9   9 1111 7777 3333 8888 ---- 6666 0000 6666 ---- 2222 5555 0000 ---- 0000 0000 BRACKET/REFLECTOR   BRACKET/REFLECTORBRACKET/REFLECTORBRACKET/REFLECTOR   ****    2   2   2   2 4L4L4L4L
 10  10  10  10 VVVV 1111 2222 0000 ---- 3333 7777 6666 ---- 0000 0000 1111 ---- 6666 0000 SCREW/SP            SCREW/SPSCREW/SPSCREW/SP            ****    4   4   4   4

 11  11  11  11 1111 6666 7777 4444 ---- 6666 5555 4444 ---- 4444 0000 0000 ---- 0000 0000 REFLECTOR       ASSYREFLECTOR       ASSYREFLECTOR       ASSYREFLECTOR       ASSY ****    2   2   2   2

 12  12  12  12 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 4444 ---- 0000 0000 WASHER,PL/M 4       WASHER,PL/M 4WASHER,PL/M 4WASHER,PL/M 4       ****    2   2   2   2

 13  13  13  13 1111 6666 7777 4444 ---- 6666 5555 4444 ---- 0000 0000 4444 ---- 0000 0000 TAPE/10X20          TAPE/10X20TAPE/10X20TAPE/10X20          ****    2   2   2   2

 14  14  14  14 3333 6666 7777 0000 ---- 2222 3333 6666 ---- 0000 0000 3333 ---- 0000 0000 GRIP                GRIPGRIPGRIP                ****    2   2   2   2

 15  15  15  15 VVVV 1111 2222 0000 ---- 2222 6666 6666 ---- 0000 0000 2222 ---- 0000 0000 SCREW,SEMS          SCREW,SEMSSCREW,SEMSSCREW,SEMS          ****    4   4   4   4

 16  16  16  16 VVVV 3333 6666 1111 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    4   4   4   4

 17  17  17  17 1111 5555 2222 7777 ---- 6666 0000 4444 ---- 0000 0000 2222 ---- 0000 0000 CLIP(B)             CLIP(B)CLIP(B)CLIP(B)             ****    7   7   7   7

 18  18  18  18 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       ****    7   7   7   7

 19  19  19  19 1111 4444 3333 2222 ---- 6666 6666 5555 ---- 0000 1111 4444 ---- 0000 0000 GROMMET/13X17X5     GROMMET/13X17X5GROMMET/13X17X5GROMMET/13X17X5     ****    2   2   2   2

 20  20  20  20 2222 1111 4444 2222 ---- 5555 8888 1111 ---- 0000 0000 2222 ---- 0000 0000 GROMMET/15          GROMMET/15GROMMET/15GROMMET/15          ****    2   2   2   2



FIG. 50  SEAT BASE SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-611 -0100

108

  1   1   1   1 1111 7777 3333 8888 ---- 6666 1111 1111 ---- 2222 0000 0000 ---- 0000 0000 BRACKET/SEAT/R  COMPBRACKET/SEAT/R  COMPBRACKET/SEAT/R  COMPBRACKET/SEAT/R  COMP ****    1   1   1   1

  2   2   2   2 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    2   2   2   2

  3   3   3   3 1111 6666 1111 4444 ---- 5555 0000 1111 ---- 0000 1111 5555 ---- 1111 0000 CAP/OIL/30          CAP/OIL/30CAP/OIL/30CAP/OIL/30          ****    1   1   1   1

  4   4   4   4 1111 4444 2222 7777 ---- 6666 1111 1111 ---- 0000 0000 1111 ---- 0000 0000 PACKING/RUBBER      PACKING/RUBBERPACKING/RUBBERPACKING/RUBBER      ****    1   1   1   1

  5   5   5   5 1111 7777 3333 8888 ---- 6666 1111 1111 ---- 2222 1111 0000 ---- 1111 0000 BRACKET/SEAT/F  COMPBRACKET/SEAT/F  COMPBRACKET/SEAT/F  COMPBRACKET/SEAT/F  COMP ****    1   1   1   1

  6   6   6   6 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    4   4   4   4

  7   7   7   7 1111 7777 3333 8888 ---- 6666 1111 1111 ---- 2222 2222 0000 ---- 1111 0000 BRACKET/SEAT    COMPBRACKET/SEAT    COMPBRACKET/SEAT    COMPBRACKET/SEAT    COMP ****    1   1   1   1

  8   8   8   8 3333 8888 0000 1111 ---- 4444 9999 3333 ---- 0000 0000 3333 ---- 0000 0000 PIN/10X154          PIN/10X154PIN/10X154PIN/10X154          ****    1   1   1   1

  9   9   9   9 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    1   1   1   1

 10  10  10  10 1111 3333 0000 5555 ---- 2222 4444 1111 ---- 0000 0000 1111 ---- 0000 0000 PIN,HAIR            PIN,HAIRPIN,HAIRPIN,HAIR            ****    1   1   1   1

 11  11  11  11 7777 9999 5555 7777 ---- 5555 0000 1111 ---- 0000 0000 4444 ---- 0000 0000 PIN,HAIR            PIN,HAIRPIN,HAIRPIN,HAIR            ****    1   1   1   1

 12  12  12  12 1111 4444 3333 2222 ---- 6666 1111 6666 ---- 0000 0000 2222 ---- 0000 0000 RUBBER,CUSHION      RUBBER,CUSHIONRUBBER,CUSHIONRUBBER,CUSHION      ****    2   2   2   2



FIG. 51  FRAME SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-626 -0100

109

  1   1   1   1 1111 7777 3333 8888 ---- 6666 2222 6666 ---- 2222 0000 0000 ---- 1111 0000 FRAME/REAR      COMPFRAME/REAR      COMPFRAME/REAR      COMPFRAME/REAR      COMP ****    1   1   1   1 7F7F7F7F
  2   2   2   2 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       ****    6   6   6   6

  3   3   3   3 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 4444 ---- 5555 0000 BOLT/M12X45         BOLT/M12X45BOLT/M12X45BOLT/M12X45         ****    2   2   2   2

  4   4   4   4 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 1111 3333 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    4   4   4   4

  5   5   5   5 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER /M12         WASHER /M12WASHER /M12WASHER /M12         ****    2   2   2   2



FIG. 52  STEP SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-630 -0100

110

  1   1   1   1 1111 7777 3333 8888 ---- 6666 3333 0000 ---- 2222 0000 0000 ---- 2222 0000 STEP/LH         COMPSTEP/LH         COMPSTEP/LH         COMPSTEP/LH         COMP ****    1   1   1   1 5I5I5I5I
  2   2   2   2 1111 7777 3333 8888 ---- 6666 3333 0000 ---- 2222 1111 0000 ---- 1111 0000 STEP/RH         COMPSTEP/RH         COMPSTEP/RH         COMPSTEP/RH         COMP ****    1   1   1   1 5I5I5I5I
  3   3   3   3 1111 7777 2222 6666 ---- 6666 3333 0000 ---- 3333 0000 0000 ---- 1111 0000 STAY            COMPSTAY            COMPSTAY            COMPSTAY            COMP ****    2   2   2   2

  4   4   4   4 VVVV 2222 1111 1111 ---- 2222 6666 1111 ---- 0000 0000 2222 ---- 5555 0000 BOLT(S) M10X25      BOLT(S) M10X25BOLT(S) M10X25BOLT(S) M10X25      ****    4   4   4   4

  5   5   5   5 VVVV 2222 1111 1111 ---- 2222 6666 0000 ---- 8888 0000 2222 ---- 5555 0000 BOLT/S              BOLT/SBOLT/SBOLT/S              ****    2   2   2   2

  6   6   6   6 1111 7777 1111 7777 ---- 6666 3333 0000 ---- 0000 0000 4444 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    2   2   2   2

  7   7   7   7 1111 7777 1111 7777 ---- 6666 3333 0000 ---- 0000 0000 1111 ---- 3333 0000 MAT/FLOOR/LH        MAT/FLOOR/LHMAT/FLOOR/LHMAT/FLOOR/LH        ****    1   1   1   1

  8   8   8   8 1111 7777 1111 7777 ---- 6666 3333 0000 ---- 0000 0000 2222 ---- 1111 0000 MAT/FLOOR/RH        MAT/FLOOR/RHMAT/FLOOR/RHMAT/FLOOR/RH        ****    1   1   1   1

  9   9   9   9 1111 5555 2222 7777 ---- 6666 0000 4444 ---- 0000 0000 2222 ---- 0000 0000 CLIP(B)             CLIP(B)CLIP(B)CLIP(B)             ****    4   4   4   4

 10  10  10  10 1111 7777 0000 4444 ---- 7777 0000 5555 ---- 0000 0000 3333 ---- 0000 0000 RIVET               RIVETRIVETRIVET               ****    8   8   8   8

 11  11  11  11 1111 7777 4444 0000 ---- 6666 3333 0000 ---- 0000 5555 4444 ---- 0000 0000 HOOD/LH             HOOD/LHHOOD/LHHOOD/LH             ****    1   1   1   1 5I5I5I5I
 12  12  12  12 1111 7777 4444 0000 ---- 6666 3333 0000 ---- 0000 5555 5555 ---- 0000 0000 HOOD/RH             HOOD/RHHOOD/RHHOOD/RH             ****    1   1   1   1 5I5I5I5I
 13  13  13  13 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    8   8   8   8

 14  14  14  14 1111 7777 3333 8888 ---- 6666 3333 0000 ---- 0000 0000 1111 ---- 1111 0000 COVER/CHANGE        COVER/CHANGECOVER/CHANGECOVER/CHANGE        ****    1   1   1   1 5I5I5I5I
 15  15  15  15 1111 7777 3333 8888 ---- 6666 3333 0000 ---- 0000 1111 2222 ---- 0000 0000 TRIM/290            TRIM/290TRIM/290TRIM/290            ****    2   2   2   2

 16  16  16  16 1111 7777 3333 8888 ---- 6666 3333 0000 ---- 0000 0000 2222 ---- 1111 0000 COVER/LH            COVER/LHCOVER/LHCOVER/LH            ****    1   1   1   1 5I5I5I5I
 17  17  17  17 1111 7777 3333 8888 ---- 6666 3333 0000 ---- 0000 0000 3333 ---- 1111 0000 COVER/RH            COVER/RHCOVER/RHCOVER/RH            ****    1   1   1   1 5I5I5I5I
 18  18  18  18 1111 6666 1111 4444 ---- 6666 0000 8888 ---- 2222 2222 0000 ---- 1111 0000 PLATE/STOP      COMPPLATE/STOP      COMPPLATE/STOP      COMPPLATE/STOP      COMP ****    2   2   2   2

 19  19  19  19 1111 4444 2222 1111 ---- 5555 0000 7777 ---- 0000 1111 4444 ---- 0000 0000 WASHER/6X24X2       WASHER/6X24X2WASHER/6X24X2WASHER/6X24X2       ****    2   2   2   2

 20  20  20  20 1111 6666 9999 0000 ---- 6666 0000 8888 ---- 0000 0000 3333 ---- 0000 0000 BOLT/KNOB/M06X27    BOLT/KNOB/M06X27BOLT/KNOB/M06X27BOLT/KNOB/M06X27    ****    2   2   2   2

 21  21  21  21 VVVV 5555 0000 0000 ---- 1111 6666 1111 ---- 6666 0000 1111 ---- 5555 0000 PIN,SPLIT/1.6X15    PIN,SPLIT/1.6X15PIN,SPLIT/1.6X15PIN,SPLIT/1.6X15    ****    2   2   2   2

 22  22  22  22 1111 7777 3333 8888 ---- 6666 3333 0000 ---- 0000 1111 1111 ---- 0000 0000 TRIM/715            TRIM/715TRIM/715TRIM/715            ****    2   2   2   2

 23  23  23  23 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS  (SP)     BOLT,SEMS  (SP)BOLT,SEMS  (SP)BOLT,SEMS  (SP)     ****   11  11  11  11

 24  24  24  24 1111 6666 7777 4444 ---- 6666 1111 9999 ---- 3333 1111 0000 ---- 0000 0000 ARM/MIRROR      ASSYARM/MIRROR      ASSYARM/MIRROR      ASSYARM/MIRROR      ASSY ****    1   1   1   1

 25  25  25  25 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 2222 0000 BOLT,SEMS           BOLT,SEMSBOLT,SEMSBOLT,SEMS           ****    2   2   2   2

 26  26  26  26 1111 6666 7777 4444 ---- 6666 1111 9999 ---- 3333 0000 0000 ---- 1111 0000 MIRROR          ASSYMIRROR          ASSYMIRROR          ASSYMIRROR          ASSY ****    1   1   1   1



FIG. 53  LAMP SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1682-650 -0100,1738-660 -0100,1738-660A-0100

111

  1   1   1   1 1111 6666 7777 4444 ---- 6666 5555 2222 ---- 2222 0000 0000 ---- 0000 0000 LAMP/HEAD       ASSYLAMP/HEAD       ASSYLAMP/HEAD       ASSYLAMP/HEAD       ASSY ****    2   2   2   2

  2   2   2   2 1111 6666 7777 4444 ---- 6666 5555 2222 ---- 2222 0000 2222 ---- 0000 0000 BULB/12V/45/40W     BULB/12V/45/40WBULB/12V/45/40WBULB/12V/45/40W     ****    2   2   2   2

  3   3   3   3 1111 7777 3333 9999 ---- 6666 6666 0000 ---- 2222 0000 0000 ---- 1111 0000 LAMP/COMBINATIO SET LAMP/COMBINATIO SET LAMP/COMBINATIO SET LAMP/COMBINATIO SET ****    2   2   2   2

  4   4   4   4 1111 6666 7777 4444 ---- 6666 5555 4444 ---- 2222 1111 1111 ---- 0000 0000 BULB/12V21W         BULB/12V21WBULB/12V21WBULB/12V21W         ****    2   2   2   2

  5   5   5   5 1111 6666 7777 4444 ---- 6666 5555 4444 ---- 2222 1111 2222 ---- 0000 0000 BULB/12V5W          BULB/12V5WBULB/12V5WBULB/12V5W          ****    2   2   2   2

  6   6   6   6 1111 6666 7777 4444 ---- 6666 5555 4444 ---- 2222 1111 1111 ---- 0000 0000 BULB/12V21W         BULB/12V21WBULB/12V21WBULB/12V21W         ****    2   2   2   2

  7   7   7   7 1111 7777 3333 9999 ---- 6666 6666 0000 ---- 2222 1111 2222 ---- 0000 0000 BLUB/12V-21/5W      BLUB/12V-21/5WBLUB/12V-21/5WBLUB/12V-21/5W      ****    2   2   2   2

  8   8   8   8 VVVV 3333 6666 2222 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT/WASHER          NUT/WASHERNUT/WASHERNUT/WASHER          ****    4   4   4   4

  9   9   9   9 1111 6666 7777 4444 ---- 6666 5555 4444 ---- 2222 7777 0000 ---- 0000 0000 LAMP/NUMBERPLAT SET LAMP/NUMBERPLAT SET LAMP/NUMBERPLAT SET LAMP/NUMBERPLAT SET ****    1   1   1   1

 10  10  10  10 1111 6666 7777 4444 ---- 6666 5555 4444 ---- 2222 7777 1111 ---- 0000 0000 BULB/12V/5W         BULB/12V/5WBULB/12V/5WBULB/12V/5W         ****    1   1   1   1

 11  11  11  11 1111 6666 7777 4444 ---- 6666 5555 4444 ---- 2222 7777 2222 ---- 0000 0000 HARNESS/LAMP        HARNESS/LAMPHARNESS/LAMPHARNESS/LAMP        ****    1   1   1   1

 12  12  12  12 1111 7777 3333 8888 ---- 6666 6666 0000 ---- 0000 0000 1111 ---- 0000 0000 BRACKET/LAMP        BRACKET/LAMPBRACKET/LAMPBRACKET/LAMP        ****    2   2   2   2

 13  13  13  13 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 4444 ---- 0000 0000 WASHER,SP/M14       WASHER,SP/M14WASHER,SP/M14WASHER,SP/M14       ****    8   8   8   8

 14  14  14  14 VVVV 3333 0000 4444 ---- 4444 6666 0000 ---- 0000 1111 4444 ---- 0000 0000 NUT/M14             NUT/M14NUT/M14NUT/M14             ****    8   8   8   8



FIG. 54  PANEL SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-670 -0100

112

  1   1   1   1 1111 7777 3333 8888 ---- 6666 7777 0000 ---- 2222 1111 0000 ---- 0000 0000 PANEL/INSTRUMEN ASSYPANEL/INSTRUMEN ASSYPANEL/INSTRUMEN ASSYPANEL/INSTRUMEN ASSY ****    1   1   1   1

  2   2   2   2 1111 7777 3333 8888 ---- 6666 7777 0000 ---- 2222 2222 0000 ---- 0000 0000 METER           ASSYMETER           ASSYMETER           ASSYMETER           ASSY ****    1   1   1   1

  3   3   3   3 1111 6666 4444 0000 ---- 6666 5555 8888 ---- 3333 2222 2222 ---- 0000 0000 RING/E              RING/ERING/ERING/E              ****    1   1   1   1

  4   4   4   4 1111 6666 7777 3333 ---- 6666 5555 8888 ---- 2222 1111 4444 ---- 0000 0000 GEAR                GEARGEARGEAR                ****    1   1   1   1

  5   5   5   5 1111 6666 4444 0000 ---- 6666 5555 8888 ---- 3333 2222 4444 ---- 0000 0000 PIN                 PINPINPIN                 ****    1   1   1   1

  6   6   6   6 1111 6666 4444 0000 ---- 6666 5555 8888 ---- 3333 2222 5555 ---- 0000 0000 WASHER              WASHERWASHERWASHER              ****    2   2   2   2

  7   7   7   7 1111 6666 1111 4444 ---- 6666 7777 0000 ---- 2222 4444 0000 ---- 0000 0000 ESCUTCHEON          ESCUTCHEONESCUTCHEONESCUTCHEON          ****    1   1   1   1

  8   8   8   8 1111 6666 1111 4444 ---- 6666 7777 0000 ---- 2222 0000 1111 ---- 0000 0000 GLASS               GLASSGLASSGLASS               ****    1   1   1   1

  9   9   9   9 1111 6666 1111 4444 ---- 6666 7777 0000 ---- 2222 5555 0000 ---- 0000 0000 HOUSING         ASSYHOUSING         ASSYHOUSING         ASSYHOUSING         ASSY ****    1   1   1   1

 10  10  10  10 1111 6666 7777 5555 ---- 6666 7777 0000 ---- 2222 2222 0000 ---- 0000 0000 BOARD/WIREING   ASSYBOARD/WIREING   ASSYBOARD/WIREING   ASSYBOARD/WIREING   ASSY ****    1   1   1   1

 11  11  11  11 VVVV 1111 9999 5555 ---- 1111 6666 3333 ---- 0000 1111 0000 ---- 4444 0000 SCREW/TAPPING       SCREW/TAPPINGSCREW/TAPPINGSCREW/TAPPING       ****    5   5   5   5

 12  12  12  12 3333 6666 5555 0000 ---- 2222 7777 0000 ---- 2222 1111 4444 ---- 0000 0000 BULB                BULBBULBBULB                ****   10  10  10  10

 13  13  13  13 1111 5555 6666 0000 ---- 6666 5555 8888 ---- 2222 8888 2222 ---- 4444 0000 SOCKET              SOCKETSOCKETSOCKET              ****   10  10  10  10

 14  14  14  14 1111 6666 1111 4444 ---- 6666 7777 0000 ---- 2222 8888 1111 ---- 0000 0000 BULB/LAMP/12V/1.7W  BULB/LAMP/12V/1.7WBULB/LAMP/12V/1.7WBULB/LAMP/12V/1.7W  ****    4   4   4   4

 15  15  15  15 1111 5555 6666 0000 ---- 6666 5555 8888 ---- 2222 8888 2222 ---- 4444 0000 SOCKET              SOCKETSOCKETSOCKET              ****    4   4   4   4

 16  16  16  16 VVVV 1111 2222 0000 ---- 2222 6666 4444 ---- 0000 0000 1111 ---- 2222 0000 BOLT/M4X12          BOLT/M4X12BOLT/M4X12BOLT/M4X12          ****    2   2   2   2

 17  17  17  17 1111 5555 6666 0000 ---- 6666 5555 8888 ---- 2222 0000 2222 ---- 0000 0000 SCREW               SCREWSCREWSCREW               ****    3   3   3   3

 18  18  18  18 VVVV 1111 9999 5555 ---- 1111 6666 4444 ---- 0000 1111 6666 ---- 4444 0000 SCREW/4X16          SCREW/4X16SCREW/4X16SCREW/4X16          ****    4   4   4   4

 19  19  19  19 1111 6666 7777 5555 ---- 6666 7777 0000 ---- 2222 3333 0000 ---- 0000 0000 CASE            ASSYCASE            ASSYCASE            ASSYCASE            ASSY ****    1   1   1   1

 20  20  20  20 VVVV 1111 2222 0000 ---- 3333 6666 6666 ---- 0000 0000 1111 ---- 6666 0000 SCREW               SCREWSCREWSCREW               ****    4   4   4   4

 21  21  21  21 1111 6666 1111 4444 ---- 6666 7777 0000 ---- 0000 0000 1111 ---- 1111 0000 CABLE           ASSYCABLE           ASSYCABLE           ASSYCABLE           ASSY ****    1   1   1   1



FIG. 55  SWITCH SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-680 -0100

113

  1   1   1   1 1111 7777 4444 0000 ---- 6666 8888 0000 ---- 5555 3333 0000 ---- 0000 0000 HORN            ASSYHORN            ASSYHORN            ASSYHORN            ASSY ****    1   1   1   1

  2   2   2   2 2222 1111 5555 0000 ---- 6666 6666 1111 ---- 0000 0000 2222 ---- 0000 0000 COLLAR              COLLARCOLLARCOLLAR              ****    2   2   2   2

  3   3   3   3 VVVV 3333 6666 0000 ---- 2222 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 NUT/M6              NUT/M6NUT/M6NUT/M6              ****    2   2   2   2

  4   4   4   4 1111 7777 1111 6666 ---- 6666 8888 0000 ---- 2222 0000 0000 ---- 1111 0000 SWITCH/MAIN     ASSYSWITCH/MAIN     ASSYSWITCH/MAIN     ASSYSWITCH/MAIN     ASSY ****    1   1   1   1

  5   5   5   5 2222 1111 8888 6666 ---- 5555 3333 6666 ---- 2222 1111 1111 ---- 0000 0000 KEY                 KEYKEYKEY                 ****    2   2   2   2

  6   6   6   6 2222 1111 8888 6666 ---- 5555 3333 6666 ---- 2222 1111 2222 ---- 0000 0000 NUT/RING            NUT/RINGNUT/RINGNUT/RING            ****    1   1   1   1

  7   7   7   7 1111 7777 1111 6666 ---- 6666 8888 0000 ---- 0000 0000 6666 ---- 0000 0000 COVER/SWITCH        COVER/SWITCHCOVER/SWITCHCOVER/SWITCH        ****    1   1   1   1

  8   8   8   8 1111 7777 4444 0000 ---- 6666 8888 0000 ---- 5555 5555 0000 ---- 0000 0000 SWITCH/HAZARD   ASSYSWITCH/HAZARD   ASSYSWITCH/HAZARD   ASSYSWITCH/HAZARD   ASSY ****    1   1   1   1

  9   9   9   9 1111 5555 4444 4444 ---- 6666 2222 3333 ---- 0000 0000 1111 ---- 0000 0000 SWITCH ASSY         SWITCH ASSYSWITCH ASSYSWITCH ASSY         ****    1   1   1   1

 10  10  10  10 1111 5555 4444 4444 ---- 6666 2222 3333 ---- 2222 3333 2222 ---- 0000 0000 NUT/M22             NUT/M22NUT/M22NUT/M22             ****    1   1   1   1

 11  11  11  11 1111 5555 4444 4444 ---- 6666 2222 3333 ---- 2222 3333 3333 ---- 0000 0000 LEVER               LEVERLEVERLEVER               ****    1   1   1   1

 12  12  12  12 1111 5555 4444 4444 ---- 6666 2222 3333 ---- 2222 3333 4444 ---- 0000 0000 KNOB                KNOBKNOBKNOB                ****    1   1   1   1

 13  13  13  13 1111 5555 4444 4444 ---- 6666 2222 3333 ---- 2222 3333 5555 ---- 0000 0000 BOOT/HORN           BOOT/HORNBOOT/HORNBOOT/HORN           ****    1   1   1   1

 14  14  14  14 1111 6666 1111 4444 ---- 6666 8888 0000 ---- 2222 2222 0000 ---- 0000 0000 SWITCH/ROTARY/2 ASSYSWITCH/ROTARY/2 ASSYSWITCH/ROTARY/2 ASSYSWITCH/ROTARY/2 ASSY ****    1   1   1   1

 15  15  15  15 1111 5555 8888 8888 ---- 6666 5555 1111 ---- 2222 0000 5555 ---- 0000 0000 KNOB                KNOBKNOBKNOB                ****    1   1   1   1

 16  16  16  16 1111 6666 0000 0000 ---- 6666 2222 3333 ---- 0000 0000 2222 ---- 0000 0000 FLASHER         ASSYFLASHER         ASSYFLASHER         ASSYFLASHER         ASSY ****    1   1   1   1 4444 DDDDMMMM 0000 ---- 0000 3333 3333 ---- 66660000 0000 ---- 0000 1111
 17  17  17  17 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 6666 0000 BOLT(SP)/M6X16      BOLT(SP)/M6X16BOLT(SP)/M6X16BOLT(SP)/M6X16      ****    1   1   1   1

 18  18  18  18 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 6666 0000 BOLT(SP)/M6X16      BOLT(SP)/M6X16BOLT(SP)/M6X16BOLT(SP)/M6X16      ****    1   1   1   1

 19  19  19  19 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 2222 ---- 5555 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    2   2   2   2

 20  20  20  20 1111 5555 1111 8888 ---- 6666 2222 1111 ---- 3333 2222 0000 ---- 0000 0000 SWITCH,STOP         SWITCH,STOPSWITCH,STOPSWITCH,STOP         ****    1   1   1   1

 21  21  21  21 VVVV 3333 3333 5555 ---- 2222 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

 22  22  22  22 1111 5555 6666 0000 ---- 6666 6666 4444 ---- 2222 5555 0000 ---- 0000 0000 SWITCH/PUSH     SET SWITCH/PUSH     SET SWITCH/PUSH     SET SWITCH/PUSH     SET ****    1   1   1   1

 23  23  23  23 1111 5555 6666 0000 ---- 6666 6666 4444 ---- 2222 5555 2222 ---- 0000 0000 NUT                 NUTNUTNUT                 ****    1   1   1   1

 24  24  24  24 1111 5555 6666 0000 ---- 6666 6666 4444 ---- 2222 5555 3333 ---- 0000 0000 BOOT                BOOTBOOTBOOT                ****    1   1   1   1

 25  25  25  25 1111 6666 8888 2222 ---- 6666 9999 0000 ---- 3333 7777 0000 ---- 1111 0000 BRACKET/COUPLER/7P  BRACKET/COUPLER/7PBRACKET/COUPLER/7PBRACKET/COUPLER/7P  ****    1   1   1   1

 26  26  26  26 VVVV 2222 1111 1111 ---- 2222 6666 1111 ---- 0000 0000 3333 ---- 5555 0000 BOLT,SEMS           BOLT,SEMSBOLT,SEMSBOLT,SEMS           ****    2   2   2   2

 27  27  27  27 1111 6666 0000 0000 ---- 6666 2222 4444 ---- 2222 0000 1111 ---- 0000 0000 PLUG/7P             PLUG/7PPLUG/7PPLUG/7P             ****    1   1   1   1 8888 JJJJ BBBB 0000 ---- 0000 1111 9999 ---- 4444 3333 0000 ---- 0000 1111
 28  28  28  28 1111 6666 8888 2222 ---- 6666 9999 0000 ---- 3333 8888 0000 ---- 0000 0000 HARNESS/SOCKET  ASSYHARNESS/SOCKET  ASSYHARNESS/SOCKET  ASSYHARNESS/SOCKET  ASSY ****    1   1   1   1

 29  29  29  29 1111 6666 5555 0000 ---- 6666 5555 4444 ---- 0000 3333 6666 ---- 0000 0000 GROMMET/10X40X03    GROMMET/10X40X03GROMMET/10X40X03GROMMET/10X40X03    ****    1   1   1   1

 30  30  30  30 VVVV 1111 2222 0000 ---- 2222 6666 5555 ---- 0000 0000 3333 ---- 0000 0000 BOLT/M5X30          BOLT/M5X30BOLT/M5X30BOLT/M5X30          ****    3   3   3   3



FIG. 56  HARNESS SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-690 -0100

114

  1   1   1   1 1111 7777 3333 8888 ---- 6666 9999 0000 ---- 2222 0000 0000 ---- 0000 0000 HARNESS/MAIN/E4 ASSYHARNESS/MAIN/E4 ASSYHARNESS/MAIN/E4 ASSYHARNESS/MAIN/E4 ASSY ****    1   1   1   1

  2   2   2   2 1111 7777 1111 6666 ---- 6666 9999 0000 ---- 5555 0000 2222 ---- 0000 0000 FUSE/SLOWBLOW/30A   FUSE/SLOWBLOW/30AFUSE/SLOWBLOW/30AFUSE/SLOWBLOW/30A   ****    1   1   1   1

  3   3   3   3 1111 6666 5555 0000 ---- 6666 5555 0000 ---- 2222 2222 2222 ---- 0000 0000 FUSE/SLOWBLOW       FUSE/SLOWBLOWFUSE/SLOWBLOWFUSE/SLOWBLOW       ****    1   1   1   1

  4   4   4   4 3333 8888 2222 1111 ---- 2222 6666 2222 ---- 2222 0000 2222 ---- 0000 0000 FUSE/BLADE/32V10A   FUSE/BLADE/32V10AFUSE/BLADE/32V10AFUSE/BLADE/32V10A   ****    5   5   5   5

  5   5   5   5 3333 8888 2222 1111 ---- 2222 6666 2222 ---- 2222 0000 4444 ---- 0000 0000 FUSE/BLADE/32V20A   FUSE/BLADE/32V20AFUSE/BLADE/32V20AFUSE/BLADE/32V20A   ****    4   4   4   4

  6   6   6   6 3333 8888 2222 7777 ---- 2222 7777 0000 ---- 0000 0000 1111 ---- 0000 0000 COVER/FUSE          COVER/FUSECOVER/FUSECOVER/FUSE          ****    1   1   1   1

  7   7   7   7 1111 7777 1111 0000 ---- 6666 9999 0000 ---- 5555 0000 2222 ---- 0000 0000 HARNESS/EARTH       HARNESS/EARTHHARNESS/EARTHHARNESS/EARTH       ****    1   1   1   1

  8   8   8   8 1111 7777 3333 8888 ---- 6666 9999 0000 ---- 2222 0000 2222 ---- 0000 0000 RABEL/FUSE/SLOWBLOW RABEL/FUSE/SLOWBLOWRABEL/FUSE/SLOWBLOWRABEL/FUSE/SLOWBLOW ****    1   1   1   1

  9   9   9   9 3333 8888 2222 7777 ---- 2222 7777 0000 ---- 0000 0000 2222 ---- 0000 0000 TOOL/FUSE           TOOL/FUSETOOL/FUSETOOL/FUSE           ****    1   1   1   1

 10  10  10  10 1111 7777 3333 8888 ---- 6666 9999 0000 ---- 2222 0000 3333 ---- 0000 0000 LABEL/FUSE/E4       LABEL/FUSE/E4LABEL/FUSE/E4LABEL/FUSE/E4       ****    1   1   1   1

 11  11  11  11 1111 3333 7777 6666 ---- 4444 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BAND,WIRE/140       BAND,WIRE/140BAND,WIRE/140BAND,WIRE/140       ****    1   1   1   1

 12  12  12  12 VVVV 2222 0000 1111 ---- 2222 6666 1111 ---- 0000 0000 1111 ---- 6666 0000 BOLT/M10X16         BOLT/M10X16BOLT/M10X16BOLT/M10X16         ****    1   1   1   1

 13  13  13  13 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER/M10          WASHER/M10WASHER/M10WASHER/M10          ****    1   1   1   1

 14  14  14  14 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       ****    1   1   1   1

 15  15  15  15 1111 5555 6666 0000 ---- 6666 6666 6666 ---- 0000 0000 4444 ---- 0000 0000 BAND                BANDBANDBAND                ****    1   1   1   1

 16  16  16  16 1111 3333 7777 6666 ---- 4444 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BAND,WIRE/140       BAND,WIRE/140BAND,WIRE/140BAND,WIRE/140       ****    1   1   1   1

 17  17  17  17 1111 6666 0000 0000 ---- 6666 2222 4444 ---- 0000 0000 4444 ---- 0000 0000 HARNESS,OIL PRESSUREHARNESS,OIL PRESSUREHARNESS,OIL PRESSUREHARNESS,OIL PRESSURE ****    1   1   1   1

 18  18  18  18 1111 3333 4444 2222 ---- 4444 0000 2222 ---- 0000 0000 6666 ---- 0000 0000 BAND,WIRE/250       BAND,WIRE/250BAND,WIRE/250BAND,WIRE/250       ****    1   1   1   1

 19  19  19  19 1111 3333 7777 6666 ---- 4444 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BAND,WIRE/140       BAND,WIRE/140BAND,WIRE/140BAND,WIRE/140       ****    1   1   1   1

 20  20  20  20 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 1111 ---- 6666 0000 BOLT(SP)/M6X16      BOLT(SP)/M6X16BOLT(SP)/M6X16BOLT(SP)/M6X16      ****    2   2   2   2

 21  21  21  21 1111 5555 6666 0000 ---- 6666 6666 6666 ---- 0000 0000 4444 ---- 0000 0000 BAND                BANDBANDBAND                ****    1   1   1   1

 22  22  22  22 1111 4444 2222 5555 ---- 6666 2222 1111 ---- 0000 0000 4444 ---- 0000 0000 HOLDER/JE/9-9       HOLDER/JE/9-9HOLDER/JE/9-9HOLDER/JE/9-9       ****    1   1   1   1

 23  23  23  23 3333 7777 3333 7777 ---- 1111 7777 2222 ---- 0000 1111 1111 ---- 0000 0000 CLAMP,HARNESS       CLAMP,HARNESSCLAMP,HARNESSCLAMP,HARNESS       ****    1   1   1   1

 24  24  24  24 1111 3333 7777 6666 ---- 4444 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BAND,WIRE/140       BAND,WIRE/140BAND,WIRE/140BAND,WIRE/140       ****    1   1   1   1

 25  25  25  25 1111 5555 6666 0000 ---- 6666 6666 6666 ---- 0000 0000 4444 ---- 0000 0000 BAND                BANDBANDBAND                ****    3   3   3   3

 26  26  26  26 1111 3333 7777 6666 ---- 4444 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BAND,WIRE/140       BAND,WIRE/140BAND,WIRE/140BAND,WIRE/140       ****    1   1   1   1

 27  27  27  27 3333 7777 3333 7777 ---- 1111 7777 2222 ---- 0000 1111 1111 ---- 0000 0000 CLAMP,HARNESS       CLAMP,HARNESSCLAMP,HARNESSCLAMP,HARNESS       ****    1   1   1   1

 28  28  28  28 3333 7777 3333 7777 ---- 1111 7777 2222 ---- 0000 1111 1111 ---- 0000 0000 CLAMP,HARNESS       CLAMP,HARNESSCLAMP,HARNESSCLAMP,HARNESS       ****    1   1   1   1

 29  29  29  29 1111 3333 7777 6666 ---- 4444 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BAND,WIRE/140       BAND,WIRE/140BAND,WIRE/140BAND,WIRE/140       ****    2   2   2   2

 30  30  30  30 1111 3333 4444 2222 ---- 4444 0000 2222 ---- 0000 0000 6666 ---- 0000 0000 BAND,WIRE/250       BAND,WIRE/250BAND,WIRE/250BAND,WIRE/250       ****    2   2   2   2



FIG. 56  HARNESS SYSTEM

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-690 -0100

115

 31  31  31  31 1111 3333 7777 6666 ---- 4444 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BAND,WIRE/140       BAND,WIRE/140BAND,WIRE/140BAND,WIRE/140       ****    1   1   1   1



FIG. 57  ROPS SYSTEM (R TYPE)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-702 -0100

116

  1   1   1   1 1111 7777 3333 8888 ---- 7777 0000 2222 ---- 3333 0000 0000 ---- 0000 0000 FRAME/UPPER     COMPFRAME/UPPER     COMPFRAME/UPPER     COMPFRAME/UPPER     COMP ****    1   1   1   1 7F7F7F7F
  2   2   2   2 1111 6666 4444 0000 ---- 7777 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BOLT/SET/M16X60     BOLT/SET/M16X60BOLT/SET/M16X60BOLT/SET/M16X60     ****    2   2   2   2

  3   3   3   3 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 6666 ---- 0000 0000 NUT/M16             NUT/M16NUT/M16NUT/M16             ****    2   2   2   2

  4   4   4   4 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 6666 ---- 0000 0000 WASHER,SP/M16       WASHER,SP/M16WASHER,SP/M16WASHER,SP/M16       ****    2   2   2   2

  5   5   5   5 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 6666 ---- 0000 0000 WASHER / M16        WASHER / M16WASHER / M16WASHER / M16        ****    2   2   2   2

  6   6   6   6 1111 6666 4444 0000 ---- 7777 0000 2222 ---- 0000 0000 4444 ---- 0000 0000 PIN/20X58           PIN/20X58PIN/20X58PIN/20X58           ****    2   2   2   2

  7   7   7   7 VVVV 7777 2222 0000 ---- 1111 1111 2222 ---- 4444 0000 1111 ---- 8888 0000 O-RING/P18          O-RING/P18O-RING/P18O-RING/P18          ****    2   2   2   2

  8   8   8   8 1111 6666 7777 3333 ---- 5555 2222 5555 ---- 0000 0000 2222 ---- 2222 0000 LINKPIN             LINKPINLINKPINLINKPIN             ****    2   2   2   2

  9   9   9   9 VVVV 7777 2222 0000 ---- 1111 0000 1111 ---- 9999 0000 0000 ---- 9999 0000 O-RING/P 9          O-RING/P 9O-RING/P 9O-RING/P 9          ****    2   2   2   2

 10  10  10  10 1111 5555 6666 0000 ---- 3333 1111 4444 ---- 0000 0000 1111 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           ****    2   2   2   2

 11  11  11  11 1111 7777 3333 8888 ---- 7777 0000 2222 ---- 3333 1111 0000 ---- 0000 0000 FRAME/LH        COMPFRAME/LH        COMPFRAME/LH        COMPFRAME/LH        COMP ****    1   1   1   1 7F7F7F7F
 12  12  12  12 1111 7777 3333 8888 ---- 7777 0000 2222 ---- 3333 2222 0000 ---- 0000 0000 FRAME/RH        COMPFRAME/RH        COMPFRAME/RH        COMPFRAME/RH        COMP ****    1   1   1   1 7F7F7F7F
 13  13  13  13 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 4444 ---- 0000 0000 WASHER,SP/M14       WASHER,SP/M14WASHER,SP/M14WASHER,SP/M14       ****    8   8   8   8

 14  14  14  14 VVVV 3333 0000 4444 ---- 4444 6666 0000 ---- 0000 1111 4444 ---- 0000 0000 NUT/M14             NUT/M14NUT/M14NUT/M14             ****    8   8   8   8

 15  15  15  15 1111 7777 3333 9999 ---- 7777 0000 2222 ---- 0000 0000 1111 ---- 0000 0000 PLATE/L/38X114      PLATE/L/38X114PLATE/L/38X114PLATE/L/38X114      ****    2   2   2   2

 16  16  16  16 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             ****    4   4   4   4



FIG. 58  ORNAMENT,LABEL

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-901 -0100,1709-903B-0100,1709-905 -0100

117

  1   1   1   1 1111 7777 3333 8888 ---- 9999 0000 1111 ---- 0000 0000 1111 ---- 0000 0000 ORNAMENT/ISEKI/LH   ORNAMENT/ISEKI/LHORNAMENT/ISEKI/LHORNAMENT/ISEKI/LH   ****    1   1   1   1

  2   2   2   2 1111 7777 3333 8888 ---- 9999 0000 1111 ---- 0000 0000 2222 ---- 0000 0000 ORNAMENT/ISEKI/RH   ORNAMENT/ISEKI/RHORNAMENT/ISEKI/RHORNAMENT/ISEKI/RH   ****    1   1   1   1

  3   3   3   3 1111 1111 1111 8888 ---- 9999 0000 1111 ---- 0000 0000 2222 ---- 0000 0000 ORNAMENT/I          ORNAMENT/IORNAMENT/IORNAMENT/I          ****    1   1   1   1

  4   4   4   4 1111 7777 3333 8888 ---- 9999 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 ORNAMENT/3160       ORNAMENT/3160ORNAMENT/3160ORNAMENT/3160       ****    2   2   2   2

  5   5   5   5 2222 1111 6666 1111 ---- 3333 3333 1111 ---- 0000 0000 1111 ---- 0000 0000 ORNAMENT/I/STEERING ORNAMENT/I/STEERINGORNAMENT/I/STEERINGORNAMENT/I/STEERING ****    1   1   1   1

  6   6   6   6 1111 6666 8888 2222 ---- 9999 0000 2222 ---- 0000 0000 8888 ---- 0000 0000 LABEL/PTO/MID       LABEL/PTO/MIDLABEL/PTO/MIDLABEL/PTO/MID       ****    1   1   1   1

  7   7   7   7 2222 5555 0000 0000 ---- 9999 0000 1111 ---- 0000 2222 7777 ---- 0000 0000 LABEL/CE            LABEL/CELABEL/CELABEL/CE            ****    1   1   1   1



FIG. 59  LABEL (CONTROL)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-902 -0100,1738-902B-0100

118

  1   1   1   1 1111 6666 8888 2222 ---- 9999 0000 2222 ---- 0000 0000 5555 ---- 0000 0000 LABEL/CONTROL/MAIN  LABEL/CONTROL/MAINLABEL/CONTROL/MAINLABEL/CONTROL/MAIN  ****    1   1   1   1

  2   2   2   2 1111 7777 3333 8888 ---- 9999 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 LABEL/CONTROL/SUB   LABEL/CONTROL/SUBLABEL/CONTROL/SUBLABEL/CONTROL/SUB   ****    1   1   1   1

  3   3   3   3 1111 6666 0000 0000 ---- 9999 0000 2222 ---- 0000 0000 2222 ---- 1111 0000 LABEL,CONTROL       LABEL,CONTROLLABEL,CONTROLLABEL,CONTROL       ****    1   1   1   1

  4   4   4   4 1111 6666 8888 2222 ---- 9999 0000 2222 ---- 0000 0000 9999 ---- 0000 0000 LABEL/CONTROL/PTO   LABEL/CONTROL/PTOLABEL/CONTROL/PTOLABEL/CONTROL/PTO   ****    1   1   1   1

  5   5   5   5 1111 6666 8888 3333 ---- 9999 0000 2222 ---- 0000 0000 4444 ---- 0000 0000 LABEL/DIFF          LABEL/DIFFLABEL/DIFFLABEL/DIFF          ****    1   1   1   1

  6   6   6   6 1111 6666 8888 2222 ---- 9999 0000 2222 ---- 0000 1111 4444 ---- 0000 0000 LABEL/CONTROL/PARKINLABEL/CONTROL/PARKINLABEL/CONTROL/PARKINLABEL/CONTROL/PARKIN ****    1   1   1   1

  7   7   7   7 1111 6666 0000 0000 ---- 9999 0000 4444 ---- 0000 5555 1111 ---- 0000 0000 LABEL/4WD           LABEL/4WDLABEL/4WDLABEL/4WD           ****    1   1   1   1

  8   8   8   8 1111 6666 8888 2222 ---- 9999 0000 2222 ---- 0000 1111 3333 ---- 0000 0000 LABEL/CONTROL/ADJUSTLABEL/CONTROL/ADJUSTLABEL/CONTROL/ADJUSTLABEL/CONTROL/ADJUST ****    1   1   1   1

  9   9   9   9 1111 7777 4444 0000 ---- 9999 0000 3333 ---- 0000 5555 5555 ---- 1111 0000 LABEL/SWITCH/MAIN   LABEL/SWITCH/MAINLABEL/SWITCH/MAINLABEL/SWITCH/MAIN   ****    1   1   1   1

 10  10  10  10 1111 7777 4444 0000 ---- 9999 0000 3333 ---- 0000 5555 3333 ---- 0000 0000 LABEL/COLUMN/LH     LABEL/COLUMN/LHLABEL/COLUMN/LHLABEL/COLUMN/LH     ****    1   1   1   1

 11  11  11  11 1111 7777 3333 8888 ---- 9999 0000 2222 ---- 0000 0000 6666 ---- 0000 0000 LABEL/COLUMN/RH     LABEL/COLUMN/RHLABEL/COLUMN/RHLABEL/COLUMN/RH     ****    1   1   1   1

 12  12  12  12 1111 7777 3333 8888 ---- 9999 0000 2222 ---- 0000 0000 7777 ---- 0000 0000 LABEL/PTO/MID       LABEL/PTO/MIDLABEL/PTO/MIDLABEL/PTO/MID       ****    1   1   1   1



FIG. 60  LABEL (CAUTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-904 -0100

119

  1   1   1   1 1111 6666 7777 4444 ---- 9999 0000 4444 ---- 0000 0000 1111 ---- 0000 0000 LABEL/DRIVE         LABEL/DRIVELABEL/DRIVELABEL/DRIVE         ****    1   1   1   1

  2   2   2   2 1111 7777 0000 5555 ---- 9999 0000 2222 ---- 0000 0000 6666 ---- 0000 0000 LABEL/W/FAN         LABEL/W/FANLABEL/W/FANLABEL/W/FAN         ****    2   2   2   2

  3   3   3   3 1111 6666 3333 6666 ---- 9999 0000 1111 ---- 0000 2222 2222 ---- 0000 0000 LABEL/CAUTION/BATTERLABEL/CAUTION/BATTERLABEL/CAUTION/BATTERLABEL/CAUTION/BATTER ****    1   1   1   1

  4   4   4   4 1111 6666 7777 4444 ---- 9999 0000 4444 ---- 0000 0000 8888 ---- 0000 0000 LABEL/WARNING/BELT  LABEL/WARNING/BELTLABEL/WARNING/BELTLABEL/WARNING/BELT  ****    2   2   2   2

  5   5   5   5 1111 7777 3333 9999 ---- 9999 0000 4444 ---- 0000 0000 1111 ---- 0000 0000 LABEL/WARNING/HOT   LABEL/WARNING/HOTLABEL/WARNING/HOTLABEL/WARNING/HOT   ****    1   1   1   1

  6   6   6   6 1111 6666 7777 4444 ---- 9999 0000 4444 ---- 0000 0000 2222 ---- 1111 0000 LABEL/ETHER         LABEL/ETHERLABEL/ETHERLABEL/ETHER         ****    1   1   1   1

  7   7   7   7 1111 6666 7777 4444 ---- 9999 0000 4444 ---- 0000 0000 3333 ---- 0000 0000 LABEL/RADIATOR      LABEL/RADIATORLABEL/RADIATORLABEL/RADIATOR      ****    1   1   1   1

  8   8   8   8 1111 6666 7777 4444 ---- 9999 0000 4444 ---- 0000 0000 4444 ---- 0000 0000 LABEL/TRAILER       LABEL/TRAILERLABEL/TRAILERLABEL/TRAILER       ****    1   1   1   1

  9   9   9   9 8888 6666 5555 4444 ---- 9999 0000 1111 ---- 0000 0000 2222 ---- 0000 0000 LABEL/PTO           LABEL/PTOLABEL/PTOLABEL/PTO           ****    1   1   1   1

 10  10  10  10 1111 7777 0000 5555 ---- 9999 0000 2222 ---- 0000 0000 7777 ---- 0000 0000 LABEL/W/STARTER     LABEL/W/STARTERLABEL/W/STARTERLABEL/W/STARTER     ****    1   1   1   1

 11  11  11  11 1111 7777 0000 5555 ---- 9999 0000 4444 ---- 0000 0000 2222 ---- 0000 0000 LABEL/BATTERY       LABEL/BATTERYLABEL/BATTERYLABEL/BATTERY       ****    1   1   1   1

 12  12  12  12 1111 7777 0000 5555 ---- 9999 0000 4444 ---- 0000 0000 1111 ---- 0000 0000 LABEL/FUEL          LABEL/FUELLABEL/FUELLABEL/FUEL          ****    1   1   1   1

 13  13  13  13 1111 6666 7777 4444 ---- 9999 0000 4444 ---- 0000 0000 5555 ---- 0000 0000 LABEL/ROPS          LABEL/ROPSLABEL/ROPSLABEL/ROPS          ****    1   1   1   1

 14  14  14  14 1111 7777 3333 8888 ---- 9999 0000 4444 ---- 0000 0000 1111 ---- 0000 0000 LABEL/SPEED         LABEL/SPEEDLABEL/SPEEDLABEL/SPEED         ****    1   1   1   1



FIG. 61  TOOLS

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-910 -0100

120

  1   1   1   1 2222 1111 8888 8888 ---- 9999 7777 3333 ---- 2222 0000 0000 ---- 0000 0000 FUNNEL          ASSYFUNNEL          ASSYFUNNEL          ASSYFUNNEL          ASSY ****    1   1   1   1



FIG. 62  MID PTO SET (EXCEPT M TYPE)(1/2)
(OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-255A-0100

121

  1   1   1   1 1111 7777 3333 8888 ---- 2222 5555 5555 ---- 2222 0000 0000 ---- 1111 0000 PTO/MID         SET PTO/MID         SET PTO/MID         SET PTO/MID         SET TTTT    1   1   1   1

  2   2   2   2 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 0000 1111 ---- 1111 0000 CASE/PTO/MID        CASE/PTO/MIDCASE/PTO/MIDCASE/PTO/MID        TTTT    1   1   1   1

  3   3   3   3 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 0000 0000 9999 ---- 0000 0000 BOLT/M10X90         BOLT/M10X90BOLT/M10X90BOLT/M10X90         TTTT    6   6   6   6

  4   4   4   4 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 WASHER,SP/M10       WASHER,SP/M10WASHER,SP/M10WASHER,SP/M10       TTTT    6   6   6   6

  5   5   5   5 VVVV 5555 2222 3333 ---- 1111 0000 1111 ---- 0000 0000 2222 ---- 4444 0000 PIN                 PINPINPIN                 TTTT    2   2   2   2

  6   6   6   6 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 0000 3333 ---- 0000 0000 PIN/20X51           PIN/20X51PIN/20X51PIN/20X51           TTTT    1   1   1   1

  7   7   7   7 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 0000 2222 ---- 0000 0000 GEAR/SPUR/34        GEAR/SPUR/34GEAR/SPUR/34GEAR/SPUR/34        TTTT    1   1   1   1

  8   8   8   8 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 0000 0000 2222 ---- 2222 0000 BEARING/NEEDLE      BEARING/NEEDLEBEARING/NEEDLEBEARING/NEEDLE      TTTT    1   1   1   1

  9   9   9   9 1111 4444 8888 0000 ---- 2222 1111 2222 ---- 0000 0000 3333 ---- 0000 0000 COLLAR/21X36X1      COLLAR/21X36X1COLLAR/21X36X1COLLAR/21X36X1      TTTT    2   2   2   2

 10  10  10  10 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 6666 0000 4444 ---- 0000 0000 PIN,SPRING/6  X40 W PIN,SPRING/6  X40 W PIN,SPRING/6  X40 W PIN,SPRING/6  X40 W TTTT    1   1   1   1

 11  11  11  11 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 0000 4444 ---- 0000 0000 SHAFT/PTO/MID       SHAFT/PTO/MIDSHAFT/PTO/MIDSHAFT/PTO/MID       TTTT    1   1   1   1

 12  12  12  12 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 0000 5555 ---- 1111 0000 GEAR/SPUR/15        GEAR/SPUR/15GEAR/SPUR/15GEAR/SPUR/15        TTTT    1   1   1   1

 13  13  13  13 VVVV 6666 8888 2222 ---- 2222 0000 0000 ---- 0000 0000 1111 ---- 0000 0000 BALL                BALLBALLBALL                TTTT    1   1   1   1

 14  14  14  14 1111 3333 0000 2222 ---- 2222 2222 5555 ---- 0000 0000 3333 ---- 0000 0000 SPRING,SHIFTER      SPRING,SHIFTERSPRING,SHIFTERSPRING,SHIFTER      TTTT    1   1   1   1

 15  15  15  15 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 5555 ---- 0000 0000 RING,SNAP/25 C      RING,SNAP/25 CRING,SNAP/25 CRING,SNAP/25 C      TTTT    1   1   1   1

 16  16  16  16 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 3333 0000 ---- 4444 0000 BEARING,RB/6304     BEARING,RB/6304BEARING,RB/6304BEARING,RB/6304     TTTT    1   1   1   1

 17  17  17  17 VVVV 6666 0000 0000 ---- 1111 1111 0000 ---- 6666 2222 0000 ---- 5555 0000 BEARING,RB/6205     BEARING,RB/6205BEARING,RB/6205BEARING,RB/6205     TTTT    1   1   1   1

 18  18  18  18 VVVV 7777 0000 5555 ---- 1111 4444 0000 ---- 0000 5555 2222 ---- 0000 0000 RING,SNAP/52 C      RING,SNAP/52 CRING,SNAP/52 CRING,SNAP/52 C      TTTT    2   2   2   2

 19  19  19  19 1111 4444 2222 7777 ---- 2222 1111 2222 ---- 0000 0000 3333 ---- 2222 0000 SLEEVE              SLEEVESLEEVESLEEVE              TTTT    1   1   1   1

 20  20  20  20 VVVV 7777 4444 4444 ---- 1111 3333 5555 ---- 5555 2222 0000 ---- 8888 0000 SEAL,OIL/TC35528    SEAL,OIL/TC35528SEAL,OIL/TC35528SEAL,OIL/TC35528    TTTT    1   1   1   1

 21  21  21  21 3333 6666 2222 5555 ---- 7777 0000 1111 ---- 0000 0000 3333 ---- 0000 0000 CAP,BLANK/52        CAP,BLANK/52CAP,BLANK/52CAP,BLANK/52        TTTT    1   1   1   1

 22  22  22  22 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 2222 1111 0000 ---- 4444 0000 ARM/SHIFT/MID   COMPARM/SHIFT/MID   COMPARM/SHIFT/MID   COMPARM/SHIFT/MID   COMP TTTT    1   1   1   1

 23  23  23  23 2222 7777 0000 3333 ---- 1111 0000 1111 ---- 0000 2222 0000 ---- 0000 0000 COLLAR,SHIFTER      COLLAR,SHIFTERCOLLAR,SHIFTERCOLLAR,SHIFTER      TTTT    1   1   1   1

 24  24  24  24 VVVV 7777 2222 0000 ---- 1111 0000 2222 ---- 4444 0000 1111 ---- 4444 0000 O-RING/P14          O-RING/P14O-RING/P14O-RING/P14          TTTT    2   2   2   2

 25  25  25  25 VVVV 2222 3333 3333 ---- 3333 6666 1111 ---- 2222 0000 1111 ---- 6666 0000 FLANGEBOLT          FLANGEBOLTFLANGEBOLTFLANGEBOLT          TTTT    1   1   1   1

 26  26  26  26 VVVV 7777 8888 1111 ---- 1111 6666 0000 ---- 0000 0000 0000 ---- 6666 BBBB PLUG/SCREW/SEAL     PLUG/SCREW/SEALPLUG/SCREW/SEALPLUG/SCREW/SEAL     TTTT    1   1   1   1

 27  27  27  27 1111 4444 4444 4444 ---- 3333 1111 4444 ---- 0000 0000 9999 ---- 1111 0000 CAP,PTO SHAFT       CAP,PTO SHAFTCAP,PTO SHAFTCAP,PTO SHAFT       TTTT    1   1   1   1

 28  28  28  28 VVVV 2222 1111 0000 ---- 3333 6666 0000 ---- 6666 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             TTTT    2   2   2   2

 29  29  29  29 1111 7777 3333 8888 ---- 2222 5555 5555 ---- 3333 1111 0000 ---- 1111 0000 LEVER/PTO/MID   COMPLEVER/PTO/MID   COMPLEVER/PTO/MID   COMPLEVER/PTO/MID   COMP TTTT    1   1   1   1

 30  30  30  30 3333 6666 4444 0000 ---- 5555 8888 5555 ---- 0000 0000 1111 ---- 0000 0000 GLIP/YELLOW         GLIP/YELLOWGLIP/YELLOWGLIP/YELLOW         TTTT    1   1   1   1



FIG. 62  MID PTO SET (EXCEPT M TYPE)(2/2)
(OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-255A-0100

122

 31  31  31  31 1111 6666 8888 2222 ---- 2222 5555 5555 ---- 3333 0000 3333 ---- 0000 0000 TUBE/10X12X50       TUBE/10X12X50TUBE/10X12X50TUBE/10X12X50       TTTT    1   1   1   1

 32  32  32  32 2222 1111 4444 9999 ---- 6666 0000 1111 ---- 0000 3333 1111 ---- 0000 0000 SPRING/HC024        SPRING/HC024SPRING/HC024SPRING/HC024        TTTT    1   1   1   1

 33  33  33  33 VVVV 2222 0000 0000 ---- 3333 6666 0000 ---- 6666 0000 4444 ---- 0000 0000 BOLT                BOLTBOLTBOLT                TTTT    1   1   1   1

 34  34  34  34 VVVV 3333 0000 0000 ---- 4444 6666 0000 ---- 0000 0000 6666 ---- 0000 0000 NUT/M 6             NUT/M 6NUT/M 6NUT/M 6             TTTT    1   1   1   1

 35  35  35  35 1111 7777 3333 8888 ---- 2222 5555 5555 ---- 3333 3333 0000 ---- 0000 0000 ARM/PTO/MID     ASSYARM/PTO/MID     ASSYARM/PTO/MID     ASSYARM/PTO/MID     ASSY TTTT    1   1   1   1

 36  36  36  36 1111 5555 8888 1111 ---- 5555 2222 1111 ---- 6666 4444 2222 ---- 0000 0000 BUSH/25X28X27       BUSH/25X28X27BUSH/25X28X27BUSH/25X28X27       TTTT    1   1   1   1

 37  37  37  37 3333 6666 7777 0000 ---- 5555 2222 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER/25X34X02     WASHER/25X34X02WASHER/25X34X02WASHER/25X34X02     TTTT    1   1   1   1

 38  38  38  38 VVVV 7777 0000 4444 ---- 1111 4444 0000 ---- 0000 2222 5555 ---- 0000 0000 RING,SNAP/25 C      RING,SNAP/25 CRING,SNAP/25 CRING,SNAP/25 C      TTTT    1   1   1   1

 39  39  39  39 1111 7777 3333 8888 ---- 2222 5555 5555 ---- 0000 0000 2222 ---- 0000 0000 GUIDE/PTO/MID       GUIDE/PTO/MIDGUIDE/PTO/MIDGUIDE/PTO/MID       TTTT    1   1   1   1

 40  40  40  40 1111 7777 3333 8888 ---- 2222 5555 5555 ---- 0000 0000 1111 ---- 0000 0000 ROD/TIE/MID         ROD/TIE/MIDROD/TIE/MIDROD/TIE/MID         TTTT    1   1   1   1

 41  41  41  41 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 WASHER,PL/M 8       WASHER,PL/M 8WASHER,PL/M 8WASHER,PL/M 8       TTTT    2   2   2   2

 42  42  42  42 VVVV 5555 0000 0000 ---- 1111 6666 2222 ---- 0000 0000 1111 ---- 5555 0000 PIN,SPLIT/2  X15    PIN,SPLIT/2  X15PIN,SPLIT/2  X15PIN,SPLIT/2  X15    TTTT    2   2   2   2

 43  43  43  43 1111 6666 8888 3333 ---- 2222 6666 5555 ---- 5555 1111 0000 ---- 0000 0000 ARM/SHIFT/MID   COMPARM/SHIFT/MID   COMPARM/SHIFT/MID   COMPARM/SHIFT/MID   COMP TTTT    1   1   1   1

 44  44  44  44 VVVV 5555 8888 0000 ---- 1111 4444 0000 ---- 6666 0000 2222 ---- 5555 0000 PIN,SPRING/6  X25 W PIN,SPRING/6  X25 W PIN,SPRING/6  X25 W PIN,SPRING/6  X25 W TTTT    1   1   1   1

 45  45  45  45 WIRE                WIREWIREWIRE                TTTT    1   1   1   1

 46  46  46  46 1111 7777 3333 8888 ---- 9999 0000 2222 ---- 0000 0000 7777 ---- 0000 0000 LABEL/PTO/MID       LABEL/PTO/MIDLABEL/PTO/MIDLABEL/PTO/MID       TTTT    1   1   1   1

 47  47  47  47 1111 6666 2222 0000 ---- 2222 5555 5555 ---- 2222 0000 8888 ---- 0000 0000 PLATE/I/30X50       PLATE/I/30X50PLATE/I/30X50PLATE/I/30X50       TTTT    1   1   1   1

 48  48  48  48 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 1111 ---- 6666 0000 BOLT,SEMS(SP)       BOLT,SEMS(SP)BOLT,SEMS(SP)BOLT,SEMS(SP)       TTTT    1   1   1   1



FIG. 63  REAR WHEEL (TURF) SYSTEM (OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1714-317 -0100

123

  1   1   1   1 1111 7777 1111 4444 ---- 3333 1111 7777 ---- 2222 0000 0000 ---- 0000 0000 TIRE/TURF/LH    ASSYTIRE/TURF/LH    ASSYTIRE/TURF/LH    ASSYTIRE/TURF/LH    ASSY TTTT    1   1   1   1

  2   2   2   2 1111 7777 1111 4444 ---- 3333 1111 7777 ---- 2222 1111 0000 ---- 1111 0000 WHEEL/15X7JA    COMPWHEEL/15X7JA    COMPWHEEL/15X7JA    COMPWHEEL/15X7JA    COMP TTTT    1   1   1   1

  3   3   3   3 1111 5555 1111 0000 ---- 4444 1111 7777 ---- 3333 1111 1111 ---- 0000 0000 TIRE,F.TURF212-80-15TIRE,F.TURF212-80-15TIRE,F.TURF212-80-15TIRE,F.TURF212-80-15 TTTT    1   1   1   1

  4   4   4   4 1111 5555 1111 0000 ---- 4444 1111 7777 ---- 3333 1111 2222 ---- 0000 0000 TUBE                TUBETUBETUBE                TTTT    1   1   1   1

  5   5   5   5 VVVV 9999 9999 9999 ---- 2222 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 CAP,TIRE VALVE      CAP,TIRE VALVECAP,TIRE VALVECAP,TIRE VALVE      TTTT    1   1   1   1

  6   6   6   6 1111 7777 1111 4444 ---- 3333 1111 7777 ---- 2222 2222 0000 ---- 0000 0000 TIRE/TURF/RH    ASSYTIRE/TURF/RH    ASSYTIRE/TURF/RH    ASSYTIRE/TURF/RH    ASSY TTTT    1   1   1   1

  7   7   7   7 1111 7777 1111 4444 ---- 3333 1111 7777 ---- 2222 1111 0000 ---- 1111 0000 WHEEL/15X7JA    COMPWHEEL/15X7JA    COMPWHEEL/15X7JA    COMPWHEEL/15X7JA    COMP TTTT    1   1   1   1

  8   8   8   8 1111 5555 1111 0000 ---- 4444 1111 7777 ---- 3333 1111 1111 ---- 0000 0000 TIRE,F.TURF212-80-15TIRE,F.TURF212-80-15TIRE,F.TURF212-80-15TIRE,F.TURF212-80-15 TTTT    1   1   1   1

  9   9   9   9 1111 5555 1111 0000 ---- 4444 1111 7777 ---- 3333 1111 2222 ---- 0000 0000 TUBE                TUBETUBETUBE                TTTT    1   1   1   1

 10  10  10  10 VVVV 9999 9999 9999 ---- 2222 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 CAP,TIRE VALVE      CAP,TIRE VALVECAP,TIRE VALVECAP,TIRE VALVE      TTTT    1   1   1   1



FIG. 64  REAR WHEEL SYSTEM (OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-317 -0100

124

  1   1   1   1 1111 7777 3333 8888 ---- 3333 1111 7777 ---- 2222 1111 0000 ---- 0000 0000 TIRE/8-16-4/LH  ASSYTIRE/8-16-4/LH  ASSYTIRE/8-16-4/LH  ASSYTIRE/8-16-4/LH  ASSY TTTT    1   1   1   1

  2   2   2   2 1111 4444 3333 4444 ---- 3333 1111 7777 ---- 2222 0000 1111 ---- 1111 0000 WHEEL/16X5JA    COMPWHEEL/16X5JA    COMPWHEEL/16X5JA    COMPWHEEL/16X5JA    COMP TTTT    1   1   1   1

  3   3   3   3 1111 6666 0000 0000 ---- 3333 1111 7777 ---- 2222 1111 1111 ---- 0000 0000 TIRE                TIRETIRETIRE                TTTT    1   1   1   1

  4   4   4   4 VVVV 8888 8888 9999 ---- 0000 0000 0000 ---- 0000 8888 1111 ---- 6666 0000 TUBE/  8-16         TUBE/  8-16TUBE/  8-16TUBE/  8-16         TTTT    1   1   1   1

  5   5   5   5 VVVV 9999 9999 9999 ---- 2222 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 CAP,TIRE VALVE      CAP,TIRE VALVECAP,TIRE VALVECAP,TIRE VALVE      TTTT    1   1   1   1

  6   6   6   6 1111 7777 3333 8888 ---- 3333 1111 7777 ---- 2222 2222 0000 ---- 0000 0000 TIRE/8-16-4/RH  ASSYTIRE/8-16-4/RH  ASSYTIRE/8-16-4/RH  ASSYTIRE/8-16-4/RH  ASSY TTTT    1   1   1   1

  7   7   7   7 1111 4444 3333 4444 ---- 3333 1111 7777 ---- 2222 0000 1111 ---- 1111 0000 WHEEL/16X5JA    COMPWHEEL/16X5JA    COMPWHEEL/16X5JA    COMPWHEEL/16X5JA    COMP TTTT    1   1   1   1

  8   8   8   8 1111 6666 0000 0000 ---- 3333 1111 7777 ---- 2222 1111 1111 ---- 0000 0000 TIRE                TIRETIRETIRE                TTTT    1   1   1   1

  9   9   9   9 VVVV 8888 8888 9999 ---- 0000 0000 0000 ---- 0000 8888 1111 ---- 6666 0000 TUBE/  8-16         TUBE/  8-16TUBE/  8-16TUBE/  8-16         TTTT    1   1   1   1

 10  10  10  10 VVVV 9999 9999 9999 ---- 2222 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 CAP,TIRE VALVE      CAP,TIRE VALVECAP,TIRE VALVECAP,TIRE VALVE      TTTT    1   1   1   1



FIG. 65  HITCH (FRONT) SET (EXCEPT R TYPE)
(OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-411A-0100

125

  1   1   1   1 1111 7777 3333 8888 ---- 4444 1111 1111 ---- 3333 0000 0000 ---- 1111 0000 HITCH/FRONT     SET HITCH/FRONT     SET HITCH/FRONT     SET HITCH/FRONT     SET TTTT    1   1   1   1

  2   2   2   2 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 3333 ---- 0000 0000 BOLT/M12X30         BOLT/M12X30BOLT/M12X30BOLT/M12X30         TTTT    2   2   2   2

  3   3   3   3 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       TTTT    2   2   2   2

  4   4   4   4 1111 6666 7777 4444 ---- 4444 1111 0000 ---- 3333 2222 0000 ---- 0000 0000 PIN/30X120      COMPPIN/30X120      COMPPIN/30X120      COMPPIN/30X120      COMP TTTT    1   1   1   1

  5   5   5   5 1111 6666 7777 3333 ---- 5555 2222 5555 ---- 0000 0000 2222 ---- 2222 0000 LINKPIN             LINKPINLINKPINLINKPIN             TTTT    1   1   1   1

  6   6   6   6 1111 6666 7777 4444 ---- 4444 1111 0000 ---- 3333 0000 1111 ---- 0000 0000 CABLE               CABLECABLECABLE               TTTT    1   1   1   1

  7   7   7   7 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 3333 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             TTTT    1   1   1   1

  8   8   8   8 VVVV 3333 6666 3333 ---- 2222 6666 0000 ---- 0000 0000 8888 ---- 0000 0000 NUT/WASHER          NUT/WASHERNUT/WASHERNUT/WASHER          TTTT    1   1   1   1



FIG. 66  FRONT WHEEL SYSTEM (OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1613-437 -0100

126

  1   1   1   1 1111 4444 9999 3333 ---- 4444 4444 1111 ---- 2222 0000 0000 ---- 0000 0000 TIRE/FRONT/LH   ASSYTIRE/FRONT/LH   ASSYTIRE/FRONT/LH   ASSYTIRE/FRONT/LH   ASSY TTTT    1   1   1   1

  2   2   2   2 1111 4444 2222 7777 ---- 4444 4444 1111 ---- 2222 1111 0000 ---- 0000 2222 WHEEL/12X3.00D  COMPWHEEL/12X3.00D  COMPWHEEL/12X3.00D  COMPWHEEL/12X3.00D  COMP TTTT    1   1   1   1

  3   3   3   3 1111 4444 9999 3333 ---- 4444 4444 1111 ---- 2222 0000 1111 ---- 0000 0000 TIRE                TIRETIRETIRE                TTTT    1   1   1   1

  4   4   4   4 VVVV 8888 8888 1111 ---- 0000 0000 5555 ---- 0000 0000 1111 ---- 2222 0000 TUBE/TIRE           TUBE/TIRETUBE/TIRETUBE/TIRE           TTTT    1   1   1   1

  5   5   5   5 VVVV 9999 9999 9999 ---- 2222 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 CAP,TIRE VALVE      CAP,TIRE VALVECAP,TIRE VALVECAP,TIRE VALVE      TTTT    1   1   1   1

  6   6   6   6 1111 4444 9999 3333 ---- 4444 4444 1111 ---- 2222 1111 0000 ---- 0000 0000 TIRE/FRONT/RH   ASSYTIRE/FRONT/RH   ASSYTIRE/FRONT/RH   ASSYTIRE/FRONT/RH   ASSY TTTT    1   1   1   1

  7   7   7   7 1111 4444 2222 7777 ---- 4444 4444 1111 ---- 2222 1111 0000 ---- 0000 2222 WHEEL/12X3.00D  COMPWHEEL/12X3.00D  COMPWHEEL/12X3.00D  COMPWHEEL/12X3.00D  COMP TTTT    1   1   1   1

  8   8   8   8 1111 4444 9999 3333 ---- 4444 4444 1111 ---- 2222 0000 1111 ---- 0000 0000 TIRE                TIRETIRETIRE                TTTT    1   1   1   1

  9   9   9   9 VVVV 8888 8888 1111 ---- 0000 0000 5555 ---- 0000 0000 1111 ---- 2222 0000 TUBE/TIRE           TUBE/TIRETUBE/TIRETUBE/TIRE           TTTT    1   1   1   1

 10  10  10  10 VVVV 9999 9999 9999 ---- 2222 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 CAP,TIRE VALVE      CAP,TIRE VALVECAP,TIRE VALVECAP,TIRE VALVE      TTTT    1   1   1   1



FIG. 67  FRONT WHEEL (TURF) SYSTEM (OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1714-441 -0100

127

  1   1   1   1 1111 7777 1111 4444 ---- 4444 4444 1111 ---- 2222 0000 0000 ---- 0000 0000 TIRE/TURF/LH    ASSYTIRE/TURF/LH    ASSYTIRE/TURF/LH    ASSYTIRE/TURF/LH    ASSY TTTT    1   1   1   1

  2   2   2   2 1111 4444 3333 4444 ---- 4444 4444 1111 ---- 2222 4444 0000 ---- 0000 1111 RIM/WHEEL/600IX10   RIM/WHEEL/600IX10RIM/WHEEL/600IX10RIM/WHEEL/600IX10   TTTT    1   1   1   1

  3   3   3   3 1111 7777 1111 4444 ---- 4444 4444 1111 ---- 2222 0000 1111 ---- 0000 0000 TIRE/TURF           TIRE/TURFTIRE/TURFTIRE/TURF           TTTT    1   1   1   1

  4   4   4   4 1111 7777 1111 4444 ---- 4444 4444 1111 ---- 2222 0000 2222 ---- 0000 0000 TUBE                TUBETUBETUBE                TTTT    1   1   1   1

  5   5   5   5 VVVV 9999 9999 9999 ---- 2222 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 CAP,TIRE VALVE      CAP,TIRE VALVECAP,TIRE VALVECAP,TIRE VALVE      TTTT    1   1   1   1

  6   6   6   6 1111 7777 1111 4444 ---- 4444 4444 1111 ---- 2222 2222 0000 ---- 0000 0000 TIRE/TURF/RH    ASSYTIRE/TURF/RH    ASSYTIRE/TURF/RH    ASSYTIRE/TURF/RH    ASSY TTTT    1   1   1   1

  7   7   7   7 1111 4444 3333 4444 ---- 4444 4444 1111 ---- 2222 4444 0000 ---- 0000 1111 RIM/WHEEL/600IX10   RIM/WHEEL/600IX10RIM/WHEEL/600IX10RIM/WHEEL/600IX10   TTTT    1   1   1   1

  8   8   8   8 1111 7777 1111 4444 ---- 4444 4444 1111 ---- 2222 0000 1111 ---- 0000 0000 TIRE/TURF           TIRE/TURFTIRE/TURFTIRE/TURF           TTTT    1   1   1   1

  9   9   9   9 1111 7777 1111 4444 ---- 4444 4444 1111 ---- 2222 0000 2222 ---- 0000 0000 TUBE                TUBETUBETUBE                TTTT    1   1   1   1

 10  10  10  10 VVVV 9999 9999 9999 ---- 2222 0000 0000 ---- 0000 0000 3333 ---- 0000 0000 CAP,TIRE VALVE      CAP,TIRE VALVECAP,TIRE VALVECAP,TIRE VALVE      TTTT    1   1   1   1



FIG. 68  HITCH (DRAW BAR) SET (EXCEPT R TYPE)
(OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-520Z-0100

128

  1   1   1   1 1111 7777 3333 8888 ---- 5555 2222 0000 ---- 2222 0000 0000 ---- 0000 0000 HITCHI/DRAWBARSET   HITCHI/DRAWBARSETHITCHI/DRAWBARSETHITCHI/DRAWBARSET   TTTT    1   1   1   1

  2   2   2   2 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 4444 ---- 0000 0000 BOLT/M12X40         BOLT/M12X40BOLT/M12X40BOLT/M12X40         TTTT    3   3   3   3

  3   3   3   3 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       TTTT    3   3   3   3

  4   4   4   4 1111 6666 7777 4444 ---- 5555 2222 0000 ---- 2222 1111 0000 ---- 0000 0000 PIN/30X162      COMPPIN/30X162      COMPPIN/30X162      COMPPIN/30X162      COMP TTTT    1   1   1   1

  5   5   5   5 1111 6666 7777 3333 ---- 5555 2222 5555 ---- 0000 0000 2222 ---- 2222 0000 LINKPIN             LINKPINLINKPINLINKPIN             TTTT    1   1   1   1

  6   6   6   6 1111 6666 7777 4444 ---- 5555 2222 0000 ---- 0000 0000 4444 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           TTTT    1   1   1   1

  7   7   7   7 1111 7777 3333 8888 ---- 5555 2222 0000 ---- 0000 0000 1111 ---- 0000 0000 LABEL/DRAWBAR       LABEL/DRAWBARLABEL/DRAWBARLABEL/DRAWBAR       TTTT    1   1   1   1



FIG. 69  ROPS SET (EXCEPT R TYPE) (OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1738-702A-0100

129

  1   1   1   1 1111 7777 3333 8888 ---- 7777 0000 2222 ---- 4444 0000 0000 ---- 0000 0000 FRAME/SF-182    SET FRAME/SF-182    SET FRAME/SF-182    SET FRAME/SF-182    SET TTTT    1   1   1   1

  2   2   2   2 1111 7777 3333 8888 ---- 7777 0000 2222 ---- 3333 0000 0000 ---- 0000 0000 FRAME/UPPER     COMPFRAME/UPPER     COMPFRAME/UPPER     COMPFRAME/UPPER     COMP TTTT    1   1   1   1 7F7F7F7F
  3   3   3   3 1111 6666 4444 0000 ---- 7777 0000 2222 ---- 0000 0000 3333 ---- 0000 0000 BOLT/SET/M16X60     BOLT/SET/M16X60BOLT/SET/M16X60BOLT/SET/M16X60     TTTT    2   2   2   2

  4   4   4   4 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 6666 ---- 0000 0000 NUT/M16             NUT/M16NUT/M16NUT/M16             TTTT    2   2   2   2

  5   5   5   5 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 6666 ---- 0000 0000 WASHER,SP/M16       WASHER,SP/M16WASHER,SP/M16WASHER,SP/M16       TTTT    2   2   2   2

  6   6   6   6 VVVV 4444 1111 1111 ---- 2222 6666 0000 ---- 0000 1111 6666 ---- 0000 0000 WASHER / M16        WASHER / M16WASHER / M16WASHER / M16        TTTT    2   2   2   2

  7   7   7   7 1111 6666 4444 0000 ---- 7777 0000 2222 ---- 0000 0000 4444 ---- 0000 0000 PIN/20X58           PIN/20X58PIN/20X58PIN/20X58           TTTT    2   2   2   2

  8   8   8   8 VVVV 7777 2222 0000 ---- 1111 1111 2222 ---- 4444 0000 1111 ---- 8888 0000 O-RING/P18          O-RING/P18O-RING/P18O-RING/P18          TTTT    2   2   2   2

  9   9   9   9 1111 6666 7777 3333 ---- 5555 2222 5555 ---- 0000 0000 2222 ---- 2222 0000 LINKPIN             LINKPINLINKPINLINKPIN             TTTT    2   2   2   2

 10  10  10  10 VVVV 7777 2222 0000 ---- 1111 0000 1111 ---- 9999 0000 0000 ---- 9999 0000 O-RING/P 9          O-RING/P 9O-RING/P 9O-RING/P 9          TTTT    2   2   2   2

 11  11  11  11 1111 5555 6666 0000 ---- 3333 1111 4444 ---- 0000 0000 1111 ---- 0000 0000 INSULATOR           INSULATORINSULATORINSULATOR           TTTT    2   2   2   2

 12  12  12  12 1111 7777 3333 8888 ---- 7777 0000 2222 ---- 3333 1111 0000 ---- 0000 0000 FRAME/LH        COMPFRAME/LH        COMPFRAME/LH        COMPFRAME/LH        COMP TTTT    1   1   1   1 7F7F7F7F
 13  13  13  13 1111 7777 3333 8888 ---- 7777 0000 2222 ---- 3333 2222 0000 ---- 0000 0000 FRAME/RH        COMPFRAME/RH        COMPFRAME/RH        COMPFRAME/RH        COMP TTTT    1   1   1   1 7F7F7F7F
 14  14  14  14 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 4444 ---- 0000 0000 WASHER,SP/M14       WASHER,SP/M14WASHER,SP/M14WASHER,SP/M14       TTTT    8   8   8   8

 15  15  15  15 VVVV 3333 0000 4444 ---- 4444 6666 0000 ---- 0000 1111 4444 ---- 0000 0000 NUT/M14             NUT/M14NUT/M14NUT/M14             TTTT    8   8   8   8

 16  16  16  16 1111 7777 3333 9999 ---- 7777 0000 2222 ---- 0000 0000 1111 ---- 0000 0000 PLATE/L/38X114      PLATE/L/38X114PLATE/L/38X114PLATE/L/38X114      TTTT    2   2   2   2

 17  17  17  17 VVVV 2222 1111 1111 ---- 3333 6666 0000 ---- 8888 0000 2222 ---- 0000 0000 BOLT/SP             BOLT/SPBOLT/SPBOLT/SP             TTTT    4   4   4   4



FIG. 70  WEIGHT (BUMPER) SYSTEM (OPTION)

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1672-922 -0100

130

  1   1   1   1 1111 6666 2222 0000 ---- 4444 1111 0000 ---- 0000 0000 1111 ---- 1111 0000 PLATE/BUMPER        PLATE/BUMPERPLATE/BUMPERPLATE/BUMPER        TTTT    1   1   1   1

  2   2   2   2 VVVV 2222 0000 1111 ---- 3333 6666 1111 ---- 2222 0000 3333 ---- 5555 0000 BOLT/M12X35         BOLT/M12X35BOLT/M12X35BOLT/M12X35         TTTT    4   4   4   4

  3   3   3   3 VVVV 4444 0000 1111 ---- 1111 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 WASHER,SP/M12       WASHER,SP/M12WASHER,SP/M12WASHER,SP/M12       TTTT    4   4   4   4

  4   4   4   4 VVVV 3333 0000 4444 ---- 2222 6666 0000 ---- 0000 1111 2222 ---- 0000 0000 NUT/M12             NUT/M12NUT/M12NUT/M12             TTTT    4   4   4   4



FIG. 71  COMPONENT PARTS
FOR K211-001-000-00 ON Fig.41

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

K211-001-000-0L

131

  1   1   1   1 KKKK 2222 1111 1111 ---- 0000 0000 1111 ---- 1111 0000 0000 ---- 1111 0000 VALVE            SETVALVE            SETVALVE            SETVALVE            SET ****    1   1   1   1

  2   2   2   2 KKKK 2222 1111 1111 ---- 0000 0000 1111 ---- 0000 0000 6666 ---- 2222 0000 SPRING              SPRINGSPRINGSPRING              ****    1   1   1   1

  3   3   3   3 KKKK 2222 1111 1111 ---- 0000 0000 1111 ---- 0000 0000 7777 ---- 0000 0000 SPRING              SPRINGSPRINGSPRING              ****    1   1   1   1

  4   4   4   4 KKKK 2222 1111 1111 ---- 0000 0000 1111 ---- 0000 0000 8888 ---- 0000 0000 PLUG                PLUGPLUGPLUG                ****    3   3   3   3

  5   5   5   5 KKKK 2222 1111 1111 ---- 0000 0000 1111 ---- 0000 0000 9999 ---- 0000 0000 NEEDLE              NEEDLENEEDLENEEDLE              ****    1   1   1   1

  6   6   6   6 VVVV 7777 8888 0000 ---- 1111 4444 0000 ---- 0000 0000 0000 ---- 1111 TTTT PLUG/SCREW/SEAL     PLUG/SCREW/SEALPLUG/SCREW/SEALPLUG/SCREW/SEAL     ****    4   4   4   4

  7   7   7   7 VVVV 7777 2222 0000 ---- 1111 1111 2222 ---- 4444 0000 1111 ---- 2222 0000 O-RING/P12          O-RING/P12O-RING/P12O-RING/P12          ****    7   7   7   7

  8   8   8   8 VVVV 7777 2222 0000 ---- 1111 1111 1111 ---- 9999 0000 0000 ---- 6666 0000 O-RING P6 HS90      O-RING P6 HS90O-RING P6 HS90O-RING P6 HS90      ****    1   1   1   1

  9   9   9   9 KKKK 2222 5555 0000 ---- 0000 1111 9999 ---- 0000 0000 0000 ---- 1111 0000 VALVE/RELIEF    ASSYVALVE/RELIEF    ASSYVALVE/RELIEF    ASSYVALVE/RELIEF    ASSY ****    1   1   1   1



FIG. 72  COMPONENT PARTS
FOR 1682-406-210-10 ON Fig.31

KEY PART CODE DESCRIPTION
S
P
C

TYPE OF MODEL I
T
C

C
O
L

G
R
P

REMARKS
TM3160

1682-406-210-1A

132

  1   1   1   1 1111 6666 7777 2222 ---- 4444 0000 6666 ---- 2222 4444 0000 ---- 1111 0000 BOX             ASSYBOX             ASSYBOX             ASSYBOX             ASSY ****    1   1   1   1

  2   2   2   2 1111 6666 7777 2222 ---- 4444 0000 6666 ---- 2222 5555 0000 ---- 0000 0000 COVER/TOP       ASSYCOVER/TOP       ASSYCOVER/TOP       ASSYCOVER/TOP       ASSY ****    1   1   1   1

  3   3   3   3 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 0000 1111 ---- 0000 0000 PACKING,TOP COVER   PACKING,TOP COVERPACKING,TOP COVERPACKING,TOP COVER   ****    1   1   1   1

  4   4   4   4 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 0000 2222 ---- 0000 0000 SHIM,TOP COVER      SHIM,TOP COVERSHIM,TOP COVERSHIM,TOP COVER      ****    1   1   1   1

  5   5   5   5 1111 6666 7777 2222 ---- 4444 0000 6666 ---- 0000 0000 1111 ---- 0000 0000 BOLT/S              BOLT/SBOLT/SBOLT/S              ****    2   2   2   2

  6   6   6   6 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 0000 4444 ---- 0000 0000 COVER,SIDE          COVER,SIDECOVER,SIDECOVER,SIDE          ****    1   1   1   1

  7   7   7   7 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 0000 5555 ---- 0000 0000 PACKING,SIDE COVER  PACKING,SIDE COVERPACKING,SIDE COVERPACKING,SIDE COVER  ****    1   1   1   1

  8   8   8   8 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 0000 6666 ---- 0000 0000 SHAFT,CROSS         SHAFT,CROSSSHAFT,CROSSSHAFT,CROSS         ****    1   1   1   1

  9   9   9   9 1111 6666 8888 2222 ---- 4444 0000 6666 ---- 2222 3333 0000 ---- 1111 0000 SCREW/BALL      ASSYSCREW/BALL      ASSYSCREW/BALL      ASSYSCREW/BALL      ASSY ****    1   1   1   1

 10  10  10  10 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 0000 7777 ---- 0000 0000 BEARING,BALL        BEARING,BALLBEARING,BALLBEARING,BALL        ****    1   1   1   1

 11  11  11  11 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 0000 8888 ---- 0000 0000 BEARING,BALL        BEARING,BALLBEARING,BALLBEARING,BALL        ****    1   1   1   1

 12  12  12  12 1111 6666 7777 2222 ---- 4444 0000 6666 ---- 0000 0000 3333 ---- 0000 0000 BUSH/COLUMN         BUSH/COLUMNBUSH/COLUMNBUSH/COLUMN         ****    1   1   1   1

 13  13  13  13 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 1111 1111 ---- 0000 0000 SEAL,OIL/MHSA19368  SEAL,OIL/MHSA19368SEAL,OIL/MHSA19368SEAL,OIL/MHSA19368  ****    1   1   1   1

 14  14  14  14 VVVV 3333 3333 4444 ---- 2222 6666 0000 ---- 0000 1111 0000 ---- 0000 0000 NUT/M10             NUT/M10NUT/M10NUT/M10             ****    1   1   1   1

 15  15  15  15 1111 6666 7777 2222 ---- 4444 0000 6666 ---- 0000 0000 2222 ---- 0000 0000 BOLT/ADJUST         BOLT/ADJUSTBOLT/ADJUSTBOLT/ADJUST         ****    1   1   1   1

 16  16  16  16 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 1111 3333 ---- 0000 0000 BOLT,ADJUST         BOLT,ADJUSTBOLT,ADJUSTBOLT,ADJUST         ****    1   1   1   1

 17  17  17  17 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 1111 4444 ---- 0000 0000 SEAL,OIL/MHSA26388  SEAL,OIL/MHSA26388SEAL,OIL/MHSA26388SEAL,OIL/MHSA26388  ****    1   1   1   1

 18  18  18  18 1111 4444 2222 7777 ---- 4444 0000 6666 ---- 0000 1111 7777 ---- 0000 0000 PLUG,OIL/PT1/4      PLUG,OIL/PT1/4PLUG,OIL/PT1/4PLUG,OIL/PT1/4      ****    1   1   1   1

 19  19  19  19 1111 6666 7777 2222 ---- 4444 0000 6666 ---- 0000 0000 4444 ---- 0000 0000 BOLT                BOLTBOLTBOLT                ****    5   5   5   5



WIRING DIAGRAM (1) 133



WIRING DIAGRAM (2)134



Numerical Index 6003-097-240-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

1373-121-001-00 6209-630-002-10 6211-751-001-10
1425-621-004-00                6211-760-012-20
3625-540-004-00 6209-730-005-00 6211-777-007-30
3817-401-001-00                6212-111-015-10
               6209-730-006-00 6212-114-015-10

               6209-740-001-00 6212-116-015-10
               6209-749-001-20 6212-121-008-20
6209-000-002-00                6212-124-008-10
6209-000-003-00 6209-920-002-00 6212-126-008-10
6209-000-004-10                6212-211-001-10

6209-030-043-00                6212-230-003-10
6209-030-044-00 6209-940-004-00 6212-235-005-00
6209-030-085-00 6211-110-065-20 6212-271-006-00
6209-046-015-00 6211-141-008-30 6212-274-006-00
6209-046-044-00                6212-276-006-00

6209-046-057-00 6211-170-004-20 6212-310-008-40
6209-050-001-00 6211-173-003-00 6212-330-017-30
6209-050-002-00                6212-333-003-00
6209-056-001-00 6211-210-050-20 6212-370-011-00
6209-300-002-00 6211-258-001-00 6212-371-009-00

6209-300-013-00                6212-372-002-10
6209-300-014-00 6211-258-002-00 6212-379-001-00
6209-360-028-10                6212-511-002-00
6209-409-001-00 6211-291-016-00 6212-521-008-00
6209-409-003-00 6211-292-001-20 6212-522-010-00

6209-490-002-10                6212-523-023-00
6209-500-003-00 6211-310-017-30 6212-524-002-20
               6211-311-011-20 6212-530-005-20
               6211-312-002-30 6212-531-005-10
6209-572-003-00 6211-312-003-20 6212-535-001-00

                              6212-535-002-00
6209-580-002-10 6211-312-004-20 6212-551-001-10
6209-587-001-00 6211-319-003-00 6212-552-001-20
6209-600-004-00 6211-322-002-00 6212-561-001-10
6209-600-006-00 6211-341-053-20 6212-563-001-00

6209-605-004-10 6211-342-002-10 6212-565-001-00
6209-605-005-10 6211-361-069-00 6212-569-002-00
6209-610-001-10 6211-510-001-00                
6209-610-002-10 6211-511-003-00 6212-571-006-00
6209-610-008-00 6211-511-004-00 6212-575-001-00

6209-610-009-00 6211-540-001-00 6212-600-002-10
6209-625-002-00 6211-560-001-00 6212-611-004-10
               6211-599-001-10 6212-616-002-00
6209-625-012-00                6212-620-001-20
                              6212-626-002-10

 23   24    2  
  9   25    5  
  9   12   10  
  9   20   13  

 11   15   14  

 17    9   14  
 17    5   13  
 11    9   14  
  1    9   14  
  5   16   13  

 20   25   13  
 18   11   13  
 23    1   13  
 15    1    6  
 10   25    6  

 23    2   15  
  9    2   15  
  9   25   15  

 20    5   15  
 17    5   15  

  5   25   15  
  1    5   15  
  2   25   12  
  9    5   15  

 11    5   12  

  2   25   12  
  9    9   20  
  9    9    9  

 25    9    5  
  2    9   12  

 25   25   20  
 20   25   11  
 13    9   11  
  9    9   11  
  7    8   11  

  1    8   11  
  5    7    1  
  5    5   25  
  9    5   11  
  5    5   11  

  5    6   11  
  9    6   11  

 25    5   11  
  5    6   11  

 25    6   11  

  5    6    2  
 16   22   28  
 40    3    1  
 12   10    1  
 20    4    1  

 14   28    3  
 19   15    2  
 18   48    2  
  7   22    4  
  2   14    3  

 16   13    5  
  4   14    6  
  9    1    7  
  9    6    5  
  2    3    6  

  6    1    1  
 34    3    5  
 35    4    6  
  7    1   10  

 17    8   11  

 29    8   12  
  8    9   15  
  6    9    1  

 20   24    3  
 17   25    2  

  4   11    6  
 18    1    9  
 27   43   50  
 23   44    6  
  5   29    4  

  5   14   13  
 26   15    1  
  4   46    2  

 26   55    3  
  2    1    4  

  3    2    5  
 30    1    4  
  3   10    2  
  4   11    6  
  7   12    7  

  4    1    8  
  9    3    9  

 12   13   16  
 14    2   10  
 10    4   11  

135



Numerical Index 6003-097-240-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

6212-628-004-00 6213-721-007-00 6215-546-003-10
6212-628-005-00 6213-729-013-10 6215-548-012-00
6213-100-003-30 6213-743-002-10 6215-549-001-10
6213-111-001-30                6215-549-003-00
6213-119-001-00 6214-111-011-20 6215-549-007-10

6213-120-003-20 6214-115-001-20 6215-549-008-10
6213-125-001-00                6215-600-109-30
6213-129-003-00 6214-141-010-10 6215-611-002-00
6213-129-005-00 6214-145-001-30 6215-612-016-00
                              6215-619-012-00

6213-129-006-00 6215-300-037-00 6215-619-014-00
               6215-311-005-00                
               6215-315-002-00 6215-619-015-00
6213-140-023-00 6215-330-022-00 6215-619-016-00
6213-149-002-00 6215-332-006-00 6215-619-026-00

6213-160-002-20 6215-339-004-00 6215-619-030-00
6213-161-001-20 6215-342-002-00 6215-621-001-40
6213-164-001-00 6215-343-002-00 6215-622-002-00
6213-211-001-10 6215-345-044-00 6215-629-017-00
6213-240-002-10 6215-345-045-00 6215-629-018-00

6213-311-003-10 6215-345-046-00 6215-629-020-00
6213-319-004-00 6215-345-047-00 6215-629-021-00
6213-610-005-40 6215-345-048-00 6215-629-022-00
6213-611-003-20 6215-345-049-00 6215-629-023-00
6213-612-004-00 6215-345-050-00 6215-629-024-00

6213-613-002-10 6215-345-051-00 6215-629-025-00
6213-614-003-10 6215-345-052-00 6215-629-026-00
               6215-345-053-00 6215-629-027-00
6213-614-006-10 6215-359-003-00 6215-629-028-00
               6215-359-004-00 6215-629-029-00

6213-619-002-00 6215-411-074-10 6215-629-030-00
6213-619-003-00 6215-411-106-00 6215-629-031-00
6213-619-005-00 6215-411-107-00 6215-629-032-00
6213-621-003-00 6215-411-108-00 6215-629-033-00
6213-622-002-10 6215-412-006-00 6215-629-034-00

6213-631-002-00 6215-520-001-00 6215-629-068-00
6213-631-005-00 6215-526-004-00 6215-629-069-00
6213-641-002-10 6215-531-021-00 6215-629-070-00
6213-642-002-00 6215-541-001-10 6215-629-071-00
6213-660-007-00 6215-541-016-30 6215-629-072-00

6213-669-008-00 6215-541-024-30 6215-629-073-00
6213-671-003-00 6215-542-004-20 6215-629-074-00
6213-674-004-20 6215-542-005-10 6215-629-075-00
6213-711-003-20 6215-542-006-00 6215-629-076-00
6213-716-001-50 6215-543-001-10 6215-629-077-00

 11    5    9  
 11   17   22  
 16   17    5  
 16   25   20  
 16    3   20  

 16    3   20  
 16   25   20  
 16    4   27  
  5    4   27  
  9   25   27  

  5   19   27  
  8   26   27  

 15   19   27  
 16   26   27  
 16   26   27  

  9   26   27  
  9   26   20  
  9   26   27  
  9   26   27  

 16   26   27  

 16   26   27  
  9   26   27  

 17   26   27  
 17   26   27  
 17   26   27  

 17   26   27  
 17   26   27  
 25   26   27  
 17   26   27  
 25   26   27  

 17   21   27  
 17   19   27  
 17   19   27  
 17   19   27  
 17   21   27  

 17   20   27  
 17   20   27  
 18   20   27  
 17   20   27  
 18   22   27  

 18   20   27  
 18    9   27  
 23    9   27  
 17   20   27  
 17   20   27  

 12   23   19  
 13   20    1  
  1   23   27  
  2   20   22  
  6    1   27  

  3    2   31  
  4    6    1  
  5    1    1  

 18    2   49  
  8    7   50  

 16    1   53  
  3   16   57  
  7    2   54  
  8    1   55  

 10   15   56  

 30   14   52  
 31   13    8  
 32   12   12  
 41    2   13  
 15    3   14  

 12    4   18  
  2    5   19  
  1    6   20  
  2    7   21  
  9    8   22  

  8    9   23  
 12   10   24  
 18   11   25  
 16   17   26  
 19   18   27  

 11    2   28  
 10    3   29  
 15    4   30  
  6    5   31  
  5    1   32  

  3   15   33  
  4   17   34  
  2   23   35  
  7   18   36  
  1    2   37  

  3   24   38  
  5   23   39  
  3   25   40  

 27   20   41  
 22   19   42  

136



Numerical Index 6003-097-240-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

6215-629-078-00 6281-129-067-00 6901-911-020-00
6215-629-079-00 6281-129-068-00 6902-050-610-00
6215-629-080-00 6281-129-069-00 6902-050-816-00
6215-629-081-00 6281-129-070-00 6904-110-818-00
6215-629-082-00 6281-129-071-00 6904-110-822-00

6215-631-017-00 6281-129-072-00                
6215-634-002-00 6281-129-073-00 6904-110-840-00
6215-635-002-00 6281-129-074-00 6904-110-850-00
6215-635-008-00 6281-129-075-00 6904-110-855-00
6215-637-008-00 6281-129-076-00 6909-110-406-00

6215-639-006-00 6281-129-077-00                
6215-639-007-00 6281-129-078-00 6909-110-408-00
6215-641-007-00 6281-129-079-00                
6215-643-002-00 6281-129-080-00                
6215-644-002-00 6281-151-014-00 6909-110-410-00

6215-649-003-00 6281-200-007-00 6909-150-506-00
6215-649-004-10 6281-211-004-00 6909-150-508-00
6215-649-005-00 6281-213-016-10 6909-902-299-00
6215-649-006-10 6281-214-006-00 6909-906-105-10
6215-649-007-00 6281-222-010-10 6911-129-006-00

6219-310-003-20 6281-229-021-00 J061-210-015-00
6219-732-016-00 6281-229-022-00 P117-303-003-00
6219-752-001-00 6281-229-023-00 V211-560-802-50
6219-752-002-00 6281-229-024-00 V230-360-601-00
6219-752-003-00 6281-229-025-10 V230-360-601-20

6219-752-004-00 6281-229-026-00                
6219-752-005-00 6281-229-027-00 V230-360-601-60
6281-100-014-00 6281-229-028-00 V231-360-801-60
6281-111-009-00 6281-229-031-00                
6281-115-017-00 6281-270-001-10 V231-360-802-00

6281-115-018-00 6281-410-010-00                
6281-117-003-00 6281-910-001-00                
6281-118-007-00 6281-920-001-00                
6281-119-009-00 6281-971-003-00 V231-360-802-50
6281-121-010-00 6282-450-002-00 V231-360-803-00

6281-124-011-00 6287-810-026-10 V231-360-804-00
6281-127-003-00 6294-453-002-00 V231-360-804-50
6281-129-029-00 6509-605-019-10                
6281-129-030-00                V231-360-805-00
6281-129-043-00 6511-321-083-00 V231-360-805-50

6281-129-058-00 6513-770-022-10 V231-360-807-50
6281-129-062-00 6901-066-645-00                
6281-129-064-00 6901-910-612-00 V231-360-808-50
6281-129-065-00                V341-120-008-00
6281-129-066-00 6901-910-625-00 V401-160-006-00

 27   28    8  
 27   28   15  
 27   28    9  
 27   28    5  
 27   28    9  

 27   28    9  
 27   28    5  
 27   28    9  
 27   28    9  
 27   28    9  

 27   28   20  
 27   28    9  
 27   28    9  
 27   28   28  
 27   28   23  

 27   23   15  
 27   29   28  
 27   29    5  
 27   29   16  
 27   29    1  

  9   29   17  
 24   29    9  
 20   29    4  
 20   29    7  
 20   29    5  

 20   29   24  
 20   29    9  
 23   29    9  
 28   29   16  
 28   23    3  

 28   24   17  
 28   24   17  
 28   24   23  
 28   24   17  
 28   24    9  

 28   25    3  
 28    5    9  
 28    5   17  
 28    9   11  
 28    9    9  

 28   17    9  
 28   15   17  
 28   12    9  
 28   20    9  
 28   16   20  

 43   14    4  
 44   15   13  
 45   16   45  
 46   17   19  
 47   18    5  

  2   21   49  
 15   22   20  
  8   23    7  

 51   24    6  
 48   25   36  

 16   26   28  
 17   27   52  
  3   34   56  
  4    8   32  
  6   20    7  

  5    1   14  
  7    2   31  
  9    1   22  

 10   13   13  
 11    3    2  

 37    5   21  
  4    6   24  
  2    7    3  
  3    8    4  
  4    9   26  

  5   10    7  
  6   11   39  
  8   12   13  
  1    4   11  

 10    2    3  

 11    3   18  
  4    5   24  
  3    8    4  
  2    1   29  
  5    2   17  

  6    1    4  
 19   21   14  
 29    5   13  
 28    3   19  
 30   54   11  

  9   26   15  
 33   16   25  
  7    5   10  

 12   14   21  
 13    7   30  

137



Numerical Index 6003-097-240-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

V401-160-008-00                               
                                             
V411-260-006-00                               
V523-100-802-40                               
V523-101-001-80                               

V600-110-600-40                               
V600-110-600-50                               
V600-110-620-30                               
V600-150-600-20                               
V682-200-000-60                               

V704-140-016-00                               
V705-140-012-00                               
V710-140-004-00                               
V720-101-900-80                               
V720-102-401-50                               

                                             
V720-102-401-80                               
V723-102-002-40                               
V723-102-003-60                               
V723-102-005-00                               

                                             
V723-102-005-50                               
                                             
                                             
                                             

                                             
                                             
                                             
                                             
                                             

                                             
                                             
                                             
                                             
                                             

                                             
                                             
                                             
                                             
                                             

                                             
                                             
                                             
                                             
                                             

  9            
  9            

 20            
  5            

 15            

 20            
  9            

 20            
 15            
  1            

 11            
  9            

 20            
 20            
 16            

 25            
  7            
  9            
  9            
  9            

 25            
 17            
 25            

               
               

               
               
               
               
               

               
               
               
               
               

               
               
               
               
               

               
               
               
               
               

 53            
 57            
 29            
 17            
  2            

 12            
 51            
 11            
  8            
  5            

 15            
 33            
 21            
 25            
  9            

 17            
  3            

 38            
 42            
 47            

 16            
 28            
 21            

               
               

               
               
               
               
               

               
               
               
               
               

               
               
               
               
               

               
               
               
               
               

138



Numerical Index 1738-097-100-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

1105-106-001-00 1425-621-004-00 1427-406-014-00
1118-901-002-00 1427-111-229-00 1427-406-017-00
1302-225-003-00 1427-201-005-00 1427-406-018-00
               1427-201-007-00                
                              1427-432-016-00

               1427-201-008-00 1427-441-210-02
1305-241-001-00 1427-201-012-00                
1305-931-003-00 1427-201-013-00 1427-501-003-00
1342-402-006-00 1427-201-014-10 1427-502-003-00
               1427-201-015-10 1427-511-001-00

1376-402-003-00 1427-203-002-00 1427-511-002-00
               1427-204-003-10 1427-511-003-00
               1427-209-200-00 1427-511-004-00
               1427-210-003-00 1427-511-005-00
                              1427-511-220-00

               1427-210-008-10 1427-511-250-10
               1427-210-009-00 1427-511-270-00
               1427-210-011-00 1427-511-273-00
               1427-210-200-00 1427-511-280-00
1402-511-600-00 1427-212-002-00 1427-511-290-00

1404-117-008-00 1427-212-003-20 1427-511-300-00
1404-312-006-00                1427-511-320-00
                              1427-601-003-00
1404-402-005-00 1427-301-002-20                
               1427-301-005-00 1427-611-001-00

               1427-301-007-00 1432-616-002-00
1404-503-006-00 1427-301-009-00                
1414-312-002-00 1427-301-013-20                
               1427-301-014-10 1432-665-014-00
1415-102-007-00 1427-301-015-10 1434-120-005-00

1415-102-008-00 1427-301-016-00 1434-122-005-00
1415-102-013-00 1427-301-018-00 1434-122-007-00
1415-312-500-00 1427-301-019-00 1434-122-230-10
1416-501-011-00 1427-301-021-00 1434-203-002-00
1416-621-037-00 1427-307-002-10 1434-211-004-00

1421-122-003-00 1427-307-003-00 1434-317-201-10
1421-507-002-10 1427-406-001-00                
1421-507-014-00 1427-406-002-00 1434-441-240-01
               1427-406-004-00                
1421-603-004-00 1427-406-005-00 1434-501-003-10

               1427-406-006-00 1434-501-005-00
1423-520-001-10 1427-406-007-00 1434-501-006-00
1424-101-203-00 1427-406-008-00 1434-503-001-00
1424-101-204-00 1427-406-011-00 1434-503-002-00
1425-621-004-00 1427-406-013-00 1434-503-250-10

  9   56   72  
 58    3   72  
 17   10   31  
 21   10   38  
 23   25   35  

 62   10   66  
 50   24   66  
 44   24   39  
 56   24   40  
 56   24   44  

  6   12   44  
  6   13   44  

 56   17   44  
 56   18   44  
 56   18   44  

 56   17   44  
 56   17   44  
 56   17   44  
 56   17   44  
 44   20   44  

  7   20   44  
 29   23   44  
 29   62   17  
 31   24   21  
 31   24   50  

 38   24   29  
 43   24   46  
  7   24   50  

 42   24   49  
  4   24    8  

  4   24    9  
  4   24    9  

 29   24    8  
 41   27   12  
  5   26   19  

  9   26   64  
 41   72   64  
 47   72   67  
 52   72   67  
  6   72   39  

 46   72   39  
 44   72   41  
  1   72   41  
  1   72   41  
  1   72   41  

  5   22   17  
  3   15   18  
  3   24   23  
  2   22    3  

 22   12    6  

 14   23    2  
 10   14    7  
 26   15    3  
 18   16    7  
 30   17   13  

 10    4   12  
 15    3   20  
 11   11   21  
 16    2   27  
 19   10   10  

 24    1   30  
 26    2   17  
 29    6   19  
 31    8   23  
 33    6   18  

  9    2   24  
 13   15    9  
 17   19   15  
 21    1    8  
 22    4    4  

  2    6   51  
 19    7   12  
  1   22   12  

 10   23   19  
  3   24   16  

  5   25   15  
 11   27    9  
 12   29   11  
  3    6   11  
  6    2    5  

 10    3    2  
  1    3    7  

 20    4    2  
 19    6    7  
  3    7   17  

 42    8   23  
 25   10   10  
 18   11   12  
 19   13   15  
 11   16   19  

139



Numerical Index 1738-097-100-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

1434-503-260-20 1518-432-250-00 1568-525-300-10
1434-511-200-20 1518-621-320-00 1572-102-003-00
1434-511-210-00 1527-604-002-00 1575-261-203-00
1435-120-002-30                1579-501-200-00
1435-122-002-00                1581-521-642-00

1435-511-250-10 1544-104-205-00                
1435-511-270-00 1544-215-015-00 1588-117-001-00
1440-103-201-00 1544-215-016-00 1588-651-205-00
1442-313-202-00 1544-304-006-10 1593-402-051-10
1444-102-202-00 1544-503-001-20 1594-105-001-00

1444-102-204-00 1544-503-200-20 1594-218-001-00
1444-122-002-00 1544-623-001-00                
1444-314-009-10 1544-623-232-00 1600-117-002-00
               1544-623-233-00 1600-202-005-00
               1544-623-234-00 1600-203-006-00

1444-328-272-00 1544-623-235-00 1600-317-211-00
1444-328-273-00 1550-514-290-00                
1444-411-006-00 1560-104-006-60 1600-502-003-00
1444-601-015-00 1560-104-010-40                
               1560-111-003-20                

               1560-132-007-30 1600-616-006-00
1480-212-003-00                1600-623-002-00
               1560-314-001-00 1600-624-004-00
1480-501-003-00                1600-624-201-00
1488-413-023-10                1600-902-002-10

1488-541-021-00 1560-401-004-40 1600-904-051-00
1491-120-001-00 1560-515-004-50 1612-102-005-00
1491-203-006-10 1560-525-001-40 1612-105-002-00
1491-204-002-10 1560-630-024-00 1612-111-210-00
1491-211-003-00 1560-658-202-00 1612-117-200-20

1491-307-201-00 1560-658-282-40 1612-406-001-00
1491-434-017-00                1612-434-006-00
1493-441-200-00 1560-664-250-00 1612-434-009-00
1493-441-201-00 1560-664-252-00 1612-505-220-00
               1560-664-253-00 1612-603-002-00

1493-441-210-00 1560-666-004-00 1612-690-001-00
1507-216-004-10                1614-102-213-00
                              1614-102-214-00
1509-105-210-00                1614-111-002-10
1510-328-260-00                1614-215-006-00

1510-417-311-00 1564-201-003-00 1614-432-006-00
                              1614-433-212-00
1510-417-312-00 1564-434-222-10 1614-501-006-00
               1564-667-002-00 1614-501-015-10
1518-306-203-00 1566-525-101-00 1614-505-002-00

 41   36   44  
 44   55    4  
 44   48   34  
  8   49   39  
  8   52   23  

 44    3   62  
 44   15   46  
  4   15   55  

 29   24   31  
  4   41    2  

  4   41   12  
 29   55   20  
 10   55    7  
 23   55   11  
 62   55   12  

 29   55   64  
 29   44   64  
 24    1   15  
 46    1   16  
 47   46   40  

 47   29    5  
 23   29   55  
 62   27   56  
 39   57   55  
 37   69   59  

 15   48   59  
  8   43    1  

 12   44    4  
 13   29    5  
 19   54    7  

 26   54   31  
 37   54   37  
 66   55   37  
 66   55   42  
 66   55   48  

 66    6    5  
 12    6    1  
 35   56    1  
  4   56   46  

 29   56   15  

 63   37   35  
 63   37   36  
 63   32   15  
 63   15   50  
 36   44   42  

 22    2   32  
 37   20   10  
 34   19    7  
 23   17    1  
 12    9   37  

  1    4   36  
  8    9   10  
  6   15   15  

 24   10   17  
  2    4    2  

  7    5    2  
 31    9    3  
 33   10    8  
 28   11    4  
 27   12    8  

 26   13    3  
 25   31    8  
  2   15    5  

 34   17    4  
  6   28    8  

 12   21   11  
  9   33   16  
  9    2   17  
  2   10   27  

 12   11    3  

 21    4    7  
 17   20    5  
  3    2   19  
  5   52    5  
  7   17    6  

  4   13   18  
 26   15   21  
  1   22   30  
  3   23   11  
  8   24    9  

  6   16   10  
  5   17    3  
  3   15    4  
  1   21   26  

 16   25   14  

  3    2   11  
  8   18    6  
  4    2   19  
  9   20    3  
  3   36    5  

140



Numerical Index 1738-097-100-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

1614-505-003-00 1672-207-230-00 1674-410-301-00
1614-505-004-00 1672-207-240-00 1674-410-320-00
1614-505-007-00 1672-208-200-20                
1614-603-008-00 1672-210-001-00 1674-520-004-00
1614-603-202-00 1672-210-002-00                

1614-608-220-10 1672-210-003-10 1674-520-210-00
1614-630-002-00 1672-210-004-00                
1614-670-001-10 1672-210-005-00 1674-619-300-10
1614-670-201-00 1672-211-009-10 1674-619-310-00
1614-670-240-00 1672-212-002-10 1674-652-200-00

1614-670-250-00 1672-216-310-00 1674-652-202-00
1614-670-281-00 1672-301-002-00 1674-654-004-00
1614-680-220-00 1672-301-003-00 1674-654-211-00
1617-102-005-00 1672-301-004-00                
1620-255-208-00 1672-307-001-10 1674-654-212-00

               1672-406-001-00 1674-654-270-00
1620-410-001-10 1672-406-002-00 1674-654-271-00
1627-122-008-00 1672-406-003-00 1674-654-272-00
1636-271-013-00 1672-406-004-00 1674-654-400-00
1636-901-022-00 1672-406-005-00 1674-904-001-00

1640-658-322-00 1672-406-201-00 1674-904-002-10
1640-658-324-00 1672-406-230-00 1674-904-003-00
1640-658-325-00 1672-406-240-10 1674-904-004-00
1640-702-003-00 1672-406-250-00 1674-904-005-00
               1672-434-007-00 1674-904-008-00

1640-702-004-00 1672-434-008-00 1675-102-002-00
               1672-434-009-00 1675-102-004-00
1646-116-051-00 1672-434-011-10 1675-102-006-00
1650-104-201-00 1672-502-003-00 1675-104-002-00
1650-259-010-00 1672-502-004-00 1675-104-210-10

               1672-503-210-00 1675-104-211-00
1650-432-001-00 1672-601-001-00 1675-104-213-00
1650-601-007-00 1673-314-001-00 1675-112-002-00
1650-650-222-00                1675-116-001-00
1650-654-036-00 1673-525-002-20 1675-117-210-20

1672-103-001-00                1675-135-001-00
1672-105-211-00                1675-312-051-00
1672-111-002-00                1675-508-003-00
1672-111-230-00                1675-508-004-00
1672-120-006-00                1675-601-002-00

1672-120-007-00                1675-601-003-00
1672-122-001-20                1675-670-220-00
1672-202-002-20 1673-658-214-00 1675-670-230-00
1672-207-001-10 1673-730-008-00 1681-434-002-10
1672-207-002-10 1674-410-301-00 1682-111-300-00

 42   15   65  
 42   15   33  
 42   16   65  
 48   18   45  
 48   18   68  

 52   18   45  
 47   18   68  
 54   18   52  
 54   19   52  
 54   20   53  

 54   21   53  
 54   24   49  
 55   24   53  
  1   24   53  

 23   26   53  

 62   72   53  
 70   72   53  
 29   72   53  
 15   72   49  
 60   31   60  

 54   31   60  
 54   31   60  
 54   72   60  
 57   72   60  
 69   37   60  

 57   37    1  
 69   37    1  
  7   37    1  
  3   40    3  

 18   40    3  

 18   41    3  
 35   48    3  
 46   29    6  
 56   29    7  
 55   33    7  

  2   44    9  
  4   44   29  
  5   45   43  
  5   57   43  
  8   65   46  

  8   68   47  
  9   69   54  

 11   54   54  
 15   29   37  
 15   33    5  

  6   13    6  
  7    8    4  

 15    1    4  
 18    1    6  
 17    6    6  

 18    9    4  
  9   15    4  

 21   16   26  
  8   10   24  
  7    4    1  

  9    6    2  
 14    8   13  
 14    3    4  
 14    5    6  
 26    1    5  

 47    5    9  
  1   15   10  

 48   12   11  
  7   19   11  
  3    5    1  

  3    2    6  
  5   16    7  
  6    1    8  
  2    2   13  
  3   22    4  

  6   25   22  
  7    1    7  
  7   17   10  
  5    1    9  
  7    4    1  

 17   18    2  
  4   14    3  
  5    4    5  
  3    6    5  

 29    5   13  

  5    3    6  
  9   35    8  
  3    5   27  

 13    8    5  
 13    5    4  

 15    5    4  
 12    9   10  
  7    4   19  
  1   34   24  

 17    6    4  

141



Numerical Index 1738-097-100-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

1682-112-006-10 1682-902-005-00 1714-441-202-00
1682-120-001-00 1682-902-008-00 1714-441-220-00
1682-201-001-10 1682-902-009-00 1716-102-003-00
1682-202-001-00 1682-902-013-00 1716-104-001-00
1682-202-002-00 1682-902-014-00 1716-105-001-00

1682-202-003-00 1682-924-220-10 1716-112-230-00
1682-202-004-00 1683-102-220-00 1716-116-200-00
1682-203-001-00 1683-265-510-00 1716-120-200-00
1682-203-002-00                1716-601-003-00
1682-203-003-10 1683-603-004-00 1716-601-017-00

1682-203-004-00 1683-902-004-00 1716-602-002-10
1682-204-001-00 1684-203-200-40 1716-603-005-00
1682-205-001-00 1684-211-003-10 1716-680-006-00
1682-209-200-20 1688-201-055-10 1716-680-200-10
1682-211-002-20 1688-201-056-00 1716-690-502-00

1682-211-004-20 1688-312-001-10 1717-120-230-10
1682-211-007-00 1690-608-003-00 1717-304-001-00
1682-211-008-00 1703-104-003-00 1717-304-002-00
1682-211-210-00 1703-261-002-00 1717-306-001-30
1682-216-002-10 1703-310-202-00 1717-306-002-30

1682-216-006-00                1717-309-200-10
1682-216-007-10 1703-313-001-10 1717-310-001-00
1682-216-260-10 1703-432-001-00 1717-310-002-10
1682-216-270-10 1703-432-009-00 1717-310-003-10
1682-255-001-00 1703-432-011-00 1717-310-004-00

1682-255-002-20 1703-434-003-00                
               1703-434-004-00 1717-310-200-00
1682-255-201-10 1703-435-001-00 1717-436-200-00
               1703-435-002-00 1717-501-002-00
1682-255-202-00 1704-705-003-00 1717-503-200-10

               1705-102-014-00 1717-603-002-00
1682-255-203-00 1705-902-006-00 1717-630-001-30
               1705-902-007-00 1717-630-002-10
1682-255-204-00 1705-904-001-00 1717-630-004-00
               1705-904-002-00 1725-120-211-00

1682-255-205-10 1709-603-001-00 1725-120-212-00
               1710-690-502-00 1725-120-213-00
1682-255-210-40 1714-317-200-00 1725-120-214-00
               1714-317-210-10 1725-120-216-00
1682-255-303-00                1725-266-001-00

               1714-317-220-00                
1682-406-210-10 1714-441-200-00 1726-102-001-00
1682-406-230-10 1714-441-201-00 1726-102-200-10
1682-690-370-10                1726-102-210-00
1682-690-380-00 1714-441-202-00 1726-102-211-00

  6   59   67  
  8   58   67  

 10   59    1  
 11   59    3  
 11   59    4  

 11   45    6  
 11    1    7  
 12   23    8  
 12   62   47  
 12   48   46  

 12   59   47  
 13   12   48  
 14   19   55  
 17   10   55  
 19   10   56  

 19   29    8  
 19   52   24  
 19    3   24  
 19   16   25  
 21   28   25  

 21   28   27  
 21   46   28  
 21   35   28  
 21   35   28  
 23   35   28  

 23   37   28  
 62   37   28  
 23   37   38  
 62   37   39  
 23   52   41  

 62    1   48  
 23   60   52  
 62   60   52  
 23   60   52  
 62   60   34  

 23   48   34  
 62   56   34  
 23   63   34  
 62   63   34  
 23   63   16  

 62   63   42  
 31   67    1  
 72   67    1  
 55   67    1  
 55   67    1  

  6    1    9  
 22    6    6  
  1    4   23  
  1    8    7  

 10    6   15  

 11    1    9  
 12   21    2  
  7   44   19  
  9   43   19  
  6    1   36  

 10    5    2  
  1    1    3  
  1   12    7  

 12    2    4  
 14   30    2  

  1   10   20  
 13   20   19  
  4    6   20  
  6    8    1  
  5    2    2  

  1    6    1  
 15   38   11  
 12    8    1  
  9    9    5  

 47   10    3  

  8    7    7  
  8   10    9  
  1   42    1  
  2   43   11  
  7   10   11  

  7   27   13  
  6    2    7  
  6   10    8  

 11   12    6  
 11   11    2  

 13   10    3  
 12    7    4  
 20    1    5  
 22    2    6  
 32    7    9  

 31    6   16  
  1    1   28  
  9    3   25  

 25    8    1  
 28    4    2  

142



Numerical Index 1738-097-100-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

1726-103-200-00 1738-255-330-00 1738-514-210-00
1726-104-200-00                1738-520-001-00
1726-105-001-10 1738-309-001-10                
1726-111-001-00 1738-312-005-00 1738-520-200-00
1726-111-200-20 1738-312-006-00 1738-601-001-00

1726-111-220-00 1738-312-007-00 1738-601-002-10
1726-112-002-10 1738-312-009-00 1738-601-003-10
1726-112-210-00 1738-312-200-00 1738-601-004-20
1726-406-260-00 1738-312-220-10 1738-601-200-00
1726-434-001-00 1738-312-240-00 1738-601-210-00

1726-434-004-00 1738-312-260-00 1738-603-001-00
1726-508-230-00 1738-312-280-00 1738-606-230-00
1726-601-001-00 1738-312-290-00 1738-606-240-00
1726-601-003-00 1738-312-300-10 1738-606-250-00
1726-601-004-00 1738-312-310-00 1738-611-200-00

1726-601-005-00 1738-312-320-20 1738-611-210-10
1726-601-006-10 1738-317-210-00 1738-611-220-10
1726-601-007-00 1738-317-220-00 1738-626-200-10
1726-601-008-00 1738-406-200-00 1738-630-001-10
1726-601-009-00 1738-406-210-00 1738-630-002-10

1726-601-011-00 1738-406-230-00 1738-630-003-10
1726-601-012-00 1738-406-240-00 1738-630-011-00
1726-601-014-00 1738-410-001-00 1738-630-012-00
1726-601-200-20 1738-410-210-00 1738-630-200-20
1726-601-220-00 1738-411-210-00 1738-630-210-10

1726-601-240-10 1738-411-300-10 1738-660-001-00
1726-603-004-00 1738-431-210-00 1738-670-210-00
1726-630-300-10 1738-431-220-00 1738-670-220-00
1738-105-210-00 1738-431-230-00 1738-690-200-00
1738-112-210-00 1738-432-200-00 1738-690-202-00

1738-120-210-20 1738-433-001-00 1738-690-203-00
1738-122-200-20 1738-433-200-10 1738-702-300-00
1738-205-200-00 1738-501-001-00                
1738-207-200-10 1738-502-001-00 1738-702-310-00
1738-212-002-00 1738-502-210-10                

1738-216-003-00 1738-505-002-10 1738-702-320-00
1738-216-220-00 1738-505-200-00                
1738-218-200-00 1738-505-210-10 1738-702-400-00
1738-255-001-00 1738-508-001-00 1738-901-001-00
               1738-508-210-00 1738-901-002-00

1738-255-002-00 1738-508-220-00 1738-901-003-00
               1738-508-230-00 1738-902-003-00
1738-255-200-10 1738-508-240-00 1738-902-006-00
1738-255-310-10 1738-514-001-00 1738-902-007-00
               1738-514-002-00                

  2   23   44  
  3   62   45  
  4   27   68  
  5   29   68  
  5   29   46  

  5   29   46  
  6   29   46  
  6   29   46  

 31   29   46  
 37   29   46  

 37   29   48  
 43   29   49  
 46   29   49  
 46   29   49  
 46   29   50  

 46   29   50  
 46   64   50  
 46   64   51  
 46   31   52  
 46   31   52  

 46   31   52  
 46   31   52  
 46   32   52  
 46   32   52  
 46   33   52  

 46   65   53  
 48   34   54  
 52   34   54  
  4   34   56  
  6   35   56  

  8   36   56  
  9   36   57  

 14   39   69  
 15   40   57  
 20   40   69  

 21   42   57  
 21   42   69  
 22   42   69  
 23   43   58  
 62   43   58  

 23   43   58  
 62   43   59  
 62   43   59  
 23   44   59  
 62   44   62  

  1   36    5  
 11   35    7  
 17    3    7  
 12   43    1  
  8   44   33  

  1   45   43  
 11   58   45  
  4   41   46  

 13    5   29  
 33   54   16  

 34   55    2  
  7   29    1  

 17   30    5  
 24   36    9  
 21   20    1  

 11    1    5  
 37    1    7  
  2    6    1  

 30    7   14  
 32   12   16  

  7   27   17  
  3   20   22  

 22    3   15  
  1    1    1  

 14    1    2  

 31    1   12  
 16    1    1  
  3    9    2  

 21   10    1  
  1    1    8  

  1    1   10  
  1    5    1  
  2   20    2  
  4    3   11  
  1   10   12  

 19   13   12  
 17    1   13  
  1    4    1  

 41   31    1  
 40    1    2  

 40    2    4  
 39   23    2  
  1   29   11  

 30    4   12  
 29   15   46  

143



Numerical Index 1738-097-100-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

1738-904-001-00 3640-585-001-00 P103-601-005-00
1739-660-200-10 3650-270-214-00 P120-605-031-00
1739-660-212-00 3659-480-003-00 V120-264-001-20
1739-702-001-00 3668-612-001-00 V120-265-003-00
               3670-236-003-00 V120-266-002-00

1739-904-001-00 3670-520-008-00 V120-366-001-60
1740-313-300-00                V120-376-001-60
1740-313-301-00 3676-491-005-00                
1740-602-051-00 3680-155-005-00 V120-376-002-00
1740-602-052-00 3737-172-011-00 V195-163-010-40

1740-602-053-00                V195-164-016-40
1740-602-054-00                V200-260-501-0B
1740-602-056-00 3740-162-005-00 V200-260-602-00
1740-602-057-00 3801-493-003-00 V200-360-604-00
1740-602-500-00 3821-262-202-00                

1740-630-054-00 3821-262-204-00 V201-260-801-60
1740-630-055-00 3827-270-001-00 V201-260-802-00
1740-680-530-00 3827-270-002-00 V201-260-803-50
1740-680-550-00 4101-102-038-00                
1740-903-053-00                V201-260-806-00

1740-903-055-10                V201-260-806-50
1750-208-001-10 7957-501-004-00 V201-260-808-00
1750-208-200-00 8654-901-002-00 V201-260-813-00
2130-713-002-10 J061-210-015-00 V201-261-001-60
2142-581-002-00 J061-224-032-00                

2146-360-014-00                V201-261-006-00
2149-601-031-00 J061-230-038-00 V201-261-010-00
               J061-236-044-00 V201-261-203-00
                              V201-261-204-00
2150-661-002-00 J061-242-050-00 V201-261-205-50

2161-331-001-00 J061-247-055-00 V201-261-206-00
2161-331-400-10 J062-081-087-00 V201-360-802-50
2161-331-401-10 J062-119-126-00 V201-361-009-00
2173-820-003-00                               
2186-536-211-00 K135-002-009-00 V201-361-202-50

2186-536-212-00 K135-017-006-00                
2188-973-200-00 K135-023-000-00                
2500-901-027-00 K135-023-100-00                
2703-101-020-00 K211-001-000-00 V201-361-203-00
               K211-001-006-20                

3610-440-018-00 K211-001-007-00 V201-361-203-50
3625-701-003-00 K211-001-008-00 V201-361-204-00
               K211-001-009-00                
3640-585-001-00 K211-001-100-10                
               K250-019-000-10 V201-361-204-50

 60   62   46  
 53   54   29  
 53   29   54  
 57   29   55  
 69   49   49  

 60   23   54  
 29   62   48  
 29   46   49  
 47   46   48  
 47   56   54  

 47   56   54  
 47   56    5  
 47   47   47  
 47   50   23  
 47   56   62  

 52   56   39  
 52   56   46  
 55   56    9  
 55   48   10  
 59   49   10  

 59   49    4  
 16   50    3  
 16   60   42  
  7    1    6  

 49    1   56  

 29   43   25  
 21    1   39  
 23    1   44  
 62    1   25  
 55    3   25  

 58    3   25  
 30    4   44  
 30    4   23  
 17    4   62  
 55   43    8  

 55   43   26  
 61   43   33  
 58   43   37  
 23   41   36  
 62   71   65  

 46   71   70  
 23   71   39  
 62   71   45  
 21   71   68  
 23   71   51  

 14   30   20  
  3   12    9  
  7   57   16  

 15   37   30  
 16   14   15  

  5   38   20  
 23   37   11  
 27   25   10  
  5   48    8  
  8   23   11  

 10   27   18  
 11   28    7  
  1   14   16  
  3    8   34  

 18    4   33  

 11    5   24  
 12    6   39  
  1    9    2  
  8    7   26  

 10    3   25  

  9    7   12  
  6   11   13  
  3    9    2  

 10   16   12  
 20   12   12  

 47    6    8  
 14    9    5  
 33    8   38  
 32   13    3  
  2    8    4  

  5   10    5  
  1   20    6  
  2   16    2  

 13   18    3  
  5   17    9  

  6   12    9  
  1   10    2  
  7   11   40  

 23    8    8  
 23    2    2  

  6    3    2  
 19    4   14  
 21    5    2  
 13    1    2  
 31    9    3  

144



Numerical Index 1738-097-100-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

V201-361-206-00 V211-360-801-60 V252-341-003-00
V201-361-213-00                               
V203-361-002-00                V252-341-003-50
V203-361-002-50                V252-341-202-50
V203-361-003-00                V252-341-203-00

V210-360-601-20                V300-460-006-00
                                             
                              V301-260-006-00
V210-360-601-60 V211-360-802-00 V304-260-008-00
                                             

                                             
                                             
                                             
V210-360-602-00                               
                                             

                                             
V210-360-602-50                               
V210-560-603-00                               
V210-560-604-50 V211-360-802-50                
V211-260-801-60                               

                              V304-260-010-00
               V211-360-803-00                
                                             
                                             
               V211-360-803-50                

               V211-361-002-00                
               V211-361-002-50 V304-260-012-00
V211-260-802-00 V211-361-003-50                
               V211-361-004-00                
V211-260-802-50 V211-361-004-50 V304-260-016-00

               V211-560-802-00                
               V211-560-802-50 V304-460-008-00
V211-260-805-00 V211-561-001-60 V304-460-010-00
V211-261-002-00 V211-561-002-00                
V211-261-002-50 V211-561-003-00 V304-460-012-00

V211-261-003-50                               
V211-360-801-60 V211-561-003-50 V304-460-014-00
               V211-660-802-50                
               V233-361-201-60                
                              V305-260-008-00

               V251-261-202-5D                
               V251-261-205-50 V305-260-012-00
               V251-341-002-8D V327-262-110-00
               V251-341-003-00                
               V252-261-005-50                

 39   46   10  
 51   46   10  
  8   46   10  

 32   48   10  
  2   49   10  

  1   49   23  
 34   52   62  
 52   62    6  
 10    1    9  
 21    2    9  

 55    5    9  
 55   49   15  
 56   49   16  
 23   50   29  
 47   50   29  

 62   52   29  
 55   57   29  
 43   69   43  
 43    5   46  
  1   29   46  

  1   37   10  
  4   15   10  
  5   33   10  
  8   65   24  
  8    3   39  

  9   16   42  
 41   23   27  
  8   10   29  

 15   39   70  
 10   39   57  

 39   15   69  
 52   24   21  
 41   41   31  
 21   31   37  
 52   37   10  

 55   44   22  
  6   37   53  

 23   28   57  
 34   23   69  
 42   62   40  

 43   10   44  
 43   27   44  
 43   37   30  
 46   31   31  
 46   10   38  

 15   23    3  
  4   44   14  
  7   47    4  
  5    6    9  
  3    4   18  

 24    8   35  
 12   23   34  
 25   48    7  
 34   20    3  
 20    6   11  

 17    2   19  
 18    2    6  
 20    6    5  
 29    2   11  
 17    6   22  

 28   13   32  
 19   16   53  
 26   17   21  
  9    9    9  
  6   28   41  

 26   32    5  
 22    2   11  
 14    7   15  
  5    7   30  

 18   12    9  

 18    7    9  
 21   48    8  
 21   21   46  
 12    4    4  
 32    6    3  

 19   18    4  
  5   18   16  
  9    6   11  

 18    8   38  
  4    5   19  

 26   16    3  
  2   36   14  

 27   13   14  
 11   25   15  
 14   25    9  

  4    8    7  
 28    7   11  
 30   37    3  
 13    9   25  
 15   10    5  

145



Numerical Index 1738-097-100-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

V328-262-110-00 V401-160-012-00 V411-260-008-00
V334-260-010-00                               
V334-260-020-00                V411-260-010-00
V334-460-010-00                               
                                             

V335-260-012-00                               
V350-160-006-00                               
                                             
                                             
                                             

V360-260-006-00                               
                                             
V361-260-006-00                               
V362-260-008-00                               
               V401-160-014-00 V411-260-012-00

V363-260-008-00                               
                                             
V401-160-006-00 V401-160-016-00                
V401-160-008-00                V411-260-014-00
               V401-160-020-00 V411-260-016-00

               V401-170-008-00                
               V411-260-004-00                
               V411-260-005-00 V500-161-601-50
               V411-260-006-00 V500-162-001-50
                                             

                                             
                                             
V401-160-010-00                V500-162-002-00
                                             
                                             

                                             
                                             
               V411-260-008-00                
                                             
                                             

                                             
                                             
                              V500-162-502-00
                                             
                                             

                                             
                              V500-162-502-50
                                             
                                             
V401-160-012-00                V500-163-001-50

  7   10   49  
 72   22   62  
 31   25    6  
  8   26   10  

 31   33   10  

 55   36   10  
 46   37   25  
 47   39   29  
 47   44   30  
 48   45   39  

 48   51   41  
 55   65   42  
 49   68   50  
  5   70   56  

 53   53   25  

 33   57   27  
 65   69   44  
 29   57   51  
  3   69   31  
  4   31   44  

 10   43   57  
 18   49   69  
 18   41   52  
 24    6   23  
 34    7   41  

 42    7   41  
 43    9   62  
  2   29    7  
  6   41    7  
  8   46    9  

 10   47   17  
 10   48   27  
 10    4   29  
 23    9   29  
 24   10   29  

 25   17   30  
 31   18   46  
 31   18   29  
 32   23   31  
 37   27   38  

 38   29   44  
 39   29    7  
 56   34   21  
 62   46   31  
  8   46    9  

 11   20   18  
 14    2   41  
  3    6   13  
  6   10    7  
  6    3   13  

 21    9   17  
 35   41   10  
  7   16   49  

 13   39    4  
 15    3    7  

 12    2    7  
  3    3    8  

 16    3    9  
 15    3   13  
  8   13    7  

  8   13    9  
  8   14   40  

 39    4    5  
 14    5   14  
 13    4   29  

 27   18    5  
  3   12    6  

 11   17   21  
 11    8   43  
  8    3   13  

  3   14   16  
 22    7   42  
  4   40    4  

 14   14   15  
  8   18    8  

  6   15    5  
 12    5    5  
 16   14   15  
  3   13   19  

 31   28   35  

  9    7    5  
 10    4   19  
 24   12   50  
  6   42   26  

 39    4    6  

  4   14   14  
  8   18   12  

 14   13    4  
  4    8   15  

 10   40   14  

146



Numerical Index 1738-097-100-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

V500-163-002-00 V600-110-630-40 V705-140-052-00
V500-164-002-50                               
V511-100-805-00                               
                              V706-140-040-00
V522-100-801-80                               

               V600-110-630-50 V706-140-050-00
               V600-110-630-60 V707-140-055-00
               V600-110-690-70 V707-140-062-00
V523-100-801-60 V607-110-620-40 V707-140-080-00
V523-101-002-40 V607-110-620-50 V720-101-900-70

               V607-110-630-40                
               V653-622-282-00 V720-101-900-90
               V654-416-201-70                
               V682-200-001-00 V720-102-401-00
                                             

V530-240-502-40                               
V580-140-403-60                               
V580-140-502-00                               
                              V720-102-401-40
V580-140-502-50 V682-200-001-90                

                                             
V580-140-503-20 V704-140-014-00                
               V704-140-020-00 V720-102-401-60
V580-140-601-60                V720-102-401-80
V580-140-602-50                V720-103-504-20

               V704-140-022-00 V720-103-504-40
V580-140-602-80                V720-105-705-50
V580-140-604-00                V720-111-900-60
               V704-140-025-00                
V600-110-600-50                V720-112-401-20

                                             
V600-110-600-80                               
V600-110-600-90                V720-112-401-80
V600-110-601-00                               
                                             

V600-110-620-40                V720-112-402-00
                                             
               V704-140-030-00 V720-112-402-20
V600-110-620-50 V704-140-035-00 V720-113-502-80
                              V721-103-107-00

               V705-140-028-00 V721-103-109-00
               V705-140-047-00 V721-103-111-50
V600-110-620-60                V721-113-105-00
               V705-140-052-00 V721-113-106-00
V600-110-620-80                V723-101-501-40

  8   12   23  
 44   14   35  
 29   19   62  
 29   23   35  
 10   62   40  

 15   37   35  
 25   26   37  
 39   37   37  
 24   11   26  
 10   19   39  

 23   20   41  
 37   13   57  
 37   11   69  
 37   17    4  
 62   18   18  

 24   18   18  
 39   21   24  
 17   23   41  
 42   62   17  
 21   28   21  

 35   28   23  
 17   18   62  
 44   11   25  
 13   19   28  
 23   20   36  

 62   13    4  
  8   29   41  

 23   29   43  
 62   11   71  
 37   19   39  

 37   23   39  
 37   23   71  
 24   31   43  
 24   35   57  
 35   37   69  

 11   62   43  
 14   62   43  
 19   26   43  
 23   37   43  
 35   40   36  

 37   15   37  
 62   37   28  
 24   37   43  
 37   12   39  
 26   19   16  

 14   12   17  
 28    3    7  
  2    2   18  

 42   14   16  
 29   16    5  

  3    8   15  
 11    5   16  
 10   13    9  
  9    8    8  

 31    8   21  

  4    5   20  
  6    2    9  

 31    5   10  
 35    4    4  
  5    8    5  

 26   18   13  
 22    3   28  
  9   21   23  

 12   13   14  
 11    4    7  

 12    8   24  
 16   14   24  
 22    9   13  
  6   15   10  

 45    7    4  

 44    4    8  
 24    3    2  
 10   56   16  
 10    6    8  
 11    9   12  

 23   12   18  
 14   39    7  
 12   19   32  
 13    5    7  
 14   29    8  

  3   15    8  
  4   38   25  

 11    7   15  
 16   15    3  
  2    6    7  

 27   10    4  
 17    3   12  
 21   19   14  
 28   13   13  
  6    3    2  

147



Numerical Index 1738-097-100-00

Part Code Fig.Key Part Code Fig.Key Part Code Fig.Key

V723-102-003-00                               
V742-135-500-60                               
V744-114-280-70                               
V744-120-350-70                               
                                             

                                             
V744-135-520-80                               
                                             
V744-135-550-80                               
V760-150-000-00                               

V763-150-000-00                               
                                             
                                             
V780-140-000-10                               
V780-140-000-1T                               

V781-160-000-6B                               
                                             
V782-160-000-2T                               
                                             
V782-160-000-4B                               

V881-005-001-20                               
                                             
V889-000-081-60                               
                                             
V999-200-003-00                               

                                             
                                             
                                             
                                             
                                             

                                             
                                             
                                             
                                             
                                             

                                             
                                             
                                             
                                             
                                             

                                             
                                             
                                             
                                             
                                             

 15            
 40            
 43            
  8            

 11            

 14            
 23            
 62            
 20            
 29            

  8            
  9            

 29            
 32            
 71            

 23            
 62            
  8            

 43            
 37            

 66            
 66            
 64            
 64            
 63            

 63            
 64            
 64            
 66            
 66            

 67            
 67            

               
               
               

               
               
               
               
               

               
               
               
               
               

 11            
  2            

 13            
  2            
  2            

  5            
 18            
 20            
  8            

 38            

  3            
  4            
  7            
  4            
  6            

  5            
 26            
  4            

 24            
 20            

  4            
  9            
  4            
  9            
  5            

 10            
  5            

 10            
  5            

 10            

  5            
 10            

               
               
               

               
               
               
               
               

               
               
               
               
               

148



Alpabetical Index 6003-097-240-00

Description Fig.Key Description Fig.Key Description Fig.Key

ADAPTER/210X070 ASSY BOLT/FLANGE DOWEL
ARM/CONTROL BOLT/M10X1.25X82 DRIVE/TACHOMETE ASSY
ARM/FLOATING COMP BOLT/M6 EYEBOLT
ARM/TENSION BOLT/M6 FAN/COOLING
ARMATURE/STARTE ASSY BOLT/M6X10 FLANGEBOLT

BALL BOLT/M6X18 FLANGEBOLT
BEARING,BALL BOLT/THROUGH FLANGEBOLT
BEARING,RB/6002SS BOLT/WS FLANGEBOLT
BEARING,RB/6004 BOLT/WS FLANGEBOLT
BEARING,RB/6005 BOLT/WS FLANGEBOLT

BEARING,RB/6203 BRACKET ROCKER SHAFT FLANGEBOLT
BEARING,THRUST CRANK BRACKET,ROCKER SHAFT FLANGEBOLT
BEARING,THRUST CRANK BRUSH/STARTER FLANGEBOLT
BEARING,THRUST CRANK CAMSHAFT/INJPUMP FLANGEBOLT
BEARING/CONNECTING R CAP FLANGEBOLT

BEARING/CONNECTING R CAP,BLANK/30 FLANGEBOLT
BEARING/CONNECTING R CAP,OIL FILLER FLANGEBOLT
BEARING/CRANK/LOWER CAP,SEALING FLANGEBOLT
BEARING/CRANK/UPPER CARTRIDGE/OILFILTER FLANGEBOLT
BEARING/NEEDLE CENTER CRANK PULLEY FLANGEBOLT

BEARING/NEEDLE CLAMP FLANGEBOLT
BEARING/OILLESS CLAMP,STRAINER FLANGEBOLT
BEARING/OILLESS CLAMP/WIRE/10-15 FLANGEBOLT
BEARING/OILLESS CLUTCH/STARTER ASSY FLANGEBOLT
BEARING/WATER PUMP COLLAR FLYWEIGHT

BEARING/WATERPUMP CONNECTINGROD ASSY FLYWHEEL ASSY
BEARING/WITH SHOCKAB CONNECTOR/FUEL FRAME/COMMUTATOR END
BELT VHM034 CONNECTOR/GLOWPLUG GASKET
BODY/OILPUMP CONNECTOR/OILFILTER GASKET
BODY/WATERPUMP CONTROLROD GASKET

BOLT CONTROLSLEEVE GASKET
BOLT COUPLER GASKET
BOLT COVER GASKET
BOLT COVER GASKET
BOLT COVER/CYLINDER HEAD GASKET

BOLT COVER/INJECTIONPUMP GASKET
BOLT CRANKSHAFT ASSY GASKET
BOLT,JOINT CUP/SEALING/12 GASKET,EXH.MANIFOLD
BOLT,SEMS/M10X20 CUP/SEALING/16 GASKET,EXH.MANIFOLD
BOLT,SEMS/M6X12 CUP/SEALING/28 GASKET,INLET MANIFOL

BOLT,SEMS/M6X12 CUP/SEALING/36 GASKET,INLET MANIFOL
BOLT,SEMS/M8X25 7T CUTTER,VALVE GASKET,NOZZLE
BOLT/CONNECTINGROD CYLINDERBLOCK ASSY GASKET/COVER
BOLT/FLANGE CYLINDERHEAD ASSY GASKET/COVER
BOLT/FLANGE DELIVERYVALVE GASKET/COVER

 22   23    5  
 20    1    9  
 20    9   27  
 22    9   18  
 28   20    3  

  1   20    3  
 29   28    5  
 15   16    7  
 20   18    9  
  9   23    9  

 20   11    9  
  5   11    9  
  6   28    9  
  6   20    9  
  6   29    9  

  6    9   11  
 13    2   16  
  5    1   17  
  5   16   17  

 28   15   17  

 28   29   17  
 28   16   17  
 28   17   23  
 28   28   24  
 17   29   20  

 17   13   15  
 28   21   28  
 18   24    2  
 16    9   17  
 17   27   24  

  5   27   25  
  9   29   25  

 11    9   26  
 15   28   27  
 15    2   27  

 16    5   27  
 27   15   27  
 16    5    4  
  8    9   25  

 12    5    3  

 20    5   25  
  4   11   19  

 13    5    5  
 10    1    9  
 15   27   25  

  1    6   21  
 27    7   37  
 18   34   52  
  2   35    1  
  5   16    3  

  5    7    4  
  4   30   26  
  8    6    4  

 12    4   10  
 51    9   11  

 11   12   13  
 13   13   14  
  2    2   15  
  4    8   17  
  5   13   39  

  6   40   19  
  7    2   11  

 12    2   13  
 11   15   18  
  8   12   24  

  9    9   25  
 12   10   29  
 14   21    4  
 16    6    7  
  3    5   15  

  4    5    5  
 13    1   10  
  5    4    5  
  2    2    8  
  2   48    6  

  2   51    5  
 45   10   22  
 18   54   17  
 13   11    5  
 16    1   53  

  7   24   55  
 54    1   57  
 13    7    2  
  4    4    7  
  5    3    2  

 14    4    6  
  3    5    2  
  6    1   25  
  2    1   55  
  9    3   11  

149



Alpabetical Index 6003-097-240-00

Description Fig.Key Description Fig.Key Description Fig.Key

GASKET/CYLINDERHEAD METAL,CRANK SET PIN
GASKET/CYLINDERHEAD NIPPLE PIN
GASKET/GEARCASE NOZZLE PIN,CONTROL
GASKET/GEARCASE NUT PIN,GROOVE
GASKET/HOUSING NUT PIN,PISTON

GASKET/HOUSING NUT PIN,STARTING SPRING
GASKET/PLATE NUT PIN/ARM
GASKET/PLATE NUT PIN/IDLEGEAR
GASKET/SPACER NUT PIN/SNAP
GASKET/SPACER NUT PIN/STRAIGHT

GASKET/WATER PUMP NUT PIN/STRAIGHT
GASKET/WATER PUMP NUT,CAP/M 8 PIN/STRAIGHT
GEAR/CAMSHAFT NUT/CAP PIN/STRAIGHT
GEAR/CRANK NUT/M08 PIN/STRAIGHT
GEAR/IDLE ASSY NUT/M08 PIN/STRAIGHT

GEAR/INJECTIONPUMP NUT/M08 PIN/TUBE
GEAR/OILPUMP ASSY NUT/M08 PIN/TUBE
GEAR/STARTER PLANETA NUT/M10 PIPE,OIL
GEAR/STARTERINTERNAL NUT/M8 PIPE,WATER OUTLET
GEARCASE ASSY NUT/M8 PIPE/FUEL

GENERATOR/12V-8.5A NUT/M8 PIPE/INJECTION ASSY
GLOWPLUG NUT/M8 PIPE/INJECTION ASSY
HANGER NUT/NOZZLERETAINING PIPE/INJECTION ASSY
HOLDER DELIVERY VALV NUT/PINIONSTOP PIPE/WATER PUMP
HOLDER/JE/9-9 O-RING PIPE/WATERDRAIN

HOLDER/NOZZLE ASSY O-RING PISTON
HOLDER/STARTER ASSY O-RING PISTON/OV
HOSE/RABBER O-RING 1A S50 PISTON/OV
HOSE/RUBBER O-RING 1A S50 PISTON/VALVE/RELIEF
HOUSING,PUMP O-RING/P 8 PLATE

HOUSING/STARTER ASSY O-RING/P15 PLATE
HOUSING/THERMOSTAT O-RING/P15 PLATE COMP
INJECTIONNOZZLE ASSY O-RING/P18 PLATE,THRUST
INJECTIONPUMP ASSY OILPAN COMP PLATE,THRUST INJPUMP
KEY/07X05X09 OILPUMP ASSY PLATE/ADJUST

KEY/07X05X09 OILSEAL PLATE/FRONT
KEY/07X05X43 OILSEAL PLATE/REAR
LEVELGAGE ORING PLATE/T=1.80
LEVER/CONTROL COMP ORING PLATE/T=1.825
LEVER/PINIONDRIVE PACKING PLATE/T=1.85

LINK,CONTROL PACKING PLATE/T=1.875
MANIFOLD(INLET) ASSY PACKING PLATE/T=1.90
MANIFOLD,EXH PIN PLATE/T=1.925
METAL,CRANK SET PIN PLATE/T=1.95
METAL,CRANK SET PIN PLATE/T=1.975

  1    6   27  
 25    5   27  
  9   26   20  

 25    9    9  
 17   11   13  

 25   20    5  
  9   26    9  

 25   28    5  
 17   28    9  
 25   28    5  

 17   29    5  
 25    9    8  
 12    2    9  
 15    9   15  
 12   11   16  

 20   17    5  
 16   17    9  
 28   23   16  
 28    9   17  
  9    9   21  

 23    9   19  
 24   28   19  
 10   26   19  
 27   28   17  
  9    9    5  

 26   17   13  
 28   25   14  
  2    9   14  

 17   25    9  
 27   20   27  

 28   16   28  
 17   25   29  
 19    7   12  
 20    7   20  
 12   16   23  

 20    5    9  
 15   25    8  
  5   27   27  

 20   27   27  
 28    9   27  

 20   16   27  
  3   25   27  
  4    5   27  
  5    9   27  
  6   15   27  

  6    3    9  
  3   22   13  

 29   16   20  
 14   36   28  
 23   17    3  

 20   28   27  
 44   18   23  
 15   28    6  
 16   29   24  
 19   34   16  

 12    8   18  
 18   21    3  
  2    4    8  
  3   12    7  
  6   20    5  

  9   14   15  
  3   19   48  

 17    7   12  
 18   20   27  
  1   52    2  

  1   56    3  
  3   32    4  
  1   15    5  
  6   23   11  

 16   42   23  

  1   28    1  
  3   21    1  
  6   47    3  

 20   16   31  
  1   25   49  

  7    9   27  
 22   17    1  
  1    3    4  
  1    1   13  
  3    1    3  

 10   14   43  
  4   10    1  

 28    7   18  
 24   10   33  
 19   22   19  

 19   14   34  
  1   13   20  
  1   17   35  

 10   25   21  
  1    2   36  

150



Alpabetical Index 6003-097-240-00

Description Fig.Key Description Fig.Key Description Fig.Key

PLATE/T=2.00 RING/O SHIM/0.54
PLATE/T=2.025 RING/PISTON SET SHIM/0.56
PLATE/T=2.05 RING/PISTON/OV SET SHIM/0.58
PLATE/T=2.075 RING/PISTON/OV SET SHIM/0.80
PLATE/T=2.10 RING/SNAP SHIM/INJECTION P/0.1

PLATE/T=2.125 RING/SNAP SHIM/INJECTION P/0.2
PLATE/T=2.15 RINGGEAR SHIM/INJECTION P/0.3
PLATE/T=2.175 ROCKERARM SHIM/INJECTION P/0.4
PLATE/T=2.20 ROCKERSHAFT ASSY SHIM/INJECTION P/0.5
PLATE/T=2.225 ROD,PUSH SLEEVE,FRANGE

PLATE/T=2.25 ROTOR/OUTER SOLENOID
PLATE/T=2.275 ROTOR/WATERPUMP SPACER
PLATE/T=2.30 SCREW SPACER
PLATE/T=2.325 SCREW SPACER,OIL FILTER
PLATE/T=2.35 SCREW SPACER,WATER PUMP

PLATE/T=2.375 SCREW SPACER/FAN/48
PLATE/T=2.40 SCREW SPRING
PLATE/T=2.425 SCREW ADJUST SPRING DELIVERY VALV
PLATE/T=2.45 SCREW/WATER PUMP SPRING,NOZZLE
PLATE/T=2.475 SEAL SET/WATER PUMP SPRING,PLUNGER

PLATE/T=2.50 SEAL,BEARING CAP SPRING,RETURN
PLATE/T=2.525 SEAL,BEARING CAP SPRING,SETTING
PLATE/WATER PUMP SEAL,BEARING CAP/7 SPRING/GOVERNER
PLUG SEAL,BEARING CAP/7 SPRING/RELIEF VALVE
PLUG SEAL,CYL.HEAD COVER SPRING/STARTERBRUSH

PLUG SEAL,CYL.HEAD COVER SPRING/STARTING
PLUG SEAL,OIL SPRING/VALVE
PLUG/M14X1.5 SEAL,OIL STARTER
PLUG/PT1/2 SEAL,OIL STARTER ASSY
PLUG/PT3/4 SEAL,OIL STOPPER/FULLLOAD

PLUG/SCREW SEAL/WATER PUMPPULLE STRAINER
PLUNGER ASSY SEAT,SPRING STUD
POINTER SEAT,SPRING STUD
PULLEY SEAT,SPRING STUD
PULLEY ASSY SEAT,VALVE SPRING STUD

PULLEY COMP SHAFT,CAM STUD
PULLEY,WATER PUMP SHAFT/HYDRAULIC ASSY STUD
REGULATOR SHAFT/ROCKERARM ASSY STUD
RELAY,SOLENOID SHAFT/STARTER PLANET STUD
REPAIR/ENGINESET SHIM/0.10 STUD/M8X40

RING,SNAP SHIM/0.20 SWITCH/MAGNETIC ASSY
RING,SNAP SHIM/0.30 SWITCH/OILPRESSURE
RING,SNAP/ 4 E SHIM/0.40 SWITCH/OVERHEAT
RING,SNAP/12 C SHIM/0.50 TAPPET
RING,SNAP/16 C SHIM/0.52 TAPPET

 27    9   26  
 27   13   26  
 27   14   26  
 27   14   26  
 27   28   20  

 27   28   20  
 27   15   20  
 27   11   20  
 27   11   20  
 27   11   27  

 27   16   24  
 27   17    9  
 27   27   26  
 27   27    9  
 27   28   17  

 27   29   18  
 27   29   11  
 27   11   27  
 27   17   26  
 27   17   27  

 27    5   20  
 27   25   20  
 17    5   20  
  5   25    9  
  9    2   28  

 11   25   20  
 27    1   11  
  7    9   29  
  1   25   23  
  5   25    9  

  9   17   16  
 27   26    1  
  8   27    5  

 15   27    5  
 15   11    9  

 29   12    9  
 18    9    9  
 23   11    9  
 24   28   17  
 25   26    5  

 13   26   28  
 27   26   24  
 20   26   24  
  9   26   11  

 11   26   27  

 22   38    8  
 37    2    9  
 23    2   10  
 38    4   11  
 24   21    3  

 39   22    4  
 25    6    2  
 40    9    5  
 26    8    6  
 41    7    8  

 27    4    5  
 42    6   46  
 28   11   14  
 43   50   41  
 29   33   15  

 44   11    3  
 30   12   14  
 45   16    4  
 31   10   12  
 46    5   15  

 32    8   26  
 47    8   22  
  9    9   23  
  5    9   32  
  3    3    4  

 11    4   31  
 56    4    3  
  2    9    2  
  3    2    8  

 30   12   19  

 26    7    8  
  2   13    8  
  2   16   19  

 11   17   29  
 10    4    5  

  3    1    6  
  2   50    7  
  2   10   49  
  8   15   17  
  1    2   20  

  4    3   20  
 14    4    1  
 21    5    2  
 33    6    6  
 15    7   12  

151



Alpabetical Index 6003-097-240-00

Description Fig.Key Description Fig.Key Description Fig.Key

THERMOSTAT
THRUSTPIECE
VALVE/EXHAUST
VALVE/INTAKE
VALVE/RELIEF ASSY

WASHER
WASHER
WASHER
WASHER
WASHER / M6

WASHER,SP/M 6
WASHER,SP/M 8
WASHER,SP/M 8
WASHER,SP/M6
WASHER/08X14X01

WASHER/08X14X01
WASHER/08X14X01
WASHER/9X22X2
WASHER/SK
WASHER/SK

WASHER/SK
WATERPUMP ASSY
YOKE/STARTER ASSY

 17            
 20            
 11            
 11            
  9            

 15            
 28            
 29            
 29            
 20            

 20            
  9            
  9            

 15            
  9            

  9            
 25            
 23            
 28            
 28            

 28            
 17            
 28            

               
               

               
               
               
               
               

               
               
               
               
               

               
               
               
               
               

               
               
               
               
               

 26            
 17            
  2            
  1            

 30            

 15            
 31            
  6            
  7            

 29            

 30            
 53            
 57            
 14            
 18            

 27            
 23            
  5            

 24            
 25            

 26            
  1            
  1            
               
               

               
               
               
               
               

               
               
               
               
               

               
               
               
               
               

               
               
               
               
               

152



Alpabetical Index 1738-097-100-00

Description Fig.Key Description Fig.Key Description Fig.Key

ADAPTER/BOLT/G3/8 BAND,WIRE/140 BEARING/NEEDLE
ARM,SHIFT BAND,WIRE/140 BEARING/NEEDLE
ARM/BRAKE/LH COMP BAND,WIRE/140 BEARING/NEEDLE
ARM/BRAKE/RH COMP BAND,WIRE/250 BLOT/M14X10
ARM/DIEF COMP BAND,WIRE/250 BLUB/12V-21/5W

ARM/DIFFLOCK BAND/CLEANER BOARD/WIREING ASSY
ARM/KNUCKLE/LH BATTERY/46B24R ASSY BOLT
ARM/KNUCKLE/RH BEARING BOLT
ARM/LIFT BEARING BOLT
ARM/MIRROR ASSY BEARING BOLT

ARM/PITMAN BEARING,BALL BOLT
ARM/PLATE BEARING,BALL BOLT
ARM/POSITION COMP BEARING,CLUTCH RS BOLT
ARM/POSITION COMP BEARING,NEEDLE BOLT(S) M10X25
ARM/PTO COMP BEARING,NR/KT162017 BOLT(S)7

ARM/PTO/MID ASSY BEARING,NR/TLA222820 BOLT(SP)/M6X16
ARM/PTO/MID ASSY BEARING,RB/6005 BOLT(SP)/M6X16
ARM/SHIFT/MAIN COMP BEARING,RB/6005 BOLT(SP)/M6X16
ARM/SHIFT/MID COMP BEARING,RB/6008 BOLT(SP)/M6X16
ARM/SHIFT/MID COMP BEARING,RB/6009 BOLT(SP)/M6X16

ARM/SHIFT/MID COMP BEARING,RB/6010 BOLT,ADJUST
ARM/SHIFT/MID COMP BEARING,RB/6010 BOLT,SEMS
ARM/SHIFT/PTO COMP BEARING,RB/6204 BOLT,SEMS
ARM/SHIFT/SUB COMP BEARING,RB/6204 BOLT,SEMS
ARM/STEERING ASSY BEARING,RB/6204 BOLT,SEMS

ARM/SUB COMP BEARING,RB/6204NR BOLT,SEMS
BALL BEARING,RB/6205 BOLT,SEMS
BALL BEARING,RB/6205 BOLT,SEMS
BALL BEARING,RB/6205 BOLT,SEMS (SP)
BALL BEARING,RB/6205 BOLT,SEMS (SP)

BALL BEARING,RB/6205NR BOLT,SEMS (SP)
BALL BEARING,RB/6206 BOLT,SEMS (SP)
BALL BEARING,RB/6206 BOLT,SEMS (SP)
BALL BEARING,RB/6208 BOLT,SEMS (SP)
BAND BEARING,RB/6304 BOLT,SEMS (SP)

BAND BEARING,RB/6304 BOLT,SEMS (SP)
BAND BEARING,RB/6304 BOLT,SEMS (SP)
BAND BEARING,RB/6304 BOLT,SEMS (SP)
BAND BEARING,RB/6304 BOLT,SEMS (SP)
BAND,WIRE/140 BEARING,RB/6304NR BOLT,SEMS (SP)

BAND,WIRE/140 BEARING,RB/6305 BOLT,SEMS (SP)
BAND,WIRE/140 BEARING,RB/6306 BOLT,SEMS (SP)
BAND,WIRE/140 BEARING/BALL BOLT,SEMS (SP)
BAND,WIRE/140 BEARING/BALL 6305SH2 BOLT,SEMS (SP)
BAND,WIRE/140 BEARING/BALL 6305SH2 BOLT,SEMS (S) M8X16

 43   56   19  
 17   56   23  
 29   56   62  
 29   56   15  
 27   56   53  

 24    3   54  
 37    6    2  
 37   12   23  
 40   15   32  
 52   37   39  

 31   72   51  
 46   72   62  
 42    8   72  
 42   12   52  
 21   11   41  

 23   13   10  
 62   37   21  
 15   37   55  
 23   37   55  
 23   24   56  

 62   24   72  
 62   35    1  
 21   11   16  
 16   14   21  
 31   19   34  

 16   11   39  
 17   23   52  
 18   35   55  
 18   37    6  
 21   62   23  

 23   19   34  
 28   24   42  
 28   37   43  
 62   26   43  
  6   12   43  

  6   14   46  
 56   19   46  
 56   23   46  
 56   62   46  
  6   20   46  

  6   37   48  
 56   26   49  
 56   11   49  
 56   12   52  
 56   20    1  

 31   26   13  
 11   29    8  
 54   31    8  
 55   18   20  
  1   30    7  

 29    6   10  
 33    4    3  
 34    3   34  
  4    9    5  

 24   13   15  

  2   10    4  
  7   11   33  
  4   17   19  

 11    8    4  
  9    5    6  

 36    2   34  
 35   11   20  
 13   23   17  
 20   14   18  
 44   12   20  

 22   13   16  
 43   14   24  
  6    3    7  
  1    4   18  

 16   11   12  

  3    8    4  
  4   16   25  
  8    2   26  

 18   27    2  
  3   17   27  

 21    8   11  
  4   21   14  
  8   28    4  

 13    6   28  
 16   12   30  

 17    3   13  
 15    2   15  
 21   14   23  
 25   16   44  
 10    5   47  

 15    8    6  
 11    5    4  
 16    4    8  
 19    2   23  
 24    3    6  

153



Alpabetical Index 1738-097-100-00

Description Fig.Key Description Fig.Key Description Fig.Key

BOLT,SEMS (S) M8X16 BOLT/M12X25 BOLT/SP
BOLT,SEMS (S) M8X16 BOLT/M12X30 BOLT/SP
BOLT,SEMS (S) M8X16 BOLT/M12X30 BOLT/SP
BOLT,SEMS (S) M8X16 BOLT/M12X30 BOLT/SP
BOLT,SEMS (S) M8X16 BOLT/M12X30 BOLT/SP

BOLT,SEMS (S) M8X16 BOLT/M12X35 BOLT/SP
BOLT,SEMS (S) M8X16 BOLT/M12X40 BOLT/SP
BOLT,SEMS(SP) BOLT/M12X40 BOLT/SP
BOLT,SEMS/M8X25 7T BOLT/M12X40 BOLT/SP
BOLT,SM/M08X25 BOLT/M12X40 BOLT/SP

BOLT,SM/M08X25 BOLT/M12X45 BOLT/SP
BOLT,SM/M08X25 BOLT/M12X55 BOLT/SP
BOLT/ADJUST BOLT/M12X60 BOLT/SP
BOLT/ADJUST BOLT/M4X12 BOLT/SP
BOLT/BATTERY BOLT/M5X16 BOLT/SP

BOLT/KNOB/M06X13 BOLT/M5X30 BOLT/STUD
BOLT/KNOB/M06X27 BOLT/M8X20 BOLT/STUD
BOLT/M 6X20 BOLT/M8X25 BOLT/STUD
BOLT/M 8X130 BOLT/M8X25 BOLT/STUD
BOLT/M 8X16 BOLT/M8X25 BOLT/STUD

BOLT/M 8X20 BOLT/M8X25 BOLT/STUD/M10X35
BOLT/M 8X25 BOLT/M8X28 11T BOLT/STUD/SEAL
BOLT/M 8X35 BOLT/M8X30 BOLT/STUD/SEAL
BOLT/M 8X35 BOLT/M8X45 BOOT
BOLT/M 8X60 BOLT/M8X50 BOOT

BOLT/M 8X65 BOLT/S BOOT,CHANGE
BOLT/M 8X80 BOLT/S BOOT/HORN
BOLT/M06X08/APSET BOLT/S BOOT/STEERING
BOLT/M10X1.25X20 BOLT/S BOX ASSY
BOLT/M10X100 BOLT/S BRACKET COMP

BOLT/M10X16 BOLT/S BRACKET COMP
BOLT/M10X16 BOLT/S BRACKET/AXLE ASSY
BOLT/M10X20 BOLT/S BRACKET/BATTERY COMP
BOLT/M10X30 BOLT/S BRACKET/CLEANER COMP
BOLT/M10X30 BOLT/SEAL BRACKET/COUPLER/7P

BOLT/M10X35 BOLT/SET/M16X60 BRACKET/FILTER COMP
BOLT/M10X35 BOLT/SET/M16X60 BRACKET/GRILLE COMP
BOLT/M10X45 BOLT/SM/M8X1.25X30 BRACKET/LAMP
BOLT/M10X55 BOLT/SP BRACKET/LEVER COMP
BOLT/M10X60 BOLT/SP BRACKET/LEVER COMP

BOLT/M10X90 BOLT/SP BRACKET/RADIATO COMP
BOLT/M10X90 BOLT/SP BRACKET/REAR COMP
BOLT/M12X25 BOLT/SP BRACKET/REFLECTOR
BOLT/M12X25 BOLT/SP BRACKET/SEAT COMP
BOLT/M12X25 BOLT/SP BRACKET/SEAT/F COMP

  1   37   23  
  4   10   29  
  5   36   33  
  8   44   37  
  8   65   47  

  9   70   49  
 41   25   49  
 62   39   50  
 24   45   50  
 15   68   52  

 16   51   55  
 40   25   57  
 29   25   62  
 72   54   65  
  6   48   69  

 47   55   10  
 52   15   10  
 47   18   10  
 42   18   27  
 39   24   31  

 46   28   31  
 44   43   10  
  9   17   37  

 10   21    9  
 10   41   55  

  4    8   15  
  3   10   55  
  4   15   48  
  8   37   72  

 39   39    8  

  6   43   46  
 56   43   32  
 31   52    6  
 37   72    3  
 44    5   55  

 10   57    4  
 10   69   47  
 39   34   53  
 10    1    5  
 25    2   42  

 23    3    1  
 62    5   31  
  8    5   49  

 26   15   50  
 33   23   50  

 26   40   48  
 22   18   28  
 14    8    7  
  5   38   32  

 18    2   17  

 18    2    2  
 21    3    6  
 48   14    2  
 18    2    6  
  5    2   13  

  4    3   19  
  8    4   16  

 10    5   28  
 15   16    7  
  5    4   17  

 19   30    3  
 20   18    9  
 16    2   14  
  2   10    7  

 24   10    9  

 39   13    5  
  6   17    8  
  2    6   37  

 26   15   15  
 25    9   24  

 12   21   15  
 13   32   13  
 10   12    9  
  7   36    1  
  5   19   11  

 12    9   16  
 12   26    1  
  8    5    1  
  5    5   11  

 16    7   25  

  4    2   21  
 21    3   18  
  6    7   12  

 10   20   13  
  8    6    1  

  2   12   25  
  3    2   27  
  9    9    9  
  9    2    7  
  2   29    5  

154



Alpabetical Index 1738-097-100-00

Description Fig.Key Description Fig.Key Description Fig.Key

BRACKET/SEAT/R COMP CAP,TIRE VALVE CLUTCH/DIFFLOCK
BRACKET/STEERIN COMP CAP,TIRE VALVE COLLAR
BRACKET/TANK COMP CAP/FUEL ASSY COLLAR,PINION THRUST
BULB CAP/OIL/30 COLLAR,SHIFTER
BULB/12V/45/40W CAP/PARKING COLLAR,SHIFTER

BULB/12V/5W CAP/SEAL/47 COLLAR,THRUST
BULB/12V21W CAP/SEAL/47 COLLAR,THRUST
BULB/12V21W CAP/STEERING COLLAR/21X36X1
BULB/12V5W CASE ASSY COLLAR/21X36X1
BULB/LAMP/12V/1.7W CASE,DIFF COLLAR/22X34X2

BUSH CASE,SPRING COLLAR/25X32X3
BUSH,LEVER CASE,SYLINDER COLLAR/25X32X3
BUSH,LEVER CASE/DIFF COLLAR/26X36X3
BUSH/25X28X25 CASE/FINAL COLLAR/48X52X17
BUSH/25X28X27 CASE/FINAL CONNECTOR

BUSH/25X28X27 CASE/JOINT/A COMP COUPLING/16X27X62
BUSH/35X39X26 CASE/JOINT/B COMP COVER
BUSH/35X39X30 CASE/PTO/MID COVER ASSY
BUSH/40X43X30 CASE/PTO/MID COVER,DUST
BUSH/62X67X30 CASE/STEERING ASSY COVER,DUST

BUSH/COLUMN CASE/TRANSMISSION/F COVER,PUMP
BUTTON CASE/TRANSMISSION/RE COVER,SIDE
CABLE CHAIN,CHECK RH COVER/CHANGE
CABLE CHAIN/CHECK/148 COMP COVER/CLUTCH/18 COMP
CABLE ASSY CLAMP,HARNESS COVER/DUSH/F

CABLE/ACCELERATOR CLAMP,HARNESS COVER/DUSH/R
CABLE/BATTERY ASSY CLAMP,HARNESS COVER/DUSH/REAR
CABLE/EARTH CLAMP/32 COVER/FUSE
CABLE/HOOD COMP CLAMP/WIRE/10-15 COVER/LH
CABLE/PEDAL ASSY CLAMP/WIRE/24-32 COVER/PLATE

CAM,DIFF-LOCK CLAMP/WIRE/24-32 COVER/PLATE
CAP CLAMP/WIRE/30-38 COVER/RH
CAP CLAMP/WIRE/36-44 COVER/SAFETY/LH/F
CAP,BLANK/52 CLAMP/WIRE/36-44 COVER/SAFETY/LH/R
CAP,BLANK/52 CLAMP/WIRE/42-50 COVER/SAFETY/RH

CAP,OIL ASSY CLAMP/WIRE/47-55 COVER/SHIELD COMP
CAP,PTO SHAFT CLEANER/AIR ASSY COVER/SIDE/LH COMP
CAP,PTO SHAFT CLIP COVER/SIDE/RH COMP
CAP,PTO SHAFT CLIP(B) COVER/SWITCH
CAP,TIRE VALVE CLIP(B) COVER/TOP ASSY

CAP,TIRE VALVE CLIP(B) COVER/WHEEL
CAP,TIRE VALVE CLIP/HOSE/11.9-12.6 CRANK/LIFT
CAP,TIRE VALVE CLIP/HOSE/11.9-12.6 CUM/BRAKE COMP
CAP,TIRE VALVE CLIP/HOSE/8.1-8.7 CUSHION,RUBBER
CAP,TIRE VALVE CLUTCH DISK/CLUTCH/184 COMP

 50   67   24  
 31   67   55  
  5    5   24  

 54   50   23  
 53   46   62  

 53   37   12  
 53   37   24  
 53   30   23  
 53   54   62  
 54   24   13  

 29   17   12  
  6   39   35  

 46   35   19  
 31   37   35  
 23   37    1  

 62   34    8  
 32   34   46  
 39   23    3  
 39   62   31  
 36   31   38  

 72   10   43  
 29   10   72  
 33   44   52  
 65   44    8  
 54   56   48  

  7   56   48  
  6   56   48  
  6    2   56  

 46    1   52  
  7    1   23  

 24   43   48  
  1    1   52  
  4    1   46  

 23    1   46  
 62    3   46  

 36    3   22  
 10    3   46  
 23    3   46  
 62   48   55  
 63   49   72  

 63   52   37  
 64    4   40  
 64    4   28  
 66    4    3  
 66   19    8  

  1    5   22  
  7   10    2  
  8    4    4  

 12    3   23  
  2   38   23  

 10    2   11  
  4   18    6  
  6    2    9  
  5   19    9  

 14    1    3  

 37    2    5  
  3    1    3  

 42    8    5  
 17    1    4  
 37   17   17  

 36    9   23  
  2   10   28  
  3    1    2  
  2    2   23  
  6    1    3  

 12    1   12  
 26    2    6  
  6   10   14  
  6    8   19  

 21   23    1  

 13   27    2  
  9   28   13  

 11    5    6  
  3   16   16  
  2   12   47  

 25    6   10  
  3    9   17  
  6    8   43  

 19   13   45  
 21    8   46  

  2   10    1  
 33    1   29  
 28    5   31  
 27   19    7  
  5   17    2  

 10    9   30  
  5   16    3  

 10   18    9  
  5   20   15  

 10    4   20  

155



Alpabetical Index 1738-097-100-00

Description Fig.Key Description Fig.Key Description Fig.Key

ELEMENT GEAR/SPUR/14-33 HITCH/FRONT SET
ELEMENT ASSY GEAR/SPUR/15 HITCHI/DRAWBARSET
ESCUTCHEON GEAR/SPUR/15 HOLDER
FENDER/LH COMP GEAR/SPUR/15 HOLDER,PINION SHAFT
FENDER/RH COMP GEAR/SPUR/16-34 HOLDER/15

FILTER/FUEL GEAR/SPUR/17-24 HOLDER/COVER
FILTER/SUCTION COMP GEAR/SPUR/18-20 HOLDER/HOOD
FLANGEBOLT GEAR/SPUR/19 HOLDER/JE/9-9
FLANGEBOLT GEAR/SPUR/19 HOLDER/JE/9-9
FLASHER ASSY GEAR/SPUR/19-25 HOLDER/ROD

FORK GEAR/SPUR/20 HOLDER/SHAFT ASSY
FORK/BRACKET COMP GEAR/SPUR/20-23 HOOD COMP
FORK/RELEASE GEAR/SPUR/30 HOOD/LAMP
FORK/SHIFT/1ST GEAR/SPUR/32 HOOD/LH
FORK/SHIFT/2ND GEAR/SPUR/33 HOOD/RH

FORK/SHIFT/DIFFLOCK GEAR/SPUR/33 COMP HOOD/UPPER
FORK/SHIFT/FRONT GEAR/SPUR/34 HOOK
FORK/SHIFT/SUB GEAR/SPUR/34 HOOK,SPRING
FRAME/LH COMP GLASS HOOK,TOP LINK
FRAME/LH COMP GLIP/YELLOW HORN ASSY

FRAME/REAR COMP GLIP/YELLOW HOSE
FRAME/RH COMP GLIP/YELLOW HOSE/03X07X800
FRAME/RH COMP GRILLE HOSE/08X13X110
FRAME/SF-182 SET GRIP HOSE/08X13X300
FRAME/UPPER COMP GRIP/03X17X97 HOSE/170

FRAME/UPPER COMP GRIP/12X50 HOSE/290
FUNNEL ASSY GRIP/MAIN HOSE/650
FUSE/BLADE/32V10A GRIP/ORANGE HOSE/70
FUSE/BLADE/32V20A GRIP/ORANGE/10.5 HOSE/CLEANER/OUTLET
FUSE/SLOWBLOW GRIP/THROTTLE HOSE/RADIATOR/INLET

FUSE/SLOWBLOW/30A GROMMET/10X40X03 HOSE/RADIATOR/OUTLET
GASKET GROMMET/13X17X5 HOUSING ASSY
GAUGE/FUEL ASSY GROMMET/15 HOUSING/AXLE
GAUGE/OIL GUIDE/CHANGE HOUSING/AXLE/LH
GEAR GUIDE/PTO/MID HOUSING/AXLE/RH

GEAR PUMP SET GUIDE/PTO/MID HOUSING/CLUTCH COMP
GEAR,WHEEL/58 HANDLE HUB/SPACER COMP
GEAR/BEVEL/11 HANDLE/ADJUST INSULATOR
GEAR/BEVEL/12 HARNESS,OIL PRESSURE INSULATOR
GEAR/BEVEL/14 HARNESS/EARTH INSULATOR

GEAR/BEVEL/15 HARNESS/LAMP INSULATOR
GEAR/BEVEL/15 HARNESS/MAIN/E4 ASSY INSULATOR
GEAR/BEVEL/47 HARNESS/SOCKET ASSY INSULATOR
GEAR/SPUR/11/LH HEAD/CYLINDER INSULATOR
GEAR/SPUR/11/RH HITCH/FRONT COMP INSULATOR

  4   11   65  
  3   11   68  

 54   23    7  
 49   62   24  
 49   12   43  

  4   12   46  
 43   19   46  
 23   19    1  
 62   20   56  
 55   11   46  

 44   14   29  
 44   13   46  
  8   12   47  

 18   11   52  
 18   12   52  

 24   19   46  
 17   23    9  
 18   62   39  
 57   54   44  
 69   21   55  

 51   23    1  
 57   62   46  
 69   47    4  
 69   49    4  
 57   42    1  

 69   15    1  
 61   16    4  
 56   29   43  
 56   17    3  
 56    7    1  

 56   55    1  
  2   49   54  
  5   49   36  

 15   21   25  
 54   23   25  

 43   62    8  
 26   46   44  
 37   44    1  
 37   56    1  
 24   56    1  

 35   53    5  
 37   56   27  
 37   55   29  
 24   39   45  
 24   33   46  

  9   12    1  
  3    1    1  
  7   13    5  
  1   12    7  
  5    6   27  

  1    7   37  
  1   12   21  

 25   10   11  
 25    4   22  
 16   10   20  

 19    1   36  
 24    1    1  
 12    9    8  
  6   11   11  

 15   10   12  

 23    6   24  
  1    7    6  

 16    7   23  
 11    8   36  
 12   13    1  

  1   31    4  
 12   30   26  
 13    1   17  
  1   14   15  
  1   15   14  

  2    7   15  
  1    8   19  
  4   27    5  
  5   13    9  
  3    7    7  

  2   29   10  
  2   19    9  
  5   20    1  

 19   19    1  
  4   40    2  

 11   39    1  
  2    4    5  
  7   21    5  

 22   17   22  
  5    7   28  

 10   11   12  
 10    1    2  
 25   28   52  
 19   11    6  
 20    1    2  

156



Alpabetical Index 1738-097-100-00

Description Fig.Key Description Fig.Key Description Fig.Key

INSULATOR LABEL/RADIATOR METAL,DIFF-CASE RH
INSULATOR LABEL/ROPS METAL/BRAKE
INSULATOR LABEL/SPEED METAL/INPUT
INSULATOR LABEL/SWITCH/MAIN METAL/PIVOT/REA ASSY
INSULATOR LABEL/TRAILER METAL/PTO

INSULATOR LABEL/W/FAN METAL/SHIFT
INSULATOR LABEL/W/STARTER METER ASSY
INSULATOR LABEL/WARNING/BELT MIRROR ASSY
INSULATOR LABEL/WARNING/HOT MUFFLER COMP
INSULATOR/120 LAMP/COMBINATIO SET NEEDLE

INSULATOR/120 LAMP/HEAD ASSY NET/GURILLE
INSULATOR/30X30X200 LAMP/NUMBERPLAT SET NET/SIDE
INSULATOR/36 LEVER NET/SIDE/LH
INSULATOR/380 LEVER NET/SIDE/RH
INSULATOR/550 LEVER COMP NET/WIRE COMP

INSULATOR/75 LEVER/4WD COMP NIPPLE,GREASE
INSULATOR/LH LEVER/MAIN COMP NIPPLE,GREASE
INSULATOR/RH LEVER/PARKING ASSY NIPPLE,GREASE
KEY LEVER/POSITION NIPPLE,GREASE
KIT/JOINT LEVER/PTO COMP NIPPLE,GREASE/PT1/8

KNOB LEVER/PTO/MID COMP NIPPLE,GREASE/PT1/8
KNOB LEVER/PTO/MID COMP NIPPLE,GREASE/PT1/8
LABEL,CONTROL LEVER/SUB NUT
LABEL/4WD LINING/11X30X02 NUT
LABEL/BATTERY LINING/11X40X03 NUT

LABEL/CAUTION/BATTER LINK BRACKET NUT
LABEL/CE LINK SHIFT ARM NUT
LABEL/COLUMN/LH LINK,CRANK NUT
LABEL/COLUMN/RH LINK,TOP LH COMP NUT
LABEL/CONTROL/ADJUST LINK/LOWER COMP NUT

LABEL/CONTROL/MAIN LINK/SPOOL COMP NUT
LABEL/CONTROL/PARKIN LINK/SUPPORT COMP NUT
LABEL/CONTROL/PTO LINK/TOP/RH COMP NUT
LABEL/CONTROL/SUB LINKPIN NUT
LABEL/DIFF LINKPIN NUT

LABEL/DRAWBAR LINKPIN NUT
LABEL/DRAWBAR LINKPIN NUT
LABEL/DRIVE LINKPIN NUT
LABEL/ETHER LINKPIN NUT
LABEL/FUEL LINKPIN NUT

LABEL/FUSE/E4 LINKPIN NUT
LABEL/PTO LOCKPLATE NUT
LABEL/PTO/MID MAT/FLOOR/LH NUT
LABEL/PTO/MID MAT/FLOOR/RH NUT
LABEL/PTO/MID METAL,DIFF-CASE LH NUT

 46   60   24  
 47   60   28  
 48   60   10  
 48   59   36  
 48   60   10  

 52   60   15  
 57   60   54  
 68   60   52  
 69   60    2  
 16   53   71  

 42   53   47  
 32   53   46  
  5    4   47  

 47   55   47  
  1    7    1  

  5   17   29  
 46   15   31  
 46   29   31  
 55   42   38  
 34   21    8  

 55   23    9  
 55   62   29  
 59   16    7  
 59   42    9  
 60    7    9  

 60   44    9  
 58   41   10  
 59   41   10  
 59   44   10  
 59   44   15  

 59   41   16  
 59   41   24  
 59   44   29  
 59   33   29  
 59   44   29  

 45   44   29  
 68   45   31  
 60   57   39  
 60   65   42  
 60   68   43  

 56   69   46  
 60   29   46  
 58   52   49  
 59   52   55  
 62   24   55  

 36    7   15  
  9   13   11  

 14   14   24  
 16    9    5  
 17    8   30  

  6    2    1  
 10   10    2  
  6    4   26  

 11    5    1  
  9    3    5  

 16    1    5  
  3    9   33  

 10    2   10  
  3   11   11  

 23    6    2  

 11   12   38  
 30    4   21  
 32   23   22  
  5   13    2  
  2   12    3  

 12   30    4  
 15   29    7  
  3    6   11  
  7    6    3  

 11    8   11  

  3   37   19  
  7   22    5  

 10   12   11  
 11   30   15  
  8    1    6  

  1   11    5  
  6   18   30  
  4   32   11  
  2    5   22  
  5    3   32  

  7   35   53  
  7    5    3  
  1    8    9  
  6    5    9  

 12    5   21  

 10    9    9  
  9    8   41  
  6    7   16  

 12    8   21  
 46   14   23  

157



Alpabetical Index 1738-097-100-00

Description Fig.Key Description Fig.Key Description Fig.Key

NUT,LOCK/16 O-RING PACKING/RUBBER
NUT,RING O-RING G60 PACKING/RUBBER
NUT,SPEED/P6 O-RING HS90 G50 PAD/120
NUT,SPEED/P6 O-RING P6 HS90 PANEL/INSTRUMEN ASSY
NUT,SPEED/P6 O-RING P6 HS90 PEDAL/BRAKE/LH SET

NUT,SPEED/P6 O-RING/G115 PEDAL/BRAKE/RH COMP
NUT,TOP LINK LOCK O-RING/G70 PEDAL/CLUTCH COMP
NUT/M 6 O-RING/G90 PIN
NUT/M 6 O-RING/P 7 PIN
NUT/M 6 O-RING/P 7 PIN

NUT/M 8 O-RING/P 9 PIN
NUT/M 8 O-RING/P 9 PIN
NUT/M08 O-RING/P10A PIN
NUT/M10 O-RING/P10A PIN
NUT/M10 O-RING/P10A PIN

NUT/M10 O-RING/P10A PIN
NUT/M10 7T P=1.25 O-RING/P10A PIN
NUT/M10 7T P=1.25 O-RING/P12 PIN
NUT/M10X1.25 O-RING/P12 PIN
NUT/M10X1.25 O-RING/P12 PIN

NUT/M10X1.25 O-RING/P14 PIN SPLIT W 6.0X16
NUT/M12 O-RING/P14 PIN,BACK GEAR
NUT/M12 O-RING/P14 PIN,HAIR
NUT/M12 O-RING/P14 PIN,HAIR
NUT/M12 O-RING/P16 PIN,HAIR

NUT/M12 O-RING/P18 PIN,LIFT ARM
NUT/M12 O-RING/P18 PIN,ROD COMP
NUT/M12/LH O-RING/P18 PIN,SPLIT/1.6X15
NUT/M14 O-RING/P18 PIN,SPLIT/2 X15
NUT/M14 O-RING/P20 PIN,SPLIT/2 X15

NUT/M14 O-RING/P20 PIN,SPLIT/2 X15
NUT/M16 O-RING/P22 PIN,SPLIT/2 X15
NUT/M16 O-RING/P44 PIN,SPLIT/2 X20
NUT/M22 O-RING/P55 PIN,SPLIT/2 X20
NUT/M6 ORNAMENT/3160 PIN,SPLIT/2 X20

NUT/M6 ORNAMENT/I PIN,SPLIT/2 X20
NUT/M8 ORNAMENT/I/STEERING PIN,SPLIT/2 X20
NUT/M8 ORNAMENT/ISEKI/LH PIN,SPLIT/2 X20
NUT/M8 ORNAMENT/ISEKI/RH PIN,SPLIT/2 X20
NUT/RING PACKING PIN,SPLIT/2 X20

NUT/SPRING PACKING PIN,SPLIT/2 X20
NUT/WASHER PACKING PIN,SPLIT/2 X20
NUT/WASHER PACKING,OIL PUMP PIN,SPLIT/2.5X20
NUT/WASHER PACKING,SIDE COVER PIN,SPLIT/2.5X20
NUT/WASHER PACKING,TOP COVER PIN,SPLIT/2.5X20

 44   15    5  
  4   39   50  

 46   43    5  
 47   43   54  
 47   71   29  

 48   28   29  
 44   36    9  
  6   37   10  

 23   39   10  
 62   41   15  

 40   57   23  
 44   69   24  
 43    4   24  
 31   18   25  
 37   18   37  

 72   24   37  
  8   41   37  

 31   39   39  
 30   39   54  
 31   71   62  

 38   17   13  
 10   21   13  
 22   23   44  
 27   62   50  
 29   25   50  

 44   28   40  
 70   43   41  
 29   57   52  
 53   69   23  
 57   43   41  

 69   43   41  
 57   43   62  
 69    4    7  
 55   41    7  
 48   58    9  

 55   58   17  
 21   58   27  
 29   58   29  
 29   58   29  
 55    1   29  

 48    4   30  
  5   36   46  

 33   43   29  
 53   72   31  
 65   72   38  

 23   11    6  
  7   13    4  

 35   14    3  
  7   16    1  

 13    8    1  

 15   12    5  
 33    7    1  
  7    4   29  

 35   21   31  
 34   20    3  

  9    9    4  
  7   10    8  

 20    4    9  
 11    5   11  
 38   13    6  

 14   28   31  
  6   23   35  
  6   12   10  
  3   18    5  

 25    7    5  

  5   14    6  
 19    7    5  
  3   24   26  
  8   24   10  

 46   13   11  

 11   10    7  
  4   32    5  

 47    7   21  
 14    8   43  
 14    8   13  

 15   25   16  
  3   15   42  
  4    8    4  

 10    2   15  
 12    4    8  

  3    3    5  
 16    5    5  
 21    1   15  
 33    2   19  
  6   19   35  

  3   11    5  
 15    3   19  
  8   19   50  
  8    7   26  
  8    3    6  

158



Alpabetical Index 1738-097-100-00

Description Fig.Key Description Fig.Key Description Fig.Key

PIN,SPLIT/2.5X20 PIN/SUPPORT COMP PLUG/SCREW/SEAL
PIN,SPLIT/2.5X25 PINION/BEVEL SET PLUG/SCREW/SEAL
PIN,SPLIT/2.5X25 PINION/BEVEL SET PROTECTOR/040
PIN,SPLIT/2.5X25 PINION/BEVEL/11 PTO/MID SET
PIN,SPLIT/3 X15 PINION/BEVEL/12 PUMP GEAR ASSY

PIN,SPLIT/3 X20 PIPE/123 RABEL/FUSE/SLOWBLOW
PIN,SPLIT/4 X25 PIPE/63 RADIATOR ASSY
PIN,SPRING 3X32 PIPE/CLEANER REFLECTOR ASSY
PIN,SPRING/5 X20 W PIPE/DELIVERY/FRONT RIM/WHEEL/600IX10
PIN,SPRING/5 X20 W PIPE/DELIVERY/REAR RIM/WHEEL/600IX10

PIN,SPRING/5 X25 W PIPE/SUC/FRONT COMP RING,BACKUP
PIN,SPRING/5 X25 W PIPE/SUCTION/REAR RING,SNAP/14 C
PIN,SPRING/5 X32 W PISTON RING,SNAP/20C
PIN,SPRING/5 X32 W PLATE RING,SNAP/20C
PIN,SPRING/6 X25 W PLATE/BATTERY RING,SNAP/20C

PIN,SPRING/6 X25 W PLATE/BUMPER RING,SNAP/22 C
PIN,SPRING/6 X28 W PLATE/FRICTION RING,SNAP/22 C
PIN,SPRING/6 X40 W PLATE/FRICTION RING,SNAP/22 C
PIN,SPRING/6 X40 W PLATE/GUIDE RING,SNAP/25
PIN,TAPER/8X50 PLATE/HITCH COMP RING,SNAP/25 C

PIN,TAPER/8X50 PLATE/I/30X50 RING,SNAP/25 C
PIN,TOP LINK PLATE/I/30X50 RING,SNAP/25 C
PIN,YOKE A PLATE/I/38X60 RING,SNAP/25 C
PIN,YOKE A PLATE/L/28X28 RING,SNAP/25 C
PIN/08X19 PLATE/L/38X114 RING,SNAP/25 C

PIN/10X154 PLATE/L/38X114 RING,SNAP/25 C
PIN/10X25 PLATE/LOCK COMP RING,SNAP/25 C
PIN/10X32 PLATE/PARKING/A RING,SNAP/25 C
PIN/12X75 PLATE/PARKING/B RING,SNAP/28 C
PIN/12X75 PLATE/PRESSURE/LH RING,SNAP/30 C

PIN/15X42 COMP PLATE/PRESSURE/RH RING,SNAP/35 C
PIN/16X44 PLATE/SEPARATER RING,SNAP/35 C
PIN/16X63 PLATE/SEPARATER RING,SNAP/47 C
PIN/20X51 PLATE/STOP COMP RING,SNAP/47 C
PIN/20X51 PLUG RING,SNAP/52 C

PIN/20X58 PLUG RING,SNAP/52 C
PIN/20X58 PLUG,DRAIN RING,SNAP/52 C
PIN/22X404 PLUG,DRAIN RING,SNAP/52 C
PIN/30X120 COMP PLUG,OIL/PT1/4 RING,SNAP/52 C
PIN/30X120 COMP PLUG/7P RING/E

PIN/30X162 COMP PLUG/SCREW RING/O
PIN/30X162 COMP PLUG/SCREW/SEAL RING/O
PIN/5X17 PLUG/SCREW/SEAL RING/O
PIN/ADJUST PLUG/SCREW/SEAL RING/SNAP
PIN/SLITTED PLUG/SCREW/SEAL RING/SNAP

 44   41   62  
  7   12   71  

 21   35   46  
 31   35   62  
  9   24   43  

  8   26   56  
 44   19    1  
 39    3   49  
 17   43   67  
 42   43   67  

 21   43   41  
 35   43   18  
 17   41   11  
 44   42   19  
 23    6   20  

 62   70   13  
  8   28   29  

 23   28   29  
 62   15   12  
 29   45   11  

 29   23   19  
 44   62   23  
 29   46   23  
 29   29   31  
 29   57   35  

 50   69   37  
 29   46   62  
 44   29   62  
  8   29   15  

 35   28   26  

 31   28   37  
 44   28   40  
 44   28   37  
 23   52   37  
 62    1   12  

 57   71   19  
 69   10   23  
 44   25   35  
 33   72   62  
 65   55   54  

 45   32   16  
 68    8   36  
 41   23   43  
 39   37   26  
 24   43   34  

 14   19   26  
 12    1    6  
  4    1   48  

 15    9    1  
 14    3   10  

 14    3    8  
 28    7    1  
 22    7   11  
  9   23    2  

 12   29    7  

 11    7    3  
 12    2   14  
 16    1    9  
 22    5   15  
 45    6    7  

 44    1    4  
 24    3    3  
 10    7   56  
 10   17    4  
  2    1    6  

 42   26    9  
 34   47   12  
 13   22   39  
 17   58   19  
 34   15    5  

  8   16   29  
 48   14   15  
 13   43   38  
 13   44   10  
 11    1    7  

 13    5   15  
 27    2    6  
 25    6    3  
  6   18   19  
  6   18   13  

  6    4    3  
  7   22   17  
  4   12    7  
  4   18   18  
  4   27    3  

  4    4    2  
  4    4    4  

 15    5    3  
 20   20    8  
 26   24    3  

159



Alpabetical Index 1738-097-100-00

Description Fig.Key Description Fig.Key Description Fig.Key

RING/SNAP SEAL,OIL/TC20357 SPRING,SHIFTER
RING/SNAP SEAL,OIL/TC20357 SPRING,SHIFTER
RING/SNAP SEAL,OIL/TC35528 SPRING,TENSION/121
RING/SNAP SEAL,OIL/TC35528 SPRING,TENSION/31
RING/SNAP SEAL,OIL/TC35558 SPRING,TENSION/53

RIVET SEAL,OIL/VC35506 SPRING,TENSION/53
ROD SEAL/QLNY35571116 SPRING,VALVE
ROD SHACKLE SPRING/HC023
ROD,CLUTCH (A) SHAFT SPRING/HC023
ROD/115 COMP SHAFT SPRING/HC024

ROD/193 SHAFT SPRING/HC024
ROD/355 COMP SHAFT,CROSS SPRING/HC024
ROD/70 COMP SHAFT,DIFF. PINION SPRING/HC060
ROD/CLUTCH/B SHAFT/4WD ASSY SPRING/HC094
ROD/DRAG ASSY SHAFT/BRAKE SET SPRING/HC50

ROD/HOOD SHAFT/CHANGE SPRING/HE089
ROD/LIFT/LH COMP SHAFT/DRIVE/PTO SPRING/HE106
ROD/LIFT/RH COMP SHAFT/FRONT COMP SPRING/HE106
ROD/M12X66 SHAFT/INPUT SPRING/HE110
ROD/STEERING COMP SHAFT/LIFT SPRING/HOOD

ROD/TIE/589 ASSY SHAFT/PTO SPRING/WASHER
ROD/TIE/MID SHAFT/PTO/MID STAY COMP
ROD/TIE/MID SHAFT/PTO/MID STAY,SHIFTER
RUBBER,CUSHION SHAFT/WHEEL STAY,SHIFTER
RUBBER,CUSHION SHAFT/WHEEL STAY/INSULATOR

RUBBER,CUSHION SHIFTER/PTO STAY/PLATE
S.W SHIM,DIFF-CASE A STAY/PTO/PARKIN COMP
SCREW SHIM,DIFF-CASE B STAY/SHIFT/1ST
SCREW SHIM,TOP COVER STAY/SHIFT/2ND
SCREW SHIM/T=0.7 STAY/SHIFT/PTO

SCREW,SEMS SHROUD COMP STEERING/2/380 ASSY
SCREW/4X16 SLEEVE STEP/LH COMP
SCREW/BALL ASSY SLEEVE STEP/RH COMP
SCREW/M6X16 SLEEVE STOPPER/CRANK COMP
SCREW/SP SLEEVE SUBCONCOVER

SCREW/SP SOCKET SWITCH ASSY
SCREW/SP SOCKET SWITCH,STOP
SCREW/TAPPING SPRING SWITCH/HAZARD ASSY
SEAL,OIL SPRING SWITCH/MAIN ASSY
SEAL,OIL SPRING SWITCH/PUSH SET

SEAL,OIL/21 SPRING SWITCH/ROTARY/2 ASSY
SEAL,OIL/MHSA19368 SPRING,PRESS/22 TANK/FUEL COMP
SEAL,OIL/MHSA26388 SPRING,PRESS/40 TAPE/10X20
SEAL,OIL/QLF488011.5 SPRING,SHIFTER TIRE
SEAL,OIL/TC20357 SPRING,SHIFTER TIRE

 35   11   23  
 35   14   62  
 37   23   27  
 37   62   41  
 40   20    7  

 52   40   42  
 29   37    4  
 41   44   18  
  9   37   18  

 29   37   21  

 27   37   23  
 29   72   62  
 29   24   15  
  9   34    9  

 31   29    8  

 46   11   46  
 44   19   29  
 44   14   29  
 29    8   29  
 31   40   46  

 38   20   42  
 23   23   52  
 62   62   17  
 29   26   24  
 46   37   48  

 50   21   44  
 43   24   21  
 44   24   18  
 54   72   18  
 54   15   21  

 49    1   30  
 54    8   52  
 72   20   52  
 46   23   40  
 48   62   39  

 48   54   55  
 49   54   55  
 54   29   55  
 37   44   55  
 43   71   55  

 35   71   55  
 72    7    5  
 72   24   49  
 26   17   64  
  8   21   64  

 15    2   22  
 16    5   14  
  9   18    6  

 16   20   10  
  5    8    1  

 10    2   10  
 24   26    3  
  4   12    7  
  9   21   17  

 29   42   14  

  3   43   33  
 20    8   32  
 30    2   14  
 12    1    5  
 20   41   16  

 17    7   10  
 17    1    4  
 18    2    6  
 45   22   57  
 12    1   11  

  1    1    7  
 41   11    3  
 40   11    8  
 51    1   24  
 12   24   18  

 12    1   15  
 18   16   17  
 20   17    1  
 17    4    9  
 20   21    5  

 15   21    1  
 18   15    1  
  9    2    2  

 25   15   10  
  8   19   17  

 11   13    9  
 10   15   20  
 11   25    8  
 12    2    4  
 13    2   22  

  6    3   14  
 13    9    1  
 17   27   13  
  4    3    3  
  2    2    8  

160



Alpabetical Index 1738-097-100-00

Description Fig.Key Description Fig.Key Description Fig.Key

TIRE WASHER WASHER,SP/M10
TIRE WASHER WASHER,SP/M10
TIRE,F.TURF212-80-15 WASHER / M16 WASHER,SP/M10
TIRE,F.TURF212-80-15 WASHER / M16 WASHER,SP/M10
TIRE/8-16-4/LH ASSY WASHER / M16 WASHER,SP/M10

TIRE/8-16-4/RH ASSY WASHER / M6 WASHER,SP/M10
TIRE/FRONT/LH ASSY WASHER / M6 WASHER,SP/M10
TIRE/FRONT/RH ASSY WASHER / M6 WASHER,SP/M10
TIRE/TURF WASHER / M6 WASHER,SP/M10
TIRE/TURF WASHER / M6 WASHER,SP/M10

TIRE/TURF/LH ASSY WASHER / M6 WASHER,SP/M10
TIRE/TURF/LH ASSY WASHER / M6 WASHER,SP/M10
TIRE/TURF/RH ASSY WASHER / M6 WASHER,SP/M10
TIRE/TURF/RH ASSY WASHER /M12 WASHER,SP/M10
TOOL/FUSE WASHER /M12 WASHER,SP/M10

TRIM/130 WASHER /M12 WASHER,SP/M10
TRIM/265 WASHER /M12 WASHER,SP/M10
TRIM/290 WASHER,PL/M 4 WASHER,SP/M12
TRIM/70 WASHER,PL/M 8 WASHER,SP/M12
TRIM/715 WASHER,PL/M 8 WASHER,SP/M12

TUBE WASHER,PL/M 8 WASHER,SP/M12
TUBE WASHER,PL/M 8 WASHER,SP/M12
TUBE WASHER,PL/M 8 WASHER,SP/M12
TUBE WASHER,PL/M 8 WASHER,SP/M12
TUBE/ 8-16 WASHER,PL/M 8 WASHER,SP/M12

TUBE/ 8-16 WASHER,PL/M 8 WASHER,SP/M12
TUBE/10X12X50 WASHER,PL/M 8 WASHER,SP/M12
TUBE/10X12X50 WASHER,PL/M 8 WASHER,SP/M12
TUBE/SHIFT/MAIN COMP WASHER,PL/M 8 WASHER,SP/M12
TUBE/TIRE WASHER,PL/M 8 WASHER,SP/M12

TUBE/TIRE WASHER,PL/M 8 WASHER,SP/M12
TURNBUCKLE WASHER,PL/M 8 WASHER,SP/M12
TURNBUCKLE 12 COMP WASHER,PL/M 8 WASHER,SP/M14
TURNBUCKLE/M8 WASHER,PL/M14 WASHER,SP/M14
TURNBUCLE COMP WASHER,SEAL/16 WASHER,SP/M14

U-NUT WASHER,SP/M 6 WASHER,SP/M16
VALVE WASHER,SP/M 8 WASHER,SP/M16
VALVE SET WASHER,SP/M 8 WASHER,SP/M20
VALVE CONTROL ASSY WASHER,SP/M 8 WASHER/12X25X02
VALVE/RELIEF ASSY WASHER,SP/M 8 WASHER/15X24X2

VIS WASHER,SP/M 8 WASHER/15X24X2
WASHER WASHER,SP/M 8 WASHER/20X28X2
WASHER WASHER,SP/M 8 WASHER/20X32X02
WASHER WASHER,SP/M 8 WASHER/24X9X3.2
WASHER WASHER,SP/M 8 WASHER/24X9X3.2

 66   47    2  
 66   54    6  
 63   44    8  
 63   57   10  
 64   69   10  

 64    6   10  
 66    7   23  
 66    7   24  
 67    9   25  
 67   29   31  

 63   41   31  
 67   46   32  
 63   48   37  
 67   25   38  
 56   27   39  

  1   44   56  
 47   51   62  
 52   49    8  
 47    4   10  
 52    9   22  

 63   10   25  
 63   17   26  
 67   18   33  
 67   18   36  
 64   23   37  

 64   27   39  
 23   29   44  
 62   29   45  
 15   34   51  
 66   46   65  

 66   46   68  
  9   49   70  

 44   62   53  
 29   31   57  
 44   10   69  

 29   29   57  
  3    3   69  

 71    4   31  
 41   10   46  
 71   18   17  

  4   18   21  
  7   24   20  

 41   34   19  
 46   42   48  
 47   43   49  

  3   15    4  
  8    6   14  
  3   29    8  
  8    5    6  
  1    6   12  

  6    8   16  
  1    3    3  
  6   14   31  
  3    7    9  
  8   40   10  

  1   14   24  
  1   18    6  
  6    5   39  
  6    7    4  
  9    9    8  

 27   40   14  
  2    5    4  

 15   12   10  
  4   14   20  

 22   13    2  

  4   28    6  
  9    7   10  
  4    4    3  
  9   12    9  
  4   42   41  

  9    4   16  
 32   14   39  
 31   18    3  
  8   13    2  
  4    8    3  

  9   40    3  
 10   18    3  
  9   41   13  

 31   14   13  
 31   23   14  

  9   39    4  
  4   14    5  
  1   13    4  
  8   27    5  
  9    3   15  

  5   11    8  
 10   11    6  
 17    8   14  
  6    3    7  

 14   22    3  

161



Alpabetical Index 1738-097-100-00

Description Fig.Key Description Fig.Key Description Fig.Key

WASHER/24X9X3.2
WASHER/25X34X02
WASHER/25X34X02
WASHER/26X35X02
WASHER/6X14X3

WASHER/6X14X3
WASHER/6X14X3
WASHER/6X24X2
WASHER/6X24X2
WASHER/M10

WASHER/M10
WASHER/M10
WASHER/M10
WASHER/M10
WASHER/M10

WASHER/M10
WASHER/M10
WASHER/M10
WASHER/M10
WASHER/M10

WASHER/M10
WHEEL/12X3.00D COMP
WHEEL/12X3.00D COMP
WHEEL/15X7JA COMP
WHEEL/15X7JA COMP

WHEEL/16X5JA COMP
WHEEL/16X5JA COMP
YOKE COMP
YOKE,LH
YOKE/CLAMP

YOKE/SHAFT
YOKE/SLEEVE

 49            
 23            
 62            
 31            
 46            

 47            
 47            
 47            
 52            
  6            

 10            
 10            
 10            
 25            
 29            

 30            
 39            
 41            
 42            
 50            

 56            
 66            
 66            
 63            
 63            

 64            
 64            
 29            
 29            
 34            

 34            
 34            

               
               
               

               
               
               
               
               

               
               
               
               
               

  7            
 38            
 37            
 18            
 34            

  6            
 12            
 20            
 19            
 13            

  7            
 13            
 17            
 10            
 49            

  4            
  7            
  7            
  8            
  9            

 13            
  2            
  7            
  2            
  7            

  2            
  7            

 16            
 12            
  4            

  5            
  6            
               
               
               

               
               
               
               
               

               
               
               
               
               

162








